> \s/ ::4 4/'“ -7"‘1; ‘ .

&I ‘ SEE INSIDE COVER

GA8700986 REV 8
xxx 2020
FROM SERIAL #2021 14




For further information about any of the products
shown please visit - www.goldacres.com.au.

© Goldacres Trading 2020
This publication and all designs are copyright.

No part, products or designs may be reproduced
by any process except in accordance with the
Copyright act 1968.

All information in this operator’s manual is based
on the latest product information available at the
time of printing. The policy of Goldacres is one of
continuous improvement and as such, Goldacres
reserve the right to alter any specifications and
designs without notice and without incurring any
obligation regarding such changes.

No part of this manual may be reproduced
without written permission from Goldacres. All
photographs and technical information remain the
property of Goldacres.

Goldacres Trading Pty Ltd
3 Morang Crescent
Mitchell Park Vic 3355

Ph: 03 5342 6399
Fax: 03 5342 6308

DOWNLOAD AN ELECTRONIC VERSION OF THESE

MANUALS ON THE GOLDACRES WEBSITE: ‘
goldacres.com.au H
Under Parts & Service > Owner-Operator Manuals:

GA8700989 - Operator’s Manual, Super Cruiser G8 MY |9

Under Parts & Service > Parts Manuals:

GA8700986 - Parts Manual, Super Cruiser G8 MY |9




Contents

I CHASSIS 7 3 FLUSH TANK 45
Chassis-8000L . . ... ... ............. 7 Rinse Water Tank & Frame . . . . . ... ... ... 45
36-42m Side Platform & BoomRest. . . . . ... ... 8 Rinse Water Tank & Frame . . . . . ... ... ... 46
36-42m Side Platform & Boom Rest. . . . . ... ... 9
36-42m Side Platform & Boom Rest. . . . . . . ... 10 4 RHPOD il
36-42m Side Platform & Boom Rest. . . . . . .. .. [l NotFitted . . . .. ... ... .. ... ....... 47
36-42m Side Platform & Boom Rest. . . . . .. ... 12

) 5 LH POD 49
36-42m Side Platform & Boom Rest. . . . . .. ... 13
36-42m Side Platform & Boom Rest. . . . . . . . . . |4 LHPod-Mounting. . . ................ 49
36-42m Side Platform & Boom Rest - Mounting . . . |5 LHPod-Base . . ................... 50
48m Side Platform & BoomRest . . . .. ... ... |6 LHPod-Base . ... ................. 51
48m Side Platform & BoomRest . . . .. ... ... |7 LHPod- 2"Fill - Standard. . . . ... ... ... 52
36-42m Boom Rest - LeftSide . . .. ... ... .. |8 LHPod- 3"Fill - Hydraulic Pump. . . . . ... ... 53
36-42m Boom Rest - RightSide . . . . . .. ... .. |9 LHPod- 3"Fill-Direct . . . ............. 54
48m Boom Rest - Right Side . . . . . ... ..... 20 LHPod-Chemical Probe . . . .. ... ....... 55
Left Hand Mirror. . . . . . . . . . 21 LHPod - MicromaticRinse . .. ........... 56
Hand Wash Bottle Assembly . . . ... ... .... 22 Ball Valve - 3-Way - Main Tank/Hopper . . . . . .. 57
Tool Box . . . . . . 23 Pressure Delivery Manifold . . . . ... ... ... .. 58
Cabin - Shockers . . . . . . . . 24 Tank FillManifold. . . . ... ... .......... 59
Cabin - PanhardRod. . . . . . ... ... ... ... 25 Hopper Manifold. . . .. ... oL 59
Headstock - 36-42m . . . . . . . . . .. ... 26 Main Tank Rinse/Rinse Tank Fill Manifold . . . . . . . 60
Headstock - 48m. . . . . . . . . . . ... 27 Main Tank Rinse/Agitation Manifold. . . . . . .. .. 61
Bonnet . . . . . . . 28 Valve - Quick Fit 2 Way Assembly. . . . . . ... .. 62
Cover Plate Lower - LHS . . . . . . . . . .. .. .. 29 Rinse Tank Fill Manifold Assembly. . . . . .. .. .. 63
Cover Plate Lower - RHS - Battery Cover . . . . . . 30 Wash Down Gun Assembly . ... .......... 64
Cover Plates Under Cabin. . . . ... ... ..... 31 Wash Down Gun Pump Assembly . . ... ... .. 65
Tow Bar . . . . . 32 Chemical Probe Hose Lance. . . . . ... ... ... 66
AirTank . . ... ... 33 Enviro Coupling&Hose. . .. .......... .. 66
Crop DeflectorSet . . . ... ... ......... 34 6 DIRECT CHEMICAL INJECTION 67
2 PUMPS 35 NotFitted . . . . .. ... .. ... 67
Spray Pump-Zeta260 . .. ... .......... 35 7 DUAL PRODUCT 69
Spray Pump - Zeta 260 - Hydraulic Drive . . . . . . . 36
Spray Pump - ARAG MSP400 . . . . . .. .. .... 37 NotFitted . . .. ... ........... ... ... 69
Spray Pump - ARAG MSP400 Assembly . . . . . .. 38 8 INDUCTION HOPPER 71
Spray Pump - ARAG MSP400 Assembly . . . . . .. 39
Spray Pump - Mounting . . . . . .o 40 Induction Hopper-60L . . .. ............ 71
Hydraulic Fill PUmp. .« o o oo 4| Induction Hopper - Tank Assembly . . . . . ... .. 72
Hydraulic Fill PUmp. -« o o oo 47 Induction Hopper - Tank Assembly . . . .. ... .. 73
Chemical Transfer Pump & Bracket . . . . ... ... 43 Induction Hopper - Frame Assembly . . ... . ... 74
Chemical Transfer Pump Assembly . . . . . .. ... 44 Induction Hopper - Frame Assembly . . .. ... .. 75



Hopper Bottom -2” Flanged . . . . .. ... .. .. 76 42m - Boom Centre - Tilt Assembly. . . . . . . .. 106

9 FOAM MARKER TANK 77 36m - Boom Centre - Yaw Assembly . . . . . . .. 107
36m - Boom Centre - Yaw Assembly . . . . . . .. 108
NotFitted . . . ... ... .............. 77 42m - Boom Centre - Yaw Assembly . . . . . . .. 109
42m - Boom Centre - Yaw Assembly . . . . . . .. 110
10 TRANSCAL 79
36-42m - Boom Centre - Roll Shockers. . . . . .. 1]
NotFitted . . . .. ... ... .. 79 36-42m - Boom Centre - Flow Div's & Check Valves | 12
11 MAIN TANK 8l 36-42m - Boom Centre - Centre Level . . . . . .. 13
48m - Boom Centre - Paralift Assembly. . . . . . . |14
Tank Assembly - 8000L . . . ............. 81" 48m - Boom Centre - First Stage Fold. . . . .. .. 15
Tank Assembly -8000L . . . .. ... ........ 82 48m - Boom Centre - Tilt Rams . . . . . . . . . .. 116
Tank Cradle-8000L. . . . ... ... ........ 83 48m - Boom Centre - Delta Links . . . . . . . . .. 117
Tank Cradle -8000L. . . . ... ... ........ 84 48m -Boom Centre - Yaw. . . . . . . . ... 118
Tank Rinsing Nozzle - Elbow Assembly . . . . . . .. 85 48m - Boom Centre - Bump Stops . . . . ... .. 119
Tank Rinsing Nozzle - Tee Assembly . . . . . .. .. 85 48m - Boom Centre - Roll Shockers. . . . . . . . . 120
Tank Fill - Venturi Assembly . . . . . ... ... ... 86 48m -Boom Centre - Level . . . . . . . . . .. 121
Supermix Agitator - Angled Barb . . . . ... ... 87 48m - Boom Centre - Hydraulic Control Manifold . 122
Supermix Agitator - Straight Barb . . . . . . ... .. 87 Oversize Sign Mount - 36-48m . . . .. ...... 123
Tank Fill - 1" Chemical Assembly . . . ... ... .. 88 Delta Link - 36-48m . . . . . . . 124
Tank Fill - 2" Assembly . . .. ... 89 Lower Limit Switch-36-42m . . . . . . ... ... 125
Tank Fill - 27 Hopper Assembly . . . . ........ .. 89 Lower Limit Switch-48m . . . . . . .. ... ... 126
Tank Fill - Boom Recirculation Assembly . . . . . .. 90 Tilt Sensor - 48m. . . . . . .. 127
Tank Fill - 3" Front & Side Fill Assembly . . . . . . .. 90 Manual Grease Station . . . . . . . .. 128
Outlet - Tank Overflow 3". . . . . . ... ... ... 91 RapidFire Components - 36-48m . . . . . . . ... 129
Breather Valve Assembly . . . .. ... ... .... 91 RapidFire Components - 36-48m . . . . . . . ... 130
Remote Drain-3". . . ... ... ... ....... 92 Norac System -36-42m . . . . 3]
Dry Sight Tube - Cap & Tube Assembly. . . . . . . . 93 Norac System - 48m. . . .. 132
Dry Sight Tube - Float & Guide . . . ....... .. 94 Norac Spare PartsList. . . . . ... ........ 133
Dry Sight Tube - Locating Cap Assembly . . . . . . . 95 Norac Spare PartsList. . . . .. .......... 134
Dry Sight Tube - Float Assembly . . . . .. ... .. 95
Dry Sight Tube -Mount . . . . .. .. ... ..... 9¢ 14 BOOM WINGS 135
12 WHEELS & MUDGUARD 97 36-42m-BoomPivot . . . .. ... ... 135
36m - FirstStageFold . . . . ... ... ...... 136
Mud Guards - Front Axle (520/85R46 Tyre) . . . . . 97 42m - First StageFold . . . . . .. .. ... 137
Mud Guards - Rear Axle (520/85R46 Tyre). . . . . . 98 36-42m - Second StageFold. . . . .. ....... 138
Wheels & Tyres .. ... ... 98 36.42m -Second StageFold. . . . . . . ... ... 139
I3 BOOM CENTRE g9 36-42m-BifoldBoom Catch. . .. ........ |40
36-42m - Bi-fold Boom Catch Bracket & Mounting . |41
36-42m - Boom Centre - Paralift Assembl)’ ...... 99 36-42m - Bi-fold Boom Catch Assembly .... |42
36-42m - Boom Centre - Paralift Assembly . . . . . 100 3¢ - Second Stage Fold - Lower Pivot . . . . . . . 143
36-42m - Boom Centre - Base Assembly . . . . . . 101" 3¢m - Second Stage Fold - Upper Pivot . . . . . . . 143
36-42m - Boom Centre - Base Assembly . . . . . . 102 3¢ 49m - Breakaway Springs. . . . . . . . . . . .. | 44
36m - Boom Centre - Tilt Assembly. . . . ... .. 103 3449 - Breakaway Cables. . . . . . . ... ... | 45
36m - Boom Centre - Tilt Assembly. . . .. .. .. 104 3¢_42m - Aluminium Outer Assembly. . . . .. .. |46

42m - Boom Centre - Tilt Assembly. . . . . .. .. 105



36m - Poly Brackets
42m - Poly Brackets & 4th Chord
36-42m - Boom Wings Inner - Steel. . . . . . . ..

36-42m - Boom Wings Outer - Aluminium . . . . . 149
36-42m - Breakaway Aluminium Tip. . . . . . . .. 149
36-42m-BoomSaddle . . . .. ... ... ... 150
36-42m - Boom Slide Protectors . . . . .. .. .. I51
36-42m - Boom Stopper. . . . .. ... ... ... 152
36-42m - Boom Bumper Assembly . . . . .. . .. 153
36-42m - Touch Down Wheel. . . . . . .. .. .. |54
36-42m - Touch Down Wheel . . ... ... ... 155
48m-BoomPivot . . . . ... 156
48m-Boom Catch. . . . ... ... L. |57
48m - Second Stage Fold. . . . . . ... ... ... 158
48m - Second Stage Fold. . . . . ... ... .. .. 159
48m - Third Stage Fold. . . . . . .. ... ... .. 160
48m - Third Stage Fold. . . . . . .. ... .. ... 161
48m - Boom Bearing End Assembly . . . . . .. .. 161
48m - Boom Link Assembly . . . .. ... ... .. 162
48m - Boom Catch Assembly . . . . . .. ... .. 162
48m - Boom Wings Inner - Steel . . . ... .. .. 163
48m - Boom Wings Outer - Aluminium. . . . . . . 163
48m - Breakaway Aluminium Tip . . . . . ... .. 163
48m - Boom Bumper & Protectors . . . . . .. .. | 64
36-48m - 3D Breakaway Tip. . . . . .. ... ... 65
36-48m - 3D Breakaway Tip. . . . . .. ... ... 166
36-48m - 3D Breakaway Mechanism . . . .. ... 166
36-42m - 3D Breakaway Tip - End Protector . . . . 167
48m - 3D Breakaway Tip - End Protector. . . . . . 168
I5 ELECTRICS 170
Lighting - Boom TipLEDs . . . . . ... ... ... |70
Lighting - Headlight & Indicator . . . . . . ... .. 71
Lighting - Bonnet LED Light Bar - Optional . . . . . 71
Lighting-CabFront . . . . ... ... ....... |72
Lighting - Cab Front LED Light Bar - Optional. . . . 172
Lighting - Cab LightsRear . . . . . ... ... ... 173
Lighting - Beacon Lights . . . . . ... ... .... 173
Lighting - Tail Lights . . . . . .. ... ....... |74
Lighting - Sidedeck. . . . . ... ... ... .... 175
Lighting- Tank Cradle . . . . ... .. ... .... 176
Lighting - Night ProLEDs . . . . . ... ... ... |77
Lighting - EgressRelay . . . . . . ... ... .... |77
Cabin-FuseBoxes. . . . . ... .. .. ...... 178

Cabin-FuseBoxes. . . . ... ... ... ..... 179
Fuse Box A'-Cabin . . . ... ........... 180
Fuse Box ‘B’ -Cabin . . . . .. ........... 181
Fuse Box ‘C’-Cabin. . . ... ........... 182
Cabin - Fridge - Optional . . . ... ... ... .. 183
Batteries . . . . . ... ... | 84
Battery Isolator . . . . ... ... ... ... ... 185
BusBar. . . . .. ... 186
Reverse Warning Beeper . . . . . ... ... ... 187
Horn. . . . o o 187
Electrical Connectors - AMP. . . . . . . .. .. .. 188
Electrical Connectors - AMP. . . . . . . .. .. .. 189
Electrical Connectors - Deutsch. . . . . .. .. .. 190
Electrical Connectors - Deutsch. . . . . ... ... 191
Electrical Connectors - Weather Pack. . . . . . . . 192
Electrical Connectors - Weather Pack. . . . . . . . 193
Electrical Harnesses & Components. . . . . . . . . 194
Electrical Harnesses & Components. . . . . . . .. 195
16 SCHEMATICS 196
Hydraulics - Transmission Lines . . . . . . . . ... 196
Hydraulics - General 48 m. . . . . .. ... .. .. 197
Hydraulics - Braking System . . . . . . ... .. .. 199
Hydraulics - Trimble Steering . . . . . ... .. .. 200
Hydraulics - John Deere Steering . . . . . . .. .. 201
Hydraulics - General 36-42m . . . . ... ... .. 202
Hydraulics - Booms Detail 36 m. . . . . . ... .. 203
Hydraulics - Booms Detail 42 m. . . . . . ... .. 204
Hydraulics - Hose List . . . . .. ... ....... 205
Hydraulics - Hose List . . . . .. ... ....... 206
Hydraulics - Hose List . . . . .. ... ....... 207
Hydraulics - Hose List . . . . ... ... ...... 208
Hydraulics - Hose List . . . . ... ... ...... 209
Norac - Active WingRoll . . . . . ... ... ... 210
Norac - Active Wing Roll - Hose List . . . . . . .. 211
Norac - Passive WingRoll. . . . . ... ... ... 212
Norac - Passive Wing Roll - Hose List. . . . . . .. 213
Pneumatics - Schematic . . . . . .. .. ... ... 214
Plumbing Schematic - Zeta 260 Pump. . . . . . .. 215
Plumbing Schematic - Arag MSP400 Pump . . . . . 216
Plumbing - Hose List. . . . ... ... ....... 217
17 DECALS 218
Decals-BaseKit . . ... ............. 218



Decals - Base Kit

Decals-Base Kit . . ... ............. 220
Decals-BaseKit . .. ... ............ 221
Decals-Base Kit . . ... ............. 222
Decals-Base Kit . . ... ............. 223
Decals-Tank. . . .. ... ... ... .. .. .. 224
Decals-Bonnet . . . ... ............. 224
Decals - Dry Sight Tube . . . . . . ... ... ... 224
Decals - Cabin & Miscellaneous . . . . . . ... .. 225
18 HYDRAULICS 226
Oil Tank & Frame . . . . .. .. .. .. ... ... 226
Oil Tank & Frame . . . . . ... .. .. .. .... 227
Oil Tank Assembly . . . . . .. ... ... .. ... 228
Oil Tank Reservoir Assembly . . . . ... ... .. 229
Gauge Assembly . . . . . . ... L. 230
Hydraulic Oil Return Filter. . . . . .. .. ... .. 231
Bulkhead . . . . . ... ... ... oL 232
Steering Orbital . . . .. ... ... ... ..... 233
Brake Pedal Assembly . . . . . ... ... .. ... 234
Manifold - Trimble Auto Steer. . . . . . ... ... 235
Manifold - John Deere Auto Steer. . . . . . . ... 236
Manifold - Park Brake, Fan Relief . . . . .. .. .. 237
Manifold - Hydraulic Return . . . . . . .. ... .. 238
Hydraulic Load Sense Control Block . . . . . . .. 238
Spray Pump Flow Control . . . . . ... ... ... 239
Valves - Pressure Relief & Priority Valve . . . . .. 240
Pressure Reducing Valve Assembly . . . . . . . .. 24|
Double Pilot Operated Check Valve - LH & RH . . 242
Oil CoolerMounting. . . . . . ... ... ..... 243
Oil Cooler Assembly . . . . ... ... ...... 244
36mCylinder-Yaw . . . ... ... ... ... .. 245
42m Cylinder-Yaw . . . . ... ... ... .... 246
36-42m Cylinder - BoomRest. . . . ... ... .. 247
36-42m Cylinder - Centre Leveling . . . . ... .. 247
36-42m Cylinder - FirstFold. . . . . . .. ... .. 248
36-42m Cylinder - SecondFold . . . . .. ... .. 249
36-42m Cylinder - Boom Tilt . . . . ... ... .. 250
36-42m - Spool Valve Block Fittings . . . . . . . .. 251
36-42m - Spool Valve Block Manifold . . . . . . .. 252
36-42m - Spool Valve Block Manifold . . . . . . .. 253
36-42m - Spool Valve Block - Mounting. . . . . . . 253
36-42m Cylinder - Boom Lift . . .. ... ... .. 254
48m Cylinder - Boom Lift . . . . . ... ... ... 255

48m Cylinder-Yaw . . . . . ... ... ... ... 256
48m Cylinder - Boom Catch Arm . . . . . .. . .. 257
48m Cylinder - Boom Mid Catch . . . .. ... .. 257
48m Cylinder - FirstFold. . . . . ... .. .. ... 258
48m Cylinder - Second Fold . . . . .. .. ... .. 259
48m Cylinder - ThirdFold . . . . . ... ... ... 259
48m Cylinder -Boom Tilt . . . . .. ... ... .. 260
48m Cylinder - Centre Leveling . . . . .. ... .. 260
48m Hydraulic Control Manifold . . . .. ... .. 26|
Cylinder Rose End - Spare Parts. . . . . . ... .. 262
Boom Rest & Fill Pump Hydraulic Block. . . . . . . 263
NORAC Valve Block. . . . . ... ......... 264
Boom Lift Accumulator Lockout - Mounting . . . . 265
Boom Lift Accumulator Lockout. . . . . .. .. .. 266
Yaw Control Valve Assembly . . . . ... ... .. 267
Yaw Control Charge Line . . . . ... ... .... 268
AirManifold . . . .. ... 269
19 PLUMBING 270
Dual Pressure Filter Assembly. . . . . . ... ... 270
Suction Filter Mounting . . . . . .. .. ... ... 271
Suction Filter Valve Assembly . . . . .. ... ... 272
Suction Filter Bowl Assembly . . . ... ... ... 273
3” Direct Fill - Front Mount Option . . . . . . . .. 274
Fill Flow Meter - Teejet . . . . . . ... ... ... 275
Fill Flow Meter - Teejet & Shut Off Valve . . . . . . 275
Regulator Valve - Zeta 260 Pump . . . . . . . . .. 276
Regulator Valve - Zeta 260 Pump . . . . . . . . .. 277
Regulator Valve - MSP400 Pump. . . . . ... ... 278
Regulator Valve - MSP400 Pump. . . . . ... ... 279
Flow Meter - Raven Controller - Flange Clamps . . 280
Flow Meter Assembly . . . . ... ... ...... 281
Flow Distributor & Boom Recirc. Valve 36-42m . . 282
Flow Distributor & Boom Recirc. Valve 36-42m . . 283
Flow Distributor & Boom Recirc. Valve 48m . . . . 284
Nozzles - Teejet Single Body. . . . . .. ... ... 285
Nozzles - Teejet Clock Face Body. . . . . . . . .. 286
Nozzles - Altek Clamp. . . . . .. ... ... ... 287
Nozzles - Altek Dual Spray Body . . . . ... ... 288
Nozzles - Altek Spray Stop - Push On Type. . . . . 289
Nozzles - Altek Spray Stop - Push In Type. . . . . . 290
Nozzles - Direct Control - Single . . . . ... ... 291
Nozzles - Direct Control - Dual . . . . . . ... .. 292
Nozzles - Direct Control - Dual Assembly . . . . . 293



Nozzles - Fence Line - Solenoid Operated . . . . . 294
Nozzles - Tip Strainers. . . . . .. ... ...... 295
Nozzles-IDK-Cap . . . . . ... ... ... ... 295
Nozzles - IDK-Tips. . . . . ... ... ... ... 295
Nozzles-ID3-Cap . . . ... ........... 296
Nozzles-ID3-Tips . . . . ... ... .. ..... 296
Nozzles - AIXR-Tips . . . . . ... ... ..... 296
Plumbing Lines - Miscellaneous . . . . . ... ... 297
Plumbing Lines - Miscellaneous . . . . . . ... .. 298
Plumbing Lines - Nozzle Brackets . . . . . . . ... 299
Plumbing Lines - Nozzle Bracket Kits . . . . . . .. 299
Boom Pipe Clamps - 36-42m . . . . .. ... ... 300
Boom Pipe Clamps-48m . . . . . ... ... ... 301
Boom Poly - 3/4”-600mm . . . ... ....... 302
Boom Poly - 3/4”- 1100mm. . . . .. .. ... .. 302
Boom Poly - 3/4”- 1200mm. . . . .. .. ... .. 302
Boom Poly - 3/4”- 1600mm. . . . .. .. ... .. 303
Boom Poly - 3/4”-2100mm. . . . . ... ... .. 303
Boom Poly - 3/4”-2600mm. . . . . ... ... .. 304
Boom Poly - 3/4"-3100mm. . . ... ... .. .. 304
Boom Poly - I"-6000mm. . . . ... ....... 304
Hoses . . . ... ... . .. .. ... .. .. .. 305
Hose Clamps. . . . . . ... ... ... ...... 306
CableTies . . . . . .o it 306
SpiralGuard . . . . ... ... ... . ... ... 306
Chemical Probe Hose Lance. . . . . .. ... ... 307
Enviro Coupling&Hose . . . . . ... .. ... .. 307
20 ENGINE & TRANSMISSION 308
Cummins Engine & Allison Transmission . . . . . . 308
AirCleaner. . . . . . ... .. ... ... 309
AirCleaner. . . . . . ... .. ... 310
Air Cleaner - Heat Shield . . . . . ... ... ... 310
Air Conditioner Compressor & Belts . . . . . . .. 311
Coolant System Plumbing . . . . .. ... ... .. 312
Charge Air Intake Pipes . . . . ... ... ..... 313
SumpDrain . ... ... ... .. .. ... ... 314
AirGovernor. . . . . ... 315
Hydraulic Gear Pumps. . . . . .. ... ... ... 316
Hydraulic Gear Pumps Assembly . . . . . .. ... 317
Hydraulic Pump - Variable Displacement . . . . . . 318
EngineMounts . . . . . ... ... ... ...... 319
Engine Vibration Isolators . . . . . ... ... ... 320
Fuel Tank. . . . . . .. ... L 321

Fuel Filters . . . . . . . ... ... ... ...... 322
Fuel Filter - Primary . . . . . ... ... ...... 323
Fluid DrainPoint . . . . ... .. ... ....... 324
Header Tank Mounting . . . . .. ... ... ... 325
Header Tank Assembly . . . . .. ... ... ... 326
Combination Cooler. . . . .. ... ... ..... 327
Combination Cooler. . . . .. ... ... ..... 328
Engine Air Divider . . . . . .. ... ... ... .. 328
Engine Air Divider Assembly . . . . . ... .. .. 329
Exhaust System - Down Pipe . . . ... ... ... 330
Exhaust System - Mid Section . . . . . ... .. .. 331
Exhaust System - Rear Section. . . . . . ... ... 332
Exhaust System - Muffler. . . . . ... ... ... 333
Allison Transmission . . . . . . .. ... ...... 334
Allison Transmission - Spring . . . . . ... .... 335
21 DRIVE LINES, TRANSFER CASE &

DIFFERENTIAL 337
Front Axle - Steering. . . . . ... ... ...... 337
Front Axle - Differential . . . . .. ... ...... 338
Front Axle - Differential . . . . . ... ... .... 339
Front Axle-Brakes . . .. ... .......... 340
Front Axle-Brakes . . .. ... .......... 34|
Front Axle - Driveshafts . . . . .. ... ... ... 342
Front Axle - Driveshafts . . . . .. ... ... ... 343
Front Axle - Planetry Hubs . . . . . .. ... ... 344
Front Axle - Planetry Hubs . . . . . .. ... ... 345
Rear Axle - Differential . . . .. ... ....... 346
Rear Axle - Differential . . . ... ......... 347
Rear Axle - Differential . . . ... ......... 348
Rear Axle-Brakes. . . . . ... ... ....... 349
Rear Axle-Brakes. . . .. ... ... ....... 350
Rear Axle - Driveshafts . . . ... ... ...... 351
Rear Axle - Planetry Hubs . . . . . . .. ... ... 352
Rear Axle - Planetry Hubs . . . . . ... ... ... 353
Suspension - AirBags . . ... ... ... ... .. 354
Suspension - Shock Absorbers. . . . . .. ... .. 355
Suspension-Links . . . . ... ... ... ... 356
Suspension - Rear Sway Bar . . . . . ... ... .. 357
Ride Height Valve - Front . . . . . ... ... ... 358
Ride Height Valve -Rear. . . . . . ... ... ... 359
Drive Shafts & Transfer Case . . . . .. ... ... 360

Transfer Case - Mounting Bracket, Fill & Drain Plugs 361

Transfer Case - Upper Drive Assembly . . . . . . . 362



Transfer Case - Upper Drive Assembly . . . . . . . 363

Transfer Case - Lower Drive Assembly . . . . . . . 364
Transfer Case - Lower Drive Assembly . . . . . . . 365
Transfer Case - Engagement Assembly . . . . . . . 366
Transfer Case - Engagement Assembly . . . . . . . 367
Steering Angle Sensor - John Deere System. . . . . 368
22 CABIN 369
Cabin-Claas. . . . ... ... ........... 369
Cabin-Claas. . . . ... ... ... ........ 370
Cabin-Claas. . . . .. .... ... ........ 371
Cabin-Claas. . . . ... ... ... ........ 372
Cabin-Assembled. . . . ... ... ........ 373
Cabin-Assembled. . . . ... .. ......... 374
Cabin - Overhead Components. . . . . ... ... 374
Cabin - Right Corner Panel . . . .. ... .. ... 375
FuelGauge . . . . . . . ... ... ... ... ... 375
Mirror RHS Extension Bracket-48m . . . . . . .. 376
GPS AccessoriesBar. . . . ... ... L. 377
Fuse Box CoverMount . . . . . ... ....... 378
Seat& Console. . . . .. ... ... ... ... .. 379
Seat - Upper Section. . . . . ... .. ....... 380
Seat - Lower Section. . . . . ... ... ... ... 381
ClaasConsole . . . . . ... ... ......... 382
CANTRAK Assembly . . . . ... ... ...... 383
Ram Mount Assembly . . . . . .. ... ... ... 383
G Motion Joystick Assembly. . . . . ... ... .. 384
Gear Selector Assembly . . . . . ... ... .. .. 385
Switch Panel Assembly. . . . . ... ... ..... 386
LeftFootRest . . . . ... ... ... ....... 387
Pedal Assembly . . . ... ... .......... 388
CarbonFilter. . . . . .. ... ... .. ...... 389
ISOBUS RavenPlug . . .. ... .......... 390

John Deere Roof Mount. . . . ... .. ...... 391



Chapter |

CHASSIS

Chassis - 8000L

ITEMNO. |PART NUMBER | DESCRIPTION

Chassis, Super Cruiser, G8

GA4661000

Chapter | - Chassis - 7

G8 Super Cruiser Parts Manual MY'19 - REV 8



36-42m Side Platform & Boom Rest

DETAIL A
SCALE 1:8

Continued over page

8 - Chapter | - Chassis G8 Super Cruiser Parts Manual MY |9 - REV 8



36-42m Side Platform & Boom Rest

0000000000

00000000000

: 5

DETAIL B

SCALE 1

Continued over page

Chapter | - Chassis - 9

G8 Super Cruiser Parts Manual MY'19 - REV 8



36-42m Side Platform & Boom Rest

| ===

DETAIL D
SCALE1:4

[0 - Chapter | - Chassis G8 Super Cruiser Parts Manual MY |9 - REV 8



36-42m Side Platform & Boom Rest

—

DETAIL C
SCALE1:3

Continued over page

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter | - Chassis - | |



36-42m Side Platform & Boom Rest

DETAIL E VRGN
)
%@%@
%@%@
%@%@
%@%@
S

0

DETAIL F
SCALE 1 :4

Continued over page

[2 - Chapter | - Chassis G8 Super Cruiser Parts Manual MY |9 - REV 8



36-42m Side Platform & Boom Rest

ITEM NO. | PART NUMBER | DESCRIPTION -

[0, N OV I )

0
I
12
I3
14
I5
6
|7
8
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

34

35
36
37
38
39

GA4661005
GA4659760
GA5069674
GA5012461
GA5000577

GA5015643

GA7000004
GA5001029
GA5001009
GA5069810
GA500094 |
GA7000001
GA5052815
GA4553030
GA4553025
GA50001 17
GA5000141
GA5000305
GA4507330
GA5000319
GA5000559
GA4505410
GA5000335
*

GA5001223
GA4658767
GA5009639
GA4658765
GA4552835
GA4658770
GA5075080
GA4572135
GA5069110

GA3500348

GA4658810
GA5004063
GA5004437
GA50481 15
GA5000351

Side Platform

Lower Ladder

Pneumatic Cylinder, 63 x |75 mm, 3/8" ports, aluminium
Nut M12 Nyloc ZP

Washer [2mm Flat SS HD

Valve, Needle, 6mm push type inlet x | /4" male BSP thread inlet,

Legris

Pneumatic Flow Control Needle Valve, | Way, 6mm Push In, Inline

Nut M 16 Nyloc ZP

Washer [6mm Flat ZP HD

Washer, Nylon, 16 1D x 30 OD x 3 mm
Bolt M16 x 60 GR8.8 ZP

Breather Silencer, 3/8" BSP, Brass, Flat

Rubber Stopper, Diameter 50 x 35 mm Long, With M10 x 35 Stud

Bush Nylon Ladder Pivot

Bush Ladder Pivot

Washer |0mm Flat SS HD

Nut M10 Nyloc ZP

Set Screw M12 x 30 GR8.8 ZP

Plate, Ladder Fold Stop Access Platform

Set Screw M2 x 40 GR8.8 ZP

Nut M12 Hex ZP

Ladder Pivot Bush Retainer Plate, 12.4 1D x 40 OD x 3mm SS
Bolt M12 x 60 GR8.8 ZP

Boom Rest Assembly

Circlip, 19mm, E type, zinc plated

Boom Rest Link LH suit Pivoting Mid Handrail

Grease nipple, Long, 1/4" UNF male thread, | 1/8" long
Boom rest link assy-long link RH

Pin, Hydraulic cylinder to Boomrest

Boom rest link assy-short link RH

End cap, Plastic, Black, Cover, Hex. Dome, M6

Spacer bush, 40 OD x 25.8 ID x 9 thick, Paralift arm spacer
Hydraulic Cylinder, Bore 2”, Rod 1.25”, Stroke 6”

Hydraulic adaptor, Elbow, 90 degree, | /4” BSPT male x 3/4” UN

male O-ring

Mounting bracket, Left side mirror
Bolt M6 x 20 SS A-70

Washer 6mm Flat SS

Nut Mé Nyloc ZP

Bolt M12 x 75 GR8.8 ZP

Continued over page

G8 Super Cruiser Parts Manual MY'19 - REV 8

Chapter | - Chassis - 13



36-42m Side Platform & Boom Rest

ITEM NO. | PART NUMBER | DESCRIPTION

41
4
43
44
45
46
47
48
49
50
51
52

GA4553055
GA4661010
GA5052590
GA5003643
GA5011475
GA4659775
GA4553060
GA4505590
GA5004050
GA5010525
GA5070470
GA5075500"
GA5006113

Nylon Bush Mid Handrail

Handrail, Middle, Side Platform

Nut M8 Nyloc SS

Washer 8mm Flat SS HD

Bolt M8 x 30 GR8.8 ZP

Bracket, Middle Handrail link

Nylon Bush Mid Handrail suit Link Plate

Link Plate Handrail Mid

BHCS M6 x 16 SS A2-70

Service Indicator kit 25

Mounting Flange Donaldson Air Cleaner Service Indicator Remote
Light, LED, Work, Flood beam, bare wires, |2v, 24W
Bolt M10 x 20 GR8.8 ZP

R N N N SR O SRR

* Sub-assembly on following pages
~ See Chapter |5 ‘Electrics’ for more detail on light parts.

[4 - Chapter | - Chassis

G8 Super Cruiser Parts Manual MY |9 - REV 8



36-42m Side Platform & Boom Rest - Mounting

DETAIL A
SCALE1:10

DETAIL B
SCALE1:10

DETAIL C
SCALE1:10

ITEM NO. | PART NUMBER | DESCRIPTION

I GA5011229 Bolt M12 x 25 GR8.8 ZP 4
2 GA5000575 Washer |12mm Spring SS 4
3 GA5000577 Washer |2mm Flat SS HD 8
4 GA5000931 Bolt M16 x 50 GR8.8 ZP I5
5 GA5001043 Washer |6mm Flat SS HD 30
6 GA5001029 Nut M16 Nyloc ZP I5
7 GA5000327 Set Screw M 12 x 45 ZP GR8.8 2
8 GA5012461 Nut M12 Nyloc ZP 2

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter | - Chassis - 15



48m Side Platform & Boom Rest

Continued over page

|6 - Chapter | - Chassis G8 Super Cruiser Parts Manual MY |9 - REV 8



48m Side Platform & Boom Rest

ITEM NO. | PART NUMBER | DESCRIPTION

0 N o 1 N W DN

0
I
12
I3
14
I5
6
|7
8
19
20
21
22
23
24
25
26
27
28
29
30
31
32

GA4661007
GA4659760
GA5010525
GA5004050
GA5070470
GA5048115
GA5069674
GA7000001

GA5015643

GA7000004
GA5012461
GA5000577
GA5000941
GA5052815
GA50001 17
GA5000141
GA4553030
GA4553025
GA4505410
GA5000335
GA5000305
GA4507330
GA5069810
GA4658810
GA5004063
GA5004437
GA5071970
GA5051230
GA4550795
GA5069080
GA5075500"
GA50061 13

Side Platform, Super Cruiser, G8 with 48m Boom

Lower Ladder

Service Indicator kit 25

BHCS Mé x 16 SS A2-70

Mounting Flange Donaldson Air Cleaner Service Indicator Remote
Nut Mé Nyloc ZP

Pneumatic Cylinder, 63 x |75mm, 3/8 ports, aluminium

Breather Silencer, 3/8 BSP, Brass, Flat

Valve, Needle, 6mm push type inlet x | /4 male BSP thread inlet,

Legris

Pneumatic Flow Control Needle Valve, | Way, 6mm Push In, Inline
Nut M12 Nyloc ZP

Washer [2mm Flat SS HD

Bolt M16 x 60 GR8.8 ZP

Rubber Stopper, Diameter 50 x 35 Long, With M10 x 35 Stud
Washer [0mm Flat SS HD

Nut M10 Nyloc ZP

Bush Nylon Ladder Pivot

Bush Ladder Pivot

Ladder Pivot Bush Retainer Plate, 12.4 ID x 40 OD x 3mm SS
Bolt M12 x 60 GR8.8 ZP

Set Screw M 12 x 30 GR8.8 ZP

Plate, Ladder Fold Stop Access Platform

Washer, Nylon, 16 1D x 30 OD x 3 mm

Mounting bracket, Left side mirror

Bolt Mé x 20 SS A-70

Washer 6mm Flat SS

Plastic Wear Strip Boom Rest Polystone 7000SR 65 x 280 x 10mm
CSCS M5 x 16 SS A2-70

Plastic Wear Pad, Lower, Boom Rest, 48m Boom
CSCSMI2x35GRI129 ZP

Light, LED, Work, Flood beam, bare wires, [2v, 24W

Bolt M10 x 20 GR8.8 ZP

" See Chapter |5 ‘Electrics’ for more detail on light parts.

G8 Super Cruiser Parts Manual MY'19 - REV 8

Chapter | - Chassis - |7



36-42m Boom Rest - Left Side

ITEM NO. | PART NUMBER | DESCRIPTION

I GA4660451 Boom Rest, LH 36-42m I
GA4550055 Wear Slide Plate Boom Rest Bottom I
3 GA5071970 Plastic Wear Strip Boom Rest Polystone 7000SR 65 x 280 x |5 I
mm
GA5070860 CSCSMI2x20 GRI2.9 ZP
5 GA5051230 CSCS M5 x 16 SS A2-70
GA5072450 Plastic Wear Strip Boom Rest Polystone 7000SR 65 x 140 x 10 I
mm
7 GA50501 |5 CSCS M5 x 25 SS A2-70 3

I8 - Chapter | - Chassis G8 Super Cruiser Parts Manual MY |9 - REV 8



36-42m Boom Rest - Right Side

ITEM NO. | PART NUMBER | DESCRIPTION

GA4661017 Boom Rest, RH 36-42m

GA50501 15 CSCS M5 x 25 SS A2-70

GA5071970 Plastic Wear Strip Boom Rest Polystone 7000SR 65 x 280 x |5mm
GA4550055 Wear Slide Plate Boom Rest Bottom

GA5070860 CSCS M2 x 20 GR12.9 ZP

GA5011361 Washer 4mm Flat ZP

GA5049025 Nut M4 Nyloc SS

GA5049800 SHCS M4 x 40 GR12.9 ZP

GA5012129 Limit switch, Flexible arm, Micro, IP65, 10 Amp

O 00 NN o8 U AW N —
— NN AN = — W

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter | - Chassis - 19



48m Boom Rest - Right Side

ITEM NO. | PART NUMBER

O 00 N o U1 AW N —

20 - Chapter | - Chassis

GA4661016
GA5051230
GA5071970
GA501 1361
GA5049025
GA5049800
GA5012129
GA4550795
GA5051290

DESCRIPTION

Boom Rest, Super Cruiser, G8 with 48m Boom I

CSCSM5x 16 SS A2-70

Plastic Wear Strip Boom Rest Polystone 7000SR 65 x 280 x 10mm

Washer 4mm Flat SS
Nut M4 Nyloc SS
SHCS M4 x 40 GR12.9 ZP

Limit switch, Flexible arm, Micro, IP65, 10 Amp

Plastic Wear Pad, Lower, Boom Rest, 48m Boom

CSCSMI2x 30 GRI2.9 ZP

W — — NN AN — W

G8 Super Cruiser Parts Manual MY |9 - REV 8



Left Hand Mirror

ITEM NO. | PART NUMBER | DESCRIPTION

GA5054120 Side mirror, Complete assembly, Suit Claas cab

GA5054125 Side mirror glass, Suit Claas cab -
GA5054130 Cover Cap Mirror suit Class Cab -
GA5069795 Grommet, Rubber, 28 OD x 7 thick, Material up to 2mm thick -
NOTE: See Chapter 22 ‘Cabin’ for RHS mirror and extension bracket for 48 metre boom optioned machines.

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter | - Chassis - 21



Hand Wash Bottle Assembly

ITEM NO. | PART NUMBER | DESCRIPTION
|

O 00 N o U1 AW N

o

22 - Chapter | - Chassis

GA5075110
GA5051275
GA4660815
GA5070735
GA5001681
GA5003643
GA5052590
GA5011473
GA5066162
GA5000137
GA50001 17

Water tank, 30L, Black plastic, With soap dispenser
Soap dispenser, Suit hand wash tank GA50751 10
Hand Wash Bottle Bracket

Hand wash bottle tap

Hose Clamp, 1” SS (20-32/12W)

Washer 8mm Flat SS HD

Nut M8 Nyloc SS

M8 x 25 SS A2-70

Bolt M10 x 25 SS

Washer 10mm Spring SS

Washer |0mm Flat SS HD

G8 Super Cruiser Parts Manual MY |9 - REV 8

N NN NN O — — —



Tool Box

NOTE: Shown with door removed

ITEM NO. | PART NUMBER | DESCRIPTION

GA5068675 Tool box, T handle, Black, w 500 x h 350 x d 400 mm

| |
2 GA4502895 Tool box shelf |
3 GA4503890 Bracket, Tool box mount, inner 2
4 GA5004437 Washer 6mm Flat SS 8
5 GA5004050 BHCS M6 x 16 SS GR8.8 4
6 GA50481 15 Nut M6 Nyloc ZP 4
7 GA5000577 Washer |2mm Flat SS HD 8
8 GA500031 | Set screw, M12 x 35, ZP GR 8.8 4
9 GA5012461 Nut M12 Nyloc ZP 4

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter | - Chassis - 23



Cabin - Shockers

|k

i

/

il

@
el

|

é\ L

Ca ) (

'ff‘l/
/2N
A

.
,.

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5012461 Nut M2 Nyloc ZP 4
2 GA5054105 Damper, shock absorber suit Claas Cab 2
3 GA5000259 MI12 x 100 Bolt 4
4 GA5000577 Washer |2mm Flat SS HD 20

24 - Chapter | - Chassis G8 Super Cruiser Parts Manual MY |9 - REV 8



Cabin - Panhard Rod

DETAIL A
SCALE2:25

DETAIL B
SCALE2:25

ITEM NO. | PART NUMBER | DESCRIPTION

GA5001741
GA5048125
GA500153]1
GA5000577
GA5000259
GA5012461
GA4600290

~N oy o NN —

Washer 20mm Flat SS HD

Nut M20 Nyloc Coarse ZP

Bolt M20 x 150 GR8.8 ZP

Washer |2mm Flat SS HD

Bolt M12 x 100 GR8.8 ZP

Nut M12 Nyloc ZP

Panhard Rod, 870mm Centres, Super Cruiser, Claas Cabin

G8 Super Cruiser Parts Manual MY'19 - REV 8

— NN AN DN D

Chapter | - Chassis - 25



Headstock - 36-42m

ITEM NO. | PART NUMBER

N oy O AW —

26 - Chapter | - Chassis

GA4661047
GA4660835
GA0500027
GA5012446
GA501 1333
GA5001741
GA5048125

DESCRIPTION

Headstock, Super Cruiser, 36m & 42m |

Heat Shield, Rear Chassis

Set Screw, |"x 2 1/2" UNF, ZP
Nut, I", UNF, 12 TPI, Nyloc ZP
Bolt M20 x 60 GR8.8 ZP
Washer 20mm Flat SS HD

Nut M20 Nyloc Coarse ZP

10
10
10
20
10

G8 Super Cruiser Parts Manual MY |9 - REV 8



Headstock - 48m

ITEM NO. | PART NUMBER | DESCRIPTION

GA4661046 Headstock, Super Cruiser; G8, 48m Boom [

|

2 GA4660835 Heat Shield, Rear Chassis, G8 |
3 GA0500027 Set Screw, 1"x 2 1/2"UNF |2 TPI, ZP 0]
4 GA5012446 Nut, 1", UNF, 12 TPI, Nyloc ZP 10
5 GA501 1333 Bolt M20 x 60 GR8.8 ZP 10
6 GA5001741 Washer 20mm Flat SS HD 20
7 GA5048125 Nut M20 Nyloc Coarse ZP 10

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter | - Chassis - 27



Bonnet

25 /(e
200 < : -
|
=) / B \\\/// °
2 S /o Q(Z
]
SN ‘ d . 8//

gl g L

BONNET SPARE PARTS
GA3000082 Globe, HB3, 12v, 60w, Narva
GA5075415 Indicator / Running Light Assembly, LED

Bonnet Grill Mesh, suit GA5072135 and GA5072145, 2015 - 2019 design, no
center support (one piece front mesh)

ITEM NO. | PART NUMBER | DESCRIPTION

GA5072135 Bonnet

GA5072720

|

2 GA4502630 Spacer block, Bonnet latch, HDPE 2
3 GA5066595 Latch, Suit Crop Cruiser bonnet & ladder 2
4 GA5004437 Washer 6mm Flat SS 8
5 GA5070460 SHCS M6 x 60 SS A2-70 4
6 GA5004055 SHCS M6 x 20 GR12.9 ZP 4
7 GA0500078 Washer, |7 ID x | 7/8” OD x |/8” Thick, Nylon 4
8 GA4552765 Bolt Shoulder 2
9 GA5000925 SHCS M6 x 40 GR12.9 ZP 2
10 GA5001043 Washer |6mm Flat SS HD 2
Il GA5001029 Nut M16 Nyloc ZP 2

28 - Chapter | - Chassis G8 Super Cruiser Parts Manual MY |9 - REV 8



Cover Plate Lower - LHS

ITEM NO. | PART NUMBER | DESCRIPTION

GA4509850 Plate, Chassis Cover, LH Lower Section Front

2 GA5004023 BHCS Mé x 10 SS A2-70 8
3 GA5004447 Washer 6mm Spring SS 8
4 GA5004437 Washer 6mm Flat SS 8

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter | - Chassis - 29



Cover Plate Lower - RHS - Battery Cover

ITEM NO. | PART NUMBER | DESCRIPTION

I GA4509245 Plate, Battery Cover Chassis Side I
2 GA5004023 BHCS Mé x 10 SS A2-70 7
3 GA5004447 Washer 6mm Spring SS 7
4 GA5004437 Washer 6mm Flat SS 7

30 - Chapter | - Chassis G8 Super Cruiser Parts Manual MY |9 - REV 8



Cover Plates Under Cabin

SCALE1:5

)
=
<
—
w
[a]

ITEM NO. | PART NUMBER | DESCRIPTION

GA4509215

2
3
4
5
6
7

Plate, Cover Under Cabin Front LH
Plate, Cover Under Cabin Front RH

Plate, Cover Under Cabin Rear

Speed clip M6

GA4509220

GA4509210

38
38
38
38

GA5066830
GA5004447
GA5004437
GA5004053

Washer 6mm Spring SS
Washer 6mm Flat SS

BHCS M6 x 20 SS A2-70

Chapter | - Chassis - 3|

G8 Super Cruiser Parts Manual MY'19 - REV 8



Tow Bar

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5001741 Washer 20mm Flat SS HD 4
2 GA4661070 Tow Bar Axle Mounted, Super Cruiser, G8 |
3 GA5001721 Washer 20mm Spring SS 4
4 GAS501 1321 Set Screw M20 Course x 50 GR8.8 ZP 4

32 - Chapter | - Chassis G8 Super Cruiser Parts Manual MY |9 - REV 8



Air Tank

ITEM NO. | PART NUMBER | DESCRIPTION

Hydraulic adaptor, Tee, |1/4” BSPT male x | /4” BSPT male x | /4”

GA3500269 BSPT male 2
2 GA501 1059 Low Pressure Switch I
3 GA5017369 Pressure Relief Valve |
4 GA5048150 Plumbing adaptor, Elbow, 90 degree, 1/2” male thread x /2 |

female thread, Cast

5 GA5014795 SC3 single check valve |/2” M/F I
6 GA5050670 Plug, Brass, 1/2” BSPT male I
7 GA5071940 Tank, Air, 14.75L I
8 GA5018323 Valve, Ball, | /4 male, female, Black Lever handle, Chromed |
9 GA3500223 Hydraulic adaptor; Nipple, 1/2” BSPT male x |/2” BSPT male I
10 GA5069925 |/4” - 1/8” BSPT female reducing socket I

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter | - Chassis - 33



Crop Deflector Set

DETAIL A
SCALE1:6

DETAIL B
SCALE1:6

1800

1280
1400
1800

ITEM NO. | PART NUMBER | DESCRIPTION

GA4949860 Assembly, Front Crop Deflector, Skid Plate |

|

2 GA4602745 Upper Mount Arm

3 GA4602750 Mount, Front Crop Deflector, Chassis Mount LHS I

4 GA4602755 Mount, Front Crop Deflector, Chassis Mount RHS I

5 GA4602760 Support Arm, Front Crop Deflector, Cross Brace Sub Assembly I

6 GA5000577 Washer 12mm Flat SS HD 20
7 GA50003 19 Set Screw M2 x 40 GR8.8 ZP 10
8 GA5012461 Nut M2 Nyloc ZP 10
9 GA5001891 Washer 24mm Flat HD SS 4
10 M24X60 BOLT = M24X60 BOLT 2
I'l GA5012469 Nut M24 Nyloc ZP 2
12 GA5025255 Belly Shield, Heavy PVC Tarp I

34 - Chapter | - Chassis G8 Super Cruiser Parts Manual MY |9 - REV 8



Chapter 2

PUMPS
Spray Pump - Zeta 260

GA5076496

060439 !{
GA5075689

GAS076007 43 o

GA5020060 2,
GA5077086 1 GAS076101
GAS076527 é /?\ GAS076497
GAS076444 A8 AN
GASO76101 e SR GAsOTeT0T
GAS076518 —————— P GASOT8075 S, X0)
GA5076080 GA5020060 v OO O
GAS076536 &

GA5077086

0

5S

GA5076101
GA5076497

jGASWBSGO

O=————GA5076443

GA5076536

GA5076060

GAS075710 @ =

GAB076497
GA5076443
GA5076557 &

GA5076380

GA5076101 ) X5
GA5076089 o
GA5076443 SR (@) T 1 G784
Ju) O GA5076101 0501HO
GA5076560 e ] =
% 180483 ————————— o
GA5076060 GASOTBAST ) ooern , T GASOT6082
GAs076512 —— &
GA5076101
020985
021404
GA5075754
GA5075603

GA5075763

GA5075763
GA5075738 @ é
GA5075603 @

GA5078301

):g\}, @@\5@7@3&7

GA5076459

% @
GAS075776 , ﬂ
141103 NN\ GAS076449
@6 o = GA5076455

GAsoyseas

GA5076564
PUMP ASSEMBLY
PART NUMBER | DESCRIPTION
GA5054500 Pump Zeta 260 MI-|
PUMP SERVICE PARTS

' B GAS076565
) -0 GASO6518  GASO77102 ¢ GASOT6073—(__ )
2 GA5076080

I 180574

GA5075658
GA5076527

Vs
GA5075616
GAB075758 {
GA5076483 GA5078353 GA5076562
GAS075734 ‘ < GAS076478

GA5076512

\ Qiemmw
) ®—GA5075634
T

140349 s
GA5076562

PART NUMBER | DESCRIPTION

GA5077793 Pump Diaphragm Kit suit Zeta 260 and RO250 Udor Pumps
GAS077792 PTO and Hyd Drive
GA5023115 Seal kit, 60cc & 80cc hydraulic motor, GA5009525 and GA5047515

G8 Super Cruiser Parts Manual MY'19 - REV 8

Pump rebuild kit, includes diaphragms, seals & valves, Suits both Zeta 260 and RO250 in

35



Spray Pump - Zeta 260 - Hydraulic Drive

ITEM NO. | PART NUMBER | DESCRIPTION
|

GA5054500 Pump Zeta 260 MI-|

|

2 GA5047515 Motor, hydraulic, 80cc/rev, 25.4mm shaft, Suit spray pump drive I
3 GA5000577 Washer |2mm Flat SS HD 2
4 GA5000575 Washer |2mm Spring SS 2
5 GA5000321 SHCS M12 x 40 ZP GR12.9 2
6 pumpcover250 Plate, Rear Pump Shaft Cover, RO250, Zeta 260 and 300 |
7 GA5016169 Magnet, High strength, |2mm diameter x |.5mm thick |
8 GA5076307 Sensor, Spray pump RPM, suit 4400 / 4070, Raven |
9 GA5048655 Bolt M8 x 40 GR8.8 ZP |
10 GA501 1499 Nut M8 ZP 2
I'l GA3500310 Hydraulic adaptor, Nipple, |/2” BSPT male x | /2” BSPP male 2

36 - Chapter 2 - Pumps G8 Super Cruiser Parts Manual MY |9 - REV 8



Spray Pump - ARAG MSP400

o U

Fit

MP400

GA3000186 Sensor,
Pump RPM, Arag

PART NUMBER | DESCRIPTION
|

GA3000186

GA2000123

GA5016233
GA20001 14
GA3500323

GA5077834
GA5077860
GA20001 15

GA3500320

Sensor, Pump RPM, Arag MP400

Pump, Multistage Centrifugal, Hydraulic Drive, 2” FP Flange Inlet,

2” SP Flange Outlet, Arag MP400

Pneumatic fitting, Elbow, 90 degree, | /4 BSP male x 6mm push in

type, Metal
Flange Clamp, and Gasket, 1.5”

Hydraulic adaptor, Elbow, 90 degree, |/2” BSPT male x | /2"
BSPP male O-ring

Hose barb, Elbow, 90 degree, 2" flange x | 1/2” hose
Hose barb, Elbow, 2" FP Flange x 2" HB 90 Degree
Flange Clamp, and Gasket, 2”

Hydraulic adaptor, Elbow, 90 degree, | /4” BSPT male x | /4"
BSPP male O-ring,

G8 Super Cruiser Parts Manual MY'19 - REV 8

Chapter 2 - Pumps - 37



Spray Pump - ARAG MSP400 Assembly

ITEM NO. | PART NUMBER

38 - Chapter 2 - Pumps

GA3000186
GA2000129

GA5073640
GA2000182
GA5078740
GA5073620
GA2000183
GA2000184
GA2000185

GA5078744

GA2000186

DESCRIPTION
Sensor, Pump RPM, Arag MP400

Pump, Multistage Centrifugal, T7 Inlet T6 Outlet, Arag MP400,
Pump Only, No Motor or RPM Sensor

Impeller kit MSP400 PP pump

Pump tube cover

Radial Ball Bearing, 6305-2RS, Suit, ARAG, MSP400, 970000.06 |
Tightening kit

Spacer

Circlip inner

Circlip outer

Self-Locking Nut M 10 INOX UNI7474, Suit, ARAG, MSP400,
B12261

Bearing support

Continued over page

G8 Super Cruiser Parts Manual MY'19 - REV 8




Spray Pump - ARAG MSP400 Assembly

ITEM NO. | PART NUMBER | DESCRIPTION -

12
I3
14

I5

16
17

20
21
22
23

24
25A
25B
26A
26B

27

28

29

30

31
32

GA5073625
GA5078745
GA2000187
GA5078747

GA5078748

GA5078749
GA5073630

GA5078750

GA5078751
GA5078752
GA5078753
GA2000188
GA5078755

GA5078756
GA2000189
GA2000191
GA2000190
GA2000192

GA5078757

GA5078744

GA5078758

GA5073645

GA2000193
GA2000194

Internal spacer MSP400 pump

Bracket, Fixing, Suit, ARAG, MSP400, 970050.05

Shaft, MSP400, ARAG, 970050.05

Bolt, Impeller, Tightening, Suit, ARAG, MSP400, 97000.082
Fixing Screw, 10x268mm S/S, Suit, ARAG, MSP400 Pump,

970050.091

Plug, 1/4”M, Suit, ARAG, MSP400 Pump, 970000.084

Seal spacer

Nut, Self Locking, M8, INOX UNI7474, Suit, ARAG, MSP400

Pump, BI1225]

Washer, Flat, 8.4x15x1.5 INOX, Suit, ARAG, MSP400 Pump,

B202HO

Washer, Flat, D10.5x2x2, INOX, Suit, ARAG, MSP400, B202J0 -

Washer, Grover, D 8.2 INOX UNII751, Suit, ARAG, MSP400
Pump, B222H0

O-ring, 1.78 x 12.42 mm, Viton

Screw, TCEI, 8x30, INOX UNI5931, Suit, ARAG, MSP400 Pump,

VIC25L

Screw, TE, 8x25 INOX
Flange, Inlet, T7F

Flange, Inlet, 220 2" FP
Flange, Oulet, T6

Flange, Outlet, 220 2" SP

Screw, TCEI, 10x35, INOX UNI5931, Suit, ARAG, MSP400 Pump,

VIC26M

Self-Locking Nut M 10 INOX UNI7474, Suit, ARAG, MSP400,

B12261

Washer, Grover, 10.5x17.5x2.2 INOX, Suit, ARAG, MSP400

Pump, B222J0

Pump motor, Hydraulic pump, MP400/MSP400, Arag,

9700000. 100

Fork D.4, DIST.47
Fork D.5, DIST.59

G8 Super Cruiser Parts Manual MY'19 - REV 8

Chapter 2 - Pumps - 39



Spray Pump - Mounting

E ((a(a(s)  ZETA260 PUMP
&
DESCRIPTION

| GA5065455 Bolt M10 x 30 ZP GR8.8 4
2 GA50001 17 Washer [0mm Flat SS HD 8
3 GA5000141 Nut M10 Nyloc ZP 4

'8 ~ O
‘ MSP400 PUMP
ITEM NO. | PART NUMBER | DESCRIPTION
| GAS501 1475 Bolt M8 x 30 GR8.8 ZP 4
2 GA5017613 Washer 1/4" x | |/4" Flat ZP 8
3 GA5004917 Nut M8 Nyloc ZP 4

40 - Chapter 2 - Pumps G8 Super Cruiser Parts Manual MY |9 - REV 8



Hydraulic Fill Pump

SPARE PARTS

DESCRIPTION
GA5072631 Pump casing, Rear, Poly 3” BSP, Transfer, Viton, Hydraulic drive, GA5072085
GA5072605 Shaft seals, Carbon ceramic, Pump, Poly 3” BSP, Transfer, Viton, Hydraulic drive
GA5072610 Impeller, High volume, Pump, Poly 3” BSP, Transfer, Viton, Hydraulic drive
GA5072620 Drain plug, Pump, Poly 3” BSP, Transfer, Viton, Hydraulic drive
GA5072625 Filler plug, Pump, Poly 3” BSP, Transfer, Viton, Hydraulic drive
GA5072630 Pump casing, Front, Poly 3” BSP, Transfer, Viton, Hydraulic drive
GA5072600 Seal conversion kit, Pump, Poly 3” BSP, Transfer, Viton, Hydraulic drive
GA5072075 Seal kit, Pump, Poly 3” BSP, Service Kit, No Mech Seal

ITEM NO. | PART NUMBER | DESCRIPTION

- GA5072075 Seal kit, Pump, Poly 3” BSP, Complete rebuild, suit GA5072085
I GA5072085 Pump, Poly 3” BSP, Transfer, Viton, Hydraulic drive I
2 GA5077876 Plumbing Fitting, 3” Flange to 3” BSP Thread 2

Continued over page

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 2 - Pumps - 41



Hydraulic Fill Pump

ITEM NO. | PART NUMBER | DESCRIPTION

10
I
12
I3
14
I5
6
7

42 - Chapter 2 - Pumps

GA5077875
GA5077871

GA3500364

GA3500333

GA5076723
FC300

GA5048655
GA5003643
GA5052590
GA5075782
GA5077128
GA2000131
GA5077717
GA2000216
GA5000999

Hose barb, Elbow, 90 degree, 3" flange x 3” hose

Hose barb, Elbow, 90 degree, 3” flange x 2” hose barb
Hydraulic adaptor, Nipple, 1/2” BSPT male x 7/8” UN male
O-ring

Hydraulic adaptor, Elbow, 90 degree, |/2” BSPT male x | /2”
BSPP female swivel

Seal, EPDM, Suit 3" flange fitting

Hose clamp, Worm screw, 3"

Bolt M8 x 40 ZP GR8.8

Washer 8mm Flat SS HD

Nut M8 Nyloc SS

Cam lever, 3/4" male coupling x | /2" male thread

Cam lever, 3/4" female coupling x 1 /2" male thread
Pressure relief valve, Spike, 4 Bar, 1/2" in, 3/4" out, Brass
Hose barb, Elbow, 90 degree, 3/4" male thread x 3/4" hose
Hose, Pressure, 20mm, Black 250psi

Hose Clamp, 3/4", SS

G8 Super Cruiser Parts Manual MY |9 - REV 8

N

- — — — — — N 0 A NN



Chemical Transfer Pump & Bracket

Use LOCTITE thread
cord on all joins

ITEM NO. |PART NUMBER | DESCRIPTION

| GA4510405 Plate, Chemical Trasfer Pump Mount

2 GA2000030 Pump, Diaphragm, Chemical transfer |2v, Viton SHURflo

3 GA2000032 Reducing coupling, 2” female NPT to |” female NPT, SHURflo

4 GA5077718 Hose barb, Straight, | male thread x | hose, Banjo, HB100

5 GAb5077723 Hose barb, Elbow, 90 degree, | male x | hose, Banjo, HB100-90

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 2 - Pumps - 43



Chemical Transfer Pump Assembly

ITEMNO. | PART NUMBER | DESCRIPTION

- GA2000030 Pump, Diaphragm, Chemical transfer |2v, Viton SHURflo

I - Motor Assembly Kit

2 GA2000033 Diaphragm, Drive Assembly Kit, Housing, replacement, SHUR(flo
3 GA2000034 Valve Housing Kit, Viton, replacement, SHURflo

4 Upper Housing Assembly Kit

NOTE: Not all parts stocked

44 - Chapter 2 - Pumps G8 Super Cruiser Parts Manual MY |9 - REV 8



Chapter 3

FLUSH TANK

Rinse Water Tank & Frame

Continued over page

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 3 - Flush Tank - 45



Rinse Water Tank & Frame

ITEM NO. | PART NUMBER | DESCRIPTION | QTY. |

N ow N

O O N o~ »n

o

14
I5
16
|7
18
19
20

GA506996 1
GA5076885
GA2000220
GA5077710

GA5077723
GA5077708
GA5007231
GA2000209
GA5077740
GA20001 11
GA5078410
GA5077746
GA5018315

GA5077913
GA4658936
GA5001681
GA5077718
F70127A

GA5011239
GA5000577

46 - Chapter 3 - Flush Tank

Tank, 520L, Fresh Water SP Black, Bare

Lid, Diameter | | 3mm, With breather

Hose, Suction, PVC, 25mm, Black - Cut 1200 mm

Hose barb, Elbow, 90 degree, 3/4” male thread x |1/2” hose,
Banjo

Hose barb, Elbow, 90 degree, |” male x |” hose, Banjo
Hose barb, Elbow, 90 degree, | /2" male thread x | /2" hose
Hose clamp, Cobra type, |/2”

Hose, Clear, 2mm, Sight tube - Cut 550 mm

Hose barb, Elbow, 90 degree, 2” male thread x 2” hose, Banjo
Valve, Check, 2” Female Thread Inlet and Outlet

Plumbing fitting, Nipple, 2”

Hose barb, Elbow, 90 degree, 3/4" female thread x 3/4" hose
Valve, Ball, 20mm, 3/4” male, female, Black Butterfly handle,
Brass

Nipple, 3/4” male x 3/4” male, Short, Banjo

Fresh Water Tank Frame 520L

Hose Clamp, 1"SS (20-32/12W)

Hose barb, Straight, |” male thread x |” hose

Bracket, Tank strap, 50mm

Bolt M12 x 50 GR 8.8 ZP

Washer [2mm Flat SS HD

G8 Super Cruiser Parts Manual MY |9 - REV 8

— NN NN —

NN — — — —



Chapter 4

RH POD

Not Fitted

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 4 - RH Pod - 47



48 - Chapter 4 - RH Pod G8 Super Cruiser Parts Manual MY'19 - REV 8



Chapter 5

LH POD

LH Pod - Mounting

ITEM NO. | PART NUMBER | DESCRIPTION

I * LH Pod I
2 GA5000347 Bolt M12 x 70 ZP GR8.8 6
3 GA5000577 Washer |2mm Flat SS HD 6

* Sub-assembly on following pages

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 5 - LH Pod - 49



LH Pod - Base

Continued over page

50 - Chapter 5 - LH Pod G8 Super Cruiser Parts Manual MY'19 - REV 8



LH Pod - Base

ITEM NO. | PART NUMBER | DESCRIPTION

O 00 N o U AW N

W W RNNNNDMDRNOMRNOMNNNDRNONODY — — — — — — — — — —
— O 0 ® N O U KN WN — O VN Ul A WM — O

32
33
34
35
36
37
38
39

GA4600865
GA4401560
GA4401555
GA4401545
GA5004085
GA5003643
*

GA5052590
*

*

GA4902240*
GA4552135
GA5016749
GA5013799
GA5009647
GA5052600
GA5016753
GA5012175
GA501 1501
GA4552865
GA5077718
UVI00FP
GA5076007
GA5076013
GA5004437
GA5004447
GA5004050
GA5011229
GA5000575
GA5000577

GA5045140

GA5049405
GA5017673
GA5018321
GA5000305

*

GA4658805

*

GA5008745

Plumbing Control Pod Frame

Plate, Side Cover B, Plumbing Pod

Plate, Side Cover A, Plumbing Pod

Plate, Decal Plumbing Pod

Bolt M8 x 20 GR8.8 ZP

Washer 8mm Flat SS HD

Main Tank Rinse/Agitation Manifold

Nut M8 Nyloc SS

Main Tank Rinse/Rinse Tank Fill Manifold

Hopper Manifold

Rotary Tap Sub Assembly, Plumbing Pod

Spacer for Altek rotary valve

Switch, Toggle, On / Off, Water proof, pvc coated, 25 amp
Red LED warning light

Green LED warning light

Bolt M8 x 75 SS A2-70

Toggle switch cover (narva)

Cover, Toggle switch, Waterproof

Bolt M8 x 120 GR8.8 ZP

Spacer, POD fill point fitting 3/ 4”

Hose barb, Straight, |” male thread x |” hose

Valve, Ball,
Cam lever, |” female coupler, |” male thread

|” female thread inlet / outlet, Full port, Lever handle

Cam lever, Male plug, 1”
Washer 6mm Flat SS
Washer 6mm Spring SS
BHCS Mé x 16 SS A2-70
Bolt M12 x 25 GR8.8 ZP
Washer |2mm Spring SS
Washer |2mm Flat SS HD

Pneumatic fitting, Nipple, 1/4” BSPT male x 6mm push type,
Brass

Elbow, 1/4” BSPT Male x |/4” BSPT Female, 45 Deg
Washer |/ 2” High Tensile

Valve, Ball, | / 4” female, Black Lever handle, Chromed
Set Screw M2 x 30 GR8.8 ZP

Tank Fill Manifold Assembly

Mounting bracket U shape

Wash Down Gun Pump Assembly

Filter, Inline, 1/ 2” hose barbs

* Sub-assembly on following pages

G8 Super Cruiser Parts Manual MY 19 - REV 8

SN - - -

W 0 O8N ® 0 0O — — — — — N U1 U D — — Ul N — — — O —

- =N =N =N —

Chapter 5 - LH Pod - 51



LH Pod - 2" Fill - Standard

ITEM NO. | PART NUMBER | DESCRIPTION
2

I GA5065680
2 GA5078142
3 GA5077737
4 GA5010193
5 GA2000229
6 *

7 GA4552870
8 GA50481 15
9 GA5004437
10 GA4504380
I GA5004050
12 GA5076606
I3 GA5076609

52 - Chapter 5 - LH Pod

Plug, AS40 male

Street elbow, 90 degree, 2 male thread x 2 female thread
Hose barb, Straight, 2” male thread x 2” hose

Hose Clamp 2 1/ 4”

Hose, Suction, 51 mm, Wire reinforced - Cut to 180 mm
Rinse Tank Fill Manifold Assemblies

Spacer, Ring, 6/mm , POD fill point fitting

Nut Mé Nyloc ZP

Washer 6mm Flat SS

Plate, 2” Fill insert-Spray pod

BHCS Mé x 16 SS A2-70

Cam lever, 2” male coupler x 2” female thread

Cam lever, 2” female cap

G8 Super Cruiser Parts Manual MY |9 - REV 8

Fit plug when
micromatic rinse
is not optioned

— — N — oA - — — NN



LH Pod - 3" Fill - Hydraulic Pump

Fit plug when
micromatic rinse
is not optioned

ANGLE FITTING
UP 12.5°

ITEM NO. | PART NUMBER | DESCRIPTION

I GA5065680 Plug, AS40 male

2 GA50481 15 Nut Mé Nyloc ZP 4
3 GA5004437 Washer 6mm Flat SS 8
4 GA4504375 Plate Fill Mount 3” I
5 GA5004050 BHCS Mé x 16 SS A2-70 4
6 GA5076716 Cam lever, 3” male coupling x 3” female thread I
7 GA5077742 Hose barb, Elbow, 90 degree, 3” male thread x 3” hose |
8 GA4552875 Spacer-POD fill point fitting 89 I
9 GA5077737 Hose barb, Straight, 2” male thread x 2” hose |
|0 GA5076719 Cam lever, Female cap, 3” |

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 5 - LH Pod - 53



LH Pod -

3" Fill - Direct

ITEM NO. | PART NUMBER | DESCRIPTION

O 0O N o 1 AW N —

54 - Chapter 5 - LH Pod

GA5077741
GA5077642
GA5078204
GA4401565
GA5000577
GA5000575
GA5000305
GA5076719
GA5078143

Hose barb, Straight, 3" male thread x 3" hose

Coupling, socket, 3" female thread

Valve, Ball, 3", Male NPT, Male Cam lock, stubbly, long handle
Plate, 3 Inch Side Fill Mount, Pod

Washer |12mm Flat SS HD

Washer |2mm Spring SS

Set Screw M2 x 30 GR8.8 ZP

Cam lever, Female cap, 3" |

N NN = = —

Street elbow, 45 degree, 3" male x 3" female I

G8 Super Cruiser Parts Manual MY'19 - REV 8



LH Pod - Chemical Probe

ITEM NO. | PART NUMBER

|
2
3
4
5

GA5077718
GA4552865
GA5078164
GA5076007
GA5076013

DESCRIPTION

Hose barb, Straight, |1” male thread x |” hose I
Spacer, POD fill point fitting 3/4” I
Valve, Ball, |” female thread inlet / outlet, Full port, Lever handle I
Cam lever, |” female coupler, |” male thread I

I

Cam lever, Male plug, 1"

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 5 - LH Pod - 55



LH Pod - Micromatic Rinse

,..4‘/ 1 \,*\'!&;;
2 .,g;,‘ oz
3 ’/’;'; < >N
° N EZ
>
Q / = S
o
< )
3

GA5065610
GA5003974
GA5003983
GA5018800
GA0500004
GA5048090
GA5004437
GA5004050

0 N o 1 AW N —

56 - Chapter 5 - LH Pod

Fit hose barb when
micromatic rinse is optioned

Hose barb, Elbow, 90 degree, AS40 x 20mm hose |

Nut M5 Nyloc ZP
Washer 5mm Flat SS

Rinsing socket, 3 pin, Micromatic / Enviro drum coupling

BHCS M5 x 20 SS A2-70
Clamp, P-type, 35mm
Washer 6mm Flat SS
BHCS Mé x 16 SS A2-70

N NN W — O W

G8 Super Cruiser Parts Manual MY |9 - REV 8



Ball Valve - 3-Way - Main Tank/Hopper

ITEM NO. | PART NUMBER

0 N o 1 AhWN

GA5078177

GA5077723
GA5077718
F70146A

GA4502210
GA501 1465
GA5003643
GA5004917

DESCRIPTION

Valve, Ball, 3 way, |" female thread inlet / outlet, Bottom port,
Butterfly handle

Hose barb, Elbow, 90 degree, |” male x |” hose

Hose barb, Straight, |” male thread x |” hose
Decal plate, suit |” banjo tap V-100, sticker mount
Mounting plate, to suit ball valve

Bolt M8 x 16 GR8.8 ZP

Washer 8mm Flat SS HD

Nut M8 Nyloc ZP

G8 Super Cruiser Parts Manual MY 19 - REV 8

N 00O NN — — N

Chapter 5 - LH Pod - 57



Pressure Delivery Manifold

Take nuts and washers
off that comes on valve,
only leave one nut on
that holds the bolt in on all 4 bolts

ITEM NO. | PART NUMBER

o U1 N W N —

58 - Chapter 5 - LH Pod

GA5065530
GA5065615
GA5065610
GA5065585
GA5065680
GA5065620

Silicone grease
all plugs

DESCRIPTION

Valve,Ball, 5 x AS40 female inlet / outlets, Lever handle |
Hose barb, Elbow 90 degree, AS40 x 25mm [
Hose barb, Elbow, 90 degree, AS40 x 20mm hose, Altek |
Hose barb, Straight, AS40, 33mm hose, Altek |
Plug, AS40 male, Altek |
Hose barb, Elbow, 90 degree, AS40 x 33mm hose barb, Altek I

G8 Super Cruiser Parts Manual MY |9 - REV 8



Tank Fill Manifold

ITEM NO. | PART NUMBER

| GA507698 |

2 GA5078142

3 GAb5077723

4 GA5077708

5 MACHO3| |

6 GA5077740
Hopper Manifold

DESCRIPTION

Valve, Ball, 2” way, 2” female thread inlet / outlet, Lever handle I

Street elbow, 90 degree, 2” male thread x 2” female thread
Hose barb, Elbow, 90 degree, |" male x |" hose

Hose barb, Elbow, 90 degree, |/2” male thread x |1 /2" hose
Poly fitting suit fresh water fill 2” male - 2” female - |” female
Hose barb, Elbow, 90 degree, 2” male thread x 2” hose

ITEM NO. | PART NUMBER

|
2
3
4
5

GA5065555
GA5065580
GA4582345
GA5077708
GA5065690

DESCRIPTION

Tee, AS40 female, no M8 inserts

Plug in hose tail AS40/25

Dummy plug AS40 G1/ 2” female (45mm Delron)

Hose barb, Elbow, 90 degree, |/ 2” male thread x |1/ 2” hose
Safety pin, Suit AS40 plumbing fittings

G8 Super Cruiser Parts Manual MY 19 - REV 8

Chapter 5 - LH Pod - 59



Main Tank Rinse/Rinse Tank Fill Manifold

ITEM NO. | PART NUMBER | DESCRIPTION
| |

GA5065565 Plumbing coupling, Cross, AS40 female inlets / outlets
Valve, Quick fit flip top, 2 way, AS40 male x AS24 female x AS40

2 GA5065545* 2
Female

3 GA4582415 Plumbing adaptor, AS24 female x 3/4” BSPT male I
4 GA5065695 Safety pin AS24 2
5 GA5065640 Hose barb, AS24 female x 20mm hose |
6 GA5065615 Hose barb, Elbow 90 degree, AS40 x 25mm |
7 GA5065690 Safety pin, Suit AS40 plumbing fittings 4
8 GA5065680 Plug, AS40 male I
9 GA5002473 Valve nonreturn, check 3/4” |

I

10 GA5077717 Hose barb, Elbow, 90 degree, 3/4” male thread x 3/4” hose

* Sub-assembly on following pages

60 - Chapter 5 - LH Pod G8 Super Cruiser Parts Manual MY |9 - REV 8



Main Tank Rinse/Agitation Manifold

ITEM NO. | PART NUMBER | DESCRIPTION

Valve, Quick fit flip top, 2 way, AS40 male x AS24 female x AS40

I GA5065545* 2
female
2 GA5065615 Hose barb, Elbow 90 degree, AS40 x 25mm I
3 GA4582395 Plumbing Fitting, Cap, AS40 |
4 GA5065690 Safety pin, Suit AS40 plumbing fittings I
5 GA4582415 Plumbing adaptor, AS24 female x 3/4” BSPT male I
6 GA5065640 Hose barb, AS24 female x 20mm hose I
7 GA5065695 Safety pin AS24 2
8 GA5002473 Valve non-return, check 3/4” |
9 GA350043 | Hose barb, Tee, 3/4” hose barb x 3/4” hose barb x 3/4” male |

thread

* Sub-assembly on following pages

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 5 - LH Pod - 61



Valve - Quick Fit 2 Way Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GAS065545 Valve, Quick fit flip top, 2 way, AS40 male x AS24 female x AS40 i
female, Altek

GA5073750 Body

| I
2 GA5073755 Slide cap I
3 GA5073760 Red lever I
4 GA5065701 Retaining pin, Suit AS30 plumbing fittings I
5 GA5073765 Handle retaining pin I
6 GA5073770 Spring guide I
7 GA5073775 Switch rod I
8 GA5065835 Plug in adapter, AS30 x AS24 I
9 GA5073780 Retaining pin, 4 x 26 mm |
[0 GA5065690 Retaining pin, Suit AS40 plumbing fittings I

62 - Chapter 5 - LH Pod G8 Super Cruiser Parts Manual MY |9 - REV 8



Rinse Tank Fill Manifold Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GA5065565 Plumbing coupling, Cross, AS40 female inlets / outlets

I

2 GAS5065575 Hose barb, Straight, AS40 male x 20mm hose

3 GA5065610 Hose barb, Elbow, 90 degree, AS40 x 20mm hose

4 GA5065690 Safety pin AS40

5 GA4582345 Dummy plug AS40 G| /2 female (45mm Delron)

6 GA2000082 Plumbing Fitting, Cross, AS40, 3x Female |x Male, 2x M8 Inserts, No
O-Rings

7 GA5077708 Hose barb, Elbow, 90 degree, | /2" male thread x | /2” hose

8 GA5065580 Plug in hose tail AS40/25

9 GA5065680 Plug, AS40 male
|0 GA5065560 Tee, AS40 female, M8 inserts

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 5 - LH Pod - 63



Wash Down Gun Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

Wash down gun, Suit EF / Advance / Evolution

O 0 N o U1 AW N —

o

64 - Chapter 5 - LH Pod

GA5051390
GA5049701
GA505 1455
GA5078008
GA501768|
GA5065455
GA50001 17
GA4510620
GA5077743
GA5000141

Bush, Brass reducing 3/4” x 1/4”

Suzi coil 12 x 8 x 5m (1/4” male swivel ends with springs)
Reducing bush, 3/4” male thread x |/4” female thread, Banjo

Washer |” x 2” 7g Flat Thin SS
Bolt M10 x 30 GR8.8 ZP

Washer [0mm Flat SS HD

Plate, Wash Down Gun Mount, G8

Hose barb, Straight, 3/4” female x 3/4” hose, Banjo

Nut M10 Nyloc ZP

N — — N AN — — —

G8 Super Cruiser Parts Manual MY |9 - REV 8



Wash Down Gun Pump Assembly

ITEM NO. | PART NUMBER | DESCRIPTION
|

GA5023400 Pump, 12 Volt, 6.8It/min Max 100 psi, Male ports - Complete
GA5071545 Pressure Switch, suit GA5023400 I
| GA5071550 Valve Assembly Kit, Viton, suit GA5023400 I
GA5071555 Diaphragm Assembly Kit, Santoprene, suit GA5023400 |
GA5071560 Check Valve Kit, suit GA5023400 I
2 GA5077652 Street elbow, 90 degree, |/2" female thread 2
3 GA5077702 Hose barb, Straight, | /2" male thread x | /2" hose 2

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 5 - LH Pod - 65



Chemical Probe Hose Lance

ITEM NO. | PART NUMBER | DESCRIPTION

o U1 N W N —

GA4948250
GA5013603
GA2000220
GA5077723
GA507601 |
GA5018319
GA500168l

Chemical suction probe, Assembled

Poly Pipe 25 (cut 630mm long) |
Hose, Suction, PVC, 25mm, Black - cut 3200 mm long |
Hose barb, Elbow, 90 degree, |” male x |” hose, Banjo |
Cam lever, |” male coupling x |” hose barb, Banjo |
Valve, Ball, 25mm female thread inlet / outlet, Lever handle, SS |
Hose Clamp, 1”7 SS (20-32/12W) 2

Enviro Coupling & Hose

ITEM NO. | PART NUMBER | DESCRIPTION

U N W N

66 - Chapter 5 - LH Pod

GA5020600
GA5018803
GA5018799
GA507601 |
GA5001681
GA2000220
GA5077718

Enviro drum / micromatic coupling with suction hose
Micromatic drum valve coupling, 3 pin, Viton seals |
Seal kit, Suit micromatic / enviro drum coupling GA5018803 -
Cam lever, |” male coupling x |” hose barb, Banjo
Hose Clamp, 1”7 SS (20-32/12W)

Hose, Suction, PVC, 25mm, Black - cut 2840mm long
Hose barb, Straight, |” male thread x |” hose

—_ - N -

G8 Super Cruiser Parts Manual MY |9 - REV 8



Chapter 6
DIRECT CHEMICAL INJECTION

Not Fitted

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 6 - DCI - 67



68 - Chapter 6 - DCI G8 Super Cruiser Parts Manual MY |9 - REV 8



Chapter 7

DUAL PRODUCT

Not Fitted

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 7 - Dual Product - 69



70 - Chapter 7 - Dual Product G8 Super Cruiser Parts Manual MY |9 - REV 8



Chapter 8

INDUCTION

Induction Hopper -

HOPPER

60L

ITEM NO. | PART NUMBER | DESCRIPTION

Plate, Hopper Mount Adaptor, Offset, Self Propelled (optional) -

GA4524985
| *
2 *
3 *
4 GA5000577
5 GA5000575

6 GA5000297

* Sub-assembly on following pages

Induction Hopper - Frame
Induction Hopper - Tank Assembly
Hopper Bottom 2” Flanged
Washer |2mm Flat SS HD
Washer |2mm Spring SS

SHCS M2 x 25 ZP GR12.9

G8 Super Cruiser Parts Manual MY 19 - REV 8

[
I
I
4
4
4

Chapter 8 - Induction Hopper - 71



Induction Hopper - Tank Assembly

Continued over page

G8 Super Cruiser Parts Manual MY |9 - REV 8

72 - Chapter 8 - Induction Hopper



Induction Hopper - Tank Assembly

ITEM NO. | PART NUMBER | DESCRIPTION | QTY. |

—Z S 0 0 N o AW N —

X woo

o »

o ® N

N N NN NN
N W N — O

25

GA5071208
*
GA5077708
GA5020615
GA5078133
GA5078156
GA5077045
GA5051230
GA5003983
GA5003975
GA5077063
GA5077062
GAS507791 1
GA5077652
GA5077702
RNO075050
GA5077336
GA5077704
GA4522296
GA500666 |
GA5016473
GA3500391
GA500707|
GA5076615
FC220

Tank, Induction Hopper, 60L with Flange, includes lid
Pre-assembled 60L Hopper Bottom 2” Flanged

Hose barb, Elbow, 90 degree, |/2” male thread x |/2” hose

Valve, Ball, 12mm, |/2” Male, Female Butterfly, Brass

Street elbow, 90 degree, |/2” female thread x |/2” male thread

Tank flange, 1/2” female threads

Breather valve, Labyrinth type, |” male thread
CSCS M5 x 16 SS A2-70

Washer 5mm Flat SS

Nut M5 Nyloc SS

Nozzle, Drum & container rinsing

Valve, Drum & container rinsing nozzle

Nipple, Short, | /2” male thread x |/2” male thread
Street elbow, 90 degree, |/2” female thread

Hose barb, Straight, |/2” male thread x |/2” hose

Reducing nipple, 3/4” male thread x |/2” male thread

Nozzle, Tank rinsing, 3/4” BSPT female inlet

Hose barb, Elbow, 90 degree, |/2” male thread x 3/4” hose

Level indicator, 60L induction hopper

Hinge, Butt, 70 long x 50 wide x |.5, SS

Tape PM foam 6.4 x 18 L/Density

Tee, Threaded, 1/2” male x |/2” hose, TI12T
Latch, Adjustable, Induction Hopper Lid

Seal, EPDM, Suit 2" flange fitting

2” Full Port Worm Screw Clamp

* Sub-assembly on following pages

G8 Super Cruiser Parts Manual MY'19 - REV 8

Chapter 8 -

— NN = = =

Induction Hopper - 73



Induction Hopper - Frame Assembly

74 - Chapter 8 -

S\K)m\lO\U'I-J;wN—

X W =

o

GA4657560
GA4659155
GAS500609 |
GA5075130
GA5012203
GA5003783
GA50001 17
GA5000855
GA5000879
GA5007329
GA4653490
GA4522294
GA5007073
GA4656855
GA4657570
GA4657565

Induction Hopper

GA4903049-60CC  Frame, Induction hopper,
Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

CCSP Hopper Mounting Assembly

Hose guide bracket

Bolt M10 x 100 GR8.8 ZP

Roll pin M8 x 30mm coated

Grease nipple, Short, | /4" UNF

End cap, Plastic, Black, Insert, RHS. 50 x 50, 0.8 - 2.5mm wall
Washer |0mm Flat SS HD

Bolt MI6 x 110 GR8.8 ZP

Bolt M6 x 180 GR8.8 ZP

Spring compression, 76.2mm x 25.4 x 3.15 mm, gold
Induction hopper latch

Mounting plate, Double spring

Spring, Tension, 38.2 OD x 284.3 long x 3.55mm
Induction hopper tank support 60L

CCSP Lower Hopper Arm

CCSP Upper Hopper Arm

Continued over page

G8 Super Cruiser Parts Manual MY |9 - REV 8

— — — AN — — NN AN — — —



Induction Hopper - Frame Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

18
19
20
21
22
23
24
25
26

GA5050330
GA5052905
GA5048380
GA4699435
GA5002077
GA5001491
GA5000141
GA5001043
GA5001029
GA5000559

SHCS M12 x 20 GR12.9 ZP

End cap, Plastic, Black, Insert, Round. 10mm, 0.8 - |.5mm wall

Pin, | Imm OD shaft, Spring Steel wire loop lock, Yellow zinc

Handle, Induction Hopper Latch arm

Key ring, 25mm, SS

Chain 2 x 20 mm SS 316 - Cut to 600 mm
Nut M10 Nyloc ZP

Washer |6mm Flat SS HD

M6 Nyloc Nut

Nut M12 Hex ZP

G8 Super Cruiser Parts Manual MY'19 - REV 8

Chapter 8 -

|
I
|
2
|
|
8
4
|

Induction Hopper - 75



Hopper Bottom - 2” Flanged

ITEM NO. | PART NUMBER

I
2
3

O 00 N o U N

GA4552240
GA5078137
GA5077717

GA5077723
GA5018315
LO57A
GA5077908
FC220
GA5076615

76 - Chapter 8 - Induction Hopper

DESCRIPTION

Hopper Bottom Venturi Housing with 2" Flange MY 14 I

Street elbow, 90 degree, |” male x |” female, Banjo I
Hose barb, Elbow, 90 degree, 3/4” male thread x 3/4” hose, I

Banjo

Hose barb, Elbow, 90 degree, |” male x |” hose, Banjo

Valve, Ball, 20mm male & female thread, Black Butterfly handle
Venturi, 9mm outlet, Suit Induction Hopper

Ball valve, 2" Full port , 4 Bolt Flanged, short, Banjo

2" Full Port Worm Screw Clamp
Seal, EPDM, Suit 2" flange fitting, Banjo

G8 Super Cruiser Parts Manual MY |9 - REV 8



Chapter 9

FOAM MARKER TANK

Not Fitted

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 9- Foam Marker - 77



78 - Chapter 9 - Foam Marker Tank G8 Super Cruiser Parts Manual MY |9 - REV 8



Chapter 10

TRANSCAL

Not Fitted

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 10 - Transcal - 79



80 - Chapter |0 - Transcal G8 Super Cruiser Parts Manual MY'19 - REV 8



Chapter I |

MAIN TANK

Tank Assembly - 8000L

IF OPTION
CHEMICAL
TRANSFER PUMP

IF OPTION 50059
SIDE FILL OR 50028
FRONT FILL

Continued over page

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter || - Main Tank - 81



Tank Assembly - 8000L

GA5071965 Tank, 8000L, Plastic, Green, Super Cruiser, G8

2 GA5076880 Lid, Black, Without breather, Medium, Diameter 355 mm I
3 * Dry Sight Tube - Locating Cap Assembly I
4 * Dry Sight Tube - Float & Guide Assembly I
5 * Tank Rinsing Nozzle - Elbow Assembly I
6 * Tank Rinsing Nozzle - Tee Assembly I
7 * Tank Fill - 3” Front & Side Fill Assembly I
8 * Tank Fill - Boom Recirculation Assembly I
9 GA5076714 Filter, Basket type, Diameter 305 x 245mm deep I
10 * Tank Overflow - 3" Assembly I
I * Breather Valve Assembly I
12 * Tank Fill - Venturi Assembly I
13 * Tank Fill - Hopper Assembly I
14 * Tank Fill - 2" Assembly I
I5 * Tank Fill - I" Chemical Assembly I
16 * Super Mix Agitator - Angled Barb I
17 * Super Mix Agitator - Straight Barb I
18 GA5077730 Hose barb, Elbow, 90 degree, | |/4" male thread x | |/4" hose I
19 GA5078410 Plumbing fitting, Nipple, 2" I
20 GA5048385 O-ring, 42.5 x 2.62 mm, BSI31, suit 2" hose barb 2
21 GA5076262 Hose barb, Elbow, 90 degree, 2" fly nut end x 52 mm hose |
22 GA5076605 Fly nut, 2" I
23 GA5077751 Tee, Hose barb, /2" I
24 GA5077755 Hose barb, Tee, 1" hose I

I

25 GA5077722 Hose barb, Straight, 1" male thread x | 1/4 hose"

* Sub-assembly on following pages

82 - Chapter | | - Main Tank G8 Super Cruiser Parts Manual MY |9 - REV 8



Tank Cradle - 8000L

UP TO SERIAL #202185

ITEM NO. | PART NUMBER

GA4661075
GA5000577
GA5000259
GA5012461
F70127A

GA5011333
GA5048125
GA5001741

0 N o 1 AW N —

9&10  GA5003859

G8 Super Cruiser Parts Manual MY'19 -

DESCRIPTION

Tank Cradle, 8000L, Super Cruiser, G8
Washer |2mm Flat SS HD

Bolt M12 x 100 GR8.8 ZP

Nut M12 Nyloc ZP

50mm Tank Strap Bracket

Bolt M20 x 60 GR8.8 ZP

Nut M20 Nyloc Coarse ZP

Washer 20mm Flat SS HD

Strap, Tank, 50mm, Goldacres branded, (price is per meter)
Front Tank Strap 50mm

Rear Tank Strap 50mm

REV 8

A AN N N N 00O —

8
See below.
4600mm
4470mm

Chapter | | - Main Tank - 83



Tank Cradle - 8000L

FROM SERIAL #202215

ITEM NO. | PART NUMBER

GA5003859

GA4602335
F70127A

GA5000577
GA501 1263
GA5012461
GA5001741
GA5011333
GA5048125
GA4405890
GA4406000
GA50001 17
GA505 1445
GA5006161

S\OW\IO\U'IAUJN—

W~ =

84 - Chapter | | - Main Tank

DESCRIPTION

Strap, Tank, 50mm, Goldacres branded, (price is per meter)

Front Tank Strap 50mm
Rear Tank Strap 50mm

Tank Cradle, 8000L, Super Cruiser, G8, 2019

50mm Tank Strap Bracket

Washer |2mm Flat SS HD

Bolt M12 x 90 GR8.8 ZP

Nut M12 Nyloc ZP

Washer 20mm Flat SS HD

Bolt M20 x 60 GR8.8 ZP

Nut M20 Nyloc Coarse ZP

Plate, Strap, Tank Cradle, Front, G8
Plate, Strap, Tank Cradle, Middle, G8
Washer |0mm Flat SS HD

Nut M10 Nyloc SS

Bolt M10 x 25 GR8.8 ZP

See below.
4600mm
4470mm

— — W ~ © A N © A

© 0 4

G8 Super Cruiser Parts Manual MY'19 - REV 8



Tank Rinsing Nozzle - Elbow Assembly

%
ITEM NO. | PART NUMBER | DESCRIPTION

- GA4901285-1 Tank rinsing nozzle, Elbow, Complete -
I GA4572015 Tank rinse adaptor with cam lock |
2 GA5077912 Nipple, 6” long, 3/4” male thread, Banjo I
3 GA5077717 Hose barb, Elbow, 90 degree, 3/4” male thread x 3/4” hose, Banjo |
4
5

GA5077336 Nozzle, Tank rinsing, 3/4” BSPT female inlet, Teejet |
GA5077132 Cam lever, 3/4” female coupling x 3/4” hose barb, Banjo I

Tank Rinsing Nozzle - Tee Assembly

0
ITEM NO. | PART NUMBER | DESCRIPTION

- GA4901285-2  Tank rinsing nozzle, Tee, Complete -
I GA5077132 Cam lever, 3/4” female coupling x 3/4” hose barb, Banjo |

2 GA4572015 Tank rinse adaptor with cam lock |

3 GA350043 | Hose barb, Tee, 3/4" hose barb x 3/4" hose barb x 3/4" male |
thread

GA5077912 Nipple, 6” long, 3/4” male thread, Banjo |

5 GA5077336 Nozzle, Tank rinsing, 3/4” BSPT female inlet, Teejet I

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter | | - Main Tank - 85



Tank Fill - Venturi Assembly

ITEM NO. | PART NUMBER

~N oy o AN —

8

NOTE: Not all parts supplied with kit 500232 are used in this assembly.

GA4903086
GA5007235
GA5077035
MACHO0022
GA5077743
GA5078010
GA5050205
GA5077679
GA5076036
GA5049125

86 - Chapter | | - Main Tank

o3

DESCRIPTION

Venturi filler - Complete assembly
Hose clamp, Cobra type, | 1/2”
Venturi, Top of tank, 32mm OD outlet
Jet for Arag venturi

Hose barb female 3/4"

Poly Pipe Reducer Bush 3/4” x 1/2”

Hose Lay flat Blue, 32mm - Cut 405mm long

O-ring 30 x 3mm

Hose barb, Straight, | 1/2” fly nut end x |” hose barb

O-ring, 23.4 x 3.53mm, BS213

N — — — — — — - -

G8 Super Cruiser Parts Manual MY |9 - REV 8



Supermix Agitator - Angled Barb

NOTE: Sikaflex 227 used when
installing supermix agitator.

GA4905585 Super mix agitator, Pre assembled, Angled barb

ITEM NO. | PART NUMBER | DESCRIPTION

GA5077038 Agitator, Super mix, 3mm jet, Arag
2 GA5078134 Street elbow, 45 degree, 3/4” male thread x 3/4” female thread |
3 GA5077715 Hose barb, Straight, 3/4” male thread x |” hose barb, Banjo I

Hose barb, Elbow, 90 degree, |3mm hose, including 1/2” fly nut
and seal, Brass, Arag

5 GA5077943 Plug, 1/2” male thread, Banjo [
GA5078134 Pop Rivet 1/8"x 1/2" SS I

4 GA5075657

Supermix Agitator - Straight Barb

NOTE: Sikaflex 227 used when
installing supermix agitator.

GA4903096 Super mix agitator, Pre assembled, Straight barb

ITEM NO. | PART NUMBER | DESCRIPTION

GA5077038 Agitator, Super mix, 3mm jet, Arag
2 GA5078134 Pop Rivet 1/8"x /2" SS |
3 GA5077715 Hose barb, Straight, 3/4” male thread x |” hose barb, Banjo |

Hose barb, Elbow, 90 degree, |3mm hose, including 1/2” fly nut
and seal, Brass, Arag

5 GA5077943 Plug, 1/2” male thread, Banjo I

4 GA5075657

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter | | - Main Tank - 87



Tank Fill - 1" Chemical Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

| GA4572395 Main tank line return fitting 1” I
2 GA5077718 Hose barb, Straight, 1” male thread x |” hose I
3 GA5077723 Hose barb, Elbow, 90 degree, |” male x |” hose I

88 - Chapter | | - Main Tank G8 Super Cruiser Parts Manual MY |9 - REV 8



Tank Fill - 2" Assembly

ITEM NO. | PART NUMBER

|
2
3
4
5

GA5078142
GA5000527
GA5078141
GA5077737
GA4583370

DESCRIPTION

Street elbow, 90 degree, 2” male thread x 2” female thread, Banjo

Screw, Pan head, 12G x 25mm, SS

Hose barb, Straight, 2” male thread x 2” hose, Banjo

|
4
Street elbow, 45 degree, 2” male thread x 2” female thread, Banjo |
2
|

Threaded Tank Flange 2”

Tank Fill - 2" Hopper Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

o U1 AW N —

GA5078142
GA5077739
GA5000527
GA5078141
GA5077737
GA4583370

Street elbow, 90 degree, 2” male thread x 2” female thread, Banjo

Hose barb, Straight, 2” male thread x | 1/2” hose, Banjo
Screw, Pan head, 12G x 25mm, SS

Street elbow, 45 degree, 2” male thread x 2” female thread, Banjo

Hose barb, Straight, 2” male thread x 2” hose, Banjo
Threaded Tank Flange 2”

G8 Super Cruiser Parts Manual MY |9 - REV 8

I
I
4
I
I
[

Chapter | | - Main Tank - 89



Tank Fill - Boom Recirculation Assembly

ITEM NO. | PART NUMBER

2
3
4
5

6

Tank Fill - 3" Front & Side Fill Assembly

GA4572015
GA5077132
GA5077717
GA5077709
GA2000216
GA5000999

DESCRIPTION
Tank rinse adaptor with cam lock

Cam lever, 3/4” female coupling x 3/4” hose barb, Banjo |

Hose barb, Elbow, 90 degree, 3/4” male thread x 3/4” hose, Banjo
Hose barb, Straight, 3/4” male thread x 3/4” hose, Banjo
Hose, Pressure, 20mm, Black 250psi (cut 1300 mm)

Hose Clamp, 3/4”, SS (16-27/12W)

ITEM NO PART NUMBER | DESCRIPTION

Tank Top Inlet Fitting, 3” Flange and 3” NPT Female Thread
Hose barb, Straight, 3” male thread x 3” hose |

U N W N

GA4550590
GA5077741
GA5000527
GA5077875
GA20001 16

90 - Chapter | | - Main Tank

Screw, Pan head, [2G x 25mm, SS

Hose barb, Elbow, 90 degree, 3” flange x 3” hose

Flange Clamp, and Gasket, 3”

- — o

G8 Super Cruiser Parts Manual MY |9 - REV 8



Outlet - Tank Overflow 3"

ITEM NO. | PART NUMBER | DESCRIPTION

I GA4550590 Tank Top Inlet Fitting, 3” Flange and 3” NPT Female Thread I
2 GA5000527 Screw, Pan head, 12G x 25mm, SS 6
3 I
I

GA5077875 Hose barb, Elbow, 90 degree, 3” flange x 3” hose
4 GA20001 16 Flange Clamp, and Gasket, 3”

Breather Valve Assembly

T

I GA4583370 Threaded Tank Flange 2” |
2 GA5000527 Screw, Pan head, 12G x 25mm, SS I
I
|

3 GA4551975 Spacer; 56mm OD, 5mm wall, |0mm Uniboard Poly
4,5,6 GA5077046 Valve, Breather, Single Floating Ball

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter || - Main Tank - 91



Remote Drain - 3"

ITEM NO PART NUMBER | DESCRIPTION

GA5078204 Valve, Ball, 3", Male NPT, Male Cam lock, stubbly, long handle

2 GA5076720 Cam lever, 3 female coupling x 3 female thread, Banjo - NSPT |
thread

3 GA4400290 Plate, Remote Valve Tap Link, 3” Drain

4 GA4661150 Remote Valve Handle 3” Drain

5 GA5000327 Set Screw M2 x 45 GR8.8 ZP

6 GA5000577 Washer [2mm Flat SS HD

7 GA5012461 Nut M12 Nyloc ZP

8 GA5001893 Washer 1"x | 7/8"x 14g

9 GA4400285 Plate, Remote Valve Handle Support Bracket, Plastic
0] GA50001 17 Washer 10mm Flat SS HD

Il GA500014| Nut M10 Nyloc ZP

12 GA5006057 Bolt M10 x 50 GR8.8 ZP

NN AN — N — — —

92 - Chapter | | - Main Tank G8 Super Cruiser Parts Manual MY |9 - REV 8



Dry Sight Tube - Cap & Tube Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

O 00 N o U1 N W N —

— o

GA5065075
GA5002979
MACH0306
GA5004065
GA5004437
GA5004447
MACHO03 16
GA5015221
GA5014817
GA5012529
MACHO0307
MACHO0317
GA4902149

GA5017873
GA5008643

G8 Super Cruiser Parts Manual MY'19 - REV 8

Decal, Dry sight tube, 6000L, Crop Cruiser

Sight tube, Clear, 38 ID x 44 OD x 2000 mm long, Polycarbonate
Remote sight tube end cap (Blk Poly)

Bolt M6 x 20 ZP GR8.8

Washer 6mm Flat SS

Mé Spring washer SS

Tube End Cap with Light Attachment

Pulley, Upright, 19 mm, Suit sight tube cable roller
Screw 10G x 5/8” Pan Head SS

O-ring, 34.65 x 1.78 mm, BS024

Remote sight tube level indicator

Level Indicator Insert

Cable, Pre assembly, 5m - Includes cable and ferrules

Cable, Wire rope, 1.6 mm, 7x19 core, 316 SS, suit sight tube - Cut
to 5 metres

Ferrule, Hand swage, Nickle plated copper, suits GA5017873 cable

e L el R R N

N —

Chapter | | - Main Tank - 93



Dry Sight Tube - Float & Guide

ITEM NO. | PART NUMBER | DESCRIPTION

Dry Sight Tube - Locating Cap Assembly

|

2 GA5046955 9% 19 x [.6mm SS RHS - cut 2150 mm |
3 * Dry Sight Tube - Float Assembly I
4 GA5051370 BHCS M8 x 35mm SS I
5 GA5003643 Washer 8mm SS HD 2
6 GA5052590 Nut M8 Nyloc SS |
7 GA5001 101 Square tube Insert 19 x 19mm, Black I

* Sub-assembly on following pages

94 - Chapter | | - Main Tank G8 Super Cruiser Parts Manual MY |9 - REV 8



Dry Sight Tube - Locating Cap Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

MACHO0308 Float tube locating cap (Blk Poly)

2 GA5015221 Pulley, Upright, 19mm I
3 GA5014817 Screw 10G x 5/8” Pan Head SS 2
4 GA5000527 Screw, Pan head, 12G x 25mm, SS 6

Dry Sight Tube - Float Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GA5072660 Float Plate Dry Sight Tube |
GA5072665 Ball Float 4" Plastic 5/ 16" Whitworth Threads |
GA4401610 Plate, Float, Dry Sight Tube I
GA5003643 Washer 8mm Flat SS HD |
GA5004919 Washer 8mm Spring SS I
GA5048485 Set Screw, 5/16" x 3/4" BSW, SS GR8 |

o U AW N —

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter | | - Main Tank - 95



Dry Sight Tube - Mount

ITEM NO. | PART NUMBER | DESCRIPTION

I GA4661080 Dry Sight Tube Mount I
2 GA50001 17 Washer |0mm Flat SS HD 2

3 GA5006 45 Bolt M10 x 30 SS A2-70 2

96 - Chapter | | - Main Tank G8 Super Cruiser Parts Manual MY |9 - REV 8



Chapter 12

WHEELS & MUDGUARD
Mud Guards - Front Axle (520/85R46 Tyre)

ITEM NO. | PART NUMBER

O 0 NN o 1 AW N —

W o —- o

I5
6
17

G8 Super Cruiser Parts Manual MY'19 - REV 8

GA5003825
GA5071955
GA5071209
GA5000941
GA5001051
GA5001043
GA4661050
GA4661055
GA4506600
GA5000117
GA5066162
GA5012461
GA5000577
GA5020450
GA5050675
GA5003925
GA5002565
GA5011133

DESCRIPTION
Mudguard, Black plastic, 500 wide x 1000mm radius

Pipe, Mudguard Mount, Front Axle, Super Cruiser, G8
U Bolt, round top, MI2 x 91L x 50W

Bolt M16 x 60 GR8.8 ZP

Washer |6mm Spring SS

Washer [6mm Flat SS HD

Mudguard Mount, Front, LH, Super Cruiser, G8, 2015
Mudguard Mount, Front, RH, Super Cruiser, G8, 2015
Plate Trimble Giro Mount

Washer |0mm Flat SS HD

Bolt M10 x 25 SS

Nut M12 Nyloc ZP

Washer |2mm Flat SS HD

Bracket, Plastic, Black, Mudguard mounting

Grub Screw M2 x 16 SS

End cap, 45 mm round, Black plastic

Washer 3/8” ID x |” OD Flat SS

Nut M10 Dome nut SS

Chapter 12 - Wheels & Mudguard - 97



Mud Guards - Rear Axle (520/85R46 Tyre)

ITEM NO. | PART NUMBER | DESCRIPTION
2

GA5003825 Mudguard W500 x R1000mm

|
2 GA5071960 Pipe, Mudguard Mount, Rear Axle, Super Cruiser, G8 6
3 GA5071209 U-bolt, round top, M12 x 91L x 50W 12
4 GA5000577 Washer [2mm Flat SS HD 24
5 GA501246| Nut M2 Nyloc ZP 24
6 GA5002565 Washer 3/8” ID x |” OD Flat SS 48
7 GA5066162 Bolt M10 x 25 SS 24
8 GAS501 1133 Nut M0 Dome nut SS 24
9 GA5003925 Insert round 45mm x 0.8 - 3.0mm 12
10 GA5020450 Bracket, Plastic, Black, Mudguard mounting 12
GA5050675 Grub Screw M12 x 16 SS 12
Wheels & Tyres

GA1500004 Wheel, DD 6 x 46, Zero Offset

GA 1500024 Tyre, 520/85R46, X-Load 173A8/169D, Harvest

GA 1500009 Tyre, 520/85R46 |58A8, BKT, Agrimax

GA5018892 Wheel nut, M22 x |.5mm, ZP

GA5070815 Hex Nut Cap Suit M22 Crop Cruiser Stud

98 - Chapter 12 - Wheels & Mudguard G8 Super Cruiser Parts Manual MY |9 - REV 8



Chapter 13

BOOM CENTRE

36-42m - Boom Centre - Paralift Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

Pin kit suit paralift

GA5066673~
GA4658750

Paralift Arm Upper

Weld on end, Paralift arm, Solid bush insert - Suit field repair

GA5066192

Paralift Arm Lower

GA4662025

Weld on end, Paralift arm, Solid bush insert - Suit field repair

GA5066192

Continued over page

Chapter |13 - Boom Centre - 99

G8 Super Cruiser Parts Manual MY'19 - REV 8



36-42m - Boom Centre - Paralift Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

18

GA5070905

GA50001 17
GA5000141
GA5066655
MACHO0152
GA5000313
GA5051470
GA5066675
GA5000577
GA501246|
GA4562190
GA5065486
GA5070081#
GA5012203
GA5067885
GA5066646

U-bolt, Round top, M10 x |18 x | I5mm, with stopper washers,

ZP
Washer |0mm Flat SS HD
Nut M10 Nyloc ZP

Pin with retaining plate, 28.575mm OD x |80mm long, paralift arm
Bush with shoulder, 12.3mm ID x 25mm OD x 2mm long

SHCS MI2 x 35 GR12.9 ZP
SHCS M2 x 50 GR12.9 ZP

Pin with retaining plate, Stepped, 294mm Long

Washer [ 2mm Flat SS HD
Nut M2 Nyloc ZP

Spacer bush, 40mm OD x 26mm ID x |7.5mm long, Paralift arms

Glacier bush | 1/8" x 1" long

Hydraulic Cylinder, Bore 3”, Rod 2.5”, Stroke 26”
Grease nipple, Short, |/4” UNF
Pin cover, Black, clip on, plastic

Pin with retainer, |1” OD x 180 mm long

4

S o ® ©

A AN D~ O

NEWNNN

~ NOTE: 2 pins in this kit will require cutting down to match the length of Item no. 6 before fitment.

~ See Chapter |8 ‘Hydraulics’ for sub-assembly

100 - Chapter |3 - Boom Centre

G8 Super Cruiser Parts Manual MY |9 - REV 8



36-42m - Boom Centre - Base Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GA4658138 Paralift Rear, Tritech, 24m to 42m Boom |

|

2 GA4658122 Centre Section, Tritech, 24m - 42m |

3 GA4656240 Delta link, Long 2
4 GA4683 145 Bolt I” UNC x 6” cut down from 7” 8
5 GA501768| Washer |" x 2" 7g Flat Thin SS 16
6 GA4656260 Boom Delta hanger adjuster bolt 4
7 GA5000577 Washer 12mm Flat SS HD 8
8 GAS5012461 Nut M12 Nyloc ZP 4
9 GA5012439 I" Nyloc Nut UNC ZP 8
10 GA5000265 Bolt M12 x 120 GR8.8 ZP 2
[l GA5075125 M16 x 325 GR4.4 ZP 60.mm Thread 2
12 GA5075090 Wear pad, 380 x 74 x 12 mm, Polystone, Suit Tri Tech tilt arm 4

Continued over page

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter |13 - Boom Centre - |01



36-42m - Boom Centre - Base Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

14
I5

16

|7
I8
19
20
2|
22
23
24

GA5001009
GA5012463
GA5075240

DELTA-
LINKSA*

GA4524140
GA5018245
GA5011229
GA4660330
GA5003783
GA501 1153
GA5000137
GA5000117

Washer [6mm Flat ZP HD
Nut M16 Nyloc SS

Bump Stop Rubber with threaded insert 4

Short Adjustable delta link

Locking plate suit adjustable delta link
U bolt, Round top, M8 x 50 x 60 mm
Bolt M12 x 25 GR8.8 ZP

Spray Bar Tritech Centre Section

End cap, Plastic, Black, Insert, RHS. 50 x 50, 0.8 - 2.5mm wall

SHCS M10 x 20 GRI12.9 ZP
Washer 10mm Spring SS
Washer [Omm Flat SS HD

* Sub-assembly on following pages

[02 - Chapter |3 - Boom Centre

A DA DN = NN NN

G8 Super Cruiser Parts Manual MY |9 - REV 8



36m - Boom Centre - Tilt Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GA4660445 Tilt Arm Centre Section Tritech RH inc. bushing

|

GA5075060 Glacier bush 60 mm ID x 50 mm long 2

5 GA4660440 Tilt Arm Centre Section Tritech LH inc. bushing |
GA5075060 Glacier bush 60 mm ID x 50 mm long 2

3 GA5018538" Hydraulic Cylinder, Bore 3”, Rod 1.25”, Stroke 18” 2
4 GA5065051 Hydraulic Cylinder, Bore 3.5, Rod 1.75”, Stroke 5” 2
5 GA5006151 Bolt I" UNF 12 TPI x 8" GR8 ZP 6
6 GA501768l1 Washer | x 2 7g Flat Thin SS 12
7 GA5012446 Nut, I”, UNF, 12 TPI, Nyloc ZP 6
8 GA3500147 Hydraulic adaptor, Nipple, 9/16” JIC male x 3/4” UN male O-ring 4
9 GA501 1481 Bolt M8 x 35 GR8.8 ZP 4
10 GA5003643 Washer 8mm Flat SS HD 4
I GA5078042 Mounting clamp, Double type, Plate, Top, Group 2 4
12 GA507803 | Mounting clamp, Double type, Jaw, Pair, Group 2, [4mm 8
I3 GA0500053 Bolt, | 1/8”x7 1/2” UNC, ZP, Gr8 4
14 GA5017607 Washer | 1/8” Flat ZP 8
I5 GA0500054 [ 1/8" Nyloc Nut UNC ZP 4
16 GA5000297 SHCS M2 x25 GR12.9 ZP 8

Continued over page

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter |3 - Boom Centre - 103



36m - Boom Centre - Tilt Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

18
19
20
21
22
23

GA5000575
GA5000577
GA4502280
GA4572365
GA5052910
GA4660915
GA4659220

Washer 12mm Spring SS
Washer 12mm Flat SS HD
Pin retainer

Tilt pin

End cap, Plastic, Black, Insert, Round, 18 mm, 0.8 - 2.5 mm wall

Top Rose End Large Tritech
Bottom Rose End Large Tritech

" See Chapter |8 ‘Hydraulics’ for sub-assembly

04 - Chapter |3 - Boom Centre

NN SN

G8 Super Cruiser Parts Manual MY |9 - REV 8



42m - Boom Centre - Tilt Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

| GA4660445 Tilt Arm Centre Section Tritech RH inc. bushing

I

GA5075060 Glacier bush 60 mm ID x 50 mm long 2
5 GA4660440 Tilt Arm Centre Section Tritech LH inc. bushing I

GA5075060 Glacier bush 60 mm ID x 50 mm long 2
3 GA5018538" Hydraulic Cylinder, Bore 3”, Rod 1.25”, Stroke 18” 4
4 GA5065051 Hydraulic Cylinder, Bore 3.5”, Rod 1.75”, Stroke 5” 2
5 GA5006151 Bolt I” UNF 12 TPI x 8 GR8 ZP 6
6 GA3500147 Hydraulic adaptor, Nipple, 9/16” JIC male x 3/4” UN male O-ring 4
7 GAS501 1481 Bolt M8 x 35 GR8.8 ZP 4
8 GA5003643 Washer 8mm Flat SS HD 4
9 GA5078042 Mounting clamp, Double type, Plate, Top, Group 2 4
10 GA5078031 Mounting clamp, Double type, Jaw, Pair, Group 2, [4mm 8
Il GA0500053 Bolt, | 1/8”x7 1/2” UNC, ZP, Gr8 4
12 GA5017607 Washer | 1/8" Flat ZP 8
I3 GA0500054 Nut | 1/8”, Nyloc, ZP, UNC 4
14 GA5017681 Washer |” x 2” 7g Flat Thin SS 16
I5 GA5012446 Nut, |7, UNF, 12 TPI, Nyloc ZP 6
16 GA5012439 Nut 1” UNC Nyloc ZP 2
17 GA4683 145 Bolt I” UNC x 6” cut down from 7” 2
18 GA4660915 Top Rose End Large Tritech 2

Continued over page

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter |3 - Boom Centre - 105



42m - Boom Centre - Tilt Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

20
21
22
23
24
25
26

GA4659220
GA4572365
GA4502280
GA5000297
GA5000575
GA5000577
GA5000905
GA4658875

Bottom Rose End Large Tritech
Tilt pin

Pin retainer

SHCS MI12 x 25 GR12.9 ZP
Washer |12mm Spring SS
Washer |12mm Flat SS HD
SHCS MI6 x 25 GR12.9 ZP
Mount, Fold cylinder

~ See Chapter |8 ‘Hydraulics’ for sub-assembly

[06 - Chapter |3 - Boom Centre

© 0 O A NN

NS

G8 Super Cruiser Parts Manual MY |9 - REV 8



36m - Boom Centre - Yaw Assembly

Continued over page

Chapter |3 - Boom Centre - 107

G8 Super Cruiser Parts Manual MY 19 - REV 8



36m - Boom Centre - Yaw Assembly

ITEM NO. | PART NUMBER | DESCRIPTION -

AN W N —

9

10
I
12
I3
14
I5
16
|7
18

GA5007787
GA500174|
GAS99-603

GA3500198

GA3500333

GA3500332

GA3500358

GA3500203

A

A

GA501768|
GA4683 145
GA5012439
GA5049800
A

GA501 1361
GA5049025

108 - Chapter |3 - Boom Centre

Pressure Reducer Valve Assembly

Accumulator, Hydraulic, IL, precharged to 70 bar

Washer 20mm Flat SS HD

Hydraulic adaptor, Bulkhead nipple, | /2 BSP male x | /2 BSP male

Hydraulic adaptor, Inline test point, |1/2” BSPP female swivel x |/2”
BSPT male x M 16 x 2.0 test port

N AN

N

Hydraulic adaptor, Elbow, 90 degree, 1/2” BSPT male x |/2” BSPP

female swivel

Hydraulic adaptor, Elbow, 90 degree, |1/4” BSPT male x |1/4” BSPP

female swivel

Hydraulic adaptor, Nipple, 1/4” BSPT male x 9/16” UN male

O-ring

Hydraulic adaptor; Reducing bush, [/2” BSPT male x | /4” BSPT

female

Hydraulic Cylinder - Yaw Left side
Hydraulic Cylinder - Yaw Right side
Washer |" x 2" 7g Flat Thin SS

Bolt I” UNC x 6” cut down from 7”
I" Nyloc Nut UNC ZP

SHCS M4 x 40 GR12.9 ZP

Yaw Control Valve Assembly
Washer 4mm Flat ZP

Nut M4 Nyloc SS

~ See Chapter |8 ‘Hydraulics’ for sub-assembly

N

N A — N AN N — —

G8 Super Cruiser Parts Manual MY |9 - REV 8



42m - Boom Centre - Yaw Assembly

Continued over page

Chapter |3 - Boom Centre - 109

G8 Super Cruiser Parts Manual MY 19 - REV 8



42m - Boom Centre - Yaw Assembly

ITEM NO. | PART NUMBER | DESCRIPTION -

I
2
3
4
5

6

16
17
18
19

GA3500021
GA3500483
GA5001741
GAS99-603

GA3500198

GA3500333

GA4683 145
GA501768|
GA5012439

GA3500332

GA3500358

A

A

GA3500203
A

GA5049800
GA5011361
GA5049025

[10 - Chapter |3 - Boom Centre

Pressure Reducer Valve Assembly

Accumulator, Hydraulic, 2L, 90 Bar pre charge, suit 42m yaw
Hydraulic Adaptor, 3/4" BSPP to | /2" BSPP Reducing Bush
Washer 20mm Flat SS HD

Hydraulic adaptor, Bulkhead nipple, | /2" BSP male x 1/2" BSP male

Hydraulic adaptor, Inline test point, | /2" BSPP female swivel x /2"
BSPT male x M16 x 2.0 test port

Hydraulic adaptor, Elbow, 90 degree, |/2" BSPT male x | /2" BSPP

female swivel

Bolt 1" UNC x 6" cut down from 7"

Washer |" x 2" 7g Flat Thin SS

I" Nyloc Nut UNC ZP

Hydraulic adaptor, Elbow, 90 degree, |/4" BSPT male x | /4" BSPP

female swivel

Hydraulic adaptor; Nipple, 1/4" BSPT male x 9/16" UN male

O-ring

Hydraulic Cylinder - Yaw Left side
Hydraulic Cylinder - Yaw Right side
Hydraulic adaptor, Reducing bush, 1/2" BSPT male x | /4" BSPT

female

Yaw Control Valve Assembly
SHCS M4 x 40 GR12.9 ZP
Washer 4mm Flat SS

Nut M4 Nyloc SS

" See Chapter |8 ‘Hydraulics’ for sub-assembly

2
2
4
2

2

N AN —

G8 Super Cruiser Parts Manual MY |9 - REV 8



36-42m - Boom Centre - Roll Shockers

ITEM NO. | PART NUMBER | DESCRIPTION

I GA5015139 Shock Absorber, Double eye, |9mm eye, 82mm OD, Black 4
2 GA4659360 Mounting bracket, Dual roll shock absorber 4
3 GA5012203 Grease nipple, Short, | /4" UNF 4
4 GA5000855 Bolt M16 x 110 GR8.8 ZP 4
5 GA5001009 Washer |6mm Flat ZP HD 8
6 GA5012463 Nut M6 Nyloc SS 4
7 GA5049490 Bolt 3/4" UNC x 4" HT ZP 8
8 GA5001741 Washer 20mm Flat SS HD 16
9 GA5048430 Nut 374" UNC Nyloc ZP 8

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 13 - Boom Centre - | | |



36-42m - Boom Centre - Flow Div’s & Check Valves

ITEM NO. | PART NUMBER

|
2
3
4

9

10
I
12

A
GA5004437
A

A

GA501 1389
GA5004107
GA5004447

A

GA3500106"
GA3500120"
GA5051525
GA3500308

[12 - Chapter |3 - Boom Centre

DESCRIPTION

NOTE: Item 11 is cut down to 115 mm.
NOTE: Item 3 & 4 are only used bi-fold.
NOTE: Item 7 & 8 are only used on 42m

Hydraulic yaw pressure reducing valve

Washer 6mm Flat SS

Double Pilot Operated Check Valve LH
Double Pilot Operated Check Valve RH

Bolt M6 x 70 GR8.8 ZP - Either bi-fold or 42 m boom optioned

Washer 6mm Spring SS
Double Pilot Check Valve Assembly, 42m Boom Fold, Front

Cylinders

Double Pilot Check Valve Assembly, 42m Boom Fold, Rear

Cylinders

I
4
|
I
Bolt M6 x 120 GR8.8 ZP - Bi-fold & 42 m boom optioned 2
2
4

Hydraulic Valve, Flow Divider, | - 3 [/min

I
Hydraulic Valve, Flow Divider, 5 - 13 1/min |
SHCS M6 x 130 GR12.9 ZP - Cut down to | [5 mm 2
Hydraulic adaptor, Nipple, | /4" BSPT male x | /2" BSPP male 6
~ See Chapter |18 ‘Hydraulics’ for sub-assembly

G8 Super Cruiser Parts Manual MY'19 - REV 8



36-42m - Boom Centre - Centre Level

ITEM NO PART NUMBER | DESCRIPTION | QTY. |

6

GA3500477*

GA4907856

GA3500358

GA3500199

GA3500359
GA5001029
GA500094 |
GA5001009
GA5052590
GA5003643
GA5050355
GA4506750
GA5022480
GA5020320
GA5048125
GAS5001741

Hydraulic Cylinder, Bore 2.5”, Rod |”, Stroke | |0mm, Back to Back

Cable Assembly, 12mm with Thimbles and Ferrules, Centre Level,
850mm eye to eye

Hydraulic adaptor, Nipple, |1/4” BSPT male x 9/16” UN male
O-ring

Hydraulic adaptor, Tee, 1/4” BSPT male x |1/4” BSPT male x 1/4”
BSPP female

Hydraulic adaptor; Nipple, 1/4” BSPT male x 3/4” UN male O-ring
Nut M16 Nyloc ZP

Bolt M16 x 60 GR8.8 ZP

Washer |6mm Flat ZP HD

Nut M8 Nyloc SS

Washer 8mm Flat ZP HD

End cap, 76.1 mm round, suit 65 NB pipe, Black plastic
Wear Strip SS for Centre Leveling Cables

Bolt M8 x 100 SS A2-70

Cable Adjuster, threaded, M20

Nut M20 Nyloc Coarse ZP

Washer 20mm Flat SS HD

" See Chapter |8 ‘Hydraulics’ for sub-assembly

G8 Super Cruiser Parts Manual MY 19 - REV 8

2

o —

o o

A A N DA N DN O DN

Chapter 13 - Boom Centre - | 13



48m - Boom Centre - Paralift Assembly

ITEM NO. | PART NUMBER | DESCRIPTION
! 2

GA4661220 Paralift Arm
Hydraulic Cylinder, Displacement, 3” Bore, 2.5” Rod, 26” Stroke

2 GA3500593 . . D 2
suit 1.5” Pins
3 GA5070905 U bolt, Round top, MI0 x | 18 x | |5mm, with stopper washers, ZP 4
4 GA50001 17 Washer 10mm Flat SS HD 8
5 GA500014| Nut M10 Nyloc ZP 8
6 GA1700027 Bearing, Glacier Bush, | 1/2” ID x 1" long 16
7 GA5067885 Pin cover - plastic 10
8 GA5051470 SHCS M12 x50 GR12.9 ZP 4
9 MACHOI52 Bush with shoulder, 12.3 ID x 25 OD x 2 mm long, paralift pin bolts 10
10 GAS5073465 Pin, | 1/2", Suit Paralift Arm and Cylinder, Chrome Plated 2
I GA5073460 Pin, | 1/2", Suit Paralift Arm, Chrome Plated 8
12 GA5000313 SHCS M12 x 35 GR12.9 ZP 6
I3 GA501246| Nut M2 Nyloc ZP 4

[ 14 - Chapter |3 - Boom Centre G8 Super Cruiser Parts Manual MY'19 - REV 8



48m - Boom Centre - First Stage Fold

ITEM NO. | PART NUMBER | DESCRIPTION

GA4500975 Plate, Shim, Imm, Fold Cylinder, 48m Boom
Hydraulic Cylinder, Bore 3.25”, Rod 1.5”, Stroke 530mm and

! GA35004757 26mm, Back to Back 2
GA4600610 Boom Mount Hinge, LH, 48m Boom |
3 GA4600615 Boom Mount Hinge, RH, 48m Boom |
4 GA5000313 SHCS M2 x 35 GR12.9 ZP
5 MACHO!52 Bush with shoulder, 12.3 1D x 25 OD x 21 mm long, paralift pin 5
bolts
6 GA4600620 Pin, Boom Fold Pivot, 50mm OD, Fabricated, 48m 2
7 GA1700012 Bearing, Glacier Bush, 50mm ID x 40mm long 4
8 GA5012203 Grease nipple, Short, | /4" UNF 4
9 GA4683 145 Bolt I" UNC x 6" - cut down from 7" 4
10 GA501768I Washer " x 2" 7g Flat Thin SS 8
I GA5012439 Nut I" UNC Nyloc ZP 4
2 GA170001 | Bearing, Glacier Bush, 60mm ID x 30mm long 8
I3 GA5000335 Bolt M12 x 60 GR8.8 ZP 4
14 GA5000577 Washer 12mm Flat SS HD 24
I5 GA5012461 Nut M12 Nyloc ZP 12
16 GAS501 1263 Bolt M12 x 90 GR8.8 ZP 4l
|7 GA5073235 Anti Rotation Bracket, Hydraulic Fold Cylinder, 48m Boom 2

" See Chapter |8 ‘Hydraulics’ for sub-assembly

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 13 - Boom Centre - | |5



48m - Boom Centre - Tilt Rams

ITEM NO. | PART NUMBER | DESCRIPTION

| GA3500478" Hydraulic Cylinder, Bore 3.5”, Rod 1.75”, Stroke 200mm

2 GA3500147 Hydraulic adaptor, Nipple, 9/16” JIC male x 3/4” UN male O-ring
3 GA0500074 Bolt, | 1/4” x7” UNC, ZP, Gr8
4
5

GA0500072 Washer, | /47, ZP
GA0500071 Nut, | 1/4”, Nyloc, ZP, UNC
~ See Chapter 18 ‘Hydraulics’ for sub-assembly

N AN NN

[ 16 - Chapter |3 - Boom Centre G8 Super Cruiser Parts Manual MY |9 - REV 8



48m - Boom Centre - Delta Links

ITEM NO. | PART NUMBER

I
2
3
4
5
6
7
8

9

0
I

12
I3
14
I5
6
17

GA4600630
GA4600600
GA4600605
GA4656260
GA4656240
GA4550495
GA5001009
GA5001029
GA5003687
GA501768l
GA5012439
GA4683 145
GA0500027
GA5000577
GA501246|
GA5000559

*

DESCRIPTION
Paralift Rear, 48m Boom

Centre Section, 48m Boom

Delta Link Mount, Centre Section, 48m Boom
Adjuster bolt, Delta link hanger

Delta link, Long

Pin, Delta Link Centre Section Mount, |” OD x 120mm Long

Washer [6mm Flat ZP HD

Nut M 16 Nyloc ZP

SHCS M16 x 55 GR12.9 ZP
Washer " x 2" 7g Flat Thin SS

Nut " UNC Nyloc ZP

Bolt 1" UNC x 6" cut down from 7"
Set Screw, |17 x2 1/2” UNF 12 TPI, ZP
Washer |2mm Flat SS HD

Nut M12 Nyloc ZP

Nut M12 Hex ZP

Delta Link

* Sub-assembly on following pages

G8 Super Cruiser Parts Manual MY 19 - REV 8

N NN NN — —

[N NS

N AN N DN DN OV O

Chapter |3 - Boom Centre - | 17



48m - Boom Centre - Yaw

ITEM NO. | PART NUMBER | DESCRIPTION
|

GA50608 18" Hydraulic Cylinder, Bore 3”, Rod 1.25”, Stroke | [7.5mm 2

) GA3500358 Hyd.raullc adaptor, Nipple, | /4” BSPT male x 9/16” UN male 4
O-ring

3 GA3500362 Hyd.raullc adaptor, Nipple, |/2” BSPT male x 9/16” UN male )
O-ring

4 GA3500380 Hydraulic adaptor, Plug, 9/16” UN male O-ring 2

5 GA4683 145 Bolt I" UNC x 6" cut down from 7" 4

6 GA5017681 Washer " x 2" 7g Flat Thin SS 8

7 GA5012439 Nut " UNC Nyloc ZP 4

8 GA3500021 Accumulator, Hydraulic, 2L, 90 Bar pre charge, suit 42m yaw 2

9 GA5070025 Clamp Exhaust 7" 2

10 GA3500312 Hydraulic adaptor, Nipple, 1/2” BSPT male x 3/4” BSPP male 2

II GA3500198 Hydraulic adaptor, Inline test point, |1/2” BSPP female swivel x | /2 )

BSPT male x M 16 x 2.0 test port
" See Chapter |8 ‘Hydraulics’ for sub-assembly

[18 - Chapter |3 - Boom Centre G8 Super Cruiser Parts Manual MY'19 - REV 8



48m - Boom Centre - Bump Stops

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5075240 Bump Stop Rubber with threaded insert
2 GA501 1143 Bolt M10 x 120 GR8.8 ZP

3 GA50001 17 Washer 10mm Flat SS HD

4 GA500616 Bolt M10 x 25 GR8.8 ZP

NN DN

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter |3 - Boom Centre - | 19



48m - Boom Centre - Roll Shockers

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5000855 Bolt M16 x | 10 GR8.8 ZP 4
2 GA5001055 Washer | 6mm Flat SS 8
3 GA5001029 Nut M6 Nyloc ZP 4
4 GA5015139 Shock Absorber, Double eye, 19mm eye, 82mm OD, Black 4
5 GA5049490 Bolt 3/4" UNC x 4" GR8 ZP 8
6 GAS5001045 Woasher 3/4" Flat ZP 16
7 GA5012203 Grease nipple, Short, | /4" UNF 4
8 GA4659360 Mounting bracket, Dual roll shock absorber, Tri Tech centre 4
9 GA5048430 Nut 3/4" UNC Nyloc ZP 8

[20 - Chapter |3 - Boom Centre G8 Super Cruiser Parts Manual MY'19 - REV 8



48m - Boom Centre - Level

0\O

0@

ITEM NO. | PART NUMBER | DESCRIPTION

Hydraulic Cylinder, Bore 2.5”, Rod |”, Stroke | |Omm, Back to Back |

O N o L AW N —

O

10
I
12
I3
14
I5

GA3500477*
GA500094|
GA5001009
GA5001029
GA4506750
GA5050355
GA5022480
GA5003643
GA5052590
GA5000949
GA5020320
GA5001709
GA5001741
GA5048125
GA4908675

Bolt M16 x 60 GR8.8 ZP

Washer |6mm Flat ZP HD

Nut M16 Nyloc ZP

Wear Strip SS for Centre Leveling Cables

End cap, Plastic, Black, Insert, Round. 76.2mm, 3.2 - 5.0mm wall

Bolt M8 x 100 SS A2-70

Washer 8mm Flat SS HD

Nut M8 Nyloc SS

Bolt M16 x 70 GR8.8 ZP

Cable Adjuster, threaded, M20

Nut M20 Coarse ZP

Washer 20mm Flat SS HD

Nut M20 Nyloc Coarse ZP

Cable, Centre Level Lock, Assembly, 48m Boom

~ See Chapter |8 ‘Hydraulics’ for sub-assembly

G8 Super Cruiser Parts Manual MY 19 - REV 8

o N

N NN AN NN DN OO DMADNDDNDO

Chapter |13 - Boom Centre - |21



48m - Boom Centre - Hydraulic Control Manifold

ITEM NO. | PART NUMBER

0 N o U MW

9
10
I

A

GA3000216

GA5007787
GA5004707
GA5003643
GA5004917
GA5001741
GAS99-603

GA501 1259
GA5000577
GA501246|

DESCRIPTION
Hydraulic Control Manifold Assembly, 48m Boom |

PLC, Programmable Logic Controller, suit 48m Boom, Hydac
TTControl, HY-TTC 60

Accumulator, Hydraulic, IL, precharged to 70 bar

SHCS M8 x 20 GR12.9 ZP

Washer 8mm Flat SS HD

Nut M8 Nyloc ZP

Washer 20mm Flat SS HD

Hydraulic adaptor, Bulkhead nipple, | /2" BSP male x | /2" BSP male
U Bolt Square top M12 x 76mm x | |0mm

Washer 12mm Flat SS HD

Nut M12 Nyloc ZP

o 08 W NN M DM OO DNMDN

~ See Chapter |8 ‘Hydraulics’ for sub-assembly

[22 - Chapter |3 - Boom Centre

G8 Super Cruiser Parts Manual MY |9 - REV 8



Oversize Sign Mount - 36-48m

GA4504300
Number Plate Mount

ITEM
PART NUMBER | DESCRIPTION

GA5009613 Oversize sign, Yellow, Reflective with folded edges

I I
2 GA5069875 Knob, Star grip nut M8 x 40 diameter 4
3 GA5003645 Washer 5/16 ID x | 1/4 OD Flat SS 4
4 GA4658150 Bracket, Oversize sigh mount arm, Bolt on 2
5 GA5012461 Nut M2 Nyloc ZP 4
6 GA5000577 Washer |2mm Flat SS HD 4
7 GA5075160 U bolt, Square top M12 x 76 x 80 2
8 GA5004053 BHCS M6 x 20 SS A2-70 3
9 GA5004437 Washer 6mm Flat SS 6
10 F70906A Plate, Maximum road Speed warning sticker I
Il GA5004429 Nut Mé Nyloc SS 3

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter |3 - Boom Centre - 123



Delta Link - 36-48m

NOTE: See section ‘Cylinder Rose End -
Spare Parts’ in Chapter |8 ‘Hydraulics’ for
detailed rose end spare parts availability.

ITEM NO. | PART NUMBER | DESCRIPTION

0 N o 1 AW N —

DELTA-LINKSA Delta link, short, heavy duty, adjustable - Locking plate not included -
GA4524140 Locking plate, suit adjustable delta link SS
GA5018245 U bolt, Round top, M8 x 50 x 60mm
GA5052590 Nut M8 Nyloc SS

GA5003643 Washer 8mm Flat SS HD

GA5012203 Grease nipple, Short, | /4” UNF
GA5021925 Small bearing bush, Suit screw on rose end
GA5067605 Bearing, suit screw on rose end

N NN A DN NN — —

GA5067610 Circlip, suit bearing screw on rose end

[24 - Chapter |3 - Boom Centre G8 Super Cruiser Parts Manual MY |9 - REV 8



Lower Limit Switch - 36-42m

ITEM NO. | PART NUMBER | DESCRIPTION

GA5012129 Limit switch, Flexible arm, Micro, IP65, 10 Amp

| |
2 GA4654161 Bracket mount Paralift Switch |
3 GA4523965 Boom Height Adjustment Bracket |
4 GA5067080 Knob Bolt M8 x 20 2
5 GA5065455 Bolt M10 x 30 GR8.8 ZP 2
6 GA50001 17 Washer [0mm Flat SS HD 4
7 GA505 1445 Nut M10 Nyloc SS 2
8 GA5049800 SHCS M4 x 40 GR12.9 ZP 2
9 GA501 1361 Washer 4mm Flat SS 4
10 GA5049025 Nut M4 Nyloc SS 2

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter |13 - Boom Centre - 125



Lower Limit Switch - 48m

ITEM
PART NUMBER | DESCRIPTION

GA5012129 Limit switch, Flexible arm, Micro, IP65, 10 Amp

I I
2 GA4654161 Bracket mount Paralift Switch I
3 GA4523965 Boom Height Adjustment Bracket I
4 GA5067080 Knob Bolt M8 x 20 2
5 GA5006161 Bolt M10 x 25 GR8.8 ZP 2
6 GA50001 17 Washer 10mm Flat SS HD 4
7 GA505 1445 Nut M 10 Nyloc SS 2
8 GA5049800 SHCS M4 x 40 GR12.9 ZP 2
9 GA5020510 Washer 4mm Flat SS 4
10 GA5049025 Nut M4 Nyloc SS 2

[26 - Chapter |3 - Boom Centre G8 Super Cruiser Parts Manual MY |9 - REV 8



Tilt Sensor - 48m

ITEM
PART NUMBER | DESCRIPTION

N o O AN —

10
I

RIGHT SIDE SHOWN

GA5069455
GA4403655
GA5050690
GA5003643
GA501 1363
GA5020510
GA5049025
GA4552855
GA5069970
GA4403660
GA5003983

G8 Super Cruiser Parts Manual MY 19 - REV 8

/v

//

/!

# Quantities shown are per side.

Potentiometer, 60 degree, Elobau, GATMC
Plate, Bracket, Tilt Sensor, 48m Boom
SHCS M8 x 16 GR12.9 ZP

Washer 8mm Flat SS HD

M4 x 16 SHCS

Washer 4mm Flat SS

Nut M4 Nyloc SS

Bush-Tilt sensor switch

M5 Grub screw x 5mm long SS

Plate, Guide, Tilt Sensor, 48m Boom
Washer 5mm Flat SS

BHCS M5 x 10

NN — — — N DM DNDNDMDND— —

Chapter |3 - Boom Centre - 127



Manual Grease Station

ITEM NO. | PART NUMBER | DESCRIPTION

GA5070000 Grease Fitting Header Block I

|

2 GA5069985 Grease fitting, Line connector, Straight 6mm 3
3 GA5004079 Set Screw M6 x 30 ZP GR8.8 2
4 GA5004437 Washer 6mm Flat SS 2
5 GA4552080 Crush tube, 10.2 ID x |5 OD x 5mm long 2
6 GA5070005 Grease line 6mm pre filled 6
7 GA5069995 Grease fitting, Elbow 90 degree, Line connector 6mm 3
8 GAS5055225 PneL.Jmatic.ﬁtting, Straight adaptor, |/8” BSP male thread x Nut 6

retainer suit 6mm tube
9 GA5055125 Grease Nipple 45 degree |/8” gas thread ZP 6

u]

o o
—

T T

=liE|

MANUAL GREASE STATION LOCATIONS

[28 - Chapter |3 - Boom Centre G8 Super Cruiser Parts Manual MY'19 - REV 8



RapidFire Components - 36-48m

ITEM NO. | PART NUMBER | DESCRIPTION

A GA5054620 Bowl, suit air dryer / oiler GA5068806 |

B GA5054625 Bowl Lubricator, suit air dryer / oiler GA5068806 [
c GAS071805 O-Ring S.eal, 33x2mm, Suits GA5068806 Pneumatic Air Line Oiler
Reservoir

GA5068806 Pneumatic, air, Mini Filter Oiler and Regulator, 1/4” BSP I

|

2 GA5004091 Bolt M6 x 50 GR8.8 ZP

3 GA5004065 Bolt Mé x 20 GR8.8 ZP 2
4 GA5004437 Washer 6mm Flat SS Il
5 GA5048115 Nut Mé Nyloc ZP 5
6 GA5004447 Washer 6mm Spring SS 2
7 GA5078068 Mounting clamp, Single type, Plate, Top, Group 2 [
8 GA5078058 Mounting clamp, Single type, Jaw, Pair, Group 3, 14mm 2

Continued over page

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter |3 - Boom Centre - 129



RapidFire Components - 36-48m

ITEM NO. | PART NUMBER | DESCRIPTION

Hydraulic adaptor, Nipple, 1/4” BSPT male x |/4” BSPT male
Hydraulic adaptor, Socket, 1/4” BSPT female x |/4” BSPT female [

10
Il

12
I3
14
I5
6
|7
18

19

20
21
22
23

GA3500218
GA350021 |

GA5052690

GA5052695
GA5004382
GA5067010
GA4404570
GA501 1473
GA5003643
GA5052590

*

GA500471 |
GA3000202
GA501 1437
GA5004097

130 - Chapter |3 - Boom Centre

Pneumatic fitting, Elbow, 90 degree, |1/4 BSP male x 8mm push

type, Metal

Straight Adaptor, Push in, 8mm x | /4" BSP

Tube, Nylon, 8mm, Black

Equal Tee push in 8mm

Plate, Mount, RCM Node

BHCS M8 x 25 SS A2-70

Washer 8mm Flat SS HD

Nut M8 Nyloc SS

Flow Distributer & Boom Recirculation Valve Assembly 36-42 m &

48 m

Bolt M8 x 25 GR8.8 ZP
ISO Node, Rate control module, RCM, Goldacres, Raven
Bolt M6 x 75 ZP GR8.8
Bolt M6 x 60 GR8.8 ZP

* See Chapter 19 ‘Plumbing’ for sub-assembly.

o5 A~ - — — —

- N = N

G8 Super Cruiser Parts Manual MY |9 - REV 8



Norac System - 36-42m

ITEM NO. | PART NUMBER

:C_)\O(D\IO\U'IAWN

o

I3

GA3500136
GA3500146

GA3000127
GA5075480
GA5012461
GA5000577
GA5000305
GA5075495
A

GA4510595
GA3000128
GA5011259
GA5002601
GA5017623

DESCRIPTION

Hydraulic cylinder; Wing roll with position sensor, Norac
Hydraulic adaptor, Nipple, 9/16” JIC male x 9/16” UN male
O-ring

Sensor, Linear position NF, UC5, Norac

Bracket, Linear position sensor mount (one bracket is welded)
Nut M2 Nyloc ZP

Washer |2mm Flat SS HD

Set Screw M2 x 30 GR8.8 ZP

Mounting bracket suit 2017 on AWR Cylinder, with clamps, Black
Norac Valve Block

Plate, Mount, Norac Ultrasonic Sensor, Centre Section
Ultrasonic sensor, UC5

U Bolt Square top M12 x 76mm x | |0mm

Bolt 3/8" UNC x |" GR8 ZP Yellow

Washer 3/8" Flat ZP HD

~ See Chapter 18 ‘Hydraulics’ for sub-assembly.

G8 Super Cruiser Parts Manual MY 19 - REV 8

AN — — —— — D oA~ — —

Chapter 13 - Boom Centre - |31



Norac System - 48m

ITEM NO. | PART NUMBER

E\DOO\IO\MAwN

I5

GA3500136
GA3500146
GA5075495
GA5000305
GA5000577
GA5012461
GA3000127
GA5075480
GA4510595
GA3000128
GA5017623
GA5002601

GA3500164
GA3500139
GA3500363
GA3500146

DESCRIPTION

Hydraulic cylinder; Wing roll with position sensor, Norac

Hydraulic adaptor, Nipple, 9/16” JIC male x 9/16” UN male O-ring

Mounting bracket suit 2017 on AWR Cylinder, with clamps, Black
Set Screw M2 x 30 GR8.8 ZP

Washer [2mm Flat SS HD

Nut M12 Nyloc ZP

Sensor, Linear position NF, UC5, Norac

Bracket, Linear position sensor mount, Norac

Plate, Mount, Norac Ultrasonic Sensor, Centre Section
Ultrasonic sensor, UC5, Norac

Washer 3/8" Flat ZP HD

Bolt 3/8" UNC x |" GR8 ZP Yellow

Valve block, 2 station assembly, Closed centre, Load sense, DT 4
Bolt, Norac

Valve block, expansion assembly, DPOC PROP DT 4 bolt, Norac

Hydraulic adaptor, Nipple, |/2” BSPT male x 3/4” UNO male
O-ring

Hydraulic adaptor, Nipple, 9/16” JIC male x 9/16” UN male O-ring

" See Chapter |18 ‘Hydraulics’ for sub-assembly.

[32 - Chapter |3 - Boom Centre

G8 Super Cruiser Parts Manual MY'19 - REV 8

|
4
|
2
6
2
|
I
|
I
4
4



Norac Spare Parts List

ITEM NO. | PART NUMBER | DESCRIPTION

O 00 NN o U1 AW N —

o — o

NN N NN — — — — — — —
AWM — O v ® N o Ut~ W

N
(5]

w W W W W w w w w wND NN
O 00 N o8 L1 AW N — O VOV 0N o

GA30001 10
GA30001 11
GA30001 12
GA3000113
GA30001 14
GA30001 15
GA30001 16
GA3000117
GA30001 18
GA30001 19
GA3000120
GA3000121
GA3000122
GA3000123
GA3000124
GA3000125
GA3000126
GA3000127
GA3000128
GA3000129
GA3000130
GA3000131
GA3500136
GA3500137

GA3500138

GA3500139
GA8700392
GA8700393
GA8700394
GAB8700395
GA8700396
GA8700397
GA5075480
GA5075485
GA5075490
GA5075495
GA4510595
GA501 1259
GA3500363

G8 Super Cruiser Parts Manual MY 19 - REV 8

Console, UC5 Pulse, Display panel, screen, Norac
Controller module, UC5 Input pass through, Norac
Controller module, UC5 Valve, Norac

Controller module, UC5, CAN Bus, Norac

Electrical Harness, UC5 Battery feed fused, Norac
Electrical Harness, UC5 Main CAN Interface, ISO bus 4 pin DT
Electrical Harness, UC5 Network, IM, 14 AWG, Norac
Electrical Harness, UC5 Network, 10M, 14 AWG, Norac
Electrical Harness, UC5 Network, 10M, 18 AWG, Norac
Electrical Harness, UC5 Network, 20M, 18 AWG, Norac
Electrical Harness, UC5 Valve 2 pin DT, Norac

Electrical Harness, UC5, Main Interface Goldacres, Norac
Electrical Harness, UC5, Tilt Interface Goldacres, Norac
Network Coupler, UC5, 2 way, Black, Norac

Network Coupler, UC5, 2 way, white, terminator, Norac
Network Coupler, UC5, 3 way, Norac

Network Coupler, UC5, 8 way, Norac

Sensor, Linear position NF, UC5, Norac

Ultrasonic sensor, UC5, Norac

Connector, Plug, UC5 Network, 6 Pin, Norac
Connector, Plug, UC5 Network, 2 Pin, Norac
Connector, Plug, UC5 Network, 12 Pin, Norac

Hydraulic cylinder, Wing roll with position sensor, Norac
Hydraulic fitting kit, 12 parts, GNI, Norac

Valve block, 2 station assembly, Open centre LS Proportional, DT 4 Bolt,
Norac

Valve block, expansion assembly, DPOC PROP DT 4 bolt, Norac
Manual, Installation UC5 AND UCA4.5 Severe terrain option, Norac
Manual, Installation, UC5 Goldacres active wing roll upgrade Norac
Manual, installation, UC5 Goldacres active wing roll, Norac

Manual, installation, UC5 Goldacres passive roll, Norac

Manual, UC5 operators, Norac

Manual, UCS5 Pulse display kit Self Propelled, Norac

Bracket, Linear position sensor mount, Norac

Mounting bracket, main lift sensor UC4 Plus, Norac

Mounting bracket, suit ultra sonic sensor, low profile, Norac
Spacer, 2" square tubing 8" long, Black, Norac

Plate, Mount, Norac Ultrasonic Sensor;, Centre Section

U Bolt Square top M12 x 76mm x | |0mm

Hydraulic adapter, Nipple, |/2” BSPT male x 3/4” UN male O-ring

Continued over page

Chapter |13 - Boom Centre - 133



Norac Spare Parts List

ITEM NO. | PART NUMBER | DESCRIPTION

Hydraulic adaptor; Nipple, 9/16” JIC male x 9/16” UN male O-ring
Hydraulic adaptor, Tee, 9/16” JIC male x 9/16” JIC male x 9/16” JIC female

40
4|

42
43

44

GA3500146
GA3500144

GA3500145
GA3500147

GA3500200

[34 - Chapter |13 - Boom Centre

swivel

Hydraulic adaptor; Nipple, 3/8” BSPP male x 9/16” JIC male
Hydraulic adaptor, Nipple, 9/16” JIC male x 3/4” UN male O-ring
Hydraulic adaptor, Tee, 1/2” BSPT male x |/2” BSPT male x 1/2” BSPP

female swivel

G8 Super Cruiser Parts Manual MY |9 - REV 8



Chapter 14

BOOM WINGS

36-42m - Boom Pivot

42M BOOM SHOWN

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

- GA4537795* Shim lower rose end, |mm, 42m Boom -

| GA0500028 SHCS, M20 x 50, ZP Grl2.9 6
2 GA5001741 Washer 20mm Flat SS HD 12
3 GA4660915 Top Rose End Large Tritech I

4 GA5048125 Nut M20 Nyloc Coarse ZP

5 GA5001029 Nut M6 Nyloc ZP 5
6 GA5001043 Washer |6mm Flat SS HD Il
7 GA4659220 Bottom Rose End Large Tritech |

8 GA5000931 Bolt M16 x 50 GR8.8 ZP 5
9 GA5000913 Set Screw M16 x 30 GR8.8 ZP I

*NOTE: Quantity will vary depending on adjustments needed.

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 14 - Boom Wing - |35



36m - First Stage Fold

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

I GA5006043 Bolt | Unf 14 Tpi X 6 Gr8 Zp 2
2 GA5052600 Bolt M8 X 75 Ss A2-70 2
3 GA5006039 Bolt, 1" Unf, 14 Tpi X4 /2", Gr8 Zp |

4 GA5070775 Boom Fold Adjuster Eyelet Bolt, Hd |

5 GA5006226 Boom Stopper, Rubber, 210mm Bumper, Suits 50 X 50mm Rhs |

6 24MK4DB006 Bush / Pin, Fold Ram Adjuster Nut And Bolt Retainer |

7 GA5008519 Circlip, External, 25mm 2
8 GA4506970 Fold Adjuster Plate Rear 42m Dual Fold Cylinder 2
9 GA5012445 Nut |” Unf 14 Tpi Nyloc Zp 2
10 GA5052590 Nut M8 Nyloc Ss 2
Il GA5010991 Nut, 1”7 Unf, 12 Tpi, Zp 4
12 GA5017659 Washer | Flat Zp Hd (5mm Thick) 13
I3 GA5001893 Washer | X | 7/8 X |4g 2
14 GA5003643 Washer 8mm Flat Ss Hd 4

[36 - Chapter 14 - Boom Wing G8 Super Cruiser Parts Manual MY'19 - REV 8



42m - First Stage Fold

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

I GA0500048 Lock Nut, I” UNF 12 TPI, ZP 8
2 GA5008519 Circlip external 25mm 4
3 GA4506965 Fold Adjuster Plate Front 42m Dual Fold Cylinder 2
4 GA4506970 Fold Adjuster Plate Rear 42m Dual Fold Cylinder 2
5 24mk4DB006 Bush / pin, Fold ram adjuster nut and bolt retainer 2
6 GA5070775 Boom fold adjuster HD 2
7 GA5017659 Washer |” Flat ZP HD (5mm thick) 26
8 GA5006043 Bolt I” UNF 12 TPI x 8” GR8 ZP 4
9 GA5006039 Bolt 1” UNF 14 TPI x4 |/2” GR8 ZP 2
10 GA5001893 Washer 24mm X 2mm Thick Flat ZP 4
Il GA5012446 Nut |7 UNF 12 TPI Nyloc ZP 6

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 14 - Boom Wing - 137



36-42m - Second Stage Fold

ITEM NO. | PART NUMBER

O 0 N o U1 N W N —

GA5006151
GA5006043
GA5006041
GA5000259
GA5001531
GA5006039
GA4572495
GA4550210
GA4550220

GA4550230

GA4932343
GA4550205
GA4610025
GA4601005
GA4601010
GA4601015
GA5055650
GA5012203

GA4907625

[38 - Chapter 14 - Boom Wing

# Quantities shown are per side.

DESCRIPTION

Bolt 1”7 UNF 12TPI x 8” GR8 ZP

Bolt | UNF 14 TPI x 6 GR8 ZP

Bolt 1”7 UNF 14TPIx 5 [ /2” GR8 ZP

Bolt M12 x 100 GR8.8 ZP

Bolt M20 x 150 GR8.8 ZP

Bolt 1”7 UNF 14TPIx 4 | /2” GR8 ZP

Bolt, I” UNF, 12 TPI, Boom drum stopper
Bush, Fold Link Boom End

Bush, Fold Link Centre Pivot

Bush, Rose End Link, | 1/4”UNF, 50mm Long, Tritech Boom
2015

Cable drum Bearing pivot kit, lower, Suit Tritech boom
Flange Bush, Rod End Pivot

Fold Hinge, RH, TriTech Boom

Fold Link, Top, Rod End

Fold Link, Bottom, Rod End

Fold Link, Main Mount

Glacier Bush, ID 35 x OD 39 x 20 long

Grease Nipple, Short, | /4 UNF, MACH0207

Hydraulic Cylinder Sub Assembly, Second Stage Fold, LH, Tritech,

2016

I
2
I
2
I
2
I
I
I
I

I
2
I
I
I
I
2
7

Continued over page

G8 Super Cruiser Parts Manual MY'19 - REV 8



36-42m - Second Stage Fold

ITEM NO. | PART NUMBER | DESCRIPTION

21
22

23

24
25
26
27
28
29
30

31

32
33
34
35
36
37
38
39
40
41
4
43
44

* Sub-assembly on following pages

GA5070530
GA4550215
GA0500048

GA5075115

GA4601020
GA5012445
GA5012461
GA5001029
GA5048125
GA5010991
GA5012446

GA4572200

GA4404735
GA4510165
GA4510170
GA5000327
GAO0500027

DB-ADJ-16LAS

GA4906950
GA5017659
GA5000577
GA5001043
GA5001055
GA5001741
GA5001223

Rose End | x | 1/4 male UNF thread BB074-VM16
Link Spacer

Lock Nut, I” UNF 12 TPI, ZP

Shock absorber, Heavy duty, Eye ends |5 ID, Suit Tri Tech spring
yaw

Spring, Shocker Mount Pivot

Nut |” Nyloc UNF 4 ZP

Nut M2 Nyloc ZP

Nut M16 Nyloc ZP

Nut M20 Nyloc ZP

Nut 17 Hex UNF 12 TPI ZP

Nut |” Nyloc UNF 12 ZP

Pin, 1”7 diameter x 132.4 mm long, With shoulder and circlip
groove, Suit centre section fold ram

Plate, Boom Clamp, Outer Support

Plate, Shim, Top Second Pivot, Boom, 2015

Plate, Top Stopper Wear Plate, Boom Hinge, 2015
Set Screw M2 x 45 GR8.8 ZP

Set Screw |” UNF 12TPI x 2 1/2” GR8 ZP

Shim, cable drum pivot, SS, Imm, DB-AD]J-16LAS
Upper bearing Pivot Kit suit Tritech Drum Hinge 2015
Washer |” Flat ZP HT Yellow

Washer M2 Flat SS HD

Washer M| 6 Flat SS HD

Washer 16mm Flat SS

Washer M20 Flat SS HD

Circlip, 19mm, E type, zinc plated

~ See Chapter |8 ‘Hydraulics’ for sub-assembly

G8 Super Cruiser Parts Manual MY 19 - REV 8

———A:)U'l—

# Quantities shown are per side.

Chapter 14 - Boom Wing - 139



36-42m - Bi-fold Boom Catch

FRONT VIEW

N o O NN —

10
Il
12
I3

GA0500187
GA5078889
GA5004727
GA4949740
GA505 1445
GA5052590
GA4408155

GA4402215

GA4000242

GA4951 165
GA5053645
GA50001 17
GA5003643

[40 - Chapter 14 - Boom Wing

SECTION B-B

ITEM NO. | PART NUMBER

IF PRAIRIE PRO BOOM

000l0

FIT NUDGE BAR MOUNT UNLESS BEHIND ROLL

m(3) (7) (7)) o600

DESCRIPTION
BHCS M8 X 120 SS A2-70

BHCS M8 X 70 SS A2-70

BOLT M8 X 50 GR8.8 ZP

BOOM BIFOLD CATCH ASSEMBLY, MY20

NUT MI10 NYLOC SS

NUT M8 NYLOC SS

PROTECTOR, BOOM CORD, SUIT 100 X 50, 600mm, SS

PROTECTOR, BOOM CORD, SUIT 50 X 50, EXTENDED GUIDE,
SS

PROTECTOR, BOOM DIAGONAL BRACE, SUIT 35 X 35,
300mm, SS

SUB ASSEMBLY, BOOM REST, RIVX ROLLER, PRAIRIE PRO, 202 |
U BOLT SQUARE TOP M0 X 52 X 75

WASHER [0mm FLAT SS HD

WASHER 8mm FLAT SS HD

G8 Super Cruiser Parts Manual MY'19 - REV 8



36-42m - Bi-fold Boom Catch Bracket & Mounting

ITEM
PART NUMBER | DESCRIPTION

GA4602690 Boom Bifold Catch Bracket, My20

I

2 GA5053645 U Bolt Square Top M10 X 52 X 75 2
3 GA50001 17 Washer |0mm Flat Ss Hd 4
4 GAb505 1445 Nut M 10 Nyloc Ss 4

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 14 - Boom Wing - 141



36-42m - Bi-fold Boom Catch Assembly

ITEM NO. | PART NUMBER

|
2
3

GA5048355
GA5011333
GA4602690

GA3500716

GA3500480

GA5000141
GA5048125
GA5052590
GA5078598
GA4403556
GA5078569
GA501 1487
GA50001 17
GA5001742
GA5003643

[42 - Chapter |4 - Boom Wing

DESCRIPTION

Bolt M20 X 100 Gr8.8 Zp

Bolt M20 X 60 Gr8.8 Zp

Boom Bifold Catch Bracket, My20

Hydraulic adaptor, Elbow, 90 degree, 9/16” JIC male x 9/16” UN

male O-ring, S91-0909

Hydraulic Cylinder, Bore 1.5”, Rod 0.75”, Stroke 28mm,

Displacement, Spring Return
Nut M10 Nyloc ZP

Nut M20 Nyloc ZP

Nut M8 Nyloc SS

Plastic Boom Bifold Catch Hook, MY20
Plate, Latch Bracket, Boom Latch, Rivex Boom
Rubber Buffer, 50 x 50 x 20mm Square, M 10 x 28mm Male Thread

SHCS M8 x40 GR 12.9 ZP
Washer M0 Flat SS HD
Washer M20 Flat SS 2.0mm
Washer M8 Flat SS HD

— W - N - — W —

> o

G8 Super Cruiser Parts Manual MY |9 - REV 8



36m - Second Stage Fold - Lower Pivot

# Quantities shown are per side.
- GA4932343 Lower pivot assembly -
I GA4656190 Boom hinge bearing Mount 24+ I
2 GA5015659 Bearing, Spherical bush, 35.0mm ID x 55.7mm OD x 30.2mm thick |
3 DB-ADJ-02 Bush, Short, 40 OD x 25.5 ID x 23.75mm long 2
4 |
5 I

GA5010573 Circlip, Internal, 55mm bore

GA5012203 Grease nipple, Short, | /4” UNF

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

- GA4906950 Upper bearing Pivot Kit -
I GA4660460 Boom Top Hinge 36m I
) GAG0 15659 Eh?::ng, Spherical bush, 35.0mm ID x 55.7mm OD x 30.2mm |

Bush, Stepped, 25.5mm ID x 40mm OD x 69.75mm long, Used on
bearing pivot

GA5010573 Circlip, Internal, Suit 55mm bore |
5 GA5012203 Grease nipple, Short, | /4” UNF I

3 DB-ADJ-13

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 14 - Boom Wing - 143



36-42m - Breakaway Springs

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

I GA5075230 Bow Shackle I3mm WLL 3.25T Black 2
2 * Breakaway cable |
3 GA5000941 Bolt M16 x 60 GR8.8 ZP 2
4 GA5017061 Turnbuckle, Eye ends, M22 thread & lock nut, Galvanised |
5 GA5001009 Washer |6mm Flat ZP HD 4
6 GA5001029 Nut M16 Nyloc ZP 2
7 GA4600985 Spring Mount Bracket, V Series Tritech Boom 2
8 GAS072315 Spring, Tension, 65 OD, 57 Turns, 9.5mm Wire, 662mm long, 8.4 4

N/mm

* Sub-assembly on following pages

[44 - Chapter |4 - Boom Wing G8 Super Cruiser Parts Manual MY |9 - REV 8



36-42m - Breakaway Cables

PART
NUMBER DESCRIPTION QTY.

GA5000073 Cable, 10mm, Solid core, Heavy duty, Galvanised See below.
36m Breakaway cable cut length (Eye to eye length 4690 mm) 5120mm (x2)
42m Breakaway cable cut length (Eye to eye length 6220mm per side) 6600mm (x2)

GA5000215 Thimble, Cable, suit 'l - 12mm 4

GA5005391  Ferrule, Aluminium, 40 long x 4.5 wall, Code | | 4

GA5001965 Heat Shrink 25.4mm Black x 120mm long 4

XXXX

NOTE: Cable cut lengths are 380 mm longer than eye to eye measurement.

PRE-MADE FORM - SPECIFIC FITMENT

PART NUMBER | DESCRIPTION

GA4933630 Cable, Boom, G8 Breakaway, TriTech 36m MY'|7 2
GA4933635 Cable, Boom, G8 Breakaway, TriTech 42m MY'17 2

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 14 - Boom Wing - 145



36-42m - Aluminium Outer Assembly

42M OUTER WING SHOWN

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

GA4660750 Brace Bar, Aluminium Boom

I |
2 GA5053645 U-bolt Square top M10 x 52 x 75mm 2
3 GA501 1307 Bolt M16 x 80 GR8.8 ZP I
4 GA5001029 M16 Nyloc nut [
5 GA4660920 Boom Outer 42m Aluminium I

[

GA4660470 Boom Outer 36m Aluminium

Threaded Steel Insert Block suit 50mm x 50mm x 4mm Aluminium

E Caasa el Boom Bottom Chord I

7 GA50001 17 Washer |0mm Flat SS HD 16
8 GA500096 1 Washer |6mm Spring ZP 4
9 GA5000141 Nut M10 Nyloc ZP 4
10 GA5000913 Set Screw M6 x 30 GR8.8 ZP 4
Il GA5001043 Washer | 6mm Flat SS HD 6
12 GA4550740 Clamp Block, Aluminium Boom Mount 2
13 GA5011182 Bolt M10 x 85 GR8.8 ZP 12
14 GA4403910 Spacer Insert, Aluminium Boom RHS Chord 2
|5 GA4403915 Locating Plate, Spacer Insert, Aluminium Boom RHS Chord 2
6 GA4404735 Plate, Boom Clamp, Outer Support 2

[46 - Chapter |4 - Boom Wing G8 Super Cruiser Parts Manual MY |9 - REV 8



36m - Poly Brackets

DETAIL A
SCALE1:10

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

| GA4509725 Plate, Boom Line Mount, Outer Boom 6
2 GA5053645 U-Bolt Square top M10 x 52mm x 75mm 6
3 GA50001 17 Washer |0mm Flat SS HD 12
4 GA5000141 Nut M10 Nyloc ZP 12

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 14 - Boom Wing - 147



42m - Poly Brackets & 4th Chord

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

GA49493 15 Boom, 4th Chord, RH, 42m, Retrofit |

|

2 GA501 1249 U bolt, Square top, MI12 x40 x 127 mm 2
3 GA5000577 Washer |2mm Flat SS HD 4
4 GA5012461 Nut M12 Nyloc ZP 4
5 GA5073570 U bolt, Square top, M10 x 43 x 82 mm I5
6 GA4405140 Plate, Boom Line Mount, 40-50mm Centres, Outer Boom 8
7 GA50001 17 Washer 10mm Flat SS HD 30
8 GA5000141 Nut M10 Nyloc ZP 30

[48 - Chapter 14 - Boom Wing G8 Super Cruiser Parts Manual MY'19 - REV 8



36-42m - Boom Wings Inner - Steel

7995

9473

PART NUMBER | DESCRIPTION

GA4660405 Boom Inner 36m RH - 7995mm
GA4660400 Boom Inner 36m LH - 7995mm
GA4660705 Boom Inner 42m RH - 9473mm
GA4660700 Boom Inner 42m LH - 9473mm

36-42m - Boom Wings Outer - Aluminium

_
= 6909.50 ~
F .
= 8182 -

PART NUMBER | DESCRIPTION

GA4660470 Boom Outer, 36m Aluminium LH & RH - 6910mm
GA4660920 Boom Outer, 42m Aluminium LH & RH - 8182mm
GA4949315 Boom, 4th Chord, RH, 42m, Retrofit
GA4949290 Boom, 4th Chord, LH, 42m, Retrofit

36-42m - Breakaway Aluminium Tip

{ 2000

|

PART NUMBER | DESCRIPTION

GA4656123 Alum Breakaway 2m, Suit 3D breakaway 2.0

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 14 - Boom Wing - 149



36-42m - Boom Saddle

DETAIL C

o
_ o X
=
SCALET:10 DETAIL D
: @ SCALE 1: 10

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

GA4661 160 Boom Support Bracket Saddle, Tritech

GAS501 1251 U-Bolt Square top M12 x 52mm x 80mm

F70294A Boom wing protector Suit 50mm x 50mm x 200mm long
GA50481 15 Nut Mé Nyloc ZP

GA5004107 Bolt M6 x 70 GR8.8 ZP

GA5004437 Washer 6mm Flat SS

GA5000577 Washer |2mm Flat SS HD

GA5012461 Nut M12 Nyloc ZP

0o N o U1 N W N —
AN NN — O —

[50 - Chapter 14 - Boom Wing G8 Super Cruiser Parts Manual MY |9 - REV 8



36-42m - Boom Slide Protectors

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

GA4402215 Boom Protector SS Fits Over Gusset

I

2 GA5004737 Bolt M8 x 70 SS A2-70 2
3 GA5003651 Washer 8mm Flat SS 4
4 GA5052590 Nut M8 Nyloc SS 2

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 14 - Boom Wing - |51



36-42m - Boom Stopper

DETAIL E
SCALET:10

DETAIL F
SCALE1:10

NOTE: Boom stopper components located at far ends of boom. 42m boom shown.

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION
|

GA5006226 Boom stopper, Rubber, 21 0mm bumper, Suits 50mm x 50mm RHS
GA4522995 Extension bracket Rubber bump stop I
GA5003651 Washer 8mm Flat SS 0]
GA5052590 Nut M8 Nyloc SS

GA5004737 Bolt M8 x 70 SS A2-70

GA5004085 Bolt M8 x 20 GR8.8 ZP

o U1 N W DN —

[52 - Chapter |4 - Boom Wing G8 Super Cruiser Parts Manual MY |9 - REV 8



36-42m - Boom Bumper Assembly

o U1 AN W N

29

o)

1171

RIGHT SIDE SHOWN @

GA4661 165
GA4661170
GA5003643
GA5011489
GA5004917
GA5072310
GA5051230

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

Breakaway Bumper, LH, Tritech

Breakaway Bumper, RH, Tritech

Washer 8mm HD

Bolt M8 x 60 GR8.8 ZP

Nut M8 Nyloc ZP

Pad, Plastic, Breakaway Bumper, Tritech (Suits LH & RH)
CSCSM5 x 16 SS A2-70

G8 Super Cruiser Parts Manual MY 19 - REV 8

o N N N OO —

Chapter 14 - Boom Wing - |53



36-42m - Touch Down Wheel

RIGHT SIDE SHOWN

ITEM NO. | PART NUMBER

O 00 N o U1 N W N —

o — o

X w

GA4902492
GA490249|
GA4657650
GA4657645
GA4657655
GA4583030
GA5052275
GAA4535115
GA5012446
GA4657640
GA500031 |
GA5000559
GA501 1251
GA501 1465
GA5012461
GA5003643

[54 - Chapter 14 - Boom Wing

DESCRIPTION
Touch down wheel LH Assembly

Touch down wheel RH Assembly
Boom Touch Down Wheel Arm

Pivot Pin, suit Boom Touch Down Wheel Swing Arm

Swing Arm Boom Touch Down Wheel
Spacer Touch Down Wheel
Press Wheel 5" with sealed bearings

Bearing Washer, suit Touch Down Wheel

Nut I” UNF 12 TPI Nyloc ZP
Mount Boom touch down wheel
Set screw, M2 x 35, ZP GR 8.8
Nut M12 Hex ZP

U bolt, Square top, M12 x 52mm x 80mm

Bolt M8 x 16 ZP GR8.8
Nut M12 Nyloc ZP
Washer 8mm Flat SS HD

# Quantities shown are per side.

I
I
I
I
I
I
I
I
2
2
3
I
6
I

Continued over page

G8 Super Cruiser Parts Manual MY |9 - REV 8



36-42m - Touch Down Wheel

ITEM NO. | PART NUMBER | DESCRIPTION

16
|7
18
19
20
2|
22
23
24
25

GA5067085
GA5009463
GA4583100
GA5000117
GA5006101
GA5000141
GA5012203
GA5052375
GA5000577
GA5004919
GA4522315

Shocker, Universal, 320mm eye to eye
Glacier Bush, ID 25 x 15mm long

Bush, Black nylon, 30 OD x 10 ID x 16.5mm
Washer |0mm Flat SS HD

Bolt M10 x 65 ZP GR8.8

Nut M10 Nyloc ZP

Grease nipple, Short, |/4” UNF

Hose Lay Flat 63mm Blue (cut 270mm long)
Washer 12mm Flat SS HD

Washer 8mm Spring SS

Washer, 27 ID x 40 OD x 2mm thick, SS

G8 Super Cruiser Parts Manual MY 19 - REV 8

— 0 — — NN o AN —

2

# Quantities shown are per side.

Chapter 14 - Boom Wing -

155



48m - Boom Pivot

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION
|

GA0500073
GAO0500072
GAO050007|
GA0500052
MACHO152
GA4600625
GA5000577
GA5012461

0w N o o AN —

[56 - Chapter 14 - Boom Wing

Bolt, | 1/4” x5 1/2” UNC, ZP, Gr8

Washer, | | /47, ZP

Nut, | 1/4”, Nyloc, ZP, UNC

SHCS, M12 x 50, Grl0.9, ZP

Bush with shoulder, 12.3 ID x 25 OD x 2| mm long
Pin, Boom Tilt Pivot, 60mm OD, Fabricated, 48m
Washer [2mm Flat SS HD

Nut M2 Nyloc ZP

N N NN NN — N

G8 Super Cruiser Parts Manual MY'19 - REV 8



48m - Boom Catch

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

& Boom Catch Assembly, 48m Boom |
GA5070335 Bolt 3/4" UNC x 5 /2" GR8 ZP I
GA501 1275 Bolt M16 x 120 GR8.8 ZP I
GA5001045 Washer 3/4" Flat ZP 2
GA5001009 Washer |6mm Flat ZP HD 2
I
I
|
|

GA5001029 Nut M16 Nyloc ZP
GA5048430 Nut 3/4" UNC Nyloc ZP
GA5012203 Grease nipple, Short, | /4" UNF

GA3500601 " Hydraulic Cylinder , Double Acting, 1.5” Bore, 0.875” Rod, 4”
Stroke

O 00 NN o U1 AW DN —

* Sub-assembly on following pages
~ See Chapter |8 ‘Hydraulics’ for sub-assembly

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 14 - Boom Wing - 157



48m - Second Stage Fold

Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

GA4572200 Pin, 1" diameter x 132.4 mm long, With shoulder and circlip groove I

I
2 GA5010963 Nut | 1/4" UNF 12 TPI ZP Lock nut 8
3 GA5055650 Glacier Bush, ID 35 x OD 39 x 20 mm long 2
4 GA4550210 Bush, Fold Link Boom End I
5 GA5048175 Bolt I"UNC x 5 1/2" GR8 ZP 2
6 GA5017659 Washer |" Flat ZP HD (5mm thick) 10
7 GA5010991 Nut, I" UNF, 12 TPI, ZP 4
8 GA4572495 Bolt, 1” UNF, 12 TPI, Boom drum stopper 2
9 GA5012203 Grease nipple, Short, | /4" UNF 3
10 * Bearing End with | |/4" UNF Threaded Adjuster Assembly 2
Il GA500603 | Bolt " UNC x 5" I
12 GA4600725 Latch Hook, Adjuster, 48m Boom I
I3 GA501 1333 Bolt M20 x 60 GR8.8 ZP I
14 GA5009461 Glacier Bush 20 ID x 25 mm Long |
I5 GA5012439 Nut " UNC Nyloc ZP 5
6 GA5001223 Circlip, 19mm, E type, zinc plated |
17 GA3500348 Hydraulié adaptor, Elbow, 90 degree, |/4” BSPT male x 3/4” UN

male O-ring
I8 GA5006033 Bolt I"UNC x 6" ZP I

Continued over page

[58 - Chapter 14 - Boom Wing G8 Super Cruiser Parts Manual MY'19 - REV 8



48m - Second Stage Fold

ITEM NO. | PART NUMBER | DESCRIPTION

20
2|
22
23
24
25

26

27
28
29
30
31
32
33
34
35

36

37
38

* Sub-assembly on following pages

GA5000259
GA5000577
GA4550205
GA3500060"
GA501246|
GA4601005
GA4550215

GA3500480"

GA5017655
GA5011227
GA4601010
GA5048125
GA5001029
GA5011955
GA5070530
GA4550230
GA4600720

GA3500358

GA5006147
GA5001741

Bolt M12 x 100 GR8.8 ZP

Washer [2mm Flat SS HD

Flange Bush, Rod End Pivot

Hydraulic Cylinder, Bore 2.5”, Rod 1.25”, Stroke 400mm
Nut M12 Nyloc ZP

Fold Link, Top, Rod End

Link Spacer

Hydraulic Cylinder, Bore 1.5”, Rod 0.875”, Stroke 28mm,
Displacement, Spring Return

Washer /2" Flat SS

Bolt M12 x 20 GR8.8 ZP

Fold Link, Bottom, Rod End

Nut M20 Nyloc Coarse ZP

Nut M16 Nyloc ZP

Washer 16 mm x 50 x 4 Mudguard ZP

Rose End " x | 1/4" male UNF thread

Bush, Rose End Link, | 1/4”UNF, 150mm Long

Latch Hook, Pivot, 48m Boom

Hydraulic adaptor, Nipple, 1/4” BSPT male x 9/16” UN male
O-ring

Bolt I" UNC x 7" GR8 ZP

Washer 20mm Flat SS HD

" See Chapter |8 ‘Hydraulics’ for sub-assembly

G8 Super Cruiser Parts Manual MY 19 - REV 8

N — N — N M

# Quantities shown are per side.

Chapter 14 - Boom Wing - 159



48m - Third Stage Fold

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

GA5048175 Bolt 1" UNC x5 /2" GR8 ZP 2

|
2 GA5000949 Bolt M16 x 70 GR8.8 ZP I
3 GA5001043 Washer |6mm Flat SS HD 6
4 GA5017659 Washer |" Flat ZP HD (5mm thick) 4
5 GA5006129 SHCS M10 x 30 GRI12.9 ZP 2
6 GA50001 17 Washer 10mm Flat SS HD 4
7 GA50061 13 Bolt M10 x 20 GR8.8 ZP 2
8 GA4401860 Plate, Mount Bracket, Breakaway Cylinder Support, 48m Boom |
Hydraulic Cylinder, Bore 2”, Rod |.5”, Stroke 80mm, Adjustable
? GA3500479 Stépper in Ryod End J :
10 GA5051445 Nut M 10 Nyloc SS 6
" GA3500348 Hydraulié adaptor, Elbow, 90 degree, |/4” BSPT male x 3/4” UN 3
male O-ring

Continued over page

[60 - Chapter 14 - Boom Wing G8 Super Cruiser Parts Manual MY'19 - REV 8



48m - Third Stage Fold

12

I3
14
I5
16
|7
18
19
20
21
22
23
24
25

* Sub-assembly on following pages

GA5010963
GAI700013
GA5048355
GA5001741
GA5006079
*

GA5012463
GA5012439
k

GA5011297
GA5050450
GA4401080
GA3500476"
GA5048125

Nut | 1/4" UNF 12 TPI ZP Lock nut

Bearing, Glacier Bush, |6mm ID x 20mm long

Bolt M20 x 100 GR8.8 ZP

Washer 20mm Flat SS HD

Bolt M10 x 40 SS A2-70

Bearing End with | |/4" UNF Threaded Adjuster Assembly
Nut M6 Nyloc SS

I" Nyloc Nut UNC ZP

Link Assembly, Third Stage Fold, 48m Boom

Bolt M16 x 90 GR8.8 ZP

Grease nipple 6mm

Plate, Fold Link, Outer Fold, 48m Boom

Hydraulic Cylinder, Bore 2”, Rod |”, Stroke 395mm
Nut M20 Nyloc Coarse ZP

" See Chapter |8 ‘Hydraulics’ for sub-assembly

48m - Boom Bearing End Assembly

PART NUMBER | DESCRIPTION

— = N = N — NN W DN AN — DN ©

# Quantities shown are per side.

ITEM NO. | PART NUMBER

GA5012203
GA5067610
GA5067605
GA5021925
GA4550645

GA5052965

G8 Super Cruiser Parts Manual MY 19 - REV 8

DESCRIPTION

Grease nipple, Short, | /4” UNF

Circlip, suit bearing screw on rose end, RTW 55
Bearing, suit screw on rose end, GEG 30 ES 2RS
Small bearing bush, Suit screw on rose end

Threaded Boom Pivot Adjuster, | |/4” UNF and M28 Threads
Bearing, Rose End Housing, M28 Screw On, Suit Hydraulic Cylinder

and Delta Link, No Bushes

—_ N = -

Chapter 14 - Boom Wing - 161



48m - Boom Link Assembly

—REPLACE SMALL GREASE NIPPLES
WITH Mé GREASE NIPPLES.

THIS WILL REQUIRE DRILLING AND
TAPPING THE HOLE.

ITEM NO. | PART NUMBER | DESCRIPTION

GA4550900 Link, Outer, Third Fold, 48m Boom |

|

2 GA4550905 Link, Inner, Third Fold, 48m Boom |
3 GA5011183 SHCS M10 x 45 SS A2-70 I
4 GA500014| Nut M10 Nyloc ZP I
5 GA5014469 Rod end, Ball 16 1D, M16 female thread 2
6 GA5050450 Grease nipple 6mm 2

48m - Boom Catch Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

I GA4600730 Transport Catch Arm, 48m Boom I
2 GA5072450 Plastic Wear Strip Boom Rest Polystone 7000SR 65 x 140 x 10 mm 2
3 GA5051230 CSCS M5 x 16 SS A2-70 6

[62 - Chapter 14 - Boom Wing G8 Super Cruiser Parts Manual MY |9 - REV 8



48m - Boom Wings Inner - Steel

8607

PART NUMBER | DESCRIPTION

GA4600635 Boom Inner 48m LH - 8607 mm
GA4600640 Boom Inner 48m RH - 8607 mm

48m - Boom Wings Outer - Aluminium

8115

4080

PART NUMBER | DESCRIPTION

GA4600650 Boom Outer, 48m Aluminium RH - 81 15 mm
GA4600645 Boom Outer, 48m Aluminium LH - 8115 mm
GA4600660 Boom Outer, 48m Aluminium RH - 4080mm
GA4600655 Boom Outer, 48m Aluminium LH - 4080mm

48m - Breakaway Aluminium Tip

2000

|

PART NUMBER | DESCRIPTION

GA4656123 Alum Breakaway 2m, Suit 3D breakaway 2.0

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 14 - Boom Wing - 163



48m - Boom Bumper & Protectors

DETAIL B DETAIL C DETAIL E # Quantities shown are per side.
I F70799A Protector, Outer wing, Suit 50 x 50 RHS, 600 mm long, 2mm SS I
2 GA4505972 Boom Protector SS Fits Over Gusset I
3 GAO0500067 BHCS M6 x 65 GR12.9 ZP 5
4 GA5004437 Washer 6mm Flat SS 10
5 GA50481 15 Nut M6 Nyloc ZP 5
6 F70294A Boom wing protector Suit 50 x 50 200mm long (2mm SS) 2
7 GA5004737 Bolt M8 x 70 SS A2-70 4
8 GA5003643 Washer 8mm Flat SS HD 8
9 GA5052590 Nut M8 Nyloc SS 6
10 GA4601280 Boom Fold Support Bracket, 48m |
Il GA5012461 Nut M2 Nyloc ZP 4
12 GA5000577 Washer 12mm Flat SS HD 4
13 GAS501 1251 U bolt Square top M12 x 52mm x 80mm 2
14 GA5006226 Boom stopper, Rubber, 210mm bumper, Suits 50 x 50mm RHS I
I5 GA5052600 Bolt M8 x 75 SS A2-70 2
6 GA5003643 Washer 8mm Flat SS HD 4

[64 - Chapter 14 - Boom Wing G8 Super Cruiser Parts Manual MY'19 - REV 8



36-48m - 3D Breakaway Tip

©6-—C0

6
©

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

GA4656123 Alum Breakaway 2m, Suit 3D breakaway 2.0 I

I

2 * Breakaway Mechanism [
3 GA5070530 Rose End " x | 1/4" male UNF thread I
4 GA4552225 Spacer bush, Rose end, Suit breakaway 3D 2.0 2
5 GA4656131 Rose End Clevis, Breakaway I
6 GA5011297 Bolt M16 x 90 GR8.8 ZP [
7 GA500093 | Bolt M16 x 50 GR8.8 ZP 2
8 GA4659810 Breakaway Hinge Bracket |
9 GA4659336 Lower Pivot Bracket 2
10 GA5014469 Rod end, Ball 16 mm ID, M6 female thread 2
Il GA5071060 Utility Clevis 10 mm I
12 GA5070505 Turnbuckle / rigging screw, 10mm, SS, Clevis ends |
I3 GA5075150 Eye Bolt [2mm x 100mm Short I
14 GA5000559 Nut M12 Hex ZP I
I5 GA5016605 Spring, tension, 51.5 OD x 260 Long x 8mm, Breakaway I
16 GA5071105 Grub Screw M16 x 50 I
17 GA50003 19 Set Screw M2 x 40 GR8.8 ZP 4
18 GA5000117 Washer 10mm Flat SS HD 8

Continued over page

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 14 - Boom Wing - 165



36-48m - 3D Breakaway Tip

ITEM NO. | PART NUMBER | DESCRIPTION

20
2|
22
23
24

GAS501 1161
GA5075080
GA5001043
GA5000577
GA5012461
GA5000141

Set Screw M 10 x 40 GR8.8 ZP

End cap, Plastic, Black, Cover, Hex. Dome, M16 3

Washer | 6mm Flat SS HD
Washer |2mm Flat SS HD
Nut M12 Nyloc ZP
Nut M10 Nyloc ZP

* Sub-assembly on following pages

36-48m - 3D Breakaway Mechanism

# Quantities shown are per side.

ITEM NO. | PART NUMBER

O O N o U1 AW N —

o

GA4659805
GA4659800
GA5000577
GA5000347
GA5012461
GA4505695
GA50001 17
GAS5011163
GA5000141

GA5068985

[66 - Chapter 14 - Boom Wing

DESCRIPTION
Breakaway Mount

Breakaway Centre Pivot Fab Assembly

Washer |12mm Flat SS HD

Bolt M12 x 70 ZP GR8.8

Nut M2 Nyloc ZP

Link Plate Chain End, suit breakaway

Washer 10mm Flat SS HD

Bolt M10 x 70 ZP GR8.8

Nut M10 Nyloc ZP

Chain, 5/8", 41 Pitch Breakaway Hinge, inc 2 Joining Links, 43

rollers total

# Quantities shown are per side.

|
I
2
I
|
2
2
I
|

G8 Super Cruiser Parts Manual MY |9 - REV 8



36-42m - 3D Breakaway Tip - End Protector

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

0 N o L1 AN W N

GA4656316
GA4656317
GA5004917
GA5006226
GA5004437
GA50481 15
GA5004107
GA5003643
GA5052600

Boom End Protector easy fit, Right Hand
Boom End Protector easy fit, Left Hand
Nut M8 Nyloc ZP

Boom stopper, Rubber, 210mm bumper, Suits 50 x 50mm RHS

Washer 6mm Flat SS
Nut Mé Nyloc ZP

Bolt M6 x 70 ZP GR8.8
Washer 8mm Flat SS HD
Bolt M8 x 75 SS A2-70

G8 Super Cruiser Parts Manual MY 19 - REV 8

W o8 DN AN — W

Chapter 14 - Boom Wing - 167



48m - 3D Breakaway Tip - End Protector

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

GA4601260 Boom End Protector, LH, Slim

| GA4601265 Boom End Protector, RH, Slim !
GA5004737 Bolt M8 x 70 SS A2-70

3 GA5003643 Washer 8mm Flat SS HD 8

GA5052590 Nut M8 Nyloc SS

[68 - Chapter |4 - Boom Wing G8 Super Cruiser Parts Manual MY |9 - REV 8



G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 14 - Boom Wing - 169



Chapter 15

ELECTRICS

Lighting - Boom Tip LEDs

ITEM NO. | PART NUMBER

[
2
3
4
5

GA5060057
GA5060056
GA5051230
GA5003983
GA5003975

DESCRIPTION

Clearance light with connector, Orange LED
Clearance light with connector, Red LED
CSCSM5 x 16 SS

Washer 5mm Flat SS

Nut M5 Nyloc SS

G8 Super Cruiser Parts Manual MY'19 - REV 8

A AN DN = =

Chapter 15 - Electrics - 170



Lighting - Headlight & Indicator

| - High Beam

2 - Low Beam

3 - Indicator

ITEM NO. | PART NUMBER | DESCRIPTION

GA3000082 HB3 12V 60w Globe - High and low beam
I GA5075410 Headlight Assembly, High Beam, |2v, 60w, Projector -
2 GA5075405 Headlight Assembly, Low Beam, |2v, 60w, Projector -
3 GA5075415 Indicator / Running Light Assembly, LED -

Lighting - Bonnet LED Light Bar - Optional

=
ITEM NO. | PART NUMBER | DESCRIPTION

GA5075510 Light, LED, Bar, Spot & Flood beam, I80WV - Includes connector |
GA4506725 Plate, Light Bar Mount, Lower Bonnet I
GA5004097 Bolt M6 x 60 GR8.8 ZP 2
GA5017645 Washer /4" ID x | 1/4" OD x 16g SS 2
2
2

GA5004437 Washer 6mm Flat SS
GA50481 15 Nut M6 Nyloc ZP

o U1 AW N —

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter |5 - Electrics - 171



Lighting - Cab Front

—_— " |

: _
N O T
XA (7 S ’/

N

ITEM NO. | PART NUMBER | DESCRIPTION

GA5052825 Wedge Lock, 2 Way, sockets, DT series |
GA5052830 Receptacle, 2 way, pins, DT series I
GA5061240 Pin, Male, solid, nickel, Number |6, Green band, AWG 14,

i Deutsch 2

GA3000250 agc)h:n;:g)he\l/llizlgr eCabln, 30 Watt, with connector, brackets & )
2 GA4404375 Bracket, Light Mount, Claas Cabin I
3 GA5004041 Bolt M6 x 16 GR8.8 ZP 4
4 GA5004437 Washer 6mm Flat SS 8
5 GA5003643 Washer 8mm Flat SS HD 4
6 GA5004727 Bolt M8 x 50 GR8.8 ZP 2
7 GA5004917 Nut M8 Nyloc ZP 2
8 GA50481 |5 Nut M6 Nyloc ZP 4

Lighting - Cab Front LED Light Bar - Optional

\ T
—— C el s
Sk

ITEM NO. | PART NUMBER | DESCRIPTION

GA500738] Connector, 2 pin, Female, Weather pack
- GA5016617 Pin, Male, Sealed, Weather pack, Wire 1.0 - 2.0mm
- GA5014857 Seal, Green, Weather pack connector, Wire from 2.03 - 2.85mm
GA5075505 Light, LED, Bar, Spot & Flood beam, [20W
GA5004107 Bolt M6 x 70 GR8.8 ZP
GA5004437 Washer 6mm SS
GA50481 15 Nut M6 Nyloc ZP

AN w N -
N NN — NN —

[72 - Chapter |5 - Electrics G8 Super Cruiser Parts Manual MY |9 - REV 8



Lighting - Cab Lights Rear

@)
O
(2]

ITEM NO. | PART NUMBER | DESCRIPTION
|

- GA5052825 Wedge Lock, 2 Way, sockets, DT series
- GA5052830 Receptacle, 2 way, pins, DT series |
GA5061240 Pin, Male, solid, nickel, Number 16, Green band, AWG |4,

i Deutsch 2

| GA3000250 Light, ITED' Work, Cabin, 30 Watt, with connector, brackets & |
mounting hardware

2 GA5004085 Bolt M8 x 20 GR8.8 ZP I

3 GA5003643 Washer 8mm Flat SS HD 2

GA5004917 Nut M8 Nyloc ZP I

4
Lighting - Beacon Lights

ITEM NO. | PART NUMBER | DESCRIPTION

GA5048975 Beacon, Rotating, Amber, DIN A pole mount, HI globe included 2
GA5012093 Globe, Beacon, HI 12V 55W, Narva -
2 GA50204 1 | Beacon insert screw in 2

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter |5 - Electrics - 173



Lighting - Tail Lights

ITEM NO. | PART NUMBER | DESCRIPTION

GA5018786 Lamp, LED, 12V, Brake / tail light / indicator, 190 x 100mm
GAS501 1395 Bolt M6 x 16 SS A2-70

GA5004437 Washer 6mm Flat SS

GA50481 15 Nut Mé Nyloc ZP

AW N —
AN 00 A~ N

[74 - Chapter |5 - Electrics G8 Super Cruiser Parts Manual MY |9 - REV 8



Lighting - Side deck

36-42 M
VERSION

48 M
VERSION

ITEM NO. | PART NUMBER | DESCRIPTION

GA5075500 Light, LED, Work, Flood beam, |5W

I I
2 GA50061 13 Bolt M10 x 20 GR8.8 ZP I
3 GA5003643 Washer 8mm Flat SS HD 2
4 GA5004917 Nut M8 Nyloc ZP I
GA5007381 Connector, 2 pin, Female, Weather pack [
GA5016617 Pin, Male, Sealed, Weather pack, Wire 1.0 - 2.0mm 2
5 GA5014857 Seal, Green, Weather pack connector, Wire from 2.03 - 2.85mm 2
GA5003039 EIectrica'I wire, 3mm, Twin core, Double insulated, Black outer , Red i
& black inner
GA5012161 Split Tubing, 7mm -

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter |5 - Electrics - 175



Lighting - Tank Cradle

\

LEFT SIDE SHOWN

ITEM NO. | PART NUMBER | DESCRIPTION

Connector, 2 pin, Female, Weather pack
Pin, Male, Sealed, Weather pack, Wire 1.0 - 2.0mm -
Seal, Green, Weather pack connector, Wire from 2.03 - 2.85mm -

N o O AW N —

8

GA500738|
GA5016617
GA5014857

GA5003039

GAS501216l
GA5075500
GA5065455
GA5000117
GA5000141
GA3000250
GA5004085
GA5003643
GA5004917

Electrical wire, 3mm, Twin core, Double insulated, Black outer , Red

& black inner

Split Tubing, 7mm

Light, LED, Work, Flood beam, |5W
Bolt M10 x 30 GR8.8 ZP

Washer 10mm Flat SS HD

Nut M10 Nyloc ZP

Light, LED, Work, Cabin, 30 Watt

Bolt M8 x 20 GR8.8 ZP
Washer 8mm Flat SS HD
Nut M8 Nyloc ZP

NOTE: Quantity shown is per side.

|76 - Chapter |5 - Electrics

G8 Super Cruiser Parts Manual MY |9 - REV 8



Lighting - Night Pro LEDs

ITEM NO PART NUMBER | DESCRIPTION

GA5060136 Harness, Boom Light 2 LED Strip, |2v 0.24Amp

5 GA5060137 Harness, Pivot Extension 2000mm 4
GA5060138 Harness, Pivot Extension 5000mm 2
3 GA500738l1 Connector, 2 pin, Female, Weather pack 4
GA5050245 Seal, Cavity blanking plug, VWeather pack connector 8
5 GA3000016 Harness, Quad splitter, suit night pro power supply I

NOTE: The quantity shown is for a full 36 meter boom

Lighting - Egress Relay

ITEM NO PART NUMBER | DESCRIPTION

GA5068760 Relay, Delay timer

NOTE: The egress lighting delay timer relay is located inside the cabin fusebox. It is mounted to the vertical
panel closest to the door.

G8 Super Cruiser Parts Manual MY |9 - REV 8 Chapter 15 - Electrics - 177



Cabin - Fuse Boxes

>
T
o
Z
o
_I
=
o
O
w)
Ll
@)
o
Ll
73]
>
D)
z
&
£

=
NO

Cabin Fuse Box, Mounting Plate Assembly

GA4658690

2
3
4
5
6
7
8

Fuse box, Auxiliary B, Cabin
Fuse box, Joystick C, Cabin

GA5060025
GA5060326
GA5060033

Fuse box, Main control A, Cabin

Stud

Battery power Feed Stud

insulated,

)

GA5006379

Receptacle, 31 pin, HPD series, Deutsch

GA5061790

Deutsch Connector DRB Bulk Head suit 48 pin
Plug, 48 Pin suits Pins, DRB series, Deutsch

GA5061 195

GA5060440

Continued over page

G8 Super Cruiser Parts Manual MY |9 - REV 8

|78 - Chapter |5 - Electrics



Cabin - Fuse Boxes

- PART NUMBER | DESCRIPTION .

10
Il
12
I3
14

I5

16
|7
18

GA5012399
GA4552135
GA5049020
GA5020510
GA5004437
GA501 1421

GA5048640

GA5004050
GA5004429
GA5017643
GA5075040

Nut, For connector, 24 shell, Deutsch
Spacer for Altek rotary valve

Bolt M4 x 25 Pan Head SS

Washer 4mm Flat SS

Washer 6mm Flat SS

SHCS Mé x 50 ZP GR12.9

Relay, 12V, 180 Amp Peak, 100 Amp continuous, 4 pin, Normally

open
BHCS Mé x 16 SS GR8.8

Nut Mé Nyloc SS

Washer, 1/4” ID x 5/8” OD x 18g, Flat SS
Diode, 6 amp, With wing key

G8 Super Cruiser Parts Manual MY'19 - REV 8

12
8
8
|7
12

Chapter |5 - Electrics - 179



Fuse Box ‘A’ - Cabin

.. F!
L7E
\,_ =]

| / ( BLANK )

/

'ﬁ@:@_ 9@@9@?

Dig DR ]|
FI 1N [F12 F15 Fii Fib
15 ?l':l bl n 15

ITEM NO. | PART NUMBER

~N oy U AW N —

GA5075040
GA5075035
GA5075030
GA5054840
GA5054845
GA5054850
GA5054855

GA5075055

180 - Chapter |5 - Electrics

DESCRIPTION

Diode, 6 Amp, With Wing Key, Suit Crop Cruiser 2009 2
Relay, Ultra Micro 1s0280, 4 Pin Square, Spst, 12v 20a 14
Relay, Ultra Micro 1s0280, 5 Pin, Spst, 12v 20a I

Mini Blade Fuses 7.5amp 3
Mini Blade Fuses 10 Amp 4
Mini Blade Fuses 15 Amp 7
Mini Blade Fuses 20 Amp 5

Flasher Relay, Suit Sp Micro Fuse Box, Blinker, Indicator, 3 Pin Iso,
Led [2v

G8 Super Cruiser Parts Manual MY |9 - REV 8



Fuse Box ‘B’ - Cabin

/ ;

o < @ o @ o ]
(o] [=] [<] o] [e
Fig [F19| fzo Fa| |Fs

[+] o (3 s} =}

o

ITEM NO. | PART NUMBER | DESCRIPTION

GA5075040 Diode, 6 Amp, With Wing Key, Suit Crop Cruiser 2009 3
GA5075035 Relay, Ultra Micro 1s0280, 4 Pin Square, Spst, 12v 20a 5
GA3000396 Fuse, Mini Blade, 5 Amp, 52705 8
GA5054845 Mini Blade Fuses 10 Amp 3
I
6

GA5054850 Mini Blade Fuses 15 Amp
GA5054855 Mini Blade Fuses 20 Amp
GA5054865 Fuse Mini Blade 30 Amp (52730) 10

N o O AN —

G8 Super Cruiser Parts Manual MY |9 - REV 8 Chapter |5 - Electrics - 181



Fuse Box ‘C’ - Cabin

WA

pang’ )

ITEM NO. | PART NUMBER | DESCRIPTION

GA5075040 Diode, 6 Amp, With Wing Key, Suit Crop Cruiser 2009
GA5075035 Relay, Ultra Micro 1s0280, 4 Pin Square, Spst, 12v 20a 20
GA3000396 Fuse, Mini Blade, 5 Amp, 52705
GA5054840 Mini Blade Fuses 7.5amp
GA5054845 Mini Blade Fuses |0 Amp
GA5054850 Mini Blade Fuses 15 Amp
GA5054855 Mini Blade Fuses 20 Amp

N oUW —
- (— — w o

[82 - Chapter 15 - Electrics G8 Super Cruiser Parts Manual MY'19 - REV 8



Cabin - Fridge - Optional

=SSl Ik
|
@ |
@ l
2
] |
|
/
/
B N —

ITEM NO. | PART NUMBER | DESCRIPTION

GA5070396 Loom Fridge Claas Cabin
- GA5060061 Electrical Harness, Cooler Cabin Fridge, suit GATMC -
- GA5060062 Electrical harness, Cooler Cabin Fridge, suit Raven -
| GA5070397 Rocker Switch, Claas Fridge Cooler |
2 GA5070395 Fridge Cooling Module, suit Claas Cabin |

G8 Super Cruiser Parts Manual MY |9 - REV 8 Chapter |5 - Electrics - 183



Batteries

LR

ITEM NO. | PART NUMBER | DESCRIPTION

GA5066240 Battery, Delkor 31-900, 900 CCA, Suit SP

|

2 GA5003859 Strap, Tank, 50mm, Goldacres branded (cut to 1000 mm) I
3 F70127A Bracket, Tank strap, 50mm I
4 GA5000305 Set Screw M12 x 30 GR8.8 ZP I
5 GA5000577 Washer 12mm Flat SS HD 2
6 GA5012461 Nut M2 Nyloc ZP I
7 GA4510395 Plate, Battery Cover I
8 GA5066600 Rawl action latch 3

[84 - Chapter |5 - Electrics G8 Super Cruiser Parts Manual MY |9 - REV 8



Battery Isolator

11

- -

ITEM NO. | PART NUMBER | DESCRIPTION

I GA5005787 Battery isolator switch, large with removable key I
GA5005788 Battery isolator replacement key, suit GA5005787 -

GA5004053 BHCS M6 x 20 SS A2-70 2
3 GA50481 15 Nut M6 Nyloc ZP 2
4 GA5004437 Washer 6mm Flat SS 4

G8 Super Cruiser Parts Manual MY |9 - REV 8 Chapter |5 - Electrics - 185



Bus Bar

1T

) M

ITEM NO. | PART NUMBER | DESCRIPTION
|

I
2
3
4

GA5050630
GA5003983
GA5003977
GA5003629

[86 - Chapter |5 - Electrics

Buss Bar 300 amp

Washer 5mm Flat SS

Bolt Pan Head M5 x 16 SS A2-70
Washer 5mm Spring SS

4
4
4

G8 Super Cruiser Parts Manual MY |9 - REV 8



Reverse Warning Beeper

7 Y

=]
[=]

A
0,
7

4

ITEM NO. | PART NUMBER | DESCRIPTION

| GA501 1985 Reverse beeper, 12v 102db alarm |
2 GA50481 15 Nut Mé Nyloc ZP 2
3 GA5004065 Bolt M6 x 20 GR8.8 ZP 2
4 GA5004437 Washer 6mm Flat SS 4

NOTE: Horn is located under cabin

ITEM NO. | PART NUMBER | DESCRIPTION
|

GA5011983 Disc horn, high tone, 12V

GA5004085 Bolt M8 x 20 ZP GR8.8 |
GA5003643 Washer 8mm Flat SS Heavy Duty 2
GA5052590 Nut M8 Nyloc SS |

AW N —

G8 Super Cruiser Parts Manual MY |9 - REV 8 Chapter |5 - Electrics - 187



Electrical Connectors - AMP

ITEM NO. | PART NUMBER

GA507692|
GA5076922
GA5076920
GA5076923
GA5076927
GA5076928
GA5047728
GA5068945

Ny oy U1 AW N —

|88 - Chapter |5 - Electrics

DESCRIPTION
Male Flow Meter Connector

Female Flow Meter Connector

Male Speed Sensor Connector

Female Speed Sensor Connector

Male Pin for Flow Meter & Speed Sensor Connectors
Female socket for Flow Meter & Speed Sensor Connectors
Plug, 2 pin, Black, fuel injector connector, IP65K, AMP

Connector, 3 Pin AMP super seal waterproof male

G8 Super Cruiser Parts Manual MY |9 - REV 8



Electrical Connectors - AMP

ITEM NO. | PART NUMBER

I
2
3
4
5

G8 Super Cruiser Parts Manual MY 19 - REV 8

GA5076924
GA5076925
GA5049175
GA5048905
GA5048900
GA5020785
GA5020780
GA5020560
GA5020559
GA5020561
GA5020575
GA5075848

GA5075927

DESCRIPTION
Connector, |6 Pin AMP, Square Flange, Suit Male Pins, Raven

Connector, 16 Pin AMP, Suit Female Pins, Raven
Connector, Backing Shell, Suit 16 Pin AMP, Raven

Pin, 14-18 Gauge Gold, Male, Suit |6 Pin AMP

Pin, 14-18 Gauge Gold, Female, Suit 16 Pin AMP
Connector, 37 Pin AMP, Male, Raven

Connector, 37 Pin AMP, Female

Connector, Backing Shell 23, Suit 37 Pin AMP, Standard size
Connector, Backing Shell 23, Suit 37 Pin AMP, Large size
Connector Dust Cap, 37 Pin AMP, Male, Raven

Dust Cap, |16 Pin AMP Connector, Male

Dust Cap, 16 Pin AMP Connector, Female

DustCap 37 Pin Series 23 (4000 series Connector Dust Cap, 37 Pin AMP,
Series 23, Raven

Chapter |5 - Electrics - 189



Electrical Connectors - Deutsch

ITEM NO. | PART NUMBER

GA5052820
GA5052825
GA5052830
GA5052835
GA501 1831
GA5017719
GA5017721
GA5050740
GA5050750

O 00 NN o U1 AW N —

[90 - Chapter |5 - Electrics

DESCRIPTION

Plug, 2 way, socket, DT series, Deutsch

Wedge Lock, 2 Way, sockets, DT series, Deutsch
Receptacle, 2 way, pins, DT series, Deutsch
Wedge Lock, 2 way, DT series, Deutsch

Plug, 3 way sockets, shrink boot adapter, Deutsch
Wedge lock, blue, 3 pin, suit terminator, Deutsch
Wedge lock, blue, 3 socket, Deutsch

Receptical, 3 pin, shrink boot, Deutsch

Wedge Lock, orange, 3 socket, Deutsch

Continued over page

G8 Super Cruiser Parts Manual MY |9 - REV 8



Electrical Connectors - Deutsch

ITEM NO. | PART NUMBER | DESCRIPTION

10
I

12
13
14
5
16
17
I8
19
20
21

2
23
24
25
26
27
28
29
30
3

32
33
34
35
36
37
38
39
40
41

4
43
44
45

G8 Super Cruiser Parts Manual MY 19 - REV 8

GA5050760
GA5050761

GA5054350
GA5054365
GA5050840
GA5050845
GA5050765
GA5013783
GA5050960
GA5050965
GA5061780
GA5061785
GA5070590
GA5070595
GA5061790
GA5060440
GA5060445
GA5060450
GA5060455
GA5060460
GA5061170
GA5061260
GA5061270
GA5053235
GA5061220
GA5061240
GA5075255
GA3000022
GA5061225
GA5061230
GA5061235
GA5061200
GA5061205
GA5061210
GA5061215
GA5052840

Wedge Lock, Green, 3 pin, Deutsch

Wedge Lock, Green, 3 socket, Deutsch

Plug, grey, 120 ohm resistor terminator, Deutsch
Receptacle, 3 way 3 Pin, Y splitter; Deutsch

Plug, 4 way socket, DT series, Deutsch

Wedge Lock, orange, 4 way sockets, Deutsch

Wedge Lock, Green, 4 Way pins, Deutsch

Receptacle, 4 way, pins, DT series Deutsch

Plug, 6 way Socket, DT series, Deutsch

Wedge Lock, orange, 6 way sockets, DT series, Deutsch
Plug, 12 way sockets, DT series, Deutsch

Receptacle, |12 way suit pins, DT series, Deutsch

Wedge lock, green, 12 way suit pins, Deutsch

Wedge lock, Green, 12 way sockets, Deutsch
Receptacle, 31 pin, HPD series, Deutsch

Plug, 48 Pin suits Pins, DRB series, Deutsch

Wedge lock, 48 way suits Pins, DRB series, Deutsch
Flange connector, 48 way suits DRB series, Deutsch
Wedge lock, 48 way suit, Sockets, DRB series, Deutsch
Plug, 48 Pin suits Sockets, DRB series, Deutsch

Rubber boot, suit 48 pin DRB series, Deutsch

Pin, Male, Solid, nickel, Number 12, Deutsch

Socket, Female, Solid, Nickel, Number 12, Deutsch
Socket, Female, Nickel, number 14, Green Band, Deutsch
Pin, Male, Gold, Number |6, Deutsch

Pin, Male, solid, nickel, Number |6, Green band, AWG |4, Deutsch
Pin, Male, Nickel, Crimp style, Number |6, Deutsch
Socket, Female, Nickel, Crimp style, Number |6, Deutsch
Socket, Female, solid gold, number |6, Deutsch

Socket, Female, solid, Nickel, Number 16, Deutsch
Socket, solid gold, number 16, 16-20 AWG, Deutsch
Pin, Male, Solid, nickel, Number 20, Deutsch

Pin, Male, Solid, gold, Number 20, Deutsch

Socket, Female, Solid, nickel, Number 20, Deutsch
Socket, Female, Solid, gold, Number 20, Deutsch
Sealing plug, White, size 12 - 16, Deutsch

Chapter |5 - Electrics - 191



- Weather Pack

ctors

Electrical Conne




Electrical Connectors - Weather Pack

© \ © 0
()
= M

ITEM NO. | PART NUMBER | DESCRIPTION

- GA5049685 Boot, Weather pack, Suit 2 pin connector

- GA5049690 Boot, Weather pack, Suit 3 pin connector

A GA5001351 Connector, Male, 2 Pin, Weather pack

B GA500738l Connector, 2 pin, Female, Weather pack

C GA500221 | Connector, Male, 3 pin, Weather pack

D GA5048550 Connector, Female, 3 Pin, Weather pack

E GA5007385 Connector, Male, 4 pin, Weather pack

F GA5007383 Connector, Female, 4 pin, Flat, Weather pack

G GA5004009 Connector, Male, 6 pin, Weather pack

H GA5048510 Connector, Female, 6 pin, Weather pack

I GA5049000 Connector, Female, 4 pin, Square, Weather pack

] GA5050805 Connector, Male, 4 pin, Square, Weather pack

K GA5016619 Pin, Female, Sealed, Weather pack, Wire 1.0 - 2.0mm
L GA5014857 Seal, Green, Weather pack connector, Wire from 2.03 - 2.85mm
M GA5016617 Pin, Male, Sealed, Weather pack, Wire 1.0 - 2.0mm

G8 Super Cruiser Parts Manual MY 19 - REV 8

Chapter |5 - Electrics - 193



Electrical Harnesses & Components

CHASSIS

GA3000075 Electrical harness, Chassis, Spray

GA3000080 Electrical harness, Main chassis

GA3000097 Electrical harness, Battery lead kit

GA3000098 Electrical harness, extension kit suit GA3000080, G8 and G10S
GA3000247 Electrical harness, Hydraulic 48m Boom

GA5060043 Electrical harness, Boom suspension lockout for transport
GA5060066 Electrical harness, Tail light connection

CABIN

GA3000078 Electrical harness, Main side console, Raven

GA3000083 Electrical harness, Claas seat power adaptor

GA3000086 Electrical harness, Clarion Stereo Head Unit |5 Pin to ISO 16 Pin
GA3000088 Electrical harness, Claas Joystick aux functions, Raven side dash
GA3000089 Electrical harness, Main cabin Claas

GA3000248 Electrical Harness, 48m, Cabin Switch Harness

GA5060042 Electrical harness, Power lead kit side console, Raven
GA5060044 Electrical harness, Engine monitor CAN

CABIN - OPTIONAL

PART NUMBER | DESCRIPTION

GA506006 | Electrical harness, Cooler Cabin Fridge

TRIMBLE SYSTEM

PART NUMBER | DESCRIPTION

GA3000062 Electrical harness, Raven ISO to Trimble FMX/FM 1000 display

RAVEN RCM SYSTEM
GA3000361 Diode 4 Bank, Suit RCM Boom Harness, Raven
GA3000251 Terminator, CAN, active, suit ISO bus, Raven
GA3000253 Electrical Harness, RCM, G8 Chassis
GA3000258 Electrical Harness, RCM, |6 section 3 Tier, Boom Center
GA3000264 Electrical Harness, RCM, |6 section 3 Tier, Breakout
GA3000259 Electrical Harness, Boom Inner 36-48m, |6 Section , 2 Tier
GA3000269 Electrical Harness, Boom Outer 36-48m, |6 Section , 2 Tier
GA3000260 Electrical Harness, Boom Inner 36-48m, |6 Section, | Tier
GA3000270 Electrical Harness, Boom Quter 36-48m, |16 Section, | Tier

Continued over page

[94 - Chapter |5 - Electrics G8 Super Cruiser Parts Manual MY |9 - REV 8



Electrical Harnesses & Components

JOHN DEERE SYSTEM

PART NUMBER | DESCRIPTION

GA3000138 Electrical harness, main ISO side console armrest
GA3000141 Electrical harness, steering valve cable

GA3000142 Electrical harness, Roof cable extension

GA3000144 Sensor, Linear non contact, Steering, 250mm

GA3000145 Rose end, M 10 suit GA3000 |44

GA3000146 Stud end, M0 suit GA3000144

GA3000147 Electrical harness, |D autotrack node

GA3000148 Electrical harness, |D Starfire roof adapter

GA3000156 Electrical harness, JD Greenstar cable

NORAC SYSTEM

GA30001 I'l Controller module, UC5 Input pass through, Norac
GA30001 12 Controller module, UC5 Valve, Norac

GA30001 13 Controller module, UC5, CAN Bus, Norac

GA30001 14 Electrical Harness, UC5 Battery feed fused, Norac
GA30001 16 Electrical harness, UC5 Network, IM, 14 AWG, Norac
GA30001 17 Electrical harness, UC5 Network, 10M, 14 AWG, Norac
GA3000120 Electrical harness, UC5 Valve 2 pin DT, Norac

GA3000122 Electrical Harness, UC5, Tilt Interface Goldacres, Norac
GA3000123 Network Coupler, UC5, 2 way, Black, Norac

GA3000124 Network Coupler, UC5, 2 way, white, terminator, Norac
GA3000125 Network Coupler, UC5, 3 way, Norac

GA3000126 Network Coupler, UC5, 8 way, Norac

GA3000127 Sensor, Linear position NF, UC5, Norac

GA3000128 Ultrasonic sensor, UC5, Norac

GA3000129 Connector, Plug, UC5 Network, 6 Pin, Norac

GA3000130 Connector, Plug, UC5 Network, 2 Pin, Norac

GA3000238 Electrical Harness, UC5 Main Interface, Closed Center, NORAC
GA3500136 Hydraulic cylinder, Wing roll with position sensor, Norac
GA3500137 Hydraulic fitting kit, |2 parts, GNI, Norac

GA3500138 Valve block, 2 station assembly, Open centre, Proportional, DT 4 Bolt, Norac
GA3500139 Valve block, expansion assembly, DPOC PROP DT 4 bolt, Norac
GA5075480 Bracket, Linear position sensor mount, Norac

GA5075490 Mounting bracket, suit ultra sonic sensor, low profile, Norac
GAB87003%94 Manual, installation, UC5 Goldacres active wing roll, Norac
GA8700396 Manual, Norac UC5 operators manual

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter |5 - Electrics - 195



Chapter 16

SCHEMATICS

Hydraulics - Transmission Lines

COOLER PACKAGE

TRANSMISSION SUMP

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 16 - Schematics - 196



Hydraulics - General 48 m

| 1
||
I |

[ et}
-~
e
2o
210
-

s
o
omm AlV
AT
SHEN00
-
V69071
aTo4INYIN
NYNL3Y

20z¢ + 9922
diind ¥v39 318n0a
£00009EVO

7012922 = O

LT ey
=7

g
061}

g
v

_|||||L

dind 11i4

L1 1]

g
oz

611005EVD

BuI yue] e

9sUaS peo

aur ainssald

WOO4d Ol

2o

2ne

MOTOR, HYDRAULIC, Bceay

300 20t Pump.
GAs20210
Zomm shat

052-L09Y
abneg

T

i

YIANITAD ONIM3ILS

a | €e69006v0

erzioa

130NYO 3SINYO
HOLIMS ON
990000VD

XV VY

J1XV LNOHA

vze-g0ud

ERROEY]

R

Chapter 16 - Schematics - 197

G8 Super Cruiser Parts Manual MY 19 - REV 8



5001 AVMVYMVYIHE € 104

»pas 5 Py £2
0 £ B0V
SYIANITAD 1417

L alo4d

SISSSVHO @vO Ol

‘

G8 Super Cruiser Parts Manual MY'19 - REV 8

198 - Chapter |6 - Schematics



Hydraulics - Braking System

WwID
F—————— € ———
|
_I ||||||||||||| . - ——— — —
29, _ SID
_ _ €5
| i 292¢ + 9922
dNd ¥v3 3180
| — o 20000SEVO

| N:o.__. 29

7004

g€
D

Lino | Q)
Vd

6€
W/

i

|

\ MO019

M ONIOHVHD

1219
]

209,
)

J
WIED
V@ s (24
A g 8
%
g g
ATWILMH
SHESVD 2
v
<
9 g yeys wwsg
: ‘A21/9908 ‘DITNVHAAH “HOLOW
0120205V

duind €197 00€

_ (1Sd 0€81) Hv8 921 0 Joljel 108

181U WA 0ZL ‘Bay T 09 ‘Jalieyd
PUE Japeojun UM %00jg Mmol4 Ajoud

00000S€EVO

o

052-109Y
sbnes

V6901
O:_Om INVIA

NYNL3Y

T

I___l

2 S
W<\

I44

- HOLYINNNDOY
% IMvYe

/80005€VO

Y

IED
24

- - HLES

P 1% D /1) 212 36 2D 29 D)

18000SEVO

EN N&m v Vi ad
8
L

e
6
il

Q06 ‘11

_|_<n_m_n_ INVdd

2
of

IO

0

Xep 1eqozL.
£WPZ0'0

38 OINYNAG
ivyE 30IA43S
FIXV VRS

Xep 1eqoz)
SWPSL0'0
IAVHE OIWYNAG
EXNRCEGINES
37XV INO¥

H
= - )
TIONVO ISINYO me: Piviie )3 ~
HOLIMS ON N, HOLIMS ON d
990000V =7 990000V

~ ]
|_

YOe o
s:u!

Xl Jeqge
£WP9O'0

IHVHE Mdvd
AVHE IALLYOIN
XV ¥V

Chapter 16 - Schematics - 199

G8 Super Cruiser Parts Manual MY 19 - REV 8



Hydraulics - Trimble Steering

JB8ISOINY BIqUILL ON

A
— 22
5
—
o0
dANd 1113 SYIANIAD 1S3d WOO8 NOILVLS ¥NV18 _ _
il —_——— e
ol 4 WD 1y
| . [2) 43 =
azs Wﬁ% -
i I £ia1) NaoooL = v
o M . =d
" Ex 19 J = 1eq 08l =d
e ozs | E—— uwj| 09 =0
ozs Fx3 = 5% Ko _ o _ Aeed 09 =B
L [, ol | L ] 0922505VO
g poli md..llll._ g
" — .
snolo n_wags
82 At NN
affm St -5 mo{TT (ISds5.2) eq 061 i
eg ev £ oy T e ;
N . . . o w _.@ (1IsdS02) 4eq 4
8 ] 8 8 aneoH AW
WW 8 2 A oo | r
N N a104INVW _
NYNL3Y
e l l | (IsdSb0g) 1 012
dnd I r“h o e |
T — 4 0g
FIED |
et
_ IANVA MRmd | ST
||||||||||||||||||||||||||||||||||||||||||| e e | | RIS 39S V[
_ [ il
_ Y3ANIAD 0T alodig LHOE 111 FEERNRIIE aio4d 13 woos _ _ 43[ (40
B ————— SN
| ] 1 t <—v 33
J .
| a2 ] Y SO |
[ €e N 55 i
(o] ] :
| 89 A1dINISSY MO019 T100dS g= by ed ey 1 ley
| a Wo© i =R R° s
de
_ _ _ lo =8
gl2
| s 85 woow | 1 d
[0] 23 |" ssvasavor |
| of2 S¥9.06VVO “ G T (M—
[ ole ol LE0000SYD
- | g2 e $1
—mE [
— e e el — el — e iy — e ) # Vw N
> 5 1 o
[ B —
_ 280 g 181 _ WILD
YO VIO 9
* o
e Bl
_ 2 ool * 1 d _
_ 3SN3s avol _
69LLY0SVO 7 Jeq T
IVLISHO ONI¥33LS
_ ol e T VT T ] g ‘e0000svo _ ,,wmm& suh
& = o (1Isd0052)
— s I J a6,
£€6900SVO
| ] A

HIANITAD ONIH¥I3LS

G8 Super Cruiser Parts Manual MY'19 - REV 8

200 - Chapter |6 - Schematics



Hydraulics - John Deere Steering

s

fm—————————

(N3AVYD LDN 3SOH ¥33LS OLY 3330 NHOM

Y3ANITAD ONI¥IILS

_ 20
S
01
dWnd 1113 SY3ANITAD 1S3 WOOg NOILYLS XNV _ _
| m
w \ o) 2o
ﬂ . 3
% AV
L ol 4 BNGOE X YD 1l
q I e 0 z€ -
as T = — — s\n,ﬁoco— mu
o} e
i " {0 4 | L, 3
Rl X = &K K3 s 09 Z6n
[, | Jol i 0922408YD
mmmmm \_HTIIIIL q
o) e
ag [ o
23
’ (1SdS5.2) 1eq 061 [ ¢ £
€g ev za vy e (1Sd502) 189 1, | 4 1
am AIV o~ k]
sy vms c_mA ) 8, ATV M|® xxxxxx +
oK R °F 50 svssesm L 7
IR + r
oy ST O R _ "
wres ey ) G l | > | ] (1sdsvoe) eqolz
dnnd 1114 [XT] . P | *
~ VIED T o8 | o |
||||||||||||||||||||||||||||||||||||||||||| - | gﬁmumi».%ﬁ.ﬂw._
I_ | E_ﬁa.l_
Y3IANITAD X001 anlod g LHON 1L FEERNRITN ano4d 14ImTwoosg _ _ EEl|ER
- e e IR
] Tt wm e
N
8 28 s I |
= N * R 2" 1
89 A19INIASSY MOO0T1d 100dS g oy L2 ey | beg
) NS R _VU < O R®
| [ ge B
zn e_w 0078 | 1 d
@ e 3SN3S avol
NN m .VONOG.V<® N 69LLK0SYD _ __ 1 vuesoonmEas
- | e o5 1 g7 He0000sve
— —im=
||||EM¢¢%FIL$3$FIﬁq&hl[ﬁ@ﬁﬁ[l%ﬂ«wﬁty«llfcma
o
U]
/B
66
T B ANTA JaRJ 03 OPOM | (B0B0-202D) 40P | (BIBE-92RL) Ouo Caqig) MM 66
[ a————u | 70}q 35UBS PY0) U0 §ST 03 dAST | CYOKO-202D) WBIS | hov0-202L) urowss) BH | g
& . PO 03 [oa0 Bupaadys Cvor0-co2D) 620 06 | croro-202L) wbrouss] IHM| 16 pe = T
ks B PoR uo @ 03 3y | (0B0-2021) s | caoee-92aL Bun Baq ag IM2| % % ‘ﬂ% (Isdoosz)
% B o wa y oy 3431 | caoBo-202D> s | caoen-g2aL) Bun Baq g M| g am mw 1©qG/)
| asoH uamay | (B0B0-522L) Bl 8o 06 | (goas-22L) Oun Baq k¢ BHA| ¥ : : £€6900SVO
[: ] 35OH Junssaug (8080-3220) Banos B180-502L) Baqug) BHA| €6

Chapter 16 - Schematics - 201

G8 Super Cruiser Parts Manual MY 19 - REV 8



Hydraulics - General 36-42 m

s

T

=0

ik R i R

X i

v

9zs ﬂmm

[o e

- EE

geolleeo _sreolleeo _sreollseo geolleeo _ _seolleco yio
tc) sV va w €d ev cd oy 32 v 24
vILo
J
2 )2 WIS s ) It
= = 2 2N ~ = Sy 2% 2o
8 ° mw.nvw/_ S R3S 32 vws
= = (] : : = =
I o S o
== == *2q =t
YOV OL YOVa ‘WWOTT 3HOULS
*,T Q0¥ ",5°7 308 ¥IANTTAD FOIHO WWE'L A v oy 30141Y0 WG’}
JIINVAAAH £LLH00SEVD SYSTISTYD T R )

NYNLFY ONIYAS ‘INIWIDVIASIA
"wiwgz IN0ULS ',5/8'0
Q0¥ *,§'T 3H0d “YIANTTAD

T3AT/H0017 TI0Y FHINID

== ==

2N

«/\VD
et
WD
06

611005EVD

JNVL OL
g
o m 0 H|®
e INVL WO
v
- Jad] S
V6901 -
Q104INVIN
e
Weo00) =u
L W =d
H Y] Mo % e
14 - o€ Aouo0 09 =BA
YISO 0922505%0
e
1 = T
|||||||||||||||||||||||||||||||||||||||||||||||||||||| CE————
IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII 1 I_ e
TIANTTAD SO0 1 [eReEE] TAoM™ LT IEERERIIN G104 | |
J |
e ve | |
SV Q3dWV1S SV Q3dWVLS
_ ]
_

|
IAVA ALRIORd
_ _ ONIMI3LS 3SN3S AV
LS60T0SVD

OINYYAAH 08+00SEVD
SHOLYT 10418 WOO8 A s | bR, B
¥3AIAIQ MO — HIANITAD LHOIY LTIL YIANIAD L4371 171L
9010056V (48]
1 1
D G (G b -
. ] o] >
Y0079 FYINID dISOTO 2 ol | o “~ /N _ b
.8 - = a0 abne
ON1d SYH 55Q Z[T[F p=° s > >
Q Q ONISVHJ NON ul -
TILS LNE 1J0d 3SN3S a32( 25 e 89 9zeen "
AVOTNI3DIHdIHOON 'L ) aes8105v0 A0 /g 20 Wy X ST
Al A A en SNISVHA NON N o (@
310N o ~] L4 a04 i
= —
i (o yi] ¥3AIAI MO
posnado 3ol arog _m H_ AH_ ﬂaﬂ-ﬁiﬂﬂ 021005EVO S£8000SYO
o[ 15 13 2o L8 9y Wu_uuu_ﬂ_uuu_
SYIANITAO OL NO SL108 NS =3
3010 wug . )(2 (@ 3010 wug'y 5 : Q Q L] MYA OINMNYHAAH
e 2 » Qe WL X STE
SYSTLSYVO SYSZLSPYO ~ IN] N] ~ AANTAD ITTWALH ﬂ
Q Q 30I41¥0 Wwwg'p 3014180 wwg'L ] Ed '9180906V0
= =3 SYSTLSHVO SYSTLSHVO
b W ]

1HOI¥ a704 14374704

Wwooy X ,§Z WOy X .5

SY3IANITAD @04-18
SY3ANITAD 3AISLNO

8€9810GVO

S.8LXE
1HOIY a104

8€58L0SYO

TAD OLNI LINg 0110

S.8LX.E
143710704

SY3ANITAD 7104

MOAS 92 POY 52 340F € 1B00LISYD
SYIANITAD L4117

Ll
4eg 06 - 412

GE

1eg 06412

EG

uojsuadsns meA aynespAy oj euy
sbieyosip / eBieyo Aiqwesse ssoH

0228060V

G8 Super Cruiser Parts Manual MY'19 - REV 8

202 - Chapter |6 - Schematics



Hydraulics - Booms Detail 36 m

YIANTTAD Y001 giod 1@ THOMN™E LT FEERNRITS o4 Tawood
i
12
z0Ls
7 S'e v'e ﬂ
ND L SY Dm&_z(hwh B sY DM&S?;—WP " s o s s _
9zt
_ mN%EHEN mNmni:_._H._.M.T&m meniﬂ : o _x _q&m wNmn ° mNmniﬁ = 1 _x w&m “ °
g al |v al |v a |v al |v al |v _
LdN.SLL z 9zs 978 9z8 | e
| @ zols _ _ _ _
® ' _
= _ 978
S G o Yol (6K Yol o Yeol 5% K2 |
|
_| _ _ _ _seofleeo _seollseo 8£9 | 4 8/69 _eeolleeo seollero yio w _
% Gd SvY va 144 ed ev 4c) 44 3<] v LN
h71%%]
.
g2 28 Q S S ) ) 8
. . IR FLLE 33¢ §% 20H%
S5 =3 v > s X > S 3
VLD Q M
Ay 253G )% 8
0V8 OL YOV ‘WWOTT IN0ULS
, *.T 40Y .52 309 "4IANTTAD
zz:ww_sw%wmwmw%_ﬁwﬁn_ma DIINYYAAH £L£00SEVD
Q0¥ 6T W08 AHANIIAD T3IAT1/XD01 170d FYINAD _ _" " . _ _" " 1
JIINVHAAH 0800SEVD
SHOLY1 010413 W00 g PSS, SR,
mwwmm.mw _l-.l......-l_ YIANITAD LHON LTIL  ¥3IANMAD 1437 171L
43INIQ MOTH _ _
90100SEVO “ v A v “
384 L 1 &%
£3C 7 7 PR
a2 2
£= q 52
N AR a ==l o)
§ﬂ~vnnm _HM_ _WH_ _MM\n_ _WH_ 2@2&% ¥3AIAI MO | G|
2o oaned 02100S€VO ' '
7 Q Q
SHIANITAD OL NO S1109 ¢ 10 KO [eo W_vm A _ VA VA _ V M 3
Fono wws )|(2 (2 300 wus : L N :
SYSTLSYVO SYSTLGYVO N —_ V
. Q Q N 3014I”0 wwg'| mO_MW_mﬁNVNM._“mm.V—
MOO1g IINIODA3ISO1D T 3% pas Sl C N 2
ON71d SVH T1ILS LNg 1d0d = = — e
3ISNIS QYOTNI IDIHIHMO ON 'L ww g
i 1HOI/ @104 14310704 saLxe B
‘910N SY3ANIAD @104-19 1HOI @104 14310704

SY3ANITAD @104

Chapter 16 - Schematics - 203

G8 Super Cruiser Parts Manual MY 19 - REV 8



Hydraulics - Booms Detail 42 m

H3ANITAD MO01 aio4diga IHOIE 111 14371711 aio4d 14T Woog
e
@
A z018
7 ge re ﬂ
[ I svaaanvis | | svazanvis | | Al Jl |1, |
| L q E e q = e q e q e q e | ozs
9zs i:_._l M v& 978 EI M v& 978 9zs i h 978 |
al |v a] |v a |v al |v a] |v
Bnig _
| Ez.,m_mw ois z 978 978 _| 978 “ 978
@ _ ’ 978 _
cl2
AE_ ] o 12| [oX X3 o ¥ |
|
_ _ _ _8/€9 8/€9 ___8/€9 8/€9 whmulmwmwlw\mv __8/€9 8/€9 8/€9 8/€9_ VIO
6 eic ] Sv v 144 €d ev [4s| 44 1a v LN
YL@
2\ g AH
© 9 Q2 ©
81G P38 alloy LN P et
©Q g °% 5 ©R X °3 N
> ) ve 5 : : H] > s
I\ Q Q 9
o I — 00
A = w"A )% 8 HILG
== == g
OVE OL YO8 ‘WWOTT IHOULS 30141HO wwg' 3014140 wWwig'|
) ',T Q0¥ .57 308 "YIANTTAD SYSTLSPYO SYSZTLSPVO
N¥NLIY ONIYAS ‘LNIWIOVIdSIA SENVHOAH ££b00SETD
‘Wwgz BIOYLS *.5/8°0
OH e 5 73ATT/M001 TI0Y FYINID T [—— AN
JIINVYAAH 085005EYD e L
SHOL1V1 d104Ig Woog (0002 L¥40d ¥IANITAD L¥0d ¥IANITAD | | | aayoa >payd
uw/e- | -5 W, OLNI 17In8 3014140 OLNI 17IN8 3014140 vﬂ-l 3)onog
¥3dIAIQ MO I 4 n HIANITAD LHOIE L7111 H3IANITAD L4377 1711 -
90100SEVD 1 1 ¢J| 1O
_ _ MO0 Move '
' Q) ' HILD
3¢ L 535 5
5 4 14 A 8€58105VO vILg
) QL ONISVHd NON " 89 __M\WWQ
#3G  p3@ LHS G0 23
N : = 8£58L0SVO
ssctonown SAL_ LA LA _|2A (0008™) R
amor pap | P o< uwEeL-g el 14310704
10d jonog _HM_ _MH_ _MM_ gﬁﬁ ¥3AINIG MO r |
2o ancd 02100S€VD ! !
SY3IANITAD OL NO S1708 [ I3[ [ [ S2¢ Dol $e;
3010 wwgy (2 (@ 300 wwsL ] ml Im i
BT ) SYSTLSPYO 7t~ T%
. Q Q 3014140 wwg' 3014140 wuwg'L
MO019 FHLNID d3ISO10 ¢ 23 =2 wezsswo | g 9 |, S
he] = 1v A a M W N xw
ON71d SVYH T1I1S 1L.Ng 1d0d = = : :
ASNIS AVOTNIIJIHIHOON L S as1no =
WOy X,5°Z WOy X,5°Z 3dISLNO 8€58105VO _ 8€58lL0SYD
. 1HOI @104 1437a104 seixe TAD OLNI L1ING 301410
) MI_IO Z SYIANITAD a104-19 1HOIY d104 1437a704

SY3ANITAD d104

G8 Super Cruiser Parts Manual MY'19 - REV 8

204 - Chapter |6 - Schematics



Hydraulics - Hose List

HOSE | HOSE END FITTING | END FITTING
LENGTH DESCRIPTION

| /4"

Black

| /4"

2 Black
| /4"

£ Black
| /4"

4 Black
| /4"

> Black
| /4"

6 Black
| /4"

/ Black
| /4"

8 Black
| /4"

? Black
| /4"

10 Black
" | /4"
Black

| /4"

12 Black
| /4"

I3 Black
| /4"

4 Black
| /4"
2 Black
| /4"
7 Black
| /4"
15 Black
| /4"
18A Black
| /4"
19 Black
| /4"
>3 Black

1040mm

8130mm

935mm

960mm

2800mm

2825mm

2600mm

600mm

700mm

875mm

5240mm

4625mm

800mm

960mm

2100mm

1700mm

10950mm

9470mm

400mm

570mm

T205-0404

T202-0404

T205-0404

T205-0404

T205-0404

T205-0404

T205-0404

T202-0404

T202-0404

T205-0404

T202-0404

T205-0404

T205-0404

T204-0409

T202-0404

T204-0409

T202-0404

T202-0404

T205-0404

T226-0404

G8 Super Cruiser Parts Manual MY 19 - REV 8

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

Brake/Fan Manifold Port TD
to Tee Hydraulic Tank Drain

Rear Hydraulic Manifold to
Load Sense Manifold LS2

Rear Brake Crossover Hose

Park Brake Crossover Hose

Rear Axle Rear Brake to
Chassis Bulkhead fitting

Rear Axle Park Brake to
Chassis Bulkhead fitting

Brake Pedal Valve Port BRI to
TEE on Front Axle

Brake Pedal Valve Port SP2 to
Brake Accumulator Charger
Port RB

Brake Pedal Valve Port T to
Brake/Fan Manifold Port TB
Front Brake Crossover Hose
on Front Axle

Brake Pedal Valve Port BR2 to
Rear Chassis Bulkhead Fitting
Top Inside

Brake/Fan Manifold Port PB
to Rear Chassis Bulkhead
Fitting (Park Brake) Bottom
Inside

Priority Valve Port LS to Load
Sense Manifold LS3

Trimble Port LS2 to Load
Sense Manifold LS4

Hydraulic Piston Pump Load
Sense to Load Sense Manifold
Port LS|

Steering Orbital Load Sense
to Trimble Port LS|

42m Boom Bifold Cylinders

36m Boom Bifold Cylinders

Bifold Cylinder Rod End to
Check Valve

Fan Motor Relief to TEE on
Qil Tank Drain Bulkhead

Continued over page

Chapter 16 - Schematics - 205



Hydraulics - Hose List

HOSE | HOSE END FITTING | END FITTING
LENGTH DESCRIPTION QTY.
NO. SIZE I 2

/4" Boom Rest / Fill Pump
55 1240mm  T205-0404 T202-0404 Manifold Port A2 to Boom |
Black .
Rest Cylinder Base End

Boom Rest / Fill Pump

56 Il_’>l/4k 1475mm  T205-0404 T202-0404 Manifold Port B2 to Boom |
ac Rest Cylinder Rod End
| /4" Steering Orbital Load Sense
57 Black 1640mm  T205-0404 T202-0404 to Load Sense Manifold Port |
LS4 (NO AUTO STEER)
/4" Brake Pedal Valve Port SP| to
58 600mm T202-0404 T202-0404 Brake Accumulator Charger |
Black
Port FB
/2" Priority Valve Port CF to TEE
20 Black 480mm 1205-0808 1202-0808 on Steering Orbital Port P !
/2" Steering Orbital Port T to
21 Black [ 160mm  T205-0808 T202-0808 Return Manifold |
»n 12 2000mm  T202-0808 T202-0808 Steering Orbital Port L to |
Black Steering Cylinder
3 /2 20140mm  T202.0808  T202.0808  oeering OrbitalPortRto !
Black Steering Cylinder
|2 Steering Orbital TEE on Port
24 Black 1200mm  T202-0808 T202-0808 P to Pressure Relief Valve Port |
ac ? (With Trimble Auto Steer)
25 /2 700mm  T2050808  T202.0808 | mblePortTtoRewrn |
Black Manifold
/2" Trimble Port P to Relief
26 Black 1200mm  T205-0808 T202-0808 Manifold Port ? I
/2" Steering Orbital Port R to
27 Black 1480mm  T205-0808 T202-0808 Trimble Port B |
/2" Steering Orbital Port L to
28 Black 1520mm  T205-0808 T202-0808 Trimble Port A |
| /2" Priority Valve Tee Port EF
29 500mm T205-0808 T202-0808 to Boom Rest / Fill Pump |
Black .
Manifold Port P1
[ /2" Priority Valve and Hydraulic

30 1050mm T205-0808 T202-0808 Pressure Relief Manifold Port |
Black .
T to Return Manifold

Boom Rest / Fill Pump

31 72 440mm T205-0808 T202-0808 Manifold Port T to Return |
Black .
Manifold
1 /2" Hydraulic Piston Pump Case
32 1260mm T205-0808 T202-0808 Drain TEE to Oil Tank Drain |
Black e

Continued over page

206 - Chapter |6 - Schematics G8 Super Cruiser Parts Manual MY |9 - REV 8



Hydraulics - Hose List

HOSE | HOSE END FITTING | END FITTING
LENGTH DESCRIPTION QTY.
NO. SIZE I 2

33

34

35

36

37

38

39

40

42

51

52

41

43

44

45

59

60

46

47

| /2"
Black

/2"
Black

/2"
Black

/2"
Black

/2"
Black
/2"
Black
/2"
Black

/2"
Black

| /2"
Black

/2"
Black

| /2"
Black

3/4"
Black

3/4"
Black

3/4"
Black

3/4"
Black

3/4"
Black

3/4"
Black

|" Black

I" Black

7820mm

3150mm

1410mm

1270mm

1600mm

2680mm

2850mm

2750mm

2760mm

555mm

2050mm

560mm

3200mm

930mm

7570mm

2670mm

2960mm

2180mm

2000mm

T202-808

T227-0808

T205-0808

T205-0808

T202-0808

T226-0808

T205-0808

T205-0808

T205-0808

T205-0808

T227-0808

T205-1212

T205-1212

T717-1216

T202-1212

T205-1212

T226-1212

T202-1616

T202-1616

G8 Super Cruiser Parts Manual MY 19 - REV 8

T202-0808

T202-0808

T202-0808

T202-0808

T202-0808

T202-0808

T202-0808

T202-0808

T205-0808

T202-0808

T202-0808

T202-1212

T202-1212

T202-1212

T202-1212

T202-1212

T202-1212

T227-1616

T227-1616

Priority Valve Port EF TEE to
Rear Hydraulic Manifold Port
P

Boom Lockout Manifold Port
P to Rear Hydraulic Manifold
Port LI

Boom Rest / Fill Pump
Manifold Port A3 to Fill Pump
Port A

Boom Rest / Fill Pump
Manifold Port B3 to Fill Pump
Port B

Boom Lockout Manifold to
Paralift Cylinder

22 cc Gear Pump Pressure to
Brake/Fan Manifold Port P
Brake/Fan Manifold Port FP
to Fan Motor Pressure
Brake/Fan Manifold Port FR
to Fan Motor Return

Pump Speed control Port REG
to 80cc Hydraulic spray pump
motor

Hydraulic, Hose, Assembly,
Sump Drain, Engine

Hydraulic Oil Tank Drain

Brake/Fan Manifold Port RM
to Return Manifold

Pump Speed Control Manifold
Port T TEE to Return Filter
Hydraulic Piston Pump to
Priority Valve Pressure

Rear Hydraulic Manifold Port
T to Return Manifold

Pump Speed Control Manifold
Port T TEE to 80cc Hydraulic
spray pump motor

32 cc Gear Pump Pressure to
Pump Speed Control Manifold
Port P

Transmission To Combi
Cooler LH

Transmission To Combi
Cooler RH

Continued over page

Chapter 16 - Schematics - 207



Hydraulics - Hose List

HOSE | HOSE END FITTING | END FITTING
LENGTH DESCRIPTION

|" Black
50 |" Black
6l |" Black
62 |" Black
54  2"Black
| /4"
64 Black
| /4"
e Black
| /4"
66 Black
| /4"
67 Black
| /4"
68 Black
| /4"
2 Black
| /4"
70 Black
| /4"
71 Black
| /4"
72 Black
| /4"
73 Black
| /4"
74 Black
| /4"
7 Black
| /4"
44 Black
| /4"
4 Black

208 - Chapter |6 - Schematics

2540mm

710mm

565mm

575mm
800mm

300mm

705mm

735mm

330mm

2040mm

2225mm

2960mm

2640mm

3525mm

3345mm

2880mm

2925mm

3425mm

3725mm

T202-1616

T205-1616

T205-1616

T205-1616
2" BSPP 90

T202-0404

T205-0404

T205-0404

T205-0404

T205-0404

T205-0404

T205-0404

T205-0404

T205-0404

T205-0404

T202-0404

T202-0404

T205-0404

T205-0404

T227-1616

T202-1616

T205-1616

T205-1616
2" Code 61

T202-0404

T202-0404

T202-0404

T205-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

T202-0404

90

Hydraulic Oil Cooler to
Return Filter

Return Manifold to Hydraulic
QOil Cooler

22cc Gear Pump suction to
Qil tank front Port

32cc Gear Pump suction to
QOil tank Middle Port

Pump Suction Hose |
Double Pilot Check Valve Link
Hose

Spool Port A to Double Pilot
Check Valve Port VI

Spool Port B to Double Pilot
Check Valve Port V2

Double Pilot Check Valve Port
C2 to Main Fold Flow Divider |
Port 3

Double Pilot Check Valve Port

CI to LH Inside Cylinder Base |
End

Double Pilot Check Valve Port

Cl to RH Inside Cylinder Base |
End

Double Pilot Check Valve Port

C2 to LH Inside Cylinder Rod |
End

Double Pilot Check Valve Port

C2 to RH Inside Cylinder Rod |
End

Double Pilot Check Valve Port

Cl to RH Outside Cylinder |
Rod End

Double Pilot Check Valve Port

Cl to LH Outside Cylinder |
Rod End

Main Fold Flow Divider Port 4

to LH Outside Cylinder Base |
End

Main Fold Flow Divider Port 2

to RH Outside Cylinder Base |
End

Spool Block A, Right Fold
Cylinder Rod End

Spool Block A, Left Fold
Cylinder Rod End

Continued over page

G8 Super Cruiser Parts Manual MY |9 - REV 8



Hydraulics - Hose List

HOSE | HOSE END FITTING | END FITTING
LENGTH DESCRIPTION

/4" Flow Divider 2, Right Fold
Black 2870mm  T202-0404 T202-0404 Cylinder Base End
| /4" Flow Divider 4, Left Fold
167 Black 2885mm  T202-0404 T202-0404 Cylinder Base End |
/4" Spool Block B, Flow Divider
168 Black 440mm T202-0404 T202-0404 3. Fold Cylinder |
76 I|3I/aik 720mm T205-0404 T202-0404 Spool Port B to Tee for Bifold |
77 4 470mm  T227.0404  T202.0404  Poo! PortA toBifold Flow !
Black Divider Port 3
3/8" Spool Port A to LH Tilt
78 Black 1480mm  T207-0609 T204-0609 Cylinder Rod End |
3/8" Spool Port B to LH Tilt
79 Black [ 140mm  T204-0609 T204-0609 Cylinder Base End |
3/8" Spool Port A to RH Tilt
80 Black 1400mm  T207-0609 T204-0609 Cylinder Rod End |
3/8" Spool Port B to RH Tilt
8l Black 1030mm  T204-0609 T204-0609 Cylinder Base End |
/4" Pressure Reducing Valve to
82 Black I500mm  T227-0404 T202-0404 Yaw Ball Valve Assembly |
/4" Yaw Ball Valve Assembly to
83 Black 555mm T227-0404 T202-0404 LH Yaw Cylinder Rod End |
/4" Yaw Ball Valve Assembly to
84 Black 785mm T227-0404 T202-0404 LH Yaw Cylinder Base End |
/4" Yaw Cylinder Crossover LH
85 Black 1680mm  T205-0404 T202-0404 Base to RH Rod |
/74" Yaw Cylinder Crossover LH
86 Black 1680mm  T205-0404 T202-0404 Rod to RH Base |
g7 /2 1140mm  T205-0808 T202-0808 Taw Cylinder to LH |
Black Accumulator
g8 /2 560mm  T205-0808 T202-0808 Yaw Cylinder to RH |
Black Accumulator
|2 Pressure from Spool Block
89 830mm T205-0808 T202-0808 Tee to Yaw Pressure Reducing |
Black
Valve STD
|2 Pressure from Spool Block
8%a 780mm T205-0808 T202-0808 Tee to Yaw Pressure Reducing |
Black
Valve Norac
| /2" Yaw Pressure Reducing Valve
90 Black 720mm T205-0808 T202-0808 to Tee on Spool Block Tank |
Line
9 /4 [170mm  T205-0404 T202-0404 Spool block A cylinder centre |
Black port
93 /4 1250mm  T202-0404 T202-0404 Spool block B cylinder rod |
Black end
/4" :
94 Black 225mm T205-0404 T202-0404 Hose link |

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 16 - Schematics - 209



_|IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII|
" —— — — —— — ——
| d3ANITAD MO0 aiod g 1HOIE 1711 14371711 anod 1417 INOOY
“ o — — _ iy — — — — - — = — — — — — — R
“ 2 v
! 8 s1)|(

1 z-ols
“ ot e m 2
| [ SV 43dNVLS SV 3dINVLS
| | | . 4 . . 1 |d . . o . . 4 g .
| B 115 SO ) 107 R 5
| a v a v v a[ [v
|
[ z azs azs
| | snid @ zols _ _
| LdN.OL/L
| [
I o o
_Illw.llmvvl||h||||||_
|
|
“ L _ _ _ _ _eeolleuee geo) leeo _ _seolleee g0} Lo g9 |
| eic] SvY va 144 €g ev [4:} v
| 5L 51
| 8180 880
|
|
|
“ H3ANITAD 1HOIE 1111 H3IANITAD L4371 1711
[SPN )
| g 256
| >
|
“ pu3 elgeD
Y S
“ (D4M) ¥3ANITAD T10Y oNim LE 3T 850 s
— | ~ s SN €91 85D
(o) | 3 59 mw 091 3 3 A
| : B @
o m TIOYONMIALLDY  [; . s 2 v le o v #0078 OVHON
bo| e — — — - - - -
so1 | b1
c I 9
= | "
W “ | | | “
1 oeloN ‘Yoq ¥ 1d |
()] I dO¥d 00da ‘Alquiesse I
> " uoisuedxa ‘%00|q BAl_A “
] I JeION 1109 ¥ 1 g ‘@suss peoT ‘enusd “
19 " _ _ paso|D ‘A|quIasSe Uone)s Z ‘4o0|q SAJ_A b
< ! |
| |
! “ 6€100SEVO ¥9100S€VO “ ™
x _ | “ 2D
| 1 o
[ | "
|
O | aT 2\
W | L _ — — — — — — — - [ 2D
L J st

G8 Super Cruiser Parts Manual MY'19 - REV 8

210 - Chapter |6 - Schematics



Norac - Active Wing Roll - Hose List

PIOJUDN asuag poo

09v005EVD | 1T — 50.0N 03 PIOIOH oodnky 103y wdQI[T | 3SOH ,b/1 | S9T

2+A2 ¥6500GEWD | T H_Hn_w v 3ubly 03 YA pua 1ubly wdggs | 3SOH .8/€ | 91
g1+A2 8GY00SEYD | T £ — ¥ $337 03 JYA Pud 3437 waQog | 3ISOH +8/€ | €91
g2+l LSh00GEYD | T j T QM 40 do} 03 (¥E) >0 d0uoN wugz€T | 3SOH 48/€ | 291
qT+AT 9Gh00GEYD | T j 2 QUM g0 doy 03 (gg) >P0)q JvuoN wuggeT | 3SOH 48/€ | 191
d2+1 GGr00SEYD | T muH_w R 3s0 vapunhd 11| w082 | 3SOH ,8/€ | 091
Y2+AT yS00SEVD | 1 AO——————TJ | HJ P0)g 100d§ 03 (¥2) 42019 dvdoN wugGhl | 3SOH .8/€ | 6ST
ATHAT ESHO0SEYD | T AO——————TJ |V HJ P0)g 100d§ 03 (§2) 420} dvdoN w2yt | 3ISOH 48/€ | 8T
d2+a1 25H00SEYD | T AO——————T |g H1>0)g 100d§ 03} (¥]) %019 dvdoN WuQGET | 3ISOH 48/€ | LST
a1+ TSH00SEYD | 1 HO———————T |V H1>0ig 100dS 03 (g]) 4019 dvdoN wapogt | 3ISOH ,8/€ | 98T
g2 0Sb00SEWD | 1 £ — Pua 3500 Hy Japuihd 31 wapeor | 3ISOH ,8/€ | ST
a1 6vr00GEVD | 1 H_Hn_w Pua pod HY JapuiA> 3L wapoyT | 3ISOH ,8/€ | ST
A2 '8yp00SEVD | T £ — Pua 30 HT Japuihd 31 wugyTl | 3SOH 48/€ | €8T
Al Lyv00gevD | 1 m|_|:w Pua pod H1 Japuiih> 3L wuogyT | 3ISOH .8/€ | 26T
32 9v¥00SEYD | 1 j »20)q 040N 03 SHu] wWgror | 3ISOH ,2/1 | 161
A 'GYr00GEYD | 1 H_Hnw %3010 J0JON 03} 3unssadd wwg/e | 3SOH »2/1 | 06T
il 'ON/d 350H | ALD NOLLYLN3LD NOLLJI¥OS3T | HIONIT 3SOH| 37IS 3SOH [DvaiON

Chapter 16 - Schematics - 21 |

G8 Super Cruiser Parts Manual MY 19 - REV 8



_|IIIIIIIIIIIIIIIIIII|IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII|IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII|
|
“ H3IANITAD MO0 alod g 1HOIY 1711 14371711 anod 1417 NOOY
| || — — — iy — — — — — — = — — — — — — I
|
| -l
“ 2 s10)|(
| z-ols
! g ve H g2
“ A SV a3dINVLS SV a3dINVLS _ =
_ [ | o 4 {d . . L . . El . . 1d . : 4 |d . |
| 9zs it_._.“._.x._u& 978 %_._H._.M.Xq_ 978 F%A:h I_X_&q_ 9zs F%,.:@ .l_x_&q_ 9zs |
| a[ v a[ v X X a[ v [
|
[ z 9z _ _ 9zs _ _ 9zs |
| | 6nig @ z0ls |
| LdN.OL/L
I ' |
I B i FR e e CEE
||J.||mﬁ|ILIIIIII_ I
I |
_ _
“ L _ _ _ _eeofleee ge0) Lo _ _oeollees o0 ) loeo ___eeollese oy _
| sq oY v 144 g eV 28 v 3] v 1141
| 51 z51
| 8/ED 80
| e e
| 4
|
! YIANITAD LHOMY LIL _”w”_ww% \W\wﬂ_m” YIANITAD L4317 LTIL
92 .8
! LR 38
“
"
|
= !
|
O _ Sz a8
D“ | e N %
|
Y0079 OVHON
| 9 ¢z Vv a I v
mo o | _ - — 8 L _ — - .
o— | -
| |
< |
|
| _ |
() _ [
oelo (o] 9SUSS peoT aljuad
“ ¢ ¢ ¢ “
;) “ pasolD ‘Alquissse uone)s g 400|q AleA !
(%] | | [
Q] I I
o _ [
| |
|
: ! ¥9100SEVO i
| | 161
x | | “ 2D
| 1 N>
S| |
O | d 1 S
| — — — — — — - [ 2D
N b 4 05l

G8 Super Cruiser Parts Manual MY'19 - REV 8

212 - Chapter |6 - Schematics



Norac - Passive Wing Roll - Hose List

09¥00SEYD | 1 H_Hn_w PIOJUTH 35U35 Pua J0J0N OF FIOJLON ANVAH S0y wdoTrr | 3SOH 4b/T | S91

d2+AT ¥SP00SEYD | 1 HI—————T® |4 HI ®Poig 100dS 0} (§2) 42019 0o WuGGHT | 3SOH .8/€ | 661
AT+AT £5700SEYD | 1 HI—————TWH |V HI #0ig 100dS 0} (§2) 42019 0o wu2yl | 3SOH 48/€ | 861
de+a1 25h005EYD | 1 A——————T® |8 H1 >0 100d§ 0} (y]) %209 0o WMGET | 3SOH 8/€ | LST
A+ 16¥005EVD | 1 A——————T® |V H1 >0 100d3 0} (g) 3209 J0JoN wagoer | 3SOH ,8/€ | 961
g2 05700SEv0 | 1 A——————TH§ pus 2500 HY vapuihd L waggor | 3SOH ,8/€ | SSI
il 6v¥00GEYD | 1 n_an_w Pua Pod HY JapuiA> L waQ0yt | ISOH L8/€ | ¥ST
A2 'Brp00GEYD | T A—————TH® pua asog H vapuphd L wupTl | 3SOH 8/€ | €SI
A Lyy00SEYD | 1 " pua POJ HY Japulikd 3L wuggyl | 3SOH .8/€ | 261
N 9pp00SEYD | 1 n_an_w 320]0 040N O} U] wWglor | 3SOH ,2/1 | 16T
Al Grv00GEYD | 1 H_Hnw %200 JVUON 03 3unSSaud wwg/€ | 3SOH ,2/1 | 061
Eifl 'ON/d 3SOH | ALD NOILYINIINO NOILAINJS3A |H.ONIT 3SOH| 37IS 3SOH |JwaON

Chapter 16 - Schematics - 213

G8 Super Cruiser Parts Manual MY 19 - REV 8



Pneumatics - Schematic

ezss909v0

wwy  wug Wiy

Buroeds wwogz Buioeds wwoog

wwg

s755909v0  £755905v0
oiseny Joise Saneis ww

N

srisantvo oo
wwsg e ove ¥V
é INTA © 9 HY HY3Y
value iy 1HOI3A a1 _HNN 1z 5115009vO
1980L0SVD
wg 9 o | O
1Sd 08 01105
3SIMYIHLO G31103dS SSTINN 1110 Joyi4 1IN 8 Joje|NBaY JewNaU
3SOH DIMNVHAAH (dW3L HOIH) 9088905YO
3n18.%/L 38 OL ISOH TV
L
6
| S——————
(3NION3 NO G3LNNOW)
HOSSIHANOD HIV 9
ove ¥l [0
BN INTVA
IAVANIVYG E SHr5005vo H_ _.Im_wo..“%%\_m
EIN 7 V=)
S6LYL0SYO
151 MINVL HIY
AATVA HONIAOD /:\ 0v61L0SVO
£€292005Y9
¥ ’
3IAWVA 1Sd 55 e Mo
H 3SOH dIN3L HOIH .2/ 43134 Isdost HounS 8insseld dS ¥ALTA IV
69£LL0SVO 650LL05YO 0€0690SYD
j [4
ova uIv Jojeoipu| BoInIS
HA LNON4 $250L0SVD
L1£5005YO
ova
Y
3IAWA !
LHOI3H 3aRd
1980105V
33 o o
O g
o o
|_HNN 1z [ —
cl o . O IIXV YV
3001 4410
_I—L Ll ISVO YIJISNVHL
oL
j o ¥30av1 Ho4
|
- 5
b [55] 100 13191 ‘onjen Mol LN
:Emv%_oﬂu V00000 Bugits 0000002v0 10000029 Joujeaig
11£5005VD ul usnd FHIHISONLY OL

au
wuwg ke | ‘onleA sipseN
JoU0D Mol4 ofewneud

G8 Super Cruiser Parts Manual MY'19 - REV 8

214 - Chapter |6 - Schematics



- Zeta 260 Pump

Plumbing Schematic

3goud Yo3[Way)

SAIOA UOROINS DM3dA1I L2

s 2
22

(@30\n3upay)
asupy
<ogoyBy oL UoW

S £
82

N4 HUoL UPW LE

d /e

2aA0
«£
dans
"
d2n
i (ouJR3X3)
asupy
oL Uon
| 13rL - IAWA JRIOTT AvA € 4 e 4 e

douklE w dblE

0

<S31006 LORN0J ¥04 SIS CIINE OL 343 ‘NADHS
S13r-TAL 39v4 MO0TD) AVEdS (1d¥A HLIA 3NIT WoDd

()

O O O O O O O 'O

e

d /€ d2nt

NIAVY d09
¥ILIN A0S 3NSSIAd

da1t
L

Chapter 16 - Schematics - 215

G8 Super Cruiser Parts Manual MY 19 - REV 8



Plumbing Schematic - Arag MSP400 Pump

HUD3 O3 Aun JaYIoUg

BA1OA UORINS DMADAT L2

200ud 19dWayy

00¥dN dung Kouds

PJopunis
%207 wog L2

d J¥/€
13r331 - 3ATVA JRLIFTI AVM €

6
doablE,

douklE
(S3MA04 LO3NN0D ¥04 S1I3HS CIINE 0L 333 ‘NADHS
S13r-T¥L 30v4 007> AVAdS (Idval HLIA

NIAVY d09
¥ILIN A0S

3ANSS3dd

dung w89

ung umMog ysop

G8 Super Cruiser Parts Manual MY'19 - REV 8

216 - Chapter |6 - Schematics



Plumbing - Hose List

O 00 N o U1 AW DN —

o — o

N DN NP — — — — — — —
Ul A W N — O 0V 0 N o 1 M W

26-|
26-2
27
28-1
28-1
29
30
31
32
33
34
35
36
37

| /2" Pressure

| /2" Pressure

| /2" Pressure
3/4" Pressure
3/4" Pressure
3/4" Pressure
3/4" Pressure
3/4" Pressure
3/4" Pressure
|" Pressure

|" Pressure

|" Pressure

|" Pressure

| 1/4" Pressure
| 1/4" Pressure
|" Pressure

| 1/4" Pressure
| 1/2" Pressure
| 1/2" Pressure
| 1/2" Pressure
| 1/2" Pressure
2" Suction

2' Suction

2' Suction

2' Suction

2' Suction

2' Suction
3'PVC

3' Suction

3' Suction

3" Suction

" PVC

" PVC

" PVC

" PVC

| 172" PVC

| /2" Pressure

| /2" Pressure

| /2" Pressure

Manifold to Agitator

Hopper Rinse

Tee to Hopper

Manifold to Rinse Nozzles
Between Rinse Nozzles
Between Tank Rinse Check Valves
Rotary Manifold to Venturi
Fresh Water Fill to Altek Cross
Boom Recirc Valve To Tank
Rotary Valve to Hopper Tee
Altek Cross to Rinse Tank
Hopper to Pod

Regulator Cross to Small Manifold
EF Port to Back of Rotary Valve
Rotary Valve to Agitator

Fill Manifold to Fill Tee

Relief Valve to Tank

Regulator Valve CF to Filters
Filters to Flow Meter

Flow Meter to Boom

Pump Delivery

Rinse Tank to 3 Way Valve
Pump to Suction Filter

Main Tank to 3 Way Valve

Main Fill

Cam Lock Fill to 2 Way Valve ASM
Fill Pump to 2 Way Valve ASM
Tank Overflow

3" Direct Fill - Front

3" Direct Fill - Side

Fill Pump Suction

Venturi to Chem Probe
Chemical Flow Meter to Tank
Chem Pump to Flow Meter
Chem Pump to Chem Probe
Hopper to Tank

Fill Pump Prime

Tee to Inline Filter For Wash Down Gun

Filter to Wash Down Gun Pump

G8 Super Cruiser Parts Manual MY 19 - REV 8

1500
5500
6000
7000
1900
130
6500
120
7300
120
3000
4800
3200
3100
1500
300
1000
890
5200
950
780
3000
510
1400
6300
0
700
4000
0
3500
580
7300
7000

Chapter 16 - Schematics - 217



Chapter |7

Decals - Base Kit

DECALS

Chapter 17 - Decals - 218

- c_;_z‘ "
(CHAINW/POINT) CHAINW/POINT) '
(CHAINW/POINT ;n_>_=<3_5 oz_.< H

oop e ol s _| | B |1

Mﬂl 1 ]
=

=

RADATOR | INLINE
Anac] | O SR e

SR o

HYDRAULIC OIL FILL

Qo= DIESEL ONLY *

Diosel tank fl point

|||||||||||||||||||||||||||||||||||||||||||||||||||||

% XTI T -] KEEP GLEAR FOLDING LADDER

Decal, Base Kit, Goldacres G8, MY |9

DO DD P e,

PART NUMBER | DESCRIPTION

GA8701034
G8 Super Cruiser Parts Manual MY'19 - REV 8



Decals - Base Kit

" AINARNING A

Keep clear when folding booms

Sl A\ CAUTION A

HOT EXHAUST

DONOTFILL
PAST THIS POINT

Y-
© CHAINWPOINT

DO NOT USE ETHER

ENGINE EQUIPPED WITH ELECTRIC HEATER
STARTING AID, USE OF ETHER MAY
CAUSE EXPLOSION AND SEVERE INJURY

AWARNING

0]

@ A\IWARNING

WELDING PROCEDURE

When frame or other welding is required

on the sprayer, refer to Operator’s

Manual for full procedure and these

precautions are to be taken to protect

the electronic control components:

1. Disconnect the wiring harness connectors
at the transmission electronic control unit.

2. Disconnect the positive and negative
battery connections and any electronic
control ground wires connected to the
frame or chassis.

3. Cover electronic control components and
wiring to protect from hot sparks etc.

4. Do not connect welding cables to

electronic control components. . so0 105

© " AWRRNING A

Tank capacity is 8000L (8000 kg water).
Damage may occur if tank capacity is exceeded
if filled with liquids with specific gravity greater

than water. (i.e liquid fertiliser UAN = 1.28 kg/l)

You may void warranty by exceeding tank
performance recommendations.

©)

TOW BAR
LOAD LIMITS

DO NOT TOW WITH MACHINE
FULLY LOADED
MAX VERTICAL LOAD ON
TOW BAR - 100KG

MAX TOWING LOAD ON
(UNBRAKED) - 750KG

MAX TOWING LOAD
(BRAKED) - 2250KG
MAX SPEED 40KM/HR
WITH TRAILER ATTACHED

The nozzles supplied with this boom may not suit all chemical l \}dzﬂw:m
applications. Always ensure that the nozzles fitted match the —
recommended spray quality as stated on the chemical label. BRAKED

© A& o
GREASE

GA222

O] \WARNING

FLUSH CHEMICAL
FROM EQUIPMENT
IMMEDIATELY
AFTER USE

INDUCTION
EQUIPMENT

WILL NOT OPERATE
WITH A SYSTEM
PRESSURE

BELOW 80PSI

NOT FOR USE
WITH FLAMMABLE
LiQuIDS

AGAUTIO

HOPPER MUST BE
LOCKED INTO RAISED
POSITION WHEN
SPRAYER IS MOVING

GA8700839

ANARNING

HOPPER
RELEASE

Use caution when
lowering hopper

1 Support hopper

2 Release hopper catch

3 Gently lower hopper
into working position

GAB700890

- GAB700891

ITEM NO. | PART NUMBER | DESCRIPTION

Warning - Keep clear when folding booms
Warning - Welding procedure
Decal, Induction hopper warning, Arm

Do not fill past this point
Warning - Tank Capacity 8000L

Warning - Do not use ether

Decal, Induction hopper warning, Catch release, SP

GA5063876
2 GA5063995
3 GA8700889
4 GA870087 | Caution hot exhaust
5 GA5065170
6 GA8700353
7 GA8700670 Chain point
8 GA5064160
9 GA5060510 Tow bar load limits
0] GA8700890
Il GA5063370 Warning nozzle
12 GA222 Grease point
I3 GA870089|

Decal, platform ladder warning

G8 Super Cruiser Parts Manual MY'19 - REV 8

Chapter 17 - Decals - 219



Decals - Base Kit
” oy
@ ENGINE OIL D RAI N
DEAN ONLY
HYDRAULIC MINIMUM HEIGHT POSITION BEFORE
® o DRAIN : "HE&
@ BATTERY I"I.:‘Ensk't‘fév"é‘.:‘.!émé‘é‘;‘ui%'.EI‘SS
© T © A CAUTION
PRIME >R m!%ﬁgglégﬁ%ggmﬁm BD
® GAUGE -
DRAIN % KEEP HANDS CLEAR DAMAGE MAY RESULT.
@)
MAINTANK © WU © apmank: — DIESEL ONLY
OVERFLOW FILTER DRAIN Diesel tank fill point
@ ® Zl  ADANGER
HYDRAULIC OIL FILL FUSE =~ =L

KEEP BYSTANDERS

38700283 Englne EcM CLEAR OF BOOM

/N
IF YOU CAN'T SEE @

MY MIRRORS ~ /™" A\MARNING
ICAN'TSEEYOU ~ Yowso . CHECKWHEEL NUTS

ITEM NO. | PART NUMBER | DESCRIPTION

@®

| GA5064 122 Radiator drain / Engine oil drain / Hydraulic oil drain I
2 GA5015971 Drain only 2
3 GA8700665 Danger / Caution I
4 GA5063855 Fill pump prime I
5 GA5063880 Gauge drain 2
6 GA5015991 Keep hands clear 24
7 GA8700102 Battery isolator I
8 GA5063865 Main Tank Overflow I
9 GA8700296 Inline fuel filter I
10 GA5063840 Air tank drain 2
I GA8700666 Diesel only 2
12 GA8700283 Hydraulic oil fill I
13 GA5062490 Fuse - Engine ECM |
14 GA8700664 Danger - Stand clear boom 2
15 GA8700669 If you can’t see my mirrors 2
16 GA5064500 Open / Closed 2
|7 GA5017555 Warning - Check wheel nuts 4

220 - Chapter |7 - Decals

G8 Super Cruiser Parts Manual MY |9 - REV 8



Decals - Base Kit

@

& GOLDACRES

®

SUCTION
FILTER

EXCESS OIL WILL
BLOCK ALTEK AIR
VALYE BHEATHERS

OPERAT!
ALIGN HOLE

FOR CORRE!
OPERATION

KEEP MOVING PARTS OILED FOR SMOOTH
OPERATION

ALIGN HOL
FOR CORRE
OPERATION

@ KEEP ME OILED
FOR SMOOTH
OPERATION

MAIN TANK
FILL

DELI\IERY

MAINTANK
I
EXTERNAL

WATER

GOLDACRES

4 PRESSURE IN AUXILIARY »

MAC REAR
VALVE AIRBAG

REFILL NO

MORE THAN
ONCE PER
1000 HOURS

A\ WARNING
DO NOT PRESSURE WASH

ELECTRICAL CONNECTIONS

ITEM NO. | PART NUMBER | DESCRIPTION

I
2
3
4
5
6
7
8

O

0
I
12
13
14

GA8700361
GA5064166
GA8700760
GA5063895
GA5063878
GA8700003
GA8700759
GA5063830
GA5063885
GA8700939
GA8700668
GA8701004
GA8701061
GA8701003

Suction Filter

3D Breakaway adjustment - Left / Right
EZ control station - Upper section
Goldacres - Cabin exterior rear
Keep me oiled

Super flow

EZ control station - Lower section
50 km/h

Goldacres - Cabin exterior front
Pneumatic Manifold

Spray pump 2 / Light

Warning excess oil

Refill no more than once 1000 hours
Warning do not pressure wash

G8 Super Cruiser Parts Manual MY'19 - REV 8

[
2
I
I
2
I
I
I
I
I
I
I
I
I

Chapter |7 - Decals - 221



Decals - Base Kit
@ -rmm loom

Fuse Box
Layout

Ladder

Centre
Diff

Lock
Rear
W it
oc

L -

i

m

-
L - H

JD Steering
HC Pwr

Switched
Valve
Power JD Steering

Logic Pwr

o U1 N W DN —

9

10
I
12
I3

GA8700127
GA8700286
GA8700329
GA8700439
GA8700802
GA8700874
GA8700875
GA8700876
GA8700877
GA870076 |
GA8700762
GA8700763
GA5063918
GA506391 |
GA5063914
GA5063913
GA8700893
GA8700892
GA8701019
GA8701033
GA8701016

222 - Chapter |7 - Decals

Fuse box layout
Park brake
Goldacres
Fence line LED

Ladder / Centre Diff Lock / Rear Diff Lock
Decal Kit, G Motion joystick

Fill Pump

Spray Pump
RPM Raise
Chem Pump
Light

Wash Down
Rinse Tank

Line |

Line 2

Bi-fold Left
Bi-fold Right

ISO Main Power
ISO Logic Power
HC power & Logic power
Boom diodes
RCM power

LIGHT BI-FOLD LEFT | BI-FOLD RIGHT

=0
LINE 1 LINE 2

G8 Super Cruiser Parts Manual MY'19 - REV 8



Decals - Base Kit

JOHN DEERE JOHN DEERE

10 AMP 10 AMP

DRIVER
PRESENCE

DRIVER

®
®
)
®
®

TRANSFER
PUMP
25 AMP

PUMP
25 AMP

DRIVER
PRESENCE
5 AMP

DRIVER

ISO BUS
10 AMP

1SO BUS
10 AMP

I1SO BUS I1SO BUS

| RAVEN Control

PRESENCE

PRESENCE
5 AMP

MAX SPEED FULLY LOADED IS 25 KM/H

e

T T NN

HARVEST 520/85R46 173A8/169D

AGRIMAX 520/85R46 158A8 (20.8 R46)
> __________|

AUTO STEER

TRANSFER

@‘ Boom width

cm

Section

cm

cm

cm

cm

W 0 N O U A W N R

REMOTE SWITCH

RECOMMENDED TYRE PRESSURE

AUTO STEER

REMOTE SWITCH

FUSED RELAYS ONLY

DRIVING LIGHT
ROOF RELAY
30 AMP

30 AMP FUSE

HYDRAULIC
OIL COOLER
RELAY 10 AMP

| Calibration Settings
‘.' Speed cal o
| Meter cal LIGHT FRONT RELAY
| 30 AMP
| Ratecall RPM
I
| Retecalz Tr1 o verse
k Valve cal Tier 2 .,m,,,/
(A cabin Main Fusebox,_|  (15) (5 Cabin Auliary Fuse bax

ITEM NO. | PART NUMBER

GA8700288
GA8700292

GA8700291

GA8700289
GA8700287
GA8700293
GA8700354
GA5065165
GA8700417
GA8700328
GA870080|
GA8700327
GA8701006
GA8700693
GA5060025
GA5060326

S\Dm\IO\U'IAwN—

o s W —

G8 Super Cruiser Parts Manual MY'19 -

DESCRIPTION
John Deere - 10 AMP

Driver presence
Transfer Pump - 25 AMP

Driver presence - 5 AMP
ISOBUS - 10 AMP

ISOBUS

Tyre pressure guide

Auto steer switch

Switch bank - IN / OUT
Boom width calibration chart
G motion control guide
Raven control calibration chart
Decal, Fuse Layout / Relay
Cabin main fuse box A
Cabin auxilliary fuse box B

Joystick fuse box C

REV 8

[

N NN — — — — — N — — — —

Chapter 17 - Decals - 223



Decals - Tank

455 GOLDACRES

GOLDACRES #52

ITEM NO. | PART NUMBER | DESCRIPTION
- GA8700440 Decal, Tank, 8036, Left and Right
- GA8700333 Decal, Tank, 8042, Left and Right

|
I
- GA8700826 Decal, Tank, 8048, Left and Right I

Decals - Bonnet

ITEM NO. | PART NUMBER | DESCRIPTION -
- GA8700332 Decal, Bonnet G8

Decals - Dry Sight Tube

o o o o o o o o o o o rm—"
(=] (=] o o (=] (=3 (=] (=] (=] (=3 o
(=] [ < N°d © o N < N [« o
> 0 0 0 0 0 ~ ~ ~ ~ ~ ~
—c 1 t 1 t 1 1 t t 1 1
pota)
8_| o (=] [=3 (=] o o (=] [=] o (=3 (=2 (=] (=3 [=3 (=3 [=]

o O9 o o o o o o o o o o o o o o o o
~9 (<] o N < ol [ o [ $ o =) o o~ < 0 o]
wg N [ag] [aa] o [a2] [a2] < < < < wn wn n N wn
éoo 1 1 1 I ! 1 | 1 I 1 I 1 1

O o (=] (=3 (=3 (=] (=3 [=3 [=3 [=] [=3 (=3 [=] [=]
(=] o o o o (=] o [=] o [=] o o

< 0 (=] o o~ < 0 ] o N < e

= - - - - I ~ ~ ~

ITEM NO. | PART NUMBER | DESCRIPTION -

- GA870036| Decal, Dry sight tube, 8000L, G8

224 - Chapter |7 - Decals G8 Super Cruiser Parts Manual MY'19 - REV 8



Decals - Cabin & Miscellaneous

I N N N Crui N N N ™
Boom Boom Boom _ruise Boom Spray Auto
Rest Fold Bi-Fold RPM Recirc Pump Steer

. . ,/' /o Raise RN AN v N S

s N hENd N7 N N ™ ™
FenceLine  Cruise Spray " | Diff Lock

Axle LH ‘ RH  Res|Set Road ‘ 4WD Rear Spreader
N AN \ Mode ) VAR J J
e ™ e ™ p e ™ N Y

Tilt Boom Tit  [Difflock | Auo O BES

Left Right Centre Steer - Set
. B - J ™ . N / y GAB700284

A WARNING A A CAUTION A\

Do not enter main produc tank or limb on main product ank. * Dotk o booms whle tespryer s o, Ensurs booms

- Keep bystanders clear when opening boors. Remove i from

. 9 ol erthe foam con
chion o e 5 . erdaly. Aus el valves o h foamconcaiin.

10 Gremical manufactres abel for requtoments. dinking.

+ Before working boom, o
operators manual for alsafty procedures. ot fhe i o s i s ot oo

DANGER!

KEEP CLEAR OF OVERHEAD POWERLINES,
CCONTACT CAN CAUSE DEATH. CHECK THE
HEIGHT OF THE SPRAYER BEFORE TRAVELLING
UNDER OBSTACLES.

ITEM NO PART NUMBER | DESCRIPTION

GA8700284 Decal, Cabin Control Panel
2 GA8700356 Warning / Caution / Precaution / Danger I

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 17 - Decals - 225



Chapter |8

HYDRAULICS

Oil Tank & Frame

ITEM NO. | PART NUMBER | DESCRIPTION

* Oil Tank Assembly

| I

2 Oil Tank Support Frame MY'|5 I

3 * Gauge Assembly I

4 GA5006113 Bolt M10 x 20 GR8.8 ZP 3
5 GA4504235 Bracket, Bonnet buffer, Mount on oil tank 2
6 GA5075600 Buffer, Isolator, Suit Claas cabin door and Qil tank frame 2
7 GA505 1445 Nut M10 Nyloc SS 4
8 GA5000137 Washer 10mm Spring SS I5
9 GA50201 15 SHCS M10 x 30 ZP GR12.9 8
10 GA5000117 Washer 10mm Flat SS HD 19
I GA5071085 SHCS M10 x 25 GRI12.9 ZP 4
12 GA5004050 BHCS Mé x 16 SS GR8.8 2

Continued over page

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 18 - Hydraulics - 226



Oil Tank & Frame

ITEM NO. | PART NUMBER | DESCRIPTION

14
I5
16
17
18
19
20

GA50481 15
GA5048090
GA5000335
GA5000577
GA4552860
GA5012461

~

GA5004437

Nut M6 Nyloc ZP

Clamp, P, 35mm 56487

Bolt M12 x 60 GR8.8 ZP

Washer 12mm Flat SS HD

Crush tube, 12.5mm ID x 19mm OD x 30mm long
Nut M12 Nyloc ZP

Header tank Assembly

Washer 6mm Flat SS

* Sub-assembly on following pages
~ See Chapter 20 ‘Engine & Transmission’

G8 Super Cruiser Parts Manual MY'19 - REV 8

A N 00 A N

Chapter |18 - Hydraulics - 227



Oil Tank Assembly

o 0@\

TRIM PLATE TO ALLOW

ROOM FOR LARGER - REMOVE CAP AND
BULKHEAD FITTING NIPPLE PROVIDED.
- DRILL PORT OUT TO
60MM

- ENSURE INTERNAL FACE
IS FLAT FOR SEALING

- FIT BULKHEAD FITTING
AND O-RING FROM
INSIDE OF TANK

- FIT NUT ON OUTSIDE OF
TANK

ITEM NO. | PART NUMBER | DESCRIPTION

- GA4949130 Oil Tank Replacement Assembly, G8 -
I GA5072110* Hydraulic Oil Reservoir Assembly I
2 GA4550345 Bulkhead, 2” BSPP suit Hydraulic Fitting I
3 GA4550350 Nut, Bulkhead, 2” BSPP suit Hydraulic Fitting I
4 GA5072365 O Ring, 60 x 8 mm, Rubber I

* Sub-assembly on following pages

228 - Chapter |8 - Hydraulics G8 Super Cruiser Parts Manual MY |9 - REV 8



Oil Tank Reservoir Assembly

ITEM NO. | PART NUMBER | DESCRIPTION -

I
2
3
4

5

GA5075435
GA5075450
GA5003977
GA5075440
GA5075445

Level Gauge, Thermometer, Oil Reservoir
Breather Cap, Oil Reservoir Filler

Bolt Pan Head M5 x 16 SS A2-70

Nipple, I BSPT x |” BSPP O-ring

Nipple, 3/4” BSPP x | /2” BSPT

*NOTE: Parts #2, 3, 5 & 6 and side plate are included with #1.

G8 Super Cruiser Parts Manual MY'19 - REV 8

N O

Chapter 18 - Hydraulics - 229



Gauge Assembly

ITEM NO. | PART NUMBER

O 00 N o8 U1 AN W N —

— o

GA5075420
GA5075425
GA5075430
GA5069975
GA50061 13
GA5000137
GA5000117
GA5075460
GA5075455
S72-0406

GA3500242
GA5016233

GA3500209

230 - Chapter |8 - Hydraulics

DESCRIPTION
Steel Gauge Pane
Gauge, 100mm, 3/8” BSP Rear Port, Large

Gauge, 63mm, |/4” BSP Rear Port, Small

Light, LED, Gauge Light, Oil Reservoir

SHCS M5 x 10 SS

Bolt M10 x 20 ZP GR8.8

Washer 10mm Spring SS

Washer |0mm Flat SS HD

Gauge Retainer, Mounting Bracket, |00mm Gauge

Gauge Retainer, Mounting Bracket, 63mm Gauge

Hydraulic adaptor, |/4” BSPT male x 3/8” BSPT female
Hydraulic adaptor, Tee, |/4” BSPT female x |1/4” BSPT female x
| /4” BSPT female

Pneumatic fitting, Elbow, 90 degree, | /4” BSP male x 6mm push
type, Metal

Hydraulic adaptor, Elbow, 90 degree, | /4” BSPT male x | /4"
BSPT female

G8 Super Cruiser Parts Manual MY |9 - REV 8

N NN W Ww w N NN

N



Hydraulic Oil Return Filter

ITEM NO. | PART NUMBER | DESCRIPTION
!

GA5069055 Filter, Hydraulic Return, Tank top, RMF BN/HC 330 I

Hydraulic adaptor, Elbow, 90 degree, |” BSPT male x |” BSPP male

2 GA3500327 I

O-rin
3 GA350019] ]:)s;ajulic adaptor, Reducing bush, | 1/2” BSPP male x |” BSPP |
4 GA50201 15 SHCS M10x 30 ZP GR12.9 4
5 GA5000137 Washer 10mm Spring SS 4
6 GA50001 17 Washer 10mm Flat SS HD 4
7 GA3500313 Hydraulic adaptor, Nipple, 3/4” BSPT male x | /2” BSPP male |
8 GA5070580 Gasket Hydraulic Oil Return Filter Housing |
9 GA5070780 Clogging Service Indicator Oil Return [
10 GA5069910 Pipe Black Steel riser 2" x 150mm, 2" BSPT male thread one end |

Il GA5069056 Filter element, suit tank mounted filter GA5069055, Hydac I

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 18 - Hydraulics - 23|



Bulkhead

DETAIL A

SCALE1:5 /

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5000577 Washer | 2mm Flat SS HD 8

2 GA3500249 Hydraulic adaptor, Bulkhead nipple, | /4” BSPP male x | /4” BSPP 4
male

3 GA3500199 Hydraulic adaptor, Tee, | /4 BSPT male x | /4 BSPT male x | /4 5
BSPP female

232 - Chapter |8 - Hydraulics G8 Super Cruiser Parts Manual MY |9 - REV 8



Steering Orbital

ITEM NO. | PART NUMBER | DESCRIPTION

| GA500003 | Steering Orbital , 250cc, Load Sensing I
2 GA3500310 Hydraulic adaptor, Nipple, 1/2” BSPT male x |/2” BSPP male 4
Hydraulic adaptor, Elbow, 90 degree, |/4” BSPT male x |1/4” BSPP

3 GA3500320 i
male O-ring

Hydraulic adaptor, Tee, 1/2” BSPT male x |/2” BSPT male x 1/2”

4 GA3500200 BSPP female swivel

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter |8 - Hydraulics - 233



Brake Pedal Assembly

|

O O N o U1 AN

PART NUMBER | DESCRIPTION

GA4600270
GA5065460
GA3500088
GA5003643
GA501 1475
GA5052590
GA5004063
GA5004437
GA50481 15

GA3500129

GA3500128

GA500406 |

234 - Chapter |8 - Hydraulics

Accelerator and Brake Pedal Mount, G8

Throttle Pedal Electronic, with idle validation

Hydraulic Valve, Brake, Dual, including foot pedal and rubber cover
Washer 8mm HD

Bolt M8 x 30 GR8.8 ZP

Nut M8 Nyloc SS

Mé x 20 SS Bolt

Washer 6mm Flat SS

Nut Mé Nyloc ZP

Hydraulic Adaptor, Seal, Metal Bonded, suit M16 Male Thread,
MBD-16, Ryco

Hydraulic Adaptor, M16 x |.5 Metric Male Thread to | /4" BSPP
Mate Thread, M75S1604, Ryco

SHCS M6 x 25 SS A2-70

G8 Super Cruiser Parts Manual MY'19 - REV 8



Manifold - Trimble Auto Steer

ITEM NO. | PART NUMBER

|
2

10

12
I3

GA5069860
GA3500354

GA3500363

GA3500336

GA3500310

GA3500200

GA5006933

GA3500198

GA3500333

GA4904895
GA5070350

GA5069865

DESCRIPTION

Trimble auto steer platform kit

Hydraulic adaptor, Nipple, 9/16” JIC male x 7/16” UN male 2

O-ring
Hydraulic adaptor, Nipple, | /2” BSPT male x 3/4” UN ma
O-ring

Hydraulic adaptor, Tee, | /2" BSPP female swivel x | /2" BSPT

male x | /2” BSPP female swivel

le 4

Hydraulic adaptor, Nipple, | /2” BSPT male x | /2" BSPP male 2

Hydraulic adaptor, Tee, 1/2” BSPT male x |/2” BSPT male x |/2”

BSPP female swivel

Hydraulic pressure relief (CartReliefDIR.OP.BI Directional)

Hydraulic adaptor, Inline test point, 1/2” BSPP female swivel x

| /2” BSPT male x M16 x 2.0 test port

Hydraulic adaptor, Elbow, 90 degree, |/2” BSPT male x 1/2”

BSPP female swivel

Hydraulic hose assembly

Pressure Sensor - Trimble P/No 49669

P Comp - Trimble P/No 56907

Trimble valve cartridge PTS 40 - Trimble P/No 56904

G8 Super Cruiser Parts Manual MY'19 - REV 8

Chapter |8 - Hydraulics - 235



Manifold - John Deere Auto Steer

ITEM NO. | PART NUMBER | DESCRIPTION
! !

| 1340003088 John Deere Steering Block
Hydraulic adapter, Nipple, 1/4” BSPT male x 9/16” UN male

2 GA3500358 ) 2
O-ring

3 GA3500363 Hydraulic adapter; Nipple, 1/2” BSPT male x 3/4” UN male O-ring 2

4 GA3500364 Hydraulic adaptor, Nipple, 1/2” BSPT male x 7/8” UN male O-ring 2

5 GA3500310 Hydraulic adaptor, Nipple, |/2” BSPT male x | /2” BSPP male 2

6 GA3500333 Hydraulic ?dapten Elbow, 90 degree, |/2” BSPT male x 1 /2" BSPP 5
female swivel

7 GA3500332 Hydraulic adapter, Elbow, 90 degree, |/4” BSPT male x | /4” BSPP )

female swivel

Hydraulic adaptor, Tee, | /2" BSPP female swivel x | /2 BSPP”

8 GA3500336 female swivel x [/2” BSPT male
9 GA5006933 Hydraulic pressure relief (CartReliefDIR.OP.BI Directional) |

Hydraulic adapter, Tee, 1 /2" BSPT male x | /2" BSPT male x | /2"
BSPP female swivel

[l GA506797 | Hydraulic Hose Assembly, John Deere Auto Steer; H123 |

10 GA3500200

236 - Chapter |8 - Hydraulics G8 Super Cruiser Parts Manual MY |9 - REV 8



Manifold - Park Brake, Fan Relief

ITEM NO. | PART NUMBER | DESCRIPTION | QTY. |

Hydraulic Manifold, Park Brake Valve, Accumulators, Fan Relief,

GA3500087 Assembly I
2 GA3500306 Hydraulic adaptor, Nipple, 1/4” BSPT male x | /4” BSPP male 5
3 GA3500133 Hydraulic Coupling, Easy Test Point, | /4" BSPP 3
4 GA35003 14 Hydraulic adaptor, Nipple, 3/4” BSPT male x 3/4” BSPP male I
5 GA3500310 Hydraulic adaptor, Nipple, 1/2” BSPT male x |/2” BSPP male 2
6 GA3500320 Hydraulic. adaptor, Elbow, 90 degree, |/4” BSPT male x |/4” BSPP

male O-ring

7 GA5015469 Socket |/4” Stainless |
8 GA3500312 Hydraulic adaptor, Nipple, 1/2” BSPT male x 3/4” BSPP male |

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 18 - Hydraulics - 237



Manifold - Hydraulic Return

ITEM NO. | PART NUMBER | DESCRIPTION

| LO69A Manifold - 480mm Long I
2 GA3500230 Hydraulic adaptor, Nipple, |” BSPT male x 3/4” BSPT male I
3 GA350023 | Hydraulic adaptor, Nipple, |” BSPT male x |” BSPT male I
4 GA3500226 Hydraulic adaptor, Nipple, 3/4” BSPT male x |/2” BSPT male 4
5 GA3500227 Hydraulic adaptor; Nipple, 3/4” BSPT male x 3/4” BSPT male I
6 GA3500334 Hydraulic édapton Elbow, 90 degree, 3/4” BSPT male x 3/4” BSPP |
female swivel
7 GA5003643 Washer 8mm Flat SS HD 4
8 GA5004919 Washer 8mm Spring SS 4
9 GAS501 1465 Bolt M8 x 16 GR8.8 ZP 4

Hydraulic Load Sense Control Block

ITEM NO. | PART NUMBER | DESCRIPTION

GA5047769 Hydraulic valve, Load sense flow control block

Hydraulic adaptor, Elbow, 90 degree, |1/4” BSPT male x |1/4” BSPP
male O-ring

3 GA3500299 Hydraulic adaptor, Plug, 1/4” BSPP male |

2 GA3500320

238 - Chapter |8 - Hydraulics G8 Super Cruiser Parts Manual MY |9 - REV 8



Spray Pump Flow Control

ITEM NO. | PART NUMBER | DESCRIPTION

Priority Flow Block with Unloader and Relief, 60 LPM Reg, 120

GA3500000 LPM Inlet I

2 GA3500310 Hydraulic adaptor, Nipple, /2" BSPT male x | /2" BSPP male I

3 GA35003 14 Hydraulic adaptor, Nipple, 3/4" BSPT male x 3/4" BSPP male 2

4 GA3500255 Hydraulic adaptor, Tee, 3/4" BSPT male x 3/4" BSPT female x 3/4 |
BSPT female

Hydraulic adaptor, Inline test point, | /2" BSPP female swivel x | /2"
BSPT male x M 16 x 2.0 test port

Hydraulic adaptor, Elbow, 90 degree, 3/4" BSPT male x 3/4" BSPT
male

Hydraulic adaptor, Elbow, 90 degree, 3/4" BSPT male x 3/4" BSPP
female swivel

5 GA3500198

6 GA3500264

7 GA3500334

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 18 - Hydraulics - 239



Valves - Pressure Relief & Priority Valve

ITEM NO. | PART NUMBER

I
2
3

GA350009|
GA5010957

GA3500325

GA3500312
GA3500310

GA3500248

GA3500320

GA3500200

240 - Chapter |8 - Hydraulics

DESCRIPTION
Hydraulic Valve, Relief, Inline, Catridge in Manifold, Bosch Rexroth |

Load sensing priority valve |

Hydraulic adaptor, Elbow, 90 degree, 3/4” BSPT male x 3/4”
BSPP male O-ring

Hydraulic adaptor, Nipple, | /2” BSPT male x 3/4” BSPP male 2
Hydraulic adaptor, Nipple, | /2” BSPT male x | /2” BSPP male I

Hydraulic adaptor, Nipple, | /2” BSPP male x | /2” BSPP female
swivel

Hydraulic adaptor, Elbow, 90 degree, |/4" BSPT male x | /4" BSPP
male O-ring

Hydraulic adaptor, Tee, |1/2” BSPT male x 1/2” BSPT male x 1/2”
BSPP female swivel

G8 Super Cruiser Parts Manual MY |9 - REV 8



Pressure Reducing Valve Assembly

ITEM NO. | PART NUMBER | DESCRIPTION
! !

GA5047708 Valve, Pressure reducing, Hydraulic, 10 - |40bar
2 GA3500309 Hydraulic adaptor, Nipple, 1/2” BSPT male x 3/8” BSPP male 3

Hydraulic adaptor, Elbow, 90 degree, | /2" BSPT male x | /4" BSPT
male

Valve, Check, Hydraulic, | /2 BSPP female inlet & outlet, 45L/min
flow, Maximum 320bar

Hydraulic adaptor, Elbow, 90 degree, |/2” BSPT male x | /2" BSPP
female swivel

3 GA3500260 |
4 GA5007060

5 GA3500333

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 18 - Hydraulics - 241



Double Pilot Operated Check Valve - LH & RH

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5007957 Double pilot check (RA) 12LPM | /4" BSPP [

2 GA3500306  Hydraulic adaptor, Nipple, 1/4” BSPT male x | /4” BSPP male 4

3 GA3500199 Hydraulic adaptor, Tee, |1/4 BSPT male x | /4 BSPT male x |/4 5
BSPP female

4 GA3500203 ]:f;aeullc adaptor, Reducing bush, 1/2” BSPT male x |/4” BSPT

242 - Chapter 18 - Hydraulics G8 Super Cruiser Parts Manual MY |9 - REV 8



Oil Cooler Mounting

@T

ITEM NO. | PART NUMBER | DESCRIPTION -

GA4903743* Oil Cooler, Assembly

I

2 GA5003643 Washer 8mm Flat SS HD 12
3 GA5004917 Nut M8 Nyloc ZP 6
4 GA500471 | Bolt M8 x 25 GR8.8 ZP 6

* Sub-assembly on following pages

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter |8 - Hydraulics - 243



Oil Cooler Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

o0 (o)) (0] N W N —

O

GA5071855

GA5071860
GA5069045
GA3500317
GA5003643
GA500471 |
GA5052590
GA3500179
GA4551 145
GA5078472

GA3500327

244 - Chapter |8 - Hydraulics

Fan shroud, Complete including motor & connector, Hydraulic Oil
Cooler, Hydac

Core, Bare with no fittings, Hydraulic Oil Cooler, Hydac

Oil cooler, Hydac OK-ELD3H size 3

Hydraulic adaptor, Nipple, " BSPT male x |" BSPP male
Washer 8mm Flat SS HD

Bolt M8 x 25 GR8.8 ZP

Nut M8 Nyloc SS

Hydraulic Seal, M22, Metal Bonded

Reducer Bush, M22 x |.5P Male x 1/8” Female NPT

Switch, Temperature, 95C, NO, Spade Terminal, | 5mm Probe

Hydraulic adaptor, Elbow, 90 degree, |” BSPT male x |” BSPP male
O-ring

G8 Super Cruiser Parts Manual MY'19 - REV 8



36m Cylinder - Yaw

LEFT SIDE

NOTE: See ‘Cylinder Rose End - Spare Parts’
later in chapter for detailed rose end spare
parts availability.

ITEM NO. | PART NUMBER

2

GA5052745
GA5060817
GA5009637
GA3500358

GA3500332

GA3500203

GA5067605
GA5067610
GA5021925

RIGHT SIDE

DESCRIPTION
Seal Kit, suit 2” bore x | 1/4” rod, suit GA5060816, GA50608 17 -

Hydraulic cylinder, 2” bore x | 1/4” rod x | |7.5mm stroke,
Spherical bearing ends, Suit yaw

Grease nipple, Elbow, 90 degree, |/4” UNF male 2
Hydraulic adaptor, Nipple, 1/4” BSPT male x 9/16” UN male 4
O-ring

Hydraulic adaptor, Elbow, 90 degree, |1/4” BSPT male x |1/4” BSPP

female swivel 4
Hydraulic adaptor; Reducing bush, [/2” BSPT male x | /4" BSPT 5
female

Bearing, suit screw on rose end, GEG 30 ES 2RS 2
Circlip, suit bearing screw on rose end, RTW 55 2
Small bearing bush, Suit screw on rose end 2

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter |8 - Hydraulics - 245



42m Cylinder - Yaw

LEFT SIDE

NOTE: See ‘Cylinder Rose End - Spare Parts’
later in chapter for detailed rose end spare
parts availability.

RIGHT SIDE

ITEM NO. | PART NUMBER | DESCRIPTION

- GA5052732 Seal kit, suit 3” bore x | 1/4” rod, suit GA50608 18 -
Hydraulic cylinder, 3” bore x | 1/4” rod x | |7 .5mm stroke, with

| GA5060818 . |
bearing ends
2 GA5009637 Grease nipple, Elbow, 90 degree, |/4” UNF male 2
3 GA3500358 Hyd.rauhc adaptor, Nipple, | /4” BSPT male x 9/16” UN male 4
O-ring
4 GA3500332 Hydraulic .adaptor, Elbow, 90 degree, |/4” BSPT male x | /4" BSPP 4
female swivel
5 GA3500203 Hydraulic adaptor, Reducing bush, 1/2” BSPT male x | /4” BSPT )
female
6 GA5067605 Bearing, suit screw on rose end, GEG 30 ES 2RS 2
GAb5067610 Circlip, suit bearing screw on rose end, RTW 55 2
8 GA5021925 Small bearing bush, Suit screw on rose end 2

246 - Chapter |8 - Hydraulics G8 Super Cruiser Parts Manual MY |9 - REV 8



36-42m Cylinder - Boom Rest

ITEM NO. | PART NUMBER

GA5052734
GA5069110
GA3500359

I
2

DESCRIPTION

Seal kit, suit 2” bore x 1.25” rod, suit GA50691 |10 -
Hydraulic cylinder, Boom rest, 2" bore x 6" stroke, std F clevis [
Hydraulic adaptor, Nipple, /4" BSPT male x 3/4" UN male O-ring 2

36-42m Cylinder - Centre Leveling

ITEM NO. | PART NUMBER

2

GA5052750
GA5016122

GA3500358

GA3500332

GA350021 |
GA4562025

DESCRIPTION
Seal Kit, suit | 1/2” bore x |” rod, suit GA5016121, GA5016122 -

Hydraulic Ram, | [/2” Bore x |” rod, |00mm stroke, pin eye ends,
double acting

Hydraulic adaptor; Nipple, |1/4” BSPT male x 9/16” UN male O-ring 2

Hydraulic adaptor, Elbow, 90 degree, | /4" BSPT male x | /4" BSPP
female swivel

Hydraulic adaptor, Socket, |1/4” BSPT female x |1/4” BSPT female |
Restrictor nipple 1/4” BSPT 0.5mm orifice |

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter |18 - Hydraulics - 247



36-42m Cylinder - First Fold

NOTE: See ‘Cylinder Rose End - Spare Parts’
later in chapter for detailed rose end spare
parts availability.

ITEM NO. | PART NUMBER | DESCRIPTION

Hydraulic cylinder, 3" bore x | 1/4” rod x 18" stroke, external

A50]1
GAS018538 phasing (single phase only)
Seal Kit, suit 3” bore x | |/4” rod, suit cylinder GA5018538,
i GAS052680 GA5018540 i
Rod, suit Hydraulic Fold Cylinder GA5018538, GA50 18540,
i GA3500098 GA5018542 i

GA5021930 Large bearing bush, Suit screw on rose end I
GA5021925 Small bearing bush, Suit screw on rose end 3
GA5067605 Bearing, suit screw on rose end, GEG 30 ES 2RS 2
GA5067610 Circlip, suit bearing screw on rose end, RTW 55 2
GA5012203 Grease nipple, Short, |/4” UNF 2
GA3500359 Hydraulic adaptor, Nipple, 1/4” BSPT male x 3/4” UN male O-ring 2

o U1 AN W N —

248 - Chapter |8 - Hydraulics G8 Super Cruiser Parts Manual MY |9 - REV 8



36-42m Cylinder - Second Fold

LEFT SIDE

RIGHT SIDE

ITEM NO. | PART NUMBER | DESCRIPTION

| GA3500060 Hydraulic Cylinder, 2.5” bore, 1.25” rod, 400mm stroke |
Hydraulic adaptor, Elbow, 90 degree, 1/4” BSPT male x 3/4” UN

2 GA3500346 6 ring 2
GA4562025 Restrictor nipple | /4” BSPT 0.5mm orifice |
4 GA5007957 Double pilot check (RA) 12LPM | /4” BSPP |
GA3500306 Hydraulic adaptor; Nipple, |/4” BSPT male x | /4” BSPP male 2

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 18 - Hydraulics - 249



36-42m Cylinder - Boom Tilt

NOTE: See ‘Cylinder Rose End - Spare Parts’
later in chapter for detailed rose end spare
parts availability.

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

- GA5052730 Seal kit, suit 3 /2" bore x | 3/4” Rod -
| GAS5065051 Hydraulic cylinder, 3 1/2” bore x | 3/4” rod x 5" stroke I
2 GA5065487 Glacier Bush 171D x |” long

GA5012203 Grease nipple, Short, | /4” UNF

Hydraulic tilt cylinder adjusting rod end, Ball End with nut, suit 3
[/2” x 57 tilt ram GA506505 |

GA5067605 Bearing, suit screw on rose end, GEG 30 ES 2RS -
GA5067610 Circlip, suit bearing screw on rose end, RTW 55 -
GA4572535 Bush, Rose end pivot wide suit tilt ram |
6 GA3500147 Hydraulic adaptor, Nipple, 9/16” JIC male x 3/4” UN male O-ring 2

GA5052762

250 - Chapter |8 - Hydraulics G8 Super Cruiser Parts Manual MY |9 - REV 8



36-42m - Spool Valve Block Fittings

ITEM NO. | PART NUMBER

2

3

GA3500249

GA350021 1

GA3500324

GA3500200

GA3500309
GA3500300
GA3500307

GA3500332

GA3500325

GA3500213

GA3500272

GA5021455
GA3500306

GA3500199

DESCRIPTION

Hydraulic adaptor, Bulkhead nipple, | /4" BSPP male x /4" BSPP
male

Hydraulic adaptor, Socket, | /4” BSPT female x | /4" BSPT female

Hydraulic adaptor, Elbow, 90 degree, |/2” BSPT male x 3/4” BSPP
male O-ring

Hydraulic adaptor, Tee, |/2” BSPT male x 1/2” BSPT male x /2"
BSPP female swivel

Hydraulic adaptor, Nipple, |1/2” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Plug, 3/8” BSPP male
Hydraulic adaptor, Nipple, |1/4” BSPT male x 3/8” BSPP male

Hydraulic adaptor, Elbow, 90 degree, |1/4” BSPT male x |1/4” BSPP
female swivel

Hydraulic adaptor, Elbow, 90 degree, 3/4” BSPT male x 3/4” BSPP
male O-ring

Hydraulic adaptor, Socket, 1/2 BSPT female x | /2 BSPT female

Hydraulic adaptor, Tee, 3/4” BSPT male x |/2” BSPT male x 3/4”
BSPT male

Gauge, Pressure, Small face, 3500psi
Hydraulic adaptor, Nipple, |/4” BSPT male x | /4” BSPP male

Hydraulic adaptor, Tee, | /4 BSPT male x | /4 BSPT male x | /4 BSPP
female

NOTE: Fitting quantity and fitting types will depend on machine options.

G8 Super Cruiser Parts Manual MY'19 - REV 8

Chapter 18 - Hydraulics - 251



36-42m - Spool Valve Block Manifold

ITEM
PART NUMBER | DESCRIPTION

GA5047750 Solenoid coil, 12V DC, Slip on, 2 pin AMP

| GA5048570 SHCS M5 x 130 ZP GR12.9 12
2 GA5003629 Washer 5mm Spring SS 24
3 GA5047726 Valve solenoid | spool |2v 2 pin amp connector 4
4 GA5017335 Valve check modular 3
5 GA5047581 Hydraulic Valve, Flow control, NG6 A+B, Suit spool 5
6 GA5047615 Plate Z2FS6 O-ring

7 GA5054410 SHCS M5 x 50 ZP GR12.9 4

NOTE: Fitting quantity and fitting types will depend on machine options. Continued over page

252 - Chapter |8 - Hydraulics G8 Super Cruiser Parts Manual MY |9 - REV 8



36-42m - Spool Valve Block Manifold

ITEM
PART NUMBER | DESCRIPTION
8 I

GA5047734 Valve cart h)fd sol poppet 2/2-8-2 cav |2vdc 2 pin amp without
manual overide, Boom lower

9 GA5047759 Manifold, Blank, 6 Station spool, Bare |
10 - Not used -
I GA5067050 SHCS M5 x 90 ZP GR12.9
12 GA5047627 Seal kit, Viton, suit Cetop

I3 GA5047756 Valve, D spool hydraulic solenoid, centre level, 2 pin AMP |

Valve Cartridge, Hydraulic, Poppet, Solenoid, AMP Plug, 12V DC,
Normally Closed (Used for Closed Centre System)

I5 GA5047727 Valve Hydraulic, ] spool, 12V, Single, 2 pin amp connector I

O M

14 GA5047738

NOTE: Fitting quantity and fitting types will depend on machine options.

36-42m - Spool Valve Block - Mounting

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5069870 Knob, Star grip, M6 x 32 DIA

2 GA5004437 Washer 6mm Flat SS

3 MACHO0035 Mounting Bolts, for solenoid cover
4 GA50481 15 Nut Mé Nyloc ZP

5 COMPOO013 Spool valve cover

— NN NN

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter |8 - Hydraulics - 253



36-42m Cylinder - Boom Lift

ITEM NO. | PART NUMBER

GA5055510
GA5052731

GA507008|

GA5000835
GA5012203
GA5065487

GA3500349

GA3500223

254 - Chapter |8 - Hydraulics

DESCRIPTION
Kit, Rod Eye, Weld on -

Seal kit, suit 3” borex 2 1 /2” rod -

Hydraulic cylinder, 3" bore, 2 1/2” rod, 26" stroke, pin eye ends with
glacier bushes and grease nipples

Valve, Ball, Hydraulic, 1 /2" female thread inlet / outlet I
Grease nipple, Short, 1/4” UNF
Glacier Bush 1” ID x |” long 4

Hydraulic adaptor, Elbow, 90 degree, |/2” BSPT male x 3/4” UN
male O-ring

Hydraulic adaptor, Nipple, 1/2” BSPT male x |/2” BSPT male I

G8 Super Cruiser Parts Manual MY |9 - REV 8



48m Cylinder - Boom Lift

ITEM NO. | PART NUMBER | DESCRIPTION -

GA5052731

I GA3500593

2 GA1700027
3 GA5012203

4 GA3500349

5 GA5000835
6 GA3500223

Seal kit, suit 3” bore x 2 1 /2” rod

Hydraulic Cylinder, Displacement, 3” Bore, 2.5” Rod, 26” Stroke suit
|.5” Pins

Bearing, Glacier Bush, | 1/2” ID x I” long 4
Grease nipple, Short, |/4” UNF

Hydraulic adaptor, Elbow, 90 degree, | /2” BSPT male x 3/4” UN
male O-ring

Valve, Ball, Hydraulic, 1 /2” female thread inlet / outlet |
Hydraulic adaptor, Nipple, 1/2” BSPT male x 1/2” BSPT male |

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter |8 - Hydraulics - 255



48m Cylinder - Yaw

LEFT SIDE

ITEM NO. | PART NUMBER

GA5067605
GA5067610
GA5021925
GA5052732

GA5060818

GA3500358
GA5012203
GA3500380
GA3500362

GA3500333

GA5052965

GA5052965
GA5021925
GA5067605
GA5067610

256 - Chapter |8 - Hydraulics

NOTE: See ‘Cylinder Rose End - Spare Parts’
later in chapter for detailed rose end spare
parts availability.

DESCRIPTION
Bearing, suit screw on rose end, GEG 30 ES 2RS
Circlip, suit bearing screw on rose end, RTW 55
Small bearing bush, Suit screw on rose end

Seal kit, suit 3" bore x | | /4" rod, suit GA5060818

Hydraulic cylinder, 3" bore x | 1/4" rod x | 17.5 mm stroke, with
bearing ends

Hydraulic adaptor, Nipple, | /4" BSPT male x 9/ 16" UN male O-ring
Grease nipple, Short, | /4" UNF

Hydraulic adaptor, Plug, 9/16" UN male O-ring

Hydraulic adaptor, Nipple, | /2" BSPT male x 9/ 16" UN male O-ring

Hydraulic adaptor, Elbow, 90 degree, |/2" BSPT male x | /2" BSPP
female swivel

Bearing, Rose End Housing, M28 Screw On, Suit Hydraulic Cylinder
and Delta Link, No Bushes

Bearing, screw on rose end, inc bushes, clips
Small bearing bush, Suit screw on rose end
Bearing, suit screw on rose end, GEG 30 ES 2RS
Circlip, suit bearing screw on rose end, RTW 55

G8 Super Cruiser Parts Manual MY |9 - REV 8

No

[ O e



48m Cylinder - Boom Catch Arm

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

| GA3500601 ;Zgzu“c Cylinder , Double Acting, |.5” Bore, 0.875” Rod, 4 |

Hydraulic adaptor; Nipple, 1/4” BSPT male x 9/16” UN male
O-ring

48m Cylinder - Boom Mid Catch

2 GA3500358

# Quantities shown are per side.
| GA3500480 H?/draulic Cylinder', Bore 1.5”, Rod 0.875”, Stroke 28mm, |
Displacement, Spring Return
Hydraulic adaptor, Nipple, |1/4” BSPT male x 9/16” UN male
O-ring

2 GA3500358

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 18 - Hydraulics - 257



48m Cylinder - First Fold

O 00 N o U1 N W

GA5067605
GA5067610
GA5021925

GA5052965

GA3500655

GA3500656

GA5000335
GA5000577
GA501246|
GA501 1263
GA4500975
GA5073235
GA3500359

258 - Chapter |8 - Hydraulics

later in chapter for detailed rose end spare
parts availability.

NOTE: See ‘Cylinder Rose End - Spare Parts’

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

Bearing, suit screw on rose end, GEG 30 ES 2RS
Circlip, suit bearing screw on rose end, RTW 55
Small bearing bush, Suit screw on rose end

Bearing, Rose End Housing, M28 Screw On, Suit Hydraulic Cylinder
and Delta Link, No Bushes

Hydraulic Cylinder, Double Acting, 3.25” Bore, 1.25” Rod, Flange
Base Mount, |” Rose End

Hydraulic Cylinder, Displacement (Cushion), 3.25” Bore, 3” Rod,
Flange Base Mount, |” Rose End

Bolt M12 x 60 GR8.8 ZP

Washer |2mm Flat SS HD

Nut M2 Nyloc ZP

Bolt M12 x 90 GR8.8 ZP

Plate, Shim, Imm, Fold Cylinder; 48m Boom - Specify Qty. Required
Anti Rotation Bracket, Hydraulic Fold Cylinder

Hydraulic adaptor, Nipple, |/4” BSPT male x 3/4” UN male O-ring

G8 Super Cruiser Parts Manual MY |9 - REV 8



48m Cylinder - Second Fold

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

| GA3500060 Hydraulic Cylinder, Bore 2.5”, Rod 1.25”, Stroke 400 mm |
2 GA3500359 Hydraulic adaptor, Nipple, 1/4” BSPT male x 3/4” UN male O-ring 2

48m Cylinder - Third Fold

# Quantities shown are per side.

ITEM NO. | PART NUMBER | DESCRIPTION

| GA3500476 Hydraulic Cylinder, Bore 2”, Rod |”, Stroke 395mm |

Hydraulic adaptor, Elbow, 90 degree, | /4” BSPT male x 3/4” UN
male O-ring

2 GA3500348 2

G8 Super Cruiser Parts Manual MY |9 - REV 8 Chapter 18 - Hydraulics - 259



48m Cylinder - Boom Tilt

# Quantities shown are per side.

—
ITEM NO. | PART NUMBER | DESCRIPTION

A

GA1700029

Bearing, Ball End, 40mm, GE40ES-2RS

ITEM NO. | PART NUMBER | DESCRIPTION

Hydraulic Cylinder, Bore 4”, Rod 1.5”, Stroke 200mm

N

3
4
5
6

48m Cylinder - Centre Leveling

GA3500478
GA3500147

GA5012203
GA5010573
GA4551645
GA4551640

Hydraulic adaptor, Nipple, 9/16” JIC male x 3/4” UN male O-ring,

$90-0912

Grease Nipple, Short, | /4 UNF, MACHO0207
Circlip, Internal, Suit 55mm bore

Bush, Spacer, Ball End, Rod, Tilt Cylinder
Bush, Spacer, Ball End, Base, Tilt Cylinder

N

NN — N

ITEM NO. | PART NUMBER

|
2

3

GA3500477
GA5001741
GA3500359

GA3500199

GA3500347

260 - Chapter |8 - Hydraulics

DESCRIPTION
Hydraulic Cylinder, Centre Level
Washer 20mm Flat SS HD

BSPP
female

4
Hydraulic adaptor, Nipple, | /4" BSPT male x 3/4" UN male O-ring |
Hydraulic adaptor, Tee, |1/4" BSPT male x | /4" BSPT male x | /4"

Hydraulic adaptor, Elbow, 90 degree, |/4" BSPT male x 9/16" UN )

male O-ring

G8 Super Cruiser Parts Manual MY |9 - REV 8



48m Hydraulic Control Manifold

FRONT VIEW REAR VIEW

ITEM NO. | PART NUMBER | DESCRIPTION

GA3500603 Hydraulic Control Manifold, 48m Boom I

|

2 GA3500133 Hydraulic Coupling, Easy Test Point, | /4” BSPP 4

3 GA3500306 Hydraulic adaptor, Nipple, 1/4” BSPT male x |/4” BSPP male I

4 GA3500307 Hydraulic adaptor, Nipple, 1/4” BSPT male x 3/8” BSPP male 28

5 GA3500145 Hydraulic adaptor; Nipple, 3/8” BSPP male x 9/16” JIC male 6

6 GA3500310 Hydraulic adaptor, Nipple, | /2” BSPT male x | /2” BSPP male 9

7 GA3500325 Hydraulic. adaptor, Elbow, 90 degree, 3/4” BSPT male x 3/4” BSPP 5
male O-ring

8 GA4403645 Plate, Bracket, Hydraulic Manifold Block

9 GA5000577 Washer |2mm Flat SS HD 6

10 GA5000305 Set Screw M2 x 30 GR8.8 ZP

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 18 - Hydraulics - 26



Cylinder Rose End - Spare Parts

ITEM NO. | PART NUMBER

GA5052965

>

GA5012203
GA5067610
GA5067605
GA5021925
GA5021930
GA4572535
GA5052966
GA5009637

— I O mm0OO®

NOTE: Item H contains
items C,D & E plus snap
rings shown on the lower
right.

DESCRIPTION

Complete Rose end, M28 Screw on, suit Hydraulic cylinder & Delta |
link, including Bushes (Item E)

Grease nipple, Short, 1 /4” UNF

Circlip, suit bearing screw on rose end, RTW 55

Bearing, suit screw on rose end, GEG 30 ES 2RS

Small bearing bush, Suit screw on rose end, Hypower, R-10424
Large bearing bush, Suit screw on rose end, Hypower, R-10429
Bush, Rose end pivot wide suit tilt ram

Bearing Kit, suit screw on rose end, cylinders and delta links

— - = NN =N —

Grease nipple, Elbow, 90 degree, |/4" UNF male

NOTE: Quantities shown represent the number of parts needed per rose end and depend on your
configuration e.g. the rose end will have either 2x Item E or 2x Item F but not both.

262 - Chapter |8 - Hydraulics

G8 Super Cruiser Parts Manual MY |9 - REV 8



Boom Rest & Fill Pump Hydraulic Block

AS ASSEMBLED

NOTE: Fitting quantity and fitting types will depend on machine options.

PART NUMBER | DESCRIPTION

® N AW N — ()W >

O

10
I
12
I3
14
I5

GA5047750
GA5047627
GA4903747
GA5047583
GA5067050
GA5047726
GA5017335
GA504758|
GA5047335
GA5048570
GA5067050
GA500358|
GA3500310
GA5047583
GA5047615
GA3500301
GA3500300
GA3500299
GA3500307
GA3500309

G8 Super Cruiser Parts Manual MY'19 - REV 8

Solenoid coil, 12V DC, Slip on, 2 pin AMP

Seal kit, O-ring, viton, suit cee top 3, Bosch

Hydraulic block, Boom rest & Fill pump

Valve pressure flow comp stackable

SHCS M5 x 90 GR12.9 ZP

Valve solenoid | spool |2v 2 pin amp connector, Bosch

Valve check modular

Hydraulic Valve, Flow control, NG6 A+B, Suit spool

Plate blanking MS-P6/3 14128680

SHCS M5 x 130 GR12.9 ZP

SHCS M5 x 90 GR12.9 ZP

SHCS M5 x 20 SS A2-70

Hydraulic adaptor, Nipple, | /2” BSPT male x | /2” BSPP male
Valve pressure flow comp stackable

O-Ring retaining plate with O-rings

Hydraulic adaptor, Plug, 1/2” BSPP male

Hydraulic adaptor, Plug, 3/8” BSPP male

Hydraulic adaptor, Plug, 1/4” BSPP male

Hydraulic adaptor; Nipple, 1/4” BSPT male x 3/8” BSPP male
Hydraulic adaptor, Nipple, 1 /2” BSPT male x 3/8” BSPP male

NN — NN NMN — N ADMDN— — — NN N~ — —

Chapter |8 - Hydraulics - 263



NORAC Valve Block

36-42M VERSION

4x orifices and 6x 9/16"
JIC nipples come in
the kit GA3500137

See manufacturer’s instructions .((ff(a‘
for direction of fitment.

48M VERSION

4x orifices and éx 9/16" JIC nipples
come in the kit GA3500137. Noft all
are used.

See manufacturer’s instructions %
for direction of fitment.

ITEM
PART NUMBER | DESCRIPTION

GA3500137 Hydraulic fitting kit, 12 parts, GNI, Norac
| GA3500164 Valve block, 2 station assembly, Closed centre, Load sense, DT 4 Bolt I
GA3500139 Valve block, expansion assembly, DPOC PROP DT 4 bolt, Norac I
GA3500363 Hydraulic adaptor, Nipple, 1/2” BSPT male x 3/4” UN male O-ring 2

Hydraulic adaptor, Tee, 9/16” JIC male x 9/16” JIC male x 9/16” JIC
female swivel

5 GA3500380 Hydraulic adaptor, Plug, 9/16” UN male O-ring 2

w N

4 GA3500144 2

264 - Chapter |8 - Hydraulics G8 Super Cruiser Parts Manual MY |9 - REV 8



Boom Lift Accumulator Lockout - Mounting

N )

ITEM NO. | PART NUMBER | DESCRIPTION

| * Boom Lift Accumulator Lockout Assembly -
2 GA5000137 Washer 10mm Spring SS 4
3 GA501 1175 Bolt M10 x 60 GR8.8 ZP 4
4 GA50001 17 Washer 10mm Flat SS HD 4
5 GA4552075 Crush tube, 10.2mm ID x |5mm OD x |5mm long 4

* Sub-assembly on following page

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter |8 - Hydraulics - 265



Boom Lift Accumulator Lockout

ITEM NO. | PART NUMBER

A w N —

GA5047730
GA5047789
GA3500310
GA3500253
GA5007787

266 - Chapter |8 - Hydraulics

DESCRIPTION
Valve cartridge hyd sol poppet NC-12V with overide plus body -

Manifold, Hydraulic, Accumulator Lockout MY |4
Hydraulic adaptor, Nipple, | /2” BSPT male x | /2” BSPP male
Hydraulic adaptor, Nipple, 1/2” BSPP male x | /2” BSPP male
Accumulator, Hydraulic, IL, precharged to 70 bar

N NN W —

G8 Super Cruiser Parts Manual MY |9 - REV 8



Yaw Control Valve Assembly

- PART NUMBER | DESCRIPTION .

GA5078083 Valve, Ball, Hydraulic, |1/4” BSPP female ports
Hydraulic adaptor, Tee, 1/4” BSPT male x |/4” BSPT male x |/4”

2 GA3500269 BSPT male 3
3 GA350021 | Hydraulic adaptor, Socket, |1/4” BSPT female x |1/4” BSPT female 2
4 GA5078076 Gauge, Pressure, 250 bar, 3500psi 2
5 GA5049800 SHCS M4 x 40 GR12.9 ZP 2
6 GA5020510 Washer 4mm Flat SS 4
7 GA5003501 Nut M4 Nyloc ZP 2

G8 Super Cruiser Parts Manual MY |9 - REV 8 Chapter 18 - Hydraulics - 267



Yaw Control Charge Line

I

ITEM NO. | PART NUMBER

I
2
3
4

GA4903220
GA5049695
GA3500394
GA5078000
GA5077350

GA3500397
GA3500221

268 - Chapter |8 - Hydraulics

>

’

<

DESCRIPTION

Hose assembly charge / discharge line for hydraulic yaw suspension -

Hose, Hydraulic, 1/4”, 2 wire, Black

Hydraulic crimp coupling, Straight, 1/4” hose x |1/4” BSPT male
Quick connect fitting, | /2” male tip x | /2" female thread
Adaptor, Direct Gauge, M16 x 2.0 female x | /4” BSPP female
Hydraulic crimp coupling, Straight, 1/4” hose x | /4” BSPP female

swivel

Hydraulic adaptor, Nipple, 1/2” BSPT male x | /4” BSPT male |

G8 Super Cruiser Parts Manual MY |9 - REV 8



Air Manifold

ITEM NO. | PART NUMBER

A
I

2
3

[0

G8 Super Cruiser Parts Manual MY'19 - REV 8

GA5054430
GA5076620
GA5007381
GA5048550

GA3500332

GA3500218

GA3500217
GA5069195
GA3500307

GA5016617
GA5069335
GA5014857

GA7000003

DESCRIPTION
Solenoid valve, MAC 3/2 pneumatic, Viton seals, |2V, Bare wires 3

Coupling, Air, 1/4” BSPP female x female, Brass, 200 I
Connector, Female, 2 Pin, Weather pack |

Connector, Female, 3 Pin, Weather pack [

Hydraulic adaptor, Elbow, 90 degree, |/4” BSPT male x | /4” BSPP
female swivel, S82-0404

Hydraulic adaptor, Nipple, 1/4” BSPT male x | /4” BSPT male, S27-
0404

Hydraulic adaptor, Nipple, 1/4” BSPT male x | /8” BSPT male, S27-

0402 2
Manifold Pneumatic, 3/8”-1/4", 2 in 4 out |
Hydraulic adaptor, Nipple, |/4” BSPT male x 3/8” BSPP male, S75- )
0406

Pin, Male, Sealed, Weather pack, Wire 1.0 - 2.0mm 5
Plug, | /4 BSPT male thread, Brass

Seal, Green, Weather pack connector, Wire from 2.03 - 2.85mm 5

Valve, Pneumatic solenoid, 3 section bank, Suit rapid fire, bare wires,
6mm outlets, 8mm inlet, MAC

Chapter 18 - Hydraulics - 269



Chapter 19

PLUMBING

Dual Pressure Filter Assembly

ITEM
PART NUMBER
NO.

N o O AN —

12
I3

G8 Super Cruiser Parts Manual MY'19 - REV 8

GA5078386
GA5077539
GA5077833
GA5077834
GA501 1503
GA5003643
GA5004917
GAS5077541
GA5077542
GA5067620
GA20001 14
GA5077540
GA5077564
GA5077565
GA5077394
GA5077395

Pressure Filter Tool
GA4522610

FILTER MESH ALTERNATES

PART NUMBER | DESCRIPTION

GA5077285

Green

DESCRIPTION

Strainer head, | 1/2" inlet / outlets

Filter bowl

Hose barb, Flange, Straight, 2" flange x | 1/2" hose

Hose barb, Elbow, 90 degree, 2" flange x | |/2" hose
Bolt M8 x 140 ZP GR8.8

Washer 8mm Flat SS HD

Nut M8 Nyloc ZP

Seal, 98 OD x 91 ID x 7mm thick, EPDM type - Alternate
Seal, 98 OD x 91 ID x 7mm thick, VITON type - Alternate
Ball Valve, 1” Male / Female, Tee Handle, Brass

Flange Clamp, and Gasket, |.5”, series 200, Hypro

Filter bowl cap, AA 126, Polypropylene

Seal, suit GA5077540, EPDM type - Alternate

Seal, suit GA5077540, VITON type - Alternate

Filter screen, 80 mesh, Blue, SS & polypropylene

Filter screen, 100 mesh, Green, SS & polymer

GA5077391 |6 mesh

GA5077392 32 mesh

GA5077393 50 mesh

GA5077394 80 mesh

GA5077395 100 mesh

GA5077396 120 mesh
FILTER COMPLETE

PART NUMBER | DESCRIPTION

Filter, 75 series flange inlet &
outlet, with 80 mesh, Blue

Filter, 75 series flange inlet
GA5077284 & outlet, with 100 mesh,

QTY.

NN

N oo N — —

Chapter 19 - Plumbing - 270



Suction Filter Mounting

ITEM NO. | PART NUMBER

— S 0 0 N oUW —

o

I3

GA4661230
GA5076799
GA507698|
GA5077740
GA5048385
GA5076262
GA5076605
GA5003643
GA5004919
GA5004085
GA5065455
GA50001 17
GA5000141

¥
S o\

Niw)iw)l

DESCRIPTION
Suction Filter Bracket suit Electric Valve

Filter, Suction, 317, 2 BSP male inlet and outlet, 32 mesh screen
Valve, Ball, 2 way, 2 female thread inlet / outlet, Lever handle
Hose barb, Elbow, 90 degree, 2” male thread x 2” hose

O ring, 42.5 x 2.62, BS131, suit 2” hose barb

Hose barb, Elbow, 90 degree, 2” fly nut end x 52 mm hose
Fly nut, 2”

Washer 8mm Flat ZP HD

Washer 8mm Spring SS

M8x20 Set Screw

Bolt M10 x 30 GR8.8 ZP

Washer [0mm Flat SS HD

Nut M10 Nyloc ZP

* Sub-assembly on following pages

G8 Super Cruiser Parts Manual MY'19 - REV 8

QO
¢

A 0O A OVO OV — — N — — — —

Chapter 19 - Plumbing - 271



Suction Filter Valve Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GA2000018 Valve, Ball, Electric 3 way, 2" Full Port, Banjo

I |
2 FC220 2" Full Port Worm Screw Clamp I
3 GA2000023 Seal, 2” Full Port, Banjo |
4 GA5077740 Hose barb, Elbow, 90 degree, 2" male thread x 2" hose |
5 GA5048550 Connector, Female, 3 Pin, Weather pack |
6 GA5016617 Pin, Male, Sealed, Weather pack, Wire 1.0 - 2.0mm 3
7 GA5014857 Seal, Green, Weather pack connector, Wire from 2.03 - 2.85mm 3
8 GA5077859 Hose barb, Straight, 2" flange x 2" hose, Banjo, M220BRB |
9 GA5078141 Street elbow, 45 degree, 2" male thread x 2" female thread 2
10 GA5077737 Hose barb, Straight, 2" male thread x 2" hose I

272 - Chapter |9 - Plumbing G8 Super Cruiser Parts Manual MY'19 - REV 8



Suction Filter Bowl Assembly

Right: Filter spanner GA4524995
suits the suction filter.

ITEM NO. | PART NUMBER | DESCRIPTION

- GA5076799 Suction filter, 317, 2” BSP male inlet / outlet, 32 mesh - Complete -
| GA5076773 Filter Body, 317, “2”, Inlet Outlet thread |
GA5076793 317 Suction Filter Bowl |
2 GA5076769 O Ring 126.4 x 7 mm, suit 317 filter bowl, BS429 - Alternate |
GA5076770 O Ring 126.4 x 7 mm, suit 317 filter bowl, Viton - Alternate |
3 GA5076768 Nut, Plastic, Suit 317 suction filter, 8 Threads |
GA5076797 32 Mesh Screen - Red - Standard fitment
GA5076795 50 Mesh Screen - Blue - Alternate |
GA5076798 80 mesh Screen - Yellow - Alternate

GA5077684 O ring, 2.62 x 94.92 mm, EPDM, G| 1046, suits filter screen 2

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 19 - Plumbing - 273



3” Direct Fill - Front Mount Option

:5\DGJ\IO\U1AWN—

T R NN

© ®

N
o

21

GA5077875
GA20001 16
GA5000527
GA4550590
GA5077741
GA5003835
GA2000231
GA2000232
GA5070905
GA4509820
GA4509825
GA50001 17
GA5000141
GA5077742
GA5077642
GA4509400
GA5078204
GA50061 13
GA5000137
GA5001491
GA5076719

274 - Chapter |9 - Plumbing

ITEM
PART NUMBER | DESCRIPTION

Hose barb, Elbow, 90 degree, 3” flange x 3” hose
Flange Clamp, and Gasket, 3”

Screw Pan Head 12g x 25mm SS

Tank Top Inlet Fitting, 3” Banjo Flange and 3” NPT Female Thread
Hose barb, Straight, 3” male thread x 3” hose

Hose Clamp 3” S/Steel (70-90/12w3)

Hose, Suction, PVC, 75mm, Black

Hose, Suction, 75mm, Wire reinforced

U bolt, Round top, MI0 x | 18 x | |5mm, with stopper washers, ZP
Plate, U-bolt Mount, 3” Fill Hose

Plate, U bolt Mount, Boom Rest Mount, 3” Fill Hose
Washer |0mm Flat SS HD

Nut M10 Nyloc ZP

Hose barb, Elbow, 90 degree, 3” male thread x 3” hose
Coupling, socket, 3” female thread

Plate, Ball Valve Mount 3”

3” NPT Male x 3” Male Adaptor Long Handle

Bolt M10 x 20 ZP GR8.8

Washer |0mm Spring SS

Chain 2mm x 20 SS 316 (cut | 50mm long)

Cam lever, Female cap, 3”

G8 Super Cruiser Parts Manual MY |9 - REV 8

NN — — — — NN — — N — — 0 — — O — —

- w



Fill Flow Meter - Teejet

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5077191 Kit, Flowmeter 40D2 Hose Barbs |
2 75-30018 Console, Fill flow, Metric |

Fill Flow Meter - Teejet & Shut Off Valve

ITEM NO. | PART NUMBER | DESCRIPTION

I GA5010191 Hose Clamp 2” T-bolt SS 8

2 FC200 Clamp, Worm screw, Use with 2” standard flange port 2
GA5076868 Ball Valve Electric 2 way 2” flange |
GA5077048 Motor, Replacement only, 346 Style, 25RPM, Bare wires, Teejet

4 GA5009335 Seal, 41.5 ID x 55 OD x 6.5 mm thick, EPDM, suit | 1/2” flange 2
GA5077837 Hose barb, Straight, 2” flange x 2” hose

6 GA5077193 Kit, Fill Flow, 40D F.m.metric, 70 Series Monitor |

3

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 19 - Plumbing - 275



Regulator Valve - Zeta 260 Pump

ITEM NO. | PART NUMBER

GA5065815
GA5065820
GA2000065
GA2000067
GA2000066

U A W N

GA2000077
GA5065565
GA5065615
GA5065590

276 - Chapter |9 - Plumbing

DESCRIPTION
O ring, 35 x 4 mm, Suit AS40 fittings
O ring, 38 x 3 mm, Suits AS40 plumbing

DRILL HOLE BEFORE FITTING GAUGE

fittings -

Regulator valve, 1” NPT, full port, 3 way, 0.8 sec |2v, KZ valve

Regulator valve, valve only, suit GA2000

Regulator valve, Actuator only, 0.8 sec |
valve

Plumbing Fitting, AS40 to |” NPT Male Thread

Tee, 4 Port, AS40 female, no M8 inserts
Hose barb, Elbow 90 degree, AS40 x 25
Hose barb, Straight, AS40 x 39mm hose

065, KZ valve -
2v, suit GA2000065, KZ -

|
|
mm |
|

Continued over page

G8 Super Cruiser Parts Manual MY'19 - REV 8



Regulator Valve - Zeta 260 Pump

ITEM NO. | PART NUMBER | DESCRIPTION

10
I'l
12
I3

I5
16
|7
18
19
20
2|
22
23

GA4948470
GA4582385
GA4509960
GA5065690
GA0500022
GA5003643
GA5004749
GA5004917

GA5075640

GA5065595
GA5077639
GA5077655
GA5077722
GA5065620
GA5060059
GA20001 13
GA2000138
GA5077820

Gauge, Pressure, Small face, |60psi

Coupling, AS40 female x |” NPT male thread
Plate, Regulator Valve Assembly Mount
Safety pin, Suit AS40 plumbing fittings, Altek
Set Screw Self Tapping Trilobe M6 x |6 ZP
Washer 8mm Flat SS HD

Bolt M8 x 80 GR8.8 ZP

Nut M8 Nyloc ZP

Valve, Pressure relief, |5 bar, 1”
thread outlet, Polmac

Plumbing adaptor, AS40, |-1/4" male thread, Altek
Coupling, socket, | 1/4" female thread

Street elbow, 90 degree, |" female thread x |" female thread
Hose barb, Straight, |" male thread x | /4" hose

Hose barb, Elbow, 90 degree, AS40 x 33mm hose barb
Loom Boom Recirc Bypass Module

Flange Clamp, and Gasket, 17, series 100
Hose barb, Elbow, 90 Degree, |” Flange, x | 1/2” Hose

Coupling, Flanged, 1" flange x |" male thread

G8 Super Cruiser Parts Manual MY'19 - REV 8

N N AN DM U1 — —

male thread inlet x | 1/4” male

Chapter 19 - Plumbing - 277



Regulator Valve -

MSP400 Pump

ITEM NO. | PART NUMBER

GA5065815

GA5065820
GA2000065
GA2000067
GA2000066

GA2000077
GA5065565
GA5065615
GA5065590

o A W N

278 - Chapter |9 - Plumbing

DESCRIPTION

O ring, 35 x 4 mm, Suit AS40 fittings

O ring, 38 x 3 mm, Suits AS40 plumbing fittings

Regulator valve, |” NPT, full port, 3 way, 0.8 sec |2v, KZ valve |
Regulator valve, valve only, suit GA2000065, KZ valve

Regulator valve, Actuator only, 0.8 sec |12v, suit GA2000065, KZ
valve

Plumbing Fitting, AS40 to |” NPT Male Thread |
Tee, 4 Port, AS40 female, no M8 inserts |
Hose barb, Elbow 90 degree, AS40 x 25mm |
Hose barb, Straight, AS40 x 39mm hose |

Continued over page

G8 Super Cruiser Parts Manual MY |9 - REV 8



Regulator Valve - MSP400 Pump

ITEM NO. | PART NUMBER | DESCRIPTION

10
Il
12
I3
14
15
16
|7
18
19

GA4948470
GA4582385
GA5065620
GA4509960
GA5065690
GA0500022
GA5003643
GA5004749
GA5004917
GA5060059
GA4582160
GA20001 13
GA2000138
GA5077820

Gauge, Pressure, Small face, |160psi

Coupling, AS40 female x |” NPT male thread

Hose barb, Elbow, 90 degree, AS40 x 33mm hose barb
Plate, Regulator Valve Assembly Mount

Safety pin, Suit AS40 plumbing fittings, Altek

Set Screw Self Tapping Trilobe M6 x |6 ZP

Washer 8mm Flat SS HD

Bolt M8 x 80 GR8.8 ZP

Nut M8 Nyloc ZP

Loom Boom Recirc Bypass Module

Plumbing adaptor, Plug, AS40 male x G|/4” Female Thread, Altek

Flange Clamp, and Gasket, |”, series 100
Hose barb, Elbow, 90 Degree, |” Flange, x | 1/2” Hose

Coupling, Flanged, |1” flange x |1” male thread

G8 Super Cruiser Parts Manual MY'19 - REV 8

— — = — = o0 AN = ==

Chapter 19 - Plumbing - 279



Flow Meter - Raven Controller - Flange Clamps

ITEM NO. | PART NUMBER | DESCRIPTION

GA5075890* Flowmeter, RFM60P High Pulse, Raven I
GA5077840 Plumbing coupling, Straight, 2" flange x " flange x 4 /2" long 4
GA5077834 Hose barb, Elbow, 90 degree, 2 flange x | 1/2" hose 2
GA5006689 Exhaust clamp - 66mm C12 2
GA4552080 Crush tube, 10.2 ID x 15 OD x 5 mm 4
GA5003643 Washer 8mm Flat SS HD 4
GA5052590 Nut M8 Nyloc SS 4
8 GA20001 14 Flange Clamp, and Gasket, 1.5, series 200, Hypro 6

* Sub-assembly on following pages

N o O AW N —

NOTE: The flange clamps come with a built in seal/gasket.

280 - Chapter |9 - Plumbing G8 Super Cruiser Parts Manual MY |9 - REV 8



Flow Meter Assembly

RAVEN

:
N

ITEM NO. | PART NUMBER | DESCRIPTION

- GA5075890 Flowmeter;, RFM60P High Pulse, Raven - Complete Assembly
- Body, Moulded, Flowmeter RFM-60, 1060159514
0630173062F Turbine, Stud, Poly, Flowmeter RFM-60

GA5075870 Hub/Bearing Assembly, Upstream, Flowmeter RFM-60
GA5075869 Rotor/Magnet Assembly RFM-60

GA507587| Bearing, Down Stream End Bearing suit RFM-60

- Retaining ring, Wireform, Flowmeter RFM-60, 3350003200
GA5076734 Screw 10-16 x 3/8" Sltd Hex

GA5076966 Clamp Cable Plastic | /4" x | /2"

Sensor, External Flow Meter, High Pulse, suit 5P and 60P, Deutsch

0 N o L1 AW N —

O

GA3000399

connector, Raven

G8 Super Cruiser Parts Manual MY'19 - REV 8

Chapter 19 - Plumbing - 281



Flow Distributor & Boom Recirc. Valve 36-42m

ITEM
PART NUMBER

GA3000199
GA5065815
GA5065820
GA5077319
GA5077047
GA2000077
GA4582160

GA5016233

282 - Chapter |9 - Plumbing

DESCRIPTION

Pressure
fransducer
fitted here.

QTY.

Pressure Transducer, 0-250PSI, 1-5V, deutsch, Sealed |

O ring, 35 x 4 mm, Suit AS40 fittings

O ring, 38 x 3 mm, Suits AS40 plumbing fittings -

Valve, Electric ball 3 way, Shutoff/Bypass, |” - Complete unit

Replacement |2v motor, suit Teejet valve GA5077319, bare wires -
Plumbing Fitting, AS40 to |” NPT Male Thread [
Plumbing adaptor, Plug, AS40 male x G|/4” Female Thread |

Pneumatic fitting, Elbow, 90 degree, | /4 BSP male x 6mm push in

type, Metal

Continued over page

G8 Super Cruiser Parts Manual MY |9 - REV 8



Flow Distributor & Boom Recirc. Valve 36-42m

lTEM PART NUMBER | DESCRIPTION .

0 N o~ U

21

22
23

G8 Super Cruiser Parts Manual MY'19 - REV 8

GA5078089
GA5078150
GA5077709
GA5065560

GA2000082
GA5065590
GA4400975

GA5003643
GA5004917
GA5004749
GA5065690
GA5065610
GA5077719
GA5065555
GA5065735
GA5077909

GA5048300

GA5077717
GA5065575

Nipple, Reducing, Poly, |” x 3/4” Thread

Tee, Threaded, 3/4 female, Banjo, TEEQ75

Hose barb, Straight, 3/4" male thread x 3/4" hose
Tee, 3 Port, AS40 female, M8 inserts

Plumbing Fitting, Cross, AS40, 3x Female |x Male, 2x M8 Inserts, No

O-Rings
Plug in hose tail AS40/39

Plate, Bracket, Flow Distributer and Boom Recirculation Valve
Assembly

Washer 8mm Flat SS HD

Nut M8 Nyloc ZP

Bolt M8 x 80 GR8.8 ZP

Safety pin AS40

Hose barb, Elbow, 90 degree, AS40 x 20mm hose

Hose barb, Elbow, 90 degree, |" male thread x 3/4" hose
Tee, 3 Port, AS40 female, no M8 inserts

Plumbing adaptor, AS40 male x AS40 male

Nipple, Short, | /4 male thread x |/4 male thread

Tee, | /4 female thread x | /4 female thread x | /4 female thread,
Brass

Hose barb, Elbow, 90 degree, 3/4 male thread x 3/4 hose
Hose barb, Straight, AS40 male x 20mm hose

— — — — N O NN N

Chapter 19 - Plumbing - 283



Flow Distributor & Boom Recirc. Valve 48m

ITEM NO. | PART NUMBER

0 N o~ U

10
[l
12
13
14
[5
16
|7
18
19

GA3000199
GA5065815
GA5065820
GA5077319
GA5077047
GA4582160
GA5065590

GA4400975

GA5004749
GA5003643
GA50049 17
GA2000077

GA5016233

GA5078150
GA5077715
GA5065560
GA5065690
GA5078089
GA5065615
GA5077723
GA5077909
GA5048300
GA5065735

284 - Chapter |9 - Plumbing

Pressure
Sensor here

DESCRIPTION

Pressure Transducer, 0-250PSI, 1-5V, deutsch, Sealed

O ring, 35 x 4 mm, Suit AS40 fittings

O ring, 38 x 3 mm, Suits AS40 plumbing fittings

Valve, Electric ball 3 way, Shutoff/Bypass, |” - Complete unit
Replacement |2v motor, suit Teejet valve GA50773 19, bare wires
Plumbing adaptor, Plug, AS40 male x G1/4” Female Thread
Safety pin, Suit AS40 plumbing fittings

Plate, Bracket, Flow Distributer and Boom Recirculation Valve
Assembly, 48m

Bolt M8 x 80 GR8.8 ZP

Washer 8mm Flat SS HD

Nut M8 Nyloc ZP

Plumbing Fitting, AS40 to |” NPT Male Thread
Pneumatic fitting, Elbow, 90 degree, |/4” BSP male x 6mm push
type

Tee, Threaded, 3/4” female

Hose barb, Straight, 3/4" male thread x 1" hose barb
Tee, 3 Port, AS40 female, M8 inserts

Safety pin, Suit AS40 plumbing fittings

Nipple, Reducing, Poly, 1” x 3/4” Thread

Hose barb, Elbow 90 degree, AS40 x 25mm

Hose barb, Elbow, 90 degree, |” male x |” hose

Nipple, Short, |/4" male thread x | /4" male thread

Tee, | /4" F thread x |1 /4" F thread x 1 /4" F thread, Brass
Plumbing adaptor, AS40 male x AS40 male

G8 Super Cruiser Parts Manual MY'19 - REV 8

- N AN

— - - — — — 0NN =



Nozzles - Teejet Single Body

ITEM NO. | PART NUMBER

10

12

GA5077964
GA5077962
GA5077532
GA5077533
GA5077537
GA5077538

CP48499-NYB

GA5077596
GA5077597
GA5077536
GA5077439
GA5077440
GA5076670
GA5055245
GA5077159
GA5077160

GA8100464

GA8100059
GA5004085
GA5070710

DESCRIPTION
Nozzle body, Single, 3/4", Teejet
Nozzle body, Single, 1", Teejet

Nozzle body clamp, Upper, 3/4", Teejet
Nozzle body clamp, Upper, |", Teejet
Pin, Nozzle body clamp, Teejet

3/4" Nylon body

[” Nylon body

O-ring, 14.5 x 2.5mm, Buna

O-ring, Viton

NOTE: Item 6 & 7 are
discarded when attaching
Spray-Stop

Screw, suit Teejet Nozzle bodies, |-1/4” long, SS |

Chemsaver, Diaphragm, Teejet

Diaphragm, Viton, Nozzle body check valve, Teejet

Chemsaver, |10psi, Black, Teejet

Washer, Nozzle cap seal, Rubber, 19 OD x 9mm ID |

Filter, Nozzle tip, Red, 50 mesh, Polypropylene & SS, Teejet

Nozzle filter screen, Blue 80 mesh, Polyproylene / SS, Teejet

Nozzle cap, Black, Teejet, Suit flat spray smaller capacity

nozzles (up to 08)

Nozzle Cap, |0mm across flats, Black, Lechler

Bolt M8 x 20 GR8.8 ZP
Nut Flange Plastic M8 x 1.25

NOTE: See nozzle tip strainer, cap and nozzle sections on following pages for more detailed nozzle parts guide.

G8 Super Cruiser Parts Manual MY'19 - REV 8

Chapter 19 - Plumbing - 285



Nozzles - Teejet Clock Face Body

NOTE: Item 3 & 4 are discarded
when attaching Spray-Stop

ITEM NO. | PART NUMBER DESCRIPTION

Nozzle body assembly, Clock face, 3 outlet, 3/4", Teejet -

GA5077972
GA5077974
I GA5077977
GA5077970
2 GA5077496
GA5077439
3 GA5077440
4 GA5076670
GA5077493
> GA50774%4
GA5077596
¢ GA5077597
7 GA5077536
GA5077532
8 GA5077533

9 GA5077537
10 GA5004085
I GA5070710

2 GA5077057

Nozzle body assembly, Clock face, 4 outlet, 3/4", Teejet -

Nozzle body assembly, Clock face, 5 outlet, 3/4", Teejet -

Nozzle body, Triple, Trijet, Clock face, 1”7, Teejet -

E clip, Nozzle body, Teejet

Chemsaver, Diaphragm, Teejet

Diaphragm, Viton, Nozzle body check valve, Teejet

Chemsaver, |0psi, Black, Teejet
Body, 360 series 3/4”, Teejet
Body, 360 series |, Teejet
O-ring, 14.5 x 2.5mm, Buna

O-ring, Viton

Screw, suit Teejet Nozzle bodies, [-1/4” long, SS |

Nozzle body clamp, Upper, 3/4", Teejet

Nozzle body clamp, Upper, |", Teejet

Pin, Nozzle body clamp, Teejet

Bolt M8 x 20 GR8.8 ZP

Nut Flange Plastic M8 x 1.25

Nozzle body extension, Quick Teejet type, |” long, Black,

Teejet

NOTE: See nozzle tip strainer, cap and nozzle sections on following pages for more detailed nozzle parts guide.

286 - Chapter |9 - Plumbing

G8 Super Cruiser Parts Manual MY |9 - REV 8



Nozzles - Altek Clamp

PART NUMBER | DESCRIPTION

GA5065900 Clamp, Dual Nozzle Body, suit 3/4” Boom Poly, Includes Screw, Nut and O Ring -
GA2000133 Clamp, Dual Nozzle Body, suit |” Boom Poly, Includes Screw, Nut and O Ring -
GA5025235 Screw, M6, Nozzle body clamp, Altek

82481 Nozzle body clamp, Upper section, Altek

GA5025240 O-ring, 9.5 x 3 mm EPDM, Nozzle body clamp, Altek
GA5004427 Nut M6 SS

47915 Pin, Nozzle body clamp, Altek

82410 Nozzle body clamp, Lower section, Altek

GA5025245 O-ring, 19 x 2.65 mm FPM80, Nozzle body clamp, Altek

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 19 - Plumbing - 287



Nozzles - Altek Dual Spray Body

3/4" BOOM POLY VERSION 1" BOOM POLY VERSION MOUNTING HARDWARE
SUITS 3/4" & 1"

GAS5070710

GA5004085

GA5065875

GA5065880

GA5065900 GA2000133

GA5065885

GA5065905
GAS5078497

GA5055115
,// h \ |
L -
GA5065860 »
GA5055110 \@( GA%065870
GAB5065895 GA5065855

I I
S ;\ GA5053739
@\ GAS053740
GA5053741

%/ GA5065865
GA5065845 Nozzle body, Twin, dual, Air shut off, 3/4”, Altek

PART NUMBER | DESCRIPTION

GA5070710 Nut Flange Plastic M8 x 1.25

GA5004085 Bolt M8 x 20 GR8.8 ZP

GA5065900 Nozzle body clamp, suit 3/4” Boom poly, Includes Screw, Nut and O-ring
GA2000133 Nozzle body clamp, suit |” Boom poly, Includes Screw, Nut and O-ring
GA5065905 Lower body, Multi spray, Altek

GAS50551 15 U clip, 20 x 40 x 3mm

NN — — — — = =

GA5065875 Top cap

GA5065880 Spring

GA5065885 Stainless piston complete with O-ring

GA5078497 O-ring, 23.5 x 2.6 mm, FPM80 -
GA5065870 Outer body |
GA5065855 U-Clip 2
GA5065865 Qutlet, Valve inner, Nozzle body, Altek 2
GA5065860 Hose barb, Air fitting, 6mm hose, male thread, includes seal 2
GA5055110 U Clip 30 x 41 x 2.5mm |
GA5065895 Shutoff Plug |
GA5053739 O-ring, 5.6mm x |.8mm FMP, suit GA5065845, Altek 2
GA5053740 Retaining disk, | 1.8mm x 6.8mm x 2mm, suit GA5065845, Altek 2
GA5053741 Lip seal, 6mm x [2mm x 4.2mm FMP, suit GA5065845, Altek 2

288 - Chapter |9 - Plumbing G8 Super Cruiser Parts Manual MY |9 - REV 8



Nozzles - Altek Spray Stop - Push On Type

[tem 4 - GA5053734 [tem 6 - GA5053736

GA5053737

GA2000172 GA5053743

GA5055370

GA2000170

GA5053744

ITEM NO. | PART NUMBER | DESCRIPTION

GA5065520 Spray Stop, RapidFire, Suit Teejet nozzle body, Altek
GA5053731 End Cap with Breather

GA5053732 Spring, 10 Bar

GA5053733 Piston

GA5053734 Valve Body

GA5053735 O-ring external

GA5053736 Plunger

o U1 N W N —

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 19 - Plumbing - 289



Nozzles - Altek Spray Stop - Push In Type

GA5053733 GA5053736
GAS5053737

GA5053733
GA2000167

GA5053744

GA5053731
GA5053732

GA5053735
GA5053736

GAS5078504
GAS5053742 (2x)
GA2000172 (2x)
GA2000170

GA5053738
GA2000171
GA5053737

PART NUMBER | DESCRIPTION
GA5065523 Spray Stop, 4mm, Rapidfire, Suit Teejet nozzle body, Altek -
GA5053731 End Cap with Breather I
GA5053732 Spring, 10 Bar |
GA5053733 Piston I

I

I

I

GA5053734 Valve Body
GA5053735 O-ring external
GA5053736 Plunger

290 - Chapter |9 - Plumbing G8 Super Cruiser Parts Manual MY |9 - REV 8



Nozzles - Direct Control - Single

GA2000166

GA2000166

GA5078810

PART NUMBER | DESCRIPTION

GA5065525 Spray Stop, Solenoid Direct control, Rapidfire, 6mm in, 4mm out -
GAS5053731 End Cap with Breather, suit GA5065520 Spray Stop, Altek

GA2000172 Circlip, Spray stop, Altek, 81376

GA5053732 Spring, 10 Bar, suit Spray Stop, Altek

GA2000166 Single nozzle body assembly, Direct control, Deutsch connector
GA507881 | Clip, Breather Retainer, Altek, 84033

GA5078812 Breather Insert, Direct Control, Altek, 84003
GA2000168 Inlet cartridge, 6mm, Plastic, Includes O-ring, Altek, 83250

|
|
|
[
GA5078810 Cartridge, Spray-Stop, Teejet, 83224 |
|
|
[
GA2000169 Oulet cartridge, 4mm, Plastic, Includes O-ring, Altek, 83759 |

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 19 - Plumbing - 291



Nozzles - Direct Control - Dual

3/4" BOOM POLY VERSION 1" BOOM POLY VERSION

GA2000133

GA2000165
GA5055115

PART NUMBER | DESCRIPTION

GAS065846 Spray Stop, Nozzle body, Twin, dual, Solenoid Direct control Multi-Spray master,
Air shut off, 3/4"

GA5070710 Nut Flange Plastic M8 x 1.25

GA5004085 Bolt M8 x 20 GR8.8 ZP

GA5065900 Nozzle body clamp, suit 3/4” Boom poly, Includes Screw, Nut and O-ring
GA2000133 Nozzle body clamp, suit |” Boom poly, Includes Screw, Nut and O-ring
GA2000165 Dual nozzle body assembly, Direct control

GAS50551 15 U clip, 20 x 40 x 3 mm, 82297, Suit Altek nozzle body GA5065845

292 - Chapter |9 - Plumbing G8 Super Cruiser Parts Manual MY |9 - REV 8



Nozzles - Direct Control - Dual Assembly

GA5065875
GAb5065880
GA5065885  GA5078497 ‘

82748
GA5065870
Montagefett
+ Teflon GA5065855

GA5078545
GA5078546

GA5053739

GA5053740
GAb5053741
GA5065865

PART NUMBER | DESCRIPTION

GA5078544 Dual solenoid valve, including 200mm cables & Deutsch connectors |
GA5065870 Housing Multi-Spray 2-Nozzle

|
GA5053739 O-Ring 2
GA5053740 Stainless washer 2
GA5053741 Lip Seal 6 x 12 x 4.2 mm 2
GAb5065865 Nozzle Holder 5° Complete, 0°, 0° 2
GA5065855 U-Clip AS20 2
GA5065885 Stainless piston complete with O-ring 2
GA5078497 O-ring, 23.5 x 2.6 mm, FPM80 -
GA5065880 Spring 2
GA5065875 Cylinder Cap 2
GA5065895 Blanking Plug I
GA5055110 U-clip 30 x 41 x 2.5 mm I
GA5078547 Seal, White PVC 4
GA5078545 Breather insert, 25.5 x [2 x 12 mm |
GA5078546 Circlip, 26 x1.2 mm I
GA5078548 Push fitting, Air line, 6mm 2

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 19 - Plumbing - 293



Nozzles - Fence Line - Solenoid Operated

MOUNTING HARDWARE
SUITS 3/4" & 1"

GAS5070710

GA5004085

ITEM NO. | PART NUMBER

GA5077964
GA5077962
GA5070710
GA5004085
2 GA5055245
3 GA5077986
GA8100339

GA8100340

5 GA5071785
6 GA5077497
GA5076947

294 - Chapter |9 - Plumbing

DESCRIPTION

Nozzle body, Single, 3/4”, Teejet

Nozzle body, Single, 1", Teejet

Nut Flange Plastic M8 x 1.25

Bolt M8 x 20 GR8.8 ZP

Washer, Nozzle cap seal, Rubber, 19 OD x 9mm ID
Nozzle cap & washer, 90 degree cap, | /4" NPT female outlet
Nozzle, Fence line, Orange, Polymer, Left side, | /4" NPT,
Teejet

Nozzle, Fence line, Orange, Polymer, Right side, 1/4" NPT,
Teejet

Solenoid, e-Chemsaver suit 2 Pin Metri-pack, Fence Line
Hose barb suit nozzle body, Single | /2”, Nylon, Teejet
Check valve & filter screen, Nozzle tip, 5psi valve, 50 mesh

G8 Super Cruiser Parts Manual MY |9 - REV 8



Nozzles - Tip Strainers

PART NUMBER | DESCRIPTION

GA5076947 Tip strainer, Check valve, 5 PSI, Polypropylene / Stainless steel, 50 mesh, Teejet
GA5077158 Tip strainer, Polypropylene / Stainless steel, 24 mesh, Teejet

GA5077159 Tip strainer, Polypropylene / Stainless steel, 50 mesh, Teejet
GA5077160 Tip strainer, Polypropylene / Stainless steel, 80 mesh, Teejet
GA5077156 Tip strainer, Polypropylene / Stainless steel, 100 mesh, Teejet
GA5077157 Tip strainer, Polypropylene / Stainless steel, 200 mesh, Teejet

Nozzles - IDK - Cap

GA8100464 Cap to suit IDK nozzle
GA5055245 Cap washer, IDK nozzle

Nozzles - IDK - Tips

GA8100018 IDK 120-01, Orange, Lechler 80 mesh
GA8100019 IDK 120-015, Green, Lechler 50 mesh
GA8100020 IDK 120-02, Yellow, Lechler 50 mesh
GA8100021 IDK 120-025, Purple, Lechler 50 mesh
GA8100022 IDK 120-03, Blue, Lechler 50 mesh
GA8100023 IDK 120-04, Red, Lechler 50 mesh
GA8100024 IDK 120-05, Brown, Lechler 24 mesh
GA8100025 IDK 120-06, Grey, Lechler 24 mesh
GA8100026 IDK 120-08, White, Lechler 24 mesh

G8 Super Cruiser Parts Manual MY |9 - REV 8 Chapter 19 - Plumbing - 295



Nozzles - ID3 - Cap

GAB8100059 Cap to suit ID3 nozzle
GA5055245 Cap washer, ID3 nozzle

Nozzles - ID3 - Tips

GA8100000 ID3 120-01, Orange, Lechler 80 mesh
GA8100001 ID3 120-015, Green, Lechler 50 mesh
GA8100002 ID3 120-02, Yellow, Lechler 50 mesh
GA8100003 ID3 120-025, Purple, Lechler 50 mesh
GA8100004 ID3 120-03, Blue, Lechler 50 mesh
GA8100005 ID3 120-04, Red, Lechler 50 mesh
GA8100006 ID3 120-05, Brown, Lechler 24 mesh
GA8100007 ID3 120-06, Grey, Lechler 24 mesh
GA8100008 ID3 120-08, White, Lechler 24 mesh

Nozzles - AIXR - Tips

GA8100429 AIXRIT00I5VP, Green 015, Polymer, Teejet 100 mesh
GA8100430 AIXRI10025VP, Violet 025, Polymer, Teejet 50 mesh
GA8100431 AIXRI1002VP, Yellow 02, Polymer, Teejet 50 mesh
GA8100432 AIXRI1003VP, Blue 03, Polymer, Teejet 50 mesh
GA8100433 AIXRI 1004VP, Red 04, Polymer, Teejet 50 mesh
GA8100434 AIXRIT005VP, Brown 05, Polymer, Teejet 50 mesh
GA8100435 AIXRI 1006VP, Grey 06, Polymer, Teejet 50 mesh

296 - Chapter |9 - Plumbing G8 Super Cruiser Parts Manual MY |9 - REV 8



Plumbing Lines - Miscellaneous

8 mm

ITEM NO. | PART NUMBER

A W N —

GA5070710
GA5004085
GA506552 |
GA5053135
GA5016246
GA5016245
GA5067010
GA5004405
GA506699 |
GA5054600
GA5065175
GA5071215
GA5004384
GA5004386
GA5004383
GA5004385
GA7000002
GA5004382
GA5077637
GA5077638
GA5078150
GA5078151
GA5077710
GA5077723

DESCRIPTION

Nut with flange, Plastic, M8 x |.25P

Bolt M8 x 20 GR8.8 ZP

O ring, 6.02 x 2.62 mm, Suits spray stop inner
O ring, 18 x 2 mm, Suit spray stop outer

Tee, Equal, 4mm push in type, Black plastic
Tee, Equal, 6mm push in type, Black plastic
Tee, Equal, 8mm push in type, Black plastic
Plug, Push in, 6mm

Pneumatic fitting, Push in, Joiner, 6mm

Push in fitting, reducer, straight, 6mm to 4mm
Push in fitting, reducer, straight, 8mm to 6mm
Stem Elbow, suit 6mm air line, push in

Tube, Nylon, 4mm, Black

Tube, Nylon, 4mm, Blue

Tube, Nylon, 6mm, Black

Tube, Nylon, 6mm, Blue

Tube, Nylon, 6mm, Red

Tube, Nylon, 8mm, Black

Coupling, socket, 3/4" female thread
Coupling, socket, |" female thread

Tee, Threaded, 3/4" female

Tee, Threaded, |” female

Hose barb, Elbow, 90 degree, 3/4" male thread x | /2" hose
Hose barb, Elbow, 90 degree, |” male thread x |” hose

G8 Super Cruiser Parts Manual MY'19 - REV 8

# Quantities vary

H OHOHF H OH HHEHHHHEHHHHHHHHEHHEHH

H

Continued over page

Chapter 19 - Plumbing - 297



Plumbing Lines - Miscellaneous

ITEM NO. | PART NUMBER | DESCRIPTION

GA5077746 Hose barb, Elbow, 90 degree, 3/4" female thread x 3/4" hose #
14 GA5049090 BSP Riser 3/4" x 100 mm #
I5 GA5077743 Hose barb, Straight, 3/4" female x 3/4" hose #

GAb5077747 Hose barb, Straight, 1" female thread x |" hose #
6 GA5077653 Street elbow, 90 degree, 3/4" female thread #

GA5077655 Street elbow, 90 degree, |" female thread #

GA5078135 Street elbow, 90 degree, 3/4" female thread x 3/4" male 4
|7 thread

GA5078137 Street elbow, 90 degree, |” female thread x |” male thread #
18 GA5018315 Valve, Ball, 20mm male & female thread, Black Butterfly handle #

298 - Chapter |9 - Plumbing G8 Super Cruiser Parts Manual MY |9 - REV 8



Plumbing Lines - Nozzle Brackets

S

(&

ILEOM PART NUMBER | DESCRIPTION
| [

GA5018259 Nozzle bracket, plastic, U shape
GA5018257 Nozzle bracket, plastic, L shape, short

2 GA5018258 Nozzle bracket, plastic, L shape, long |
3 GA5066965 Spacer suit nozzle brackets [
4 GA5018255 Bracket, Nozzle extension, Plastic I
5 GA5003645 Washer 5/16"ID x | 1/4" OD Flat SS 4
6 GA5004741 Bolt M8 x 75 GR8.8 ZP I
7 GA5004085 Bolt M8 x 20 GR8.8 ZP [
8 GA5004917 Nut M8 Nyloc ZP 2

Plumbing Lines - Nozzle Bracket Kits

ITEM NO. | PART NUMBER | DESCRIPTION

| GA4948675-SK  Nozzle bracket kit, Single line, Suit 50mm RHS
2 GA4948695-SK  Nozzle bracket kit, Single line with extension, Suit 50mm RHS
3 GA4948685-SK  Nozzle bracket kit, Dual line, Suit 50mm RHS

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 19 - Plumbing - 299



Boom Pipe Clamps - 36-42m

ALUMINIUM OUTER WING STEEL INNER WING

# Quantities vary

ILIE;’I PART NUMBER | DESCRIPTION

GA5004933 Bolt M8 x 110 GR8.8 ZP

I #
2 GA5078049 Mounting Clamp, Double type, Plate, Top, Group 4 #
3 GA5078038 Mounting clamp, Double type, Jaw, Pair, Group 4, 28mm #
4 GA5003643 Washer 8mm Flat SS HD #
5 GA5052590 Nut M8 Nyloc SS #
6 GAS501 1501 Bolt M8 x 120 GR8.8 ZP #
7 GA5004919 Washer 8mm Spring SS #
8 GA507803 | Mounting clamp, Double type, Jaw, Pair, Group 2, |4mm #

300 - Chapter 19 - Plumbing G8 Super Cruiser Parts Manual MY |9 - REV 8



Boom Pipe Clamps - 48m

STEEL INNER WING

7100

# Quantities vary

ILECT PART NUMBER | DESCRIPTION

GA5004727
GA5078049
GA5078038
GA5011481
GA5078042
GA4600635
GA507803 1
GA5054700
GA5070740
GA5070760

0 N oy U1 AW N —

O

Bolt M8 x 50 GR8.8 ZP

Mounting clamp, Double type, Plate, Top, Group 4
Mounting clamp, Double type, Jaw, Pair, Group 4, 28mm
Bolt M8 x 35 GR8.8 ZP

Double Clamp Plate Top GR2

Boom Wing, Inner, 48m, LH, Steel

Double Clamp Jaws PP Gr 2 [4mm

Bolt M8 x 50 SS A2-70

Build up Bolt, Stacking, M8 x 20, with washer

Locking Plate suit Hydac clamps, Build up Bolt, stacking

G8 Super Cruiser Parts Manual MY'19 - REV 8

HOH O OH H OH HF H HH

Chapter 19 - Plumbing - 301



Boom Poly - 3/4”- 600mm

O—{ ]
(1o o []
—1Lo 0 o []

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5018287 Boom line, Poly, 3/4”, 600 long, No holes
2 GA2000510 Boom line, Poly, 3/4”, 600 long, 2 holes, 500mm spacing
3 GA200051 1 Boom line, Poly, 3/4”, 600 long, 3 holes, 250mm spacing

Boom Poly - 3/4”- | |00mm

(O—{1 []
() —{1 o o o ]
@—-ﬂ] o o o o o []

ITEM NO. | PART NUMBER | DESCRIPTION

I GA5018269 Boom line, Poly, 3/4”, 1100 long, No holes
2 GA2000506 Boom line, Poly, 3/4”, 1100 long, 3 holes, 500mm spacing
3 GA2000507 Boom line, Poly, 3/4”, 1100 long, 5 holes, 250mm spacing

Boom Poly - 3/4”- 1200mm

O ]
@—-ﬂj o 1) ) o 1]
ITEM NO. | PART NUMBER | DESCRIPTION

| GA5018271 Boom line, Poly, 3/4”, 1200 long, No holes

2 GA2000515 Boom line, Poly, 3/4”, 1200 long, 3 holes plus fenceline, 500mm spacing

302 - Chapter |9 - Plumbing G8 Super Cruiser Parts Manual MY |9 - REV 8



Boom Poly - 3/4”- [600mm

O—0 0
ORI ° ° o [J
O—{T= o ° o ° ° o 1
(O—{1— \@\ 1]
O \@\ 0
O—1_ [ O] 1
O (O] 7

ITEM NO. | PART NUMBER | DESCRIPTION

|
2
3
4
5

6

7

GA5018273
GA2000500
GA2000501
GA2000520
GA2000521

GA2000522

GA2000523

Boom line, Poly, 3/4”, 1600 long, No holes

Boom line, Poly, 3/4”, 1600 long, 4 holes, 500mm spacing

Boom line, Poly, 3/4”, 1600 long, 7 holes, 250mm spacing

Boom line, Poly, 3/4”, 1600 long, 4 holes, 500mm spacing, Tee |75mm

Boom line, Poly, 3/4”, 1600 long, 7 holes, 250mm spacing, Tee |75mm
Boom line, Poly, 3/4”, 1600 long, 4 holes, 500mm spacing, Tee 675mm 90

Deg.

Boom line, Poly, 3/4”, 1600 long, 7 holes, 250mm spacing, Tee 675mm 90

Deg.

Boom Poly - 3/4”- 2100mm

(O—1 |
—-Ts s s s =7
G—Ts s s s s s s s s
(D—Ts s s CR—]
M\ 1
(O—x [ M] 0
)T s s s s s R
1= s s s s s s =T
G)—- (™1 |
— -
—1 (7 |
(D—1_ 7

| GA5018275 Boom line, Poly, 3/4”, 2100 long, No holes

2 GA2000502 Boom line, Poly, 3/4”, 2100 long, 5 holes, 500mm spacing

3 GA2000503 Boom line, Poly, 3/4”, 2100 long, 9 holes, 250mm spacing

4 GA2000525 Boom line, Poly, 3/4”, 1700 long, 4 holes plus fenceline, 500mm spacing

5 GA2000526 Boom line, Poly, 3/4”, 2100 long, 5 holes, 500mm spacing, Tee | 75mm

6 GA2000527 Boom line, Poly, 3/4”, 2100 long, 5 holes, 500mm spacing, Tee 925mm

7 GA2000530 Boom line, Poly, 3/4”, 1700 long, 7 holes plus fenceline, 250mm spacing

8 GA2000531 Boom line, Poly, 3/4”, 1950 long, 8 holes plus fenceline, 250mm spacing

9 GA2000532 Boom line, Poly, 3/4”, 2100 long, 9 holes, 250mm spacing, Tee 425mm

10 GA2000533 Boom line, Poly, 3/4”, 2100 long, 9 holes, 250mm spacing, Tee 675mm

Il GA2000534 Boom line, Poly, 3/4”, 2100 long, 9 holes, 250mm spacing, Tee 925mm

12 GA2000535 Boom line, Poly, 3/4, 1850 long, 8 holes, 250mm spacing

G8 Super Cruiser Parts Manual MY'19 - REV 8

Chapter 19 - Plumbing - 303



Boom Poly - 3/4”- 2600mm

O 0
@——H 5 5 5 5 5 51
@_.ﬂ S S S S S S S S S S s
(D—~1 I — D
(o1 i)

(o0 (M1 (™1 n]

O '~ D
(o0 {1 ] 0
(0 . ™1 n]
Ot = |

ITEM NO. | PART NUMBER | DESCRIPTION

GA5018279 Boom line, Poly, 3/4”, 2600 long, No holes

I
2 GA2000504 Boom line, Poly, 3/4”, 2600 long, 6 holes, 500mm spacing
3 GA2000505 Boom line, Poly, 3/4”, 2600 long, | | holes, 250mm spacing
4 GA2000540 Boom line, Poly, 3/4”, 2600 long, 6 holes, 500mm spacing, Tee | 175mm
5 GA2000541 Boom line, Poly, 3/4”, 2350 long, |10 holes, 250mm spacing
Boom line, Poly, 3/4”, 2600 long, 10 holes, 250mm spacing, Tee 175mm &

6 GA2000542 1995 mm

7 GA2000543 Boom line, Poly, 3/4”, 2600 long, | | holes, 250mm spacing, Tee 175mm

Boom line, Poly, 3/4”, 2600 long, | | holes, 250mm spacing, Tee 675mm
angled

9 GA2000545 Boom line, Poly, 3/4”, 2600 long, | | holes, 250mm spacing, Tee | 175mm

8 GA2000544

10 GA2000546 Boom line, Poly, 3/4”, 2600 long, | | holes, 250mm spacing, Tee 175mm

angled
Boom Poly - 3/4"- 3100mm
(2)—-iIs \\\ \\\ 5 \\\ \\\ 5 \\\ \\\ 5 \\\ \\\ 5 \\\ \\\ 5 5T
@—.L‘ _ :\/ :\/ _ :\/ :\/ _ ‘/\/ ‘/\/ _ :\/ :\/ _ ‘/\/) ‘/\/) _ _ ‘J
I GA5018281 Boom line, Poly, 3/4”, 3100 long, No holes

2 GA2000508 Boom line, Poly, 3/4”, 3100 long, 7 holes, 500mm spacing
3 GA2000550 Boom line, Poly, 3/4”, 2700 long, 6 holes, 500mm spacing

Boom Poly - |" - 6000mm
O 3 S 3 ) > .

ITEM NO. | PART NUMBER | DESCRIPTION

I GA2000130 Boom Line, Poly, 1”7, 6000mm Length, No Holes

NOTE: The " boom poly is used exclusively on the 48 metre boom option.

304 - Chapter |9 - Plumbing G8 Super Cruiser Parts Manual MY |9 - REV 8



Hoses

SUCTION HOSE

C

A (ID)

B (OD)

PART NUMBER | DESCRIPTION INTERNAL DIAMETER (A) OUTSIDE DIAMETER (B)

GA20002 18
GA2000222
GA2000224
GA2000226
GA2000229
GA2000230
GA2000232

NOTE: Suction hose can be identified by its external green stripe and wire reinforcement.

PRESSURE HOSE

20mm Suction Hose
25mm Suction Hose
32mm Suction Hose
38mm Suction Hose
51mm Suction Hose
63mm Suction Hose
75mm Suction Hose

20mm
25mm
32mm
38mm
5Imm
63mm

75mm

32mm
35mm
45mm
48mm
63mm
76mm

93mm

PART NUMBER | DESCRIPTION INTERNAL DIAMETER (A) OUTSIDE DIAMETER (B)

GA2000200
GA200021 1
GA2000216
GA2000219
GA2000223
GA2000225

NOTE: Pressure hose can be identified by its blue internal layer.

PVC HOSE

7mm Pressure Hose

| 3mm Pressure Hose
20mm Pressure Hose
25mm Pressure Hose
32mm Pressure Hose
38mm Pressure Hose

[3mm
20mm
25mm
32mm

38mm

[2.5mm
20mm
28mm
34mm

43mm
48mm

PART NUMBER | DESCRIPTION INTERNAL DIAMETER (A) OUTSIDE DIAMETER (B)

GA2000220
GA2000227
GA2000228

NOTE: PVC Hose can be identified by its ribbed outer surface.

25mm PVC Hose
40mm PVC Hose
50mm PVC Hose

SIGHT TUBE HOSE

PART NUMBER | DESCRIPTION INTERNAL DIAMETER (A) OUTSIDE DIAMETER (B)

GA2000209

GA2000210

LAY FLAT HOSE

[2mm Clear Sight Tube

Hose

[2mm Clear Sight Tube

Hose with wire

25mm
40mm
50mm

[2mm

[2mm

32mm
50mm

58mm

PART NUMBER | DESCRIPTION INTERNAL DIAMETER (A) OUTSIDE DIAMETER (B)

GA2000220

25mm PVC Hose

G8 Super Cruiser Parts Manual MY |9 - REV 8

25mm

32mm

Chapter 19 - Plumbing - 305



Hose Clamps

PART NUMBER DESCRIPTION

GA5004865 8-16mm Hose Clamp
GA5000469 12-20mm Hose Clamp
GA5000999 |6-25mm Hose Clamp
GA500168]1 20-32mm Hose Clamp
GA5016813 25-40mm Hose Clamp
GA5002783 30-45mm Hose Clamp
GA5002873 32-50mm Hose Clamp
GA5003325 40-60mm Hose Clamp
GA5016815 50-70mm Hose Clamp
GA5004241 60-80mm Hose Clamp
Cable Ties

GA5002173 Cable Tie, Black, 100 x 2.5mm
GA5003517 Cable Tie, Black, 140 x 3.5mm
GA5004455 Cable Tie, Black, 190 x 4.5mm
GA5000685 Cable Tie, Black, 320 x 7.5mm
GA5000687 Cable Tie, Black, 360 x 4.5mm
GA5021235 Cable Tie, Black, 540 x 7.5mm
Spiral Guard

PART NUMBER | DESCRIPTION

GA5015669 Spiral guard, Black

306 - Chapter |9 - Plumbing G8 Super Cruiser Parts Manual MY |9 - REV 8



Chemical Probe Hose Lance

ITEM NO. | PART NUMBER | DESCRIPTION

GA4948250 Chemical suction probe, Assembled

I GA5013603 Poly Pipe 25 (cut 630mm long) |
2 GA2000220 Hose, Suction, PVC, 25mm, Black - cut 3200 mm long |
3 GA5077723 Hose barb, Elbow, 90 degree, |” male x |” hose, Banjo |
4 GA507601 | Cam lever, |” male coupling x |” hose barb, Banjo |
5 GA5018319 Valve, Ball, 25mm female thread inlet / outlet, Lever handle, SS |
6 GA500168I Hose Clamp, 17 SS (20-32/12W) 2

Enviro Coupling & Hose

ITEM NO. | PART NUMBER | DESCRIPTION

GA5020600 Enviro drum / micromatic coupling with suction hose
GA5018803 Micromatic drum valve coupling, 3 pin, Viton seals |
GA5018799 Seal kit, Suit micromatic / enviro drum coupling GA5018803 -
GA507601 | Cam lever, |” male couplingx |” hose barb, Banjo
GA500168l1 Hose Clamp, 1”7 SS (20-32/12W)

GA2000220 Hose, Suction, PVC, 25mm, Black - cut 2840mm long
GA5077718 Hose barb, Straight, |” male thread x |” hose

Ul N W N
= — ISl —

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 19 - Plumbing - 307



Chapter 20
ENGINE & TRANSMISSION

Cummins Engine & Allison Transmission

|We:”

P S N\~

hiels)

1'{7!/1\;?‘» e, ‘n’-’i
1\;!;/,;; 'i" 4>‘ &

G8 Super Cruiser Parts Manual MY'19 - REV 9

Chapter 20 - Engine & Transmission - 308



Air Cleaner

W

<

\ ) R
25 A
é{ N ’

‘c‘
NS
N 1,’)

)
<

e
S \\:

I—q’-
BT

,__.
T

ITEM NO. | PART NUMBER | DESCRIPTION

GA506903 | Air cleaner primary element, suit GA5069030, Donaldson
GA5069032 Air cleaner safety element, suit GA5069030, Donaldson -
GA5069030 Air cleaner, Powercore suit QSB 6.7L, includes elements, Donaldson

I I
2 GA5070450 Female Adaptor Push In 6mm x |/8” BSP I
3 GA5010201 Hose Clamp 5” T-bolt I
4 GA5010347 Hump Reducer 5” x 4” I
5 GA5010197 Hose Clamp 4” T-bolt 3
6 GA4699415 Pipe- Adaptor Air cleaner I
7 GA5066526 Rubber hump joiner 4” I
8 GA5052590 Nut M8 Nyloc SS I
9 GA5003643 Washer 8mm Flat SS HD 6
10 GAS501 1481 Bolt M8 x 35 GR8.8 ZP 5
I GA5002297 Clamp Exhaust 3 |/8” I
1 GA4661085 Air Cleaner Bracket, QSB6.7 Alternator Mounted, Super Cruiser, |
G8
13 GA5012461 Nut M12 Nyloc ZP |

Continued over page

G8 Super Cruiser Parts Manual MY 19 - REV 9 Chapter 20 - Engine & Transmission - 309



ITEM NO. | PART NUMBER | DESCRIPTION

Air Cleaner

m — — ¥

Bolt 1/2” UNCx |1/2” GR8 ZP

Washer [2mm Flat SS HD
Washer |2mm Spring SS
Nut M10 Hex ZP

Spacer

GA5000577
GA5006167
GA5000575
GA4552830
GA5012459

4
5
6
7
8

2
2
2

G8 Super Cruiser Parts Manual MY 19 - REV 9

Bolt M10 x 25 ZP GR8.8
Washer |0mm Spring SS
Washer 10mm Flat SS HD
Heat Shield-Air Cleaner SS

GA5066162
GA5000137
GA50001 17
GA4503765

[
2
3
4

ITEM NO. | PART NUMBER | DESCRIPTION

Air Cleaner - Heat Shield

310 - Chapter 20 - Engine & Transmission



Air Conditioner Compressor & Belts

S Ny

L
Wi

Bl
) A
SOk

\
“wl,ﬂioﬁ.
0

)=

N // > L S
A\ AV RN NP S V=
NS ==

AVRY ) R mMJ,ﬂt\ |
N e
NP
. /’ JI‘R I~ \.\\l\\ 5

=

|
4
4
4
|

=

oy

=}

O

>

ael

[

o

(G

0]

£ o

[a

& T N

E v v ©

0O O U

U v <« x

< QO

vd 5 = < U
o5 £ § 8
WMQngIx
2 S 5 £ @
O SRS
e & o 5
0 FABI
o
)
s Q2 3
W O O O O
Z PRS-
W o & © o
R5555
A< < < <
2 JUMRVERUERY)
o)
z
M|234
L
=

Chapter 20 - Engine & Transmission - 31 |

Belt, Serpentine, Water Pump Alternator

V Belt, Air Conditioner, |3A 1080

GA5071435
GA5075275

5

6
G8 Super Cruiser Parts Manual MY 19 - REV 9



Coolant System Plumbing

ITEM NO. | PART NUMBER | DESCRIPTION

4
3

Hose Clamp SS

21/2"

GA5016815

2
3
4
5
6
7

70

BHCS M6 x 20 SS A2

GA5004053
GA5048565

Hose barb, brass, elbow, |/4” male x 5/16” barb

GA4657280

Thermostat Housing Elbow 304 Stainless Steel

r, Green silicone

Radiator hose, Uppe

Hose barb,

GA5070485

BSPT male x 3/4” barb

, straight, 1/2”

brass

GA5069720
GA5070486

Lower right hand side, Green silicone

)

Radiator hose

r, Reducing bush, 3/4” BSPT male x 1/2” BSPT

Hydraulic adapto

GA3500204
female

8

, 1/2” BSPT male x | /2” BSPT

GA3500262 :Zlde'"a“"c adaptor, Elbow, 90 degree

9

| /2" Male, Female Butterfly, Brass

[2mm,

GAb5020615 Valve, Ball,

10

GA4903350

Hydraulic adaptor, Elbow, 90 degree, | /2” BSPT male x | /2" BSPT

Water Restrictor suit QSB engine
female

GA3500210

12

Hose, fuel line, 3/8” ID, Black (cut to |000mm)
Hose, fuel line, 5/16” 1D, Black (cut to 1000mm)

GA5010211

13
14

GA5077825

G8 Super Cruiser Parts Manual MY 19 - REV 9

312 - Chapter 20 - Engine & Transmission



Charge Air Intake Pipes

ITEM NO. | PART NUMBER | DESCRIPTION
|

GA5004917 Nut M8 Nyloc ZP

I

2 GA5003643 Washer 8mm Flat SS HD 2
3 GA501 1481 Bolt M8 x 35 GR8.8 ZP I
4 GA4510055 Plate, Charge Air Pipe Mount Bracket, G8 I
5 - Hose Clamp, Intercooler Pipes 8
6 - Hump Hose, Cummins 4
7 GA5069235 Pipe-Charge air LH suit SP 201 | I
8 GA5069230 Pipe charge air C/W weld on tab SP 201 | I
9 GA5002297 Clamp Exhaust 3 1/8” 2
10 GA4503755 Bracket-Charge air pipe to throttle body mount I

G8 Super Cruiser Parts Manual MY 19 - REV 9 Chapter 20 - Engine & Transmission - 313



Sump Drain

ITEM NO. | PART NUMBER | DESCRIPTION
|

I GA5070725 Copper Washer 18 mm x |.5

2 GA5077886 Hydraulic Seal, Metal bonded, M 18 |
3 GA3500484 Hydraulic Adaptor Nipple, M18 x | /2” BSPP I
4 GA4908095 Hydraulic Hose, Hydraulic Hose, Sump, Drain, Engine I

314 - Chapter 20 - Engine & Transmission G8 Super Cruiser Parts Manual MY 19 - REV 9



— — & N

Chapter 20 - Engine & Transmission - 315

\ g & \
A \\\\ 8= o\ Owwv. A‘\\ “/
L
@ r\k\ OA.- 0L
A ) “M/
N

SRR
e‘ - “ S /
N S /v

IR et/ \N

QN S AN
; ml,ﬂ.-lw.ﬁq—' s “@w K
(P AR

Air Governor

ITEM NO. | PART NUMBER | DESCRIPTION

Hydraulic adaptor, Nipple, | [/16” JIC male x M27 x 2.0 male

GA5077883

Hydraulic adaptor, Elbow, 90 degree, 1/8” BSPT male x |/8” BSPT

female

GA3500208

2

Hydraulic adaptor, Nipple, 1/4” BSPT male x |/8” BSPT male

Cummins - Air Governor
Bolt M8 x 65 GR 8.8 ZP
Washer 8mm Flat SS HD

M8 Spring washer SS

GA3500217
GA5007623
GA5052710
GA5004919
GA5003643

3
4
5
6
7

G8 Super Cruiser Parts Manual MY 19 - REV 9



Hydraulic Gear Pumps

N
{ Nﬂv.w\hﬂ \
AR =2 Y >l
(5 )
Y “momﬂ‘:'“‘\\\’, = )
SN RN P e
, aﬂr\%@\"\a,«,
vam A\\ %

e \==<
= sk AN
R A $ = :
Y <G R — N . o\ P
2 D - — NN 3 I
y o L% 4 ) N i)
N ) & £ SA < N NN N >
— o ‘ = A\ Z N N Ny ~ N e}
Ve 5 p ) -
S R 2 = N Z X P
I OS2 N o 3 2 ]
= S 3 > 7 1 > & 7
—S NS N 0\ | L& D p ’ & A A\
NS \ 7 ' \’\\: Q >l
T \ =N z ¥ sillol) bW
RN N \ R / 6
AN \ i S A < €8T W ! \ b NN
AR NN 1 p A L 3 / | e
VSV TN \ N7 A PN 3 21N . = . wIk
R SR ) \ (N S F
QR B0R ST \ N B 2 A 2
A S I g D C 2
A0 SR \ J’ | = &L
A 5 < p 27k 3
N & = 0
N )/ \( K 5] LA =
. ‘ N i AR [
Z 3 4 2 > y - S
Y ¥ I 5 g
g A NP2 J
Q A A 3 3
(N A Ly Y 5 1
\ ) 7 B
\ A 20 o SR
e N (o2 Y A
Q L )
=Y O
‘ ) W Y ol o Y £ N
L\ o 3 i By
2y # XoV % & e )~
\ /) PN >,
) 3 \ i 5 ¥
W 4 Q 7
> o
b
N
“ N

|
2
2

Hydraulics Pumps Assembly
Bolt M10 x 70 GR8.8 ZP

Washer 10mm Spring SS
* Sub-assembly on following pages

GA5000137
GA501 1163

I
2
3

G8 Super Cruiser Parts Manual MY 19 - REV 9

316 - Chapter 20 - Engine & Transmission



Hydraulic Gear Pumps Assembly

ITEM
PART NUMBER | DESCRIPTION

GA3500121 Seal kit, Hydraulic pump, Single only (2 required per pump)

GA3500007 Pump, Hydraulic, 22+32cc, | | tooth spline, Including port adaptors |
GA3500064 Port Adaptor, Hydraulic, 90 degree, 3/4", suit Salami pump 2
GA3500065 Port Adaptor, Hydraulic, 90 degree, 1", suit Salami pump 2
GA35003 14 Hydraulic adaptor, Nipple, 3/4" BSPT male x 3/4" BSPP male |
GA3500317 Hydraulic adaptor, Nipple, 1” BSPT male x |” BSPP male 2
GA3500312 Hydraulic adaptor, Nipple, | /2" BSPT male x 3/4" BSPP male |

o U1 AW N —

G8 Super Cruiser Parts Manual MY 19 - REV 9 Chapter 20 - Engine & Transmission - 317



Hydraulic Pump - Variable Displacement

ITEM NO. | PART NUMBER | DESCRIPTION
|

GA5047760 Pump, Hydraulic, Variable Displacement, 60cc, RH, Bosch |
2 GA3500109 Clamp Kit, 2", Code 61 Flange, Includes O Rings and UNC Bolts |
3 GA3500110 Clamp Kit, 1”, Code 61 Flange, Includes O Rings and UNC Bolts |

4 GA3500350 Hydraulic Adaptor, Elbow, 90 degree, | /2” BSPT male x 7/8” UN

O-ring male
5 GA3500433 (I—)I)j:;a.gu::aﬁdaptor, Elbow, 90 degree, |/4” BSPT male x 7/16” UN |
6 GA5051470 SHCS M12 x50 GR12.9 ZP 2
7 GA5000575 Washer 12mm Spring SS 2
8 GA5000577 Washer |2mm Flat SS HD 2

318 - Chapter 20 - Engine & Transmission G8 Super Cruiser Parts Manual MY 19 - REV 9



Engine Mounts

»
2y \
.
R
’;—v 0
2 D

(&

VY
P X

\
)

ITEM NO. | PART NUMBER | DESCRIPTION
| |

GA4656610 Engine Mount SCSP Front RH

2 GA465661 | Engine Mount SCSP Front LH I

3 GA4661065 anglne Mount Bracket, Rear; RH, Cummins QSB6.7, Super Cruiser, |

4 GA4661060 Engine Mount Bracket, Rear, LH, Cummins QSB6.7, Super Cruiser, |
G8

5 GA5000577 Washer [2mm Flat SS HD 20

6 GA5000325 SHCS M12 x 45 ZP GRI12.9 12

7 GA5000307 SHCS M12 x 30 ZP GR12.9 8

G8 Super Cruiser Parts Manual MY 19 - REV 9 Chapter 20 - Engine & Transmission - 319



Engine Vibration Isolators

ITEM NO. | PART NUMBER | DESCRIPTION

GA5070020 Vibration Isolator - 80mm

GA4502820 Washer, 70mm OD x [6.5mm ID x 5mm thick
GA5001029 Nut M6 Nyloc ZP

GA501 1269 Bolt M16 x 100 GR8.8 ZP

GA5001043 Washer |6mm Flat SS HD

Ul N W N —
o N AN N N

320 - Chapter 20 - Engine & Transmission G8 Super Cruiser Parts Manual MY 19 - REV 9



Fuel Ta

nk

|

O 00O N o0 1 AN W N

- o

12
I3
14
I5
1)

PART NUMBER | DESCRIPTION
|

GA5069065
GA5070420
GA5069066
GA4502550
GA4502570
GA4502635
GA5020525
GA5069120
GA5069125
GA5000577
GA5012461
GA5000271
GA5000265
GA5004437
GA5070504
GA5048560

Tank, Diesel, 300L, Bare

Fuel sender assembly, Suction & return tubes, adjustable float arm I

Fuel tank cap, Farma brand

Fuel Sender Mounting Plate SS
Fuel Sender Mount Retaining Plate
Fuel Sender Gasket Cork

Bolt Pan Head M4 x 20 SS

Tank Strap, Outer come with Rubber SP201 | Fuel Tank

2

N O

Tank Strap, Centre, comes with Rubber SP201 | Fuel Tank |

Washer 12mm Flat SS HD
Nut M2 Nyloc ZP

Bolt M12 x 140 ZP GR8.8
Bolt M12 x 120 ZP GR8.8
Washer 6mm Flat SS

Set Screw M6 x 35 ZP GR8.8
Plug male 1/2” BSPT Magnetic

G8 Super Cruiser Parts Manual MY 19 - REV 9

N Oy O

o o

Chapter 20 - Engine & Transmission - 321



Fuel Filters

ITEM NO. | PART NUMBER | DESCRIPTION

I GA5051765 Fuel Filter, Spin on, suit QSB Engine I

Fuel Filter Assembly, Primary, Includes Pump Head, Filter Element and

>k
2 GA5071020 Glass Bowl

3 GA5069895 Fuel filter, Inline, 3/8” male hose barbs |

* Sub-assembly on following pages

322 - Chapter 20 - Engine & Transmission G8 Super Cruiser Parts Manual MY 19 - REV 9



Fuel Filter - Primary

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5051760 Filter cartridge, Suit primary fuel filter on self propelled with QSB |
2 GA5070560 Fuel Filter Bowl Clear Glass Suit Primary, without WIF sensor I

Sensor, Water in Fuel, Suit Primary Fuel Filter With Glass Bowl,
Deutsch, 391 1940S

- GA5066275 |

G8 Super Cruiser Parts Manual MY 19 - REV 9 Chapter 20 - Engine & Transmission - 323



Fluid Drain Point

)
O
O
(-
@

ITEM NO. | PART NUMBER | DESCRIPTION

I GA5001045 Washer, 3/4”, Flat ZP 4
2 GA3500278 Cap, Swivel, 1/2” BSPP female 2
3 GA5049290 Elbow |/4” male thread x 3/8” barb brass I
4 GA5066940 Socket, 1/4” female thread, Hex, Brass |

5 GA3500249 Hydraulic adaptor, Bulkhead nipple, | /4” BSPP male x | /4" BSPP

male
6 GA3500277 Cap, Swivel, 1/4” BSPP female I
7 GA5017673 Washer | /2" High Tensile 2

8 GAS99-603 Hydraulic adaptor, Bulkhead nipple, | /2” BSP male x 1/2” BSP male 2

324 - Chapter 20 - Engine & Transmission G8 Super Cruiser Parts Manual MY 19 - REV 9



Header Tank Mounting

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5012461 Nut M2 Nyloc ZP 4
* Header Tank Assembly I

2
3 GA4552860 Crush tube, 12.5mm ID x |9mm OD x 30mm long
4 GA5000335 Bolt M12 x 60 GR8.8 ZP

5 GA5000577 Washer [2mm Flat SS HD

o N M

* Sub-assembly on following page

G8 Super Cruiser Parts Manual MY 19 - REV 9 Chapter 20 - Engine & Transmission - 325



Header Tank Assembly

ITEM NO. | PART NUMBER

GA350022|
GA3500333

GA5048340
GA5020540
GA5069335
GA5020615
GA5003697
GA506904 |
GA5025150
GA5049290
GA5066280

326 - Chapter 20 - Engine & Transmission

DESCRIPTION

Hydraulic adaptor; Nipple, 1/2” BSPT male x |/4” BSPT male

Hydraulic adaptor, Elbow, 90 degree, 1/2” BSPT male x 1/2” BSPP
female swivel

Elbow, 90 degree, |/4" male thread x | /4" hose, Brass
Hose barb, Straight, | /4” male thread x | /4” hose, Brass
Plug, 1/4” BSPT male thread, Brass

Valve, Ball, 12mm, |/2” Male, Female Butterfly, Brass
Hose barb, /2" BSP female x 5/8" hose, Brass

Header tank - Includes cap

Radiator cap, |.2 bar, G6 G8, Hydac

Elbow |/4” male thread x 3/8” barb brass

Sensor low coolant level

G8 Super Cruiser Parts Manual MY 19 - REV 9



Combination Cooler

) ‘//// ,"

MOTOR & SEALS

GA5070840 Gear Motor, Hydraulic, GR2 Fan Drive

GA5078412 Seal kit, suit GA5070840, Combi cooler hydraulic motor, HYDAC, Exc. shaft seal

GA3500844 Seal, Motor Shaft, Hydraulic Fan Drive Motor GA5070840, G6 & G8
- GA2700014 Engine Cooler, Radiator, Combinational inc. motor -
| GA5004073 Bolt M6 x 25 GR8.8 ZP 4
2 GA5004437 Washer 6mm Flat SS 12
3 GA500471 1 Bolt M8 x 25 GR8.8 ZP 6
4 GA5003643 Washer 8mm Flat ZP HD 6
5 GA4501015 Plate, Bracket, AC Condensor, LH, Super Cruiser I
6 GA4501020 Plate, Bracket, AC Condensor, RH, Super Cruiser I
7 GA5000141 Nut M10 Nyloc ZP 10
8 GA5002627 Washer 3/8” ID x | 1/8” OD High Tensile 10
9 GA5069130 Isolator, Sandwich mount, 28 mm long x 40 mm OD, M10 x 25 6
10 GA5020695 Hose Tail Brass 1/4” x 1/8” 2
I GA5004865 Hose Clamp 8-16mm I
12 GA5049290 Elbow |/4” male thread x 3/8” barb brass I
I3 GAS501 1411 SHCS M6 x 40 GR12.9 ZP 4
14} GA5070460 SHCS M6 x 60 SS A2-70 4

Continued over page

G8 Super Cruiser Parts Manual MY 19 - REV 9 Chapter 20 - Engine & Transmission - 327



Combination Cooler

ITEM NO. | PART NUMBER | DESCRIPTION

GAS5013231 Port Adaptor 90 degree 3/4”
6 GA3500312 Hydraulic adaptor, Nipple, | /2" BSPT male x 3/4" BSPP male 2
17 GA3500320 Hyd_raullc adaptor, Elbow, 90 deg, | /4" BSPT M x | /4" BSPP M
O-ring
18 GA3500126 Hydraulic adaptor, Nipple, |” BSPT male x | 5/16” UN male O-ring 2
19 GA5007361 Condensor assembly (tube & fin 6 rows 5/16”) |
Engine Air Divider

ITEM NO. | PART NUMBER

I
2
3
4

5

%

GA4502760
GA5003643
GA5004917
GA5004713

DESCRIPTION
Engine Air Divider Assembly

Radiator Infill Panel Lower Support Bracket I

Washer 8mm HD
Nut M8 Nyloc ZP
Bolt M8 x 25 SS A2-70

* Sub-assembly on following pages

328 - Chapter 20 - Engine & Transmission

G8 Super Cruiser Parts Manual MY 19 - REV 9



Engine Air Divider Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GA4660745
GA4502586
GA4502765
GA4502626
GA5004065
GA5004077
GA5004073
GA50481 15
GA5004437

O 0O N o8 U1 NN —

Radiator Infill Baffle and Intake

Seal, Rubber, Radiator infill panel

Radiator Infill Panel Upper Support Bracket
Plate, Infill Panel Clamp

Bolt M6 x 20 GR8.8 ZP

Bolt M6 x 30 GR8.8 ZP

Bolt M6 x 25 GR8.8 ZP

Nut M6 Nyloc ZP

Washer 6mm Flat SS

G8 Super Cruiser Parts Manual MY 19 - REV 9

Chapter 20 - Engine & Transmission - 329



Exhaust System - Down Pipe

ITEM NO. | PART NUMBER | DESCRIPTION

Exhaust Heat Wrap Fibreglass Black, Sold per roll

Tie Cable SS 520mm SS316

GA5053700

GA5055470

— N N 0O — N — — o

Q
‘»
5]
T
)
a 0
5 T
3 J=
C
[¢) o Q
= wn 0 3 O
(] DS8’r| =
ma v T Q2O ax ©
OZS 0O X L o ~
[95] o § C —
o 25§ 2 o
0 5 £ L 8§V ¥ 24 —
2 x a®ge ¢ aN X
wv N & >
> O e) o N
= £ n
R EEIBEE S,
() ™M ©
8 xS S U x &8 32N
b o7 T2 0ol9 Ko™
- 5558385 8
UMhhSMUth
8 o v v B o 8 9 5 @
2 s < B8 5
xoWW 0 X © W
i o I o W a Z
N — N N1 — 0 0 — N
O VM — VO —m m <t A
n — — — N — 00 mMm — O
ANV O O MW OO
VWO O O o o0 In OO O
O S O S n & v n oD
LN N N N X N X < N wn
C C C CCCCC
CEVEVEVEGMUEOCIEVEVIV]
— N m ¥ 1N O~ o ©

G8 Super Cruiser Parts Manual MY 19 - REV 9

330 - Chapter 20 - Engine & Transmission



Exhaust System - Mid Section

ITEM NO. | PART NUMBER

o N oo o1 AW N

10

G8 Super Cruiser Parts Manual MY 19 - REV 9

GA5068741
GA270001 |
GA2700009
GA2700044
GA4658835
GA50061 13
GA5000137
GA5000117

GA5014609

GA5000141
GA2700015

DESCRIPTION

Exhaust Bellow, 4” ID, 16.6” long, Heavy duty, braided, with clamps
Exhaust Pipe, Bellow to Under Tank, 4”

Exhaust Pipe, Rear Section Under Tank, 4”

Exhaust Clamp, 4”, V Band

Exhaust clamp / buffer bracket

Bolt M10 x 20 GR8.8 ZP

Washer 10mm Spring SS

Washer 10mm Flat SS HD

Rubber Buffer, 50mm Dia x 40mm Long, M10 x 25 male x M10
Female

Nut M10 Nyloc ZP

Exhaust Clamp, 4” Torctite

o A~ N N

N

Chapter 20 - Engine & Transmission - 331



Exhaust System - Rear Section

ITEM NO. | PART NUMBER
*

GA2700006
GA2700007
GA2700008
GA2700015
GA4602075
GA4602070
GA5000577
GA50003 19
10 GA5012461

O 00 N o8 U1 AN W N —

DESCRIPTION

Exhaust System - Muffler

Exhaust Pipe, LH Muffler to Tee, 4”
Exhaust Pipe, RH Muffler to Tee, 4”
Exhaust Pipe, Tee, 4”

Exhaust Clamp, 4” Torctite

Exhaust Muffler Post, RH

Exhaust Muffler Post, LH

Washer [2mm Flat SS HD

Set Screw M2 x 40 GR8.8 ZP
Nut M 12 Nyloc ZP

* Sub-assembly on following page

332 - Chapter 20 - Engine & Transmission

G8 Super Cruiser Parts Manual MY 19 - REV 9



Exhaust System - Muffler

ITEM NO. | PART NUMBER | DESCRIPTION

O 00 NN o8 U1 N

10

12

GA5069240
GA2700010

GA5014609

GA4658830
GA50001 17
GA50061 13
GA5071980
GA4505985
GA5048485
GA5003631
GA4552080
GA5000141

G8 Super Cruiser Parts Manual MY 19 - REV 9

Muffler Exhaust, 4”
Exhaust Pipe, Chrome Deflector Tip, 4”, 600mm

Rubber Buffer, 50mm Dia x 40mm Long, M10 x 25 Male x M10
Female

Exhaust clamp / buffer bracket Double

Washer 10mm Flat SS HD

Bolt M10 x 20 GR8.8 ZP

Mount Bracket Kit, Exhaust Muffler Heat Shield (inc. 2x brackets)
Heat Shield Exhaust 360deg

Set Screw 5/16” BSW x 3/4” SS A2-70

Washer 5/16” Flat SS

Crush tube, 10.2mm ID x 15mm OD x 5mm long

Nut M10 Nyloc ZP

32
6

Chapter 20 - Engine & Transmission - 333



Allison Transmission

0 N o 1 AW N —

[0
I
12

S

=
=

PART NUMBER | DESCRIPTION

GA3500140
GA50001 17
GA5003643
GA5004917
GA2700004
GA5006071
GA500616
GA5010868
GA3500218

GA3500258

GA501 1489
GA4509345
GA4661090

GA3500371

334 - Chapter 20 - Engine & Transmission

Filter kit, Allison 3000 Transmission, Filter and seals included

Washer 10mm Flat SS HD 14
Washer 8mm Flat SS HD 4
Nut M8 Nyloc ZP 2
Transmission, 3000 series, Allison, G8 I

Bolt M10 x40 GR10.9 ZP 12
Bolt M10 x 25 GR8.8 ZP 2
Ride height valve, | /4” connecting rods I

Hydraulic adaptor; Nipple, |1/4” BSPT male x |/4” BSPT male 2

Hydraulic coupling, Elbow, 90 degree, | /4" BSPT male x | /4" BSPT
male

Bolt M8 x 60 GR8.8 ZP 2
Plate, Bracket, Ride Height Valve, Front, Transmission Mounted I
Mount Bracket, Spring Support, Allison Transmission 3000 I

Hydraulic adaptor, Nipple, 1” BSPT male x | 1/16” UN male
O-ring

G8 Super Cruiser Parts Manual MY 19 - REV 9



Allison Transmission - Spring

ITEM NO. | PART NUMBER

I
2
3
4

5

GA5012461
GA5000577

GA5000559
GA5075150

GA5010793

DESCRIPTION
Nut M2 Nyloc ZP

Washer | 2mm Flat SS HD
Nut M 12 Hex ZP

Eye Bolt 12mm x |00mm Short

Spring, tension, 70mm OD x 329mm long x |12mm, large, suit delta

boom yaw / cable

G8 Super Cruiser Parts Manual MY 19 - REV 9

Chapter 20 - Engine & Transmission - 335



336 - Chapter 20 - Engine & Transmission G8 Super Cruiser Parts Manual MY 19 - REV 9



Chapter 21

DRIVE LINES, TRANSFER CASE &
DIFFERENTIAL

Front Axle - Steering

ITEM NO. | PART NUMBER | DESCRIPTION

GA5056030 Nut M27 x 1.5, UNI 5594 CI.8, Dromos, 001.110.0530.0

| 2
2 GA5056035 Split Pin, 5x4 UNI 1336, Dromos, 001.142.0060.0 2
3 GA5078809 Ball End, DROMOS, 001.412.0160.0 2
4 GA5056040 Nut M28 x 1.5, Dx, Dromos, 012.010.7700.1 2
5 GA5056045 Axial Joint, Dromos, 001.410.0060.0 2
Complete Control Rod, Steering Cylinder, Front Axle, G8 Dromos,
6 GAS072840 001.411.0160 2
Gasket Kit, Dromos, Suit, Steering Cylinder, GA5072965,
/ GAS056050 707.980.0300.0 !
GA5072965 Double-Acting Cylinder, Front Axle, G8, Dromos I
8 H ” ”
GA3500323 Hydraullc. adaptor, Elbow, 90 degree, |/2” BSPT male x |/2” BSPP )
male O-ring (Not shown)
Cap Screw, Socket Head, Hexagon, M18 x 50, UNI 5931 12.9,
? GAS056055 Dromos, 001.091.0240.0 8
10 001.090.0850.0 Hexagon Head Cap Screw M14x70 Uni 5739 8.8 Zincata 2
I 001.110.0100.0 Nut M14 Uni 5588 CI.8 2

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 21 - Drive Line, Transfer Case & Diff - 337



Front Axle - Differential

O 0O N o L AW

I
12
13
14
I5
16
17
I8
19

338 - Chapter 21 - Drive Line, Transfer Case & Diff

ITEM NO. | PART NUMBER

\

GA9000000

GA5073520
GA5056070

GA5056075
GA5056080
GA5072790
GA5056085
GA5072945
GA1700019
GA5056090

GA5056095
GA5056100
GA5056105
GA5056110
GA50561 15
GA5072805
GA1700021
GA5056120
GA5056125
GA5078486

DESCRIPTION
Differential assembly - no driveshafts, Front, G8 Super Cruiser,
Dromos, Customer exchange

Ring nut, Input Shaft, Differential, Front & Rear, G8, Dromos

Thrust Washer, 45x65x| Cod. AS4565, Torrington, Dromos,
001.031.0020.0

Transmission Flange, Front Axle, G8, Dromos, 012.230.1270.1
Oil Seal Protector, Front Axle, G8, Dromso, 012.370.0060. |
Oil Seal Baumésix7 90x120x12 Fkm Ref.: Simrit

Shoulder Ring, BR 120, Torrington, Dromos, 001.081.0280.0
Oil Seal Ring Race, Diff Input, Axle, G8, Dromos

Bearing, Tapered 31311 Ref.: Timken, Axle, Dromos

Cap Screw, Socket Head, Hexagon, M14x40 UNI 5931 12.9,
Dromos, 001.091.0020.0

Bearing Support Bush, Front Axle, G8, Dromos, 012.140.0460. |
Shim, 55x68x0.30, Front Axle, Dromos, 012.310.0160. 1

Shim, 55x68x0.20 Front Axle, Dromos, 012.310.0150.1

Shim, 55x68x0.15 Front Axle, Dromos, 012.310.0140. 1

Spacer, Pinion, Front Axle, Dromos, 012.320.1220. |

O-Ring 2-260 - 164,69x3,53 Nbr 70 Ref.: Parker

Bearing Tapered 32312 C Ref.: Ntn, Axle, Dromos

Bevel Gear & Pinion, Front Axle, Dromos, 808.010.0990.0
Central Casing, Front Axle, Dromos, 012.120.2340.1

Fill plug, M22 x 1.5, Dromos

0 — — = —_— = -

Continued over page

G8 Super Cruiser Parts Manual MY |9 - REV 8



Front Axle - Differential

ITEM NO. | PART NUMBER | DESCRIPTION

GA5073435 Washer, Copper Gasket, 22 x 28 x 1.5 mm, Dromos
21 GA5056130 Magenetic Drain Plug, with Rod, M22x1.5-75 Cod. Fmc4m, Mintor, I
Dromos, 002.156.0010.1
22 GA5056135 Differential Unit, Front Axle, Dromos, 808.020.0010.0 I
23 GA5056140 Support Ring, Crown, Wheel, Front Axle, Dromos, 012.300.0410. 1 2
24 GA5056 145 Parallel Pin A, 6x20 UNI En ISO, 8734, Dromos, 001.132.0150.0 2
25 GA5056150 Planetary Gear, Bevelled, Dromos, 012.262.0160. | 2
26 GA5056155 Support Ring, Planetary, Differential, Dromos, 012.300.0400. | 4
27 GA5056160 Planetary Gear, Bevelled, Dromos, 012.262.0170.1 4
28 GAbL056165 Cross, Central, Spider Gear, Dromos, 012.271.0040. | |
29 GA5072980 Differential Unit, Axle, G8, Dromos I
30 GA5056170 Cap Screw, Hexagonal Head, M16x1.5x1 10, UNI 5738 10.9, 12
Dromos, 001.090.0510.0
31 GAb5056175 Cap Screw, Hexagonal Head, M16x1.5x50 UNI 5740 10.9, Dromos, 4
001.090.0520.0
32 GA5072800 O-Ring 2-278 - 304,39x3,53 Nbr 70 Ref.: Parker 2
33 GA5056180 Differential Support Flange, Front Axle, Dromos, 012.120.2310.1 2
34 GA5056185 Cap Screw, Hexagon Socket, Flat Head, M12x40, UNI 5933 10.9, 4
Dromos, 001.092.0080.0
35 GA5056190 Parallel Pin A, 16x60, UNI En ISO 8734, Dromos, 001.132.0370.0 2
36 GA5068835 Bearing, Taper roller, 90 ID x 150 OD x 45 thick, 33118 2
37 GA5056195 Shim, 133,4x149,7x0,15, Front Axle, Dromos, 012.310.0360. 5
38 012.310.0370.1  Shim 5
39 012.310.0380.1  Shim 5
40 012.320.2970.1  Adjustment Spacer 2
41 001.091.0690.0 Hexagon Socket Head Cap Screw M12x55 Uni 5931 12.9 6

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 21| - Drive Line, Transfer Case & Diff - 339



Front Axle - Brakes

|

No

0 N o 1 MW

PART NUMBER | DESCRIPTION

GA5056220

GA5056225

GA5072860
GA0500062
GA5056230
GA5056235
GA5056240
GA5056245

GA5056250

GA5056255

GA5056260
GA5072970
GA5056265
GA5072875

340 - Chapter 21 - Drive Line, Transfer Case & Diff

Conical Plug, Hexagon Socket, Head Cap, M10x |, DIN 906 5.8,
Dromos, 001.150.0020.0

O-Ring 2-275 - 266,29x33,53, Nbr 70, Parker, Dromos,
001.061.0340.0

Drive Shaft, Front Axle, G8, Dromos

Parallel Pin A 20x140 Uni En Iso 8734

Disc, Intermediate, Brake Assy, Front Axle, Dromos, 012.081.0050. |
Clutch Disc, Brake Assy, Front Axle, Dromos, 012.082.0050. |

Kit, Brake Discs, Front Axle, Dromos, 707.970.0050.0

Brake Casing, Front Axle, Brake Assy, Dromos, 707.960.0080.0

O-Ring 64,00x4,00 Nbr 70, Dichtomatik, Front Axle, Dromos,
001.061.0940.0

Bleeder Valve, M14x1,5 Cod. 45554.02, Knott, Dromos,
003.010.0220.1

Actuation Cylinder, Brake Assy, Front Axle, Dromos,
001.430.0150.0

Disc Brake Kit, Front Axle, Dromos

Cap Screw, Socket Head, Hexagon, M10x30 UNI 5931 12.9,
Dromos, 001.091.0210.0

Sleeve For Disc Brake, Axle, Dromos

3

8
12
12

6
2

Continued over page

G8 Super Cruiser Parts Manual MY |9 - REV 8



Front Axle - Brakes

ITEM NO. | PART NUMBER | DESCRIPTION

Shoulder Ring, Wr 75, Torrington, Front Axle, Brake Assy, Dromos,
I5 GA5056270 001.080.0130.0

16 GA5056275 Casing, Brake Assy, Front Axle, Dromos, 012.030.1660. | 2

Conical Breather Plug, with Valve, M10x| Cod. 130400058-Mod.
33a, Nostrali, Dromos, 001.155.0010.0

Cap Screw, Socket Head, Hexagon, M18x150, UNI 5931 12.9,

|7 GA5056280

8 GRS Dromos, 001.091.1370.0 4
19 GA5056290 gizri‘;';egosloggftllgéeg% Hexagon, M18x90, UNI 5931 12.9, s
20 GA5056295 gglﬁlfsagﬂggl,ol-éexagonal Head, M22x1.5, DIN 909 5.8, Dromos, 5
21 GA5056300 Egilié.l(l)r;lg.golzgogjoBrake Assy, Front Axle, E80, UNI 7435, Dromos, 5
22 GA1700016 Eiirgcg); Double Row Angular Contact Ball 3216 A Ref.: Skf, Axle, 5
23 GA5056305 ggﬁ(i)r;r;'golziéng,oBrake Assy, Front Axle, 145, UNI 7437, Dromos, 5
24 GA5056310 (S)Iles\g |[_)2|1V|Z.S|haft’ Brake Assy, Front Axle, Dromos, 5
25 GA50563 15 (F){gtliilé)r;rll'goigwg,oBrake Assy, Front Axle, 1140, UNI 7437, Dromos, 5

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 21| - Drive Line, Transfer Case & Diff - 34|



Front Axle - Driveshafts

ITEM NO. | PART NUMBER | DESCRIPTION

External Left side Articulation, Front Axle, Dromos, 012.160.0960. 1,
| GA5056320 (ONLY SOLD IN CONJUCTION WITH RH SIDE 012.160.0950. 1, |
SOLD AS PAIRS)

) GA5056325 Casing, L/H Side, Complete Assy, Front Axle, Dromos,

012.120.2760. 1
3 GA0500063 Parallel Pin A 16x35 Uni En Iso 8734 2
4 GA5072815 O-Ring 2-269 - 221,84x3,53 Nbr 70 Ref.: Parker 2
Cap Screw, Socket Head, Hexagon, M20x60, UNI 5931 12Cap
5 GA5056330 Screw, Socket Head, Hexagon, M20x60, UNI 5931 12.9, Dromos, 40
001.091.0730.0
Casing, R/H Side, Complete Assy, Front Axle, Dromos,
6 GAS056335 012. I§0.2760. I " ’ |
7 GA5072835 Straight Lubricator M10x| Uni 7663 Mod. A 5.8 (Grease Nipple) 4
8 GA501 1287 Set Screw M6 x 40 GR 8.8 ZP 24
9 GA5072910 Articulation Pin, Axle, G8, Dromos 4
10 GA5072920 Shim A, Articulation Pin, Axle, G8, Dromos 10
Il GA5072925 Shim B, Articulation Pin, Axle, G8, Dromos 10

External Right Half Articulation, (REFER TO GA5056320,
12 GA5056495 012.160.0960.1-ONLY SOLD IN CONJUCTION WITH LH SIDE,
SOLD AS PAIRS)
Continued over page

342 - Chapter 21| - Drive Line, Transfer Case & Diff G8 Super Cruiser Parts Manual MY |9 - REV 8



Front Axle - Driveshafts

Wiper Ring Au As 85x95x10/7 Ref.: Simrit, Articulation Pin, Front

I3 GA5072820 Axle, G8. Dromos 4
14 GA5072960 Thrust Washer, Articulation Pin, Front Axle, G8, Dromos 4
I5 GA1700023 Bushing, Bearing, Sliding, Sb-30 - 50x55x40, Axle, Dromos 4
|6 GA 1700022 Bushing, Bearing, Sliding, 50x55x40 C Sb-20, Axle, Dromos 4
|7 GA5072780 Oil Seal Bau3slx2 50x65x8 Nbr Ref.: Simrit 8
18 GA5072825 Retaining Ring ] 65x2,5 V 4
9 GA5072870 Univers.al Joint With Drive Shafts Cod. 3442019 Ref.: Sorem Trasm. )
Meccaniche
20 GA5072880 Spindle 2
21 GA5072845 Wiper Ring 2
22 GA5050825 Hexagon Socket Head Cap Screw M18x55 Uni 5931 12.9 28
23 GA0500056 Hexagon Socket Head Cap Screw M18x50 Uni 5931 12.9 4

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 21 - Drive Line, Transfer Case & Diff - 343



Front Axle - Planetry Hubs

ITEM NO. | PART NUMBER | DESCRIPTION
2

Qil Seal Basl 140x170x12 Nbr Ref.: Simrit

N oy O AW N —

10
Il
12
I3
14
I5
16
|7

GA5072785
GA5072930
GA1700018
GA5072950
GA5072850
GA5072795
GA1700020

GA5072830

GA5072895
GA5072955
GA5000277
GA5072940
GA5072885
GAO0500066
GA5072990
GA5072915
GA5072900

Spacer, Seal, Planetary Hub, Axle, G8, Dromos 2
Bearing, Tapered 32022 X Ref.: Timken, Axle, Dromos 2
Stud M22x1,5x85 CI. 010.9, Axle, G8, Dromos 20
Wheel Hub, Axle, G8, Dromos 2
O-Ring 2-379 - 278,77x5,33 Nbr 70 Ref.: Parker 2
Bearing Tapered 32028 X Ref.: Timken, Axle, Dromos 2
Shoulder Ring Br 240 Ref.: Torrington, Planetary Hub, Axle, G8, 4
Dromos

Hub For Planetary Annulus Gear, Axle, G8, Dromos 2
Ring Nut, Planetary Hub, Axle, G8, Dromos 2
Bolt M12 x 160 GR8.8 ZP 4
Spacer, Sun Gear, Axle, G8, Dromos 2
Sun Gear, Axle, G8, Dromos 2
Parallel Pin 10x20 Ref.: Dromos 2
Hexagon Socket Head Cap Screw M12x56 12.9 Ref.: Dromos 2
Small Block, Sun Gear, Axle, G8, Dromos 2
Annular Gear, Axle, G8, Dromos 2

344 - Chapter 21| - Drive Line, Transfer Case & Diff

Continued over page

G8 Super Cruiser Parts Manual MY |9 - REV 8



Front Axle - Planetry Hubs

ITEM NO. | PART NUMBER | DESCRIPTION

19
20
21

22

23
24
25
26
27

GA5074370
GA050006 |
GA5072905
GA5072935

GAI1700017

GA5072890
GA0500060
GA0500065
GAO0500064
GA5018892

Planetary Hub, Dromos, 012.111.0270. |

Hexagon Socket Screw Without Head Cap Méx12 Uni 5925 45 H 8
Planetary Gear Pin, Axle, G8, Dromos 8
Spacer, Planetary Gear Pin, Axle, G8, Dromos |6
Bearing, Cylindrical Roller Double Row Cod. 2488 Ref.: Cp, Axle, 6
Dromos

Planet Gear, Axle, G8, Dromos 8
Hex Socket Countersunk Flat Head Cap Screw M8x25 Uni 593310.9 4
Copper Gasket 16x22x1,5 4
Cylindrical Head Plug With Hexagon Slot M16x1,5 Din 908 5.8 4
Stud Nut M22x1,5 P Din 74361 /H CI. 10 20

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 21 - Drive Line, Transfer Case & Diff - 345



Rear Axle - Differential

O 00 N o U1 N W N —

Il
12
I3
14
I5

16
17
18
19

PART NUMBER

GA9000001

GA5073520
GA5073520

GA5056075
GA5056080
GA5072790
GA5056085
GA5072945
GAI1700019
GA5056090

GA5072855
GA5056110
GA5056105
GA5056100
GA50561 15
GA5056340

GA5056345
GA5056350
GA5056125
GA5078486

346 - Chapter 21 - Drive Line, Transfer Case & Diff

DESCRIPTION
Differential assembly - no driveshafts, Rear, G8 Super Cruiser,
Dromos, Customer exchange

Ring nut, Input Shaft, Differential, Front & Rear, G8, Dromos
Ring nut, Input Shaft, Differential, Front & Rear, G8, Dromos

Transmission Flange, Front Axle, G8, Dromos, 012.230.1270. 1
QOil Seal Protector, Front Axle, G8, Dromso, 012.370.0060. |
Oil Seal Baumésix7 90x120x 12 Fkm Ref.: Simrit

Shoulder Ring, BR 120, Torrington, Dromos, 001.081.0280.0
Oil Seal Ring Race, Diff Input, Axle, G8, Dromos

Bearing, Tapered 3131 | Ref.: Timken, Axle, Dromos

Cap Screw, Socket Head, Hexagon, M14x40 UNI 5931 12.9,
Dromos, 001.091.0020.0

Bearing Support Bush, Differential Input Shaft, Axle, G8, Dromos
Shim, 55x68x0.15 Front Axle, Dromos, 012.310.0140. |

Shim, 55x68x0.20 Front Axle, Dromos, 012.310.0150. 1

Shim, 55x68x0.30, Front Axle, Dromos, 012.310.0160. 1

Spacer, Pinion, Front Axle, Dromos, 012.320.1220. |

O-Ring, 2-260 - 164,69x3,53, Nbr 70, Parker, Dromos,
001.061.0310.0

Tapered Bearing, 32312 C, Ntn, Dromos, 001.013.0420.0

Gear & Pinion, Rear Axle, Differential, Dromos, 808.010.1000.0
Central Casing, Front Axle, Dromos, 012.120.2340.1

Fill plug, M22 x 1.5, Dromos

0 — — - —_ —= —

- — N AN —

Continued over page

G8 Super Cruiser Parts Manual MY |9 - REV 8



Rear Axle - Differential

ITEM NO. | PART NUMBER | DESCRIPTION

21

22
23
24
25
26
27
28
29
30

31

32

33
34

35
36

37

38
39

40
4|

42

43

44
45
46

47

48
49
50

G8 Super Cruiser Parts Manual MY'19 - REV 8

GA5073435
GA5056130

GA5056500
GA5056140
GA5056 145
GA5056150
GA5056155
GA5056160
GA5056165
GA5072985

GA5056170

GA5056175

GA5056355
GA5056360
GA5056365
GA5056370
GA5056375

GA5056380
GA5056385
GA5056390
GA5056395
GA5056400

GA5056405

GA5056410

GA5056415
GA5056420

GA5055915

GA5056425

GA5056430
GA5056435
GA5056440

Copper Gasket 22x28x1,5

Magenetic Drain Plug, with Rod, M22x1.5-75 Cod. Fmc4m, Mintor,
Dromos, 002.156.0010.1

Differntial Unit, Rear Axle, Dromos, 808.020.0150.0

Support Ring, Crown, Wheel, Front Axle, Dromos, 012.300.0410. |
Parallel Pin A, 6x20 UNI En ISO, 8734, Dromos, 001.132.0150.0
Planetary Gear, Bevelled, Dromos, 012.262.0160.1

Support Ring, Planetary, Differential, Dromos, 012.300.0400. |
Planetary Gear, Bevelled, Dromos, 012.262.0170.1

Cross, Central, Spider Gear, Dromos, 012.271.0040. |

Differential Locking Control, Axle, G8, Dromos

Cap Screw, Hexagonal Head, M16x1.5x1 10, UNI 5738 10.9,
Dromos, 001.090.0510.0

Cap Screw, Hexagonal Head, M16x1.5x50 UNI 5740 10.9, Dromos,

001.090.0520.0

O-Ring 2-278 - 304,39x3,53, Nbr 70, Parker, Dromos,
001.061.0140.0

Differential Support, Rear Axle, Dromos, 012.120.2600. |

Cap Screw, Socket Head, Hexagon, M8x25, UNI 5931 12.9,
Dromos, 001.091.0140.0

Locking Cylinder, Casing, Rear Axle, Dromos, 012.010.7950.1

O-Ring, 2-133 - 45,69x2,62, Nbr 70, Parker, Dromos,
001.061.0020.0

Bushing,20x23x20, C Sb-20, Fp - Sliding Bearings, Dromos,
001.040.0130.0

Rod Extension, Rear Axle, Dromos, 012.010.7610.1

Spring Cod. D13390, Meter - SpecSpring Cod. D 13390, Meter -
Spec, Rear Axle, Dromos, 012.490.0310.1c

Piston, Locking Cylinder, Rear Axle, Dromos, 012.010.7940. |

O-ring, 2-219 - 32,92x3,53, Nbr 70, Parker, Suit, Rear Axle,
Dromos, 001.061.0330.0

O-Ring 2-015 - 14,00x1,78, Nbr 70, Parker, Suit, Rear Axle,
Dromos, 001.061.0630.0

O-Ring 5-256 - 17,96x2,62, Nbr 70, Parker, Suit, Rear Axle,
Dromos, 001.061.0390.0

Fork Rod, Suit, Rear Axle, Dromos, 012.272.0680. |
Fork, Locking, Suit, Rear Axle, Differential, Dromos, 012.272.0680. |

Spiral dowel pin, M6 x 30 DIN 7344, Adjustable drive shaft, G3 G4,
Dromos, 001.133.0080.0

Ball Diam. 3/8”, 9,525, G40 - Aisi52100, Tridella, Dromos,
001.033.0010.0

Parallel Pin, 10x19, Dromos, 002.132.0060. |
Shim, 16x22x0.20, Suit, Rear Axle, Dromos, 012.310.0340. |
Shim, [6x22x0.10, Suit, Rear Axle, Dromos, 012.310.0680. |

— — A A NN DN DN —

o

Chapter 21| - Drive Line, Transfer Case & Diff - 347



Rear Axle - Differential

ITEM NO. | PART NUMBER | DESCRIPTION

52
53

54
55
56
57
58
59
60
61

62

348 - Chapter 2|

GA5056445
GA5056450

GA5056185

GA5056190
GA5056455
GA5068835
GA5056195
GA5056200
GA5056205
GA5056210

GA5056215
GA5056180

- Drive Line, Transfer Case & Diff

Switch Cod, 330.460, Era, Dromos, 001.440.0250.0
Cable Connector, Suit, Rear Axle, Dromos, 001.490.0060.0

Cap Screw, Hexagon Socket, Flat Head, M12x40, UNI 5933 10.9,
Dromos, 001.092.0080.0

Parallel Pin A, 16x60, UNI En ISO 8734, Dromos, 001.132.0370.0
Clutch Sleeve, Suit, Rear Axle, Dromos, 012.231.2400. |

Bearing, Taper roller, 90 ID x 150 OD x 45 thick, 33118

Shim, 133,4x149,7x0,15, Front Axle, Dromos, 012.310.0360.1
Shim, 133,4x149,7x0,20, Front Axle, Dromos, 012.310.0370.
Shim, 133,4x149,7x0,30, Front Axle, Dromos, 012.310.0380. 1
Adjustment Spacer, Front Axle, Dromos, 012.320.2970.1

Hexagon Socket Head Cap Screw, M12x55, UNI 5931 12.9,
Dromos, 001.091.0690.0

Differential Support Flange, Front Axle, Dromos, 012.120.2310.1

N U1 U1 N — N

o

G8 Super Cruiser Parts Manual MY |9 - REV 8



Rear Axle - Brakes

ITEM NO. | PART NUMBER

0 N o U N

Il
12
I3
14

G8 Super Cruiser Parts Manual MY'19 - REV 8

GA5056220

GA5056225

GA5056460

GA5056230
GA5056235
GA5056240
GA5056245
GA5056250

GA5056255

GA5056465

GA5056470
GA5056475
GA5072975
GA5056265

DESCRIPTION
Conical Plug, Hexagon Socket, Head Cap, M10x|, DIN 906 5.8,
Dromos, 001.150.0020.0

O-Ring 2-275 - 266,29x33,53, Nbr 70, Parker, Dromos,
001.061.0340.0

Parallel Pin, 20x 140, UNI En ISO 8734, Suit, Rear Axle, Dromos,
001.132.0220.0

Disc, Intermediate, Brake Assy, Front Axle, Dromos, 012.081.0050. |
Clutch Disc, Brake Assy, Front Axle, Dromos, 012.082.0050. |

Kit, Brake Discs, Front Axle, Dromos, 707.970.0050.0

Brake Casing, Front Axle, Brake Assy, Dromos, 707.960.0080.0

O-Ring 64,00x4,00 Nbr 70, Dichtomatik, Front Axle, Dromos,
001.061.0940.0

Bleeder Valve, M14x1,5 Cod. 45554.02, Knott, Dromos,
003.010.0220.1

Gasket Kit, Suit, Brake Actuator, Rear Axle, Dromos,
707.980.0160.0

Plug Cod. 45987, Knott, suir, Rear Axle, Dromos, 003.010.0210. |
Brake Actuat. Cylinder With Spring
Disc Brake Kit, Rear Axle, Dromos

Cap Screw, Socket Head, Hexagon, M10x30 UNI 5931 12.9,
Dromos, 001.091.0210.0

3

12
12

Chapter 21| - Drive Line, Transfer Case & Diff - 349



Rear Axle - Brakes

ITEM NO. | PART NUMBER | DESCRIPTION

GA5056480 Brake Sleeve, Suit, Rear Axle, Dromos, 012.231.2440.1

16 GA5056270 Shoulder Ring, Wr 75, Torrington, Front Axle, Brake Assy, Dromos, 4
001.080.0130.0

17 GA5056275 Casing, Brake Assy, Front Axle, Dromos, 012.030.1660. 1 2

18 GA5056280 Conical Breather Plug, with Valve, M10x| Cod. 130400058-Mod. I
33a, Nostrali, Dromos, 001.155.0010.0

19 GA5056285 Cap Screw, Socket Head, Hexagon, M18x150, UNI 5931 12.9, 4
Dromos, 001.091.1370.0

20 GA5056290 Cap Screw, Socket Head, Hexagon, M18x90, UNI 5931 12.9, 44
Dromos, 001.091.1360.0

21 GA5056295 Conical Plug, Hexagonal Head, M22x1.5, DIN 909 5.8, Dromos, 2
001.150.0010.0

350 - Chapter 21 - Drive Line, Transfer Case & Diff G8 Super Cruiser Parts Manual MY |9 - REV 8



Rear Axle - Driveshafts

~

ITEM NO. | PART NUMBER | DESCRIPTION
|

GA5056485 Rigid Side Casing, LH Side, Dromos, 012.120.2780. |

|

2 GAO0500063 Parallel Pin A 16x35 Uni En Iso 8734 2
3 GA5072815 O-Ring 2-269 - 221,84x3,53 Nbr 70 Ref.: Parker 2
4 GA0500059 Hexagon Socket Head Cap Screw M20x60 Uni 5931 12.9 40
5 GA5056490 Rigid Side Casing, RH Side, Dromos, 012.120.2770.1 I

6 GA5072810 O-Ring 2-261 - 171,04x3,53 Nbr 70 Ref.: Parker 2
7 GA5072865 Drive Shaft, Rear Axle, G8, Dromos 2
8 GA5072880 Spindle, Axle, G8, Dromos 2
9 GA5072845 Wiper Ring, Axle, G8, Dromos 2
10 GAO0500058 Hexagon Socket Head Cap Screw M18x60 Uni 5931 12.9 32

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 21| - Drive Line, Transfer Case & Diff - 351



Rear Axle - Planetry Hubs

Va 7

ITEM NO. | PART NUMBER

O N o L1 AW —

10
Il
12
I3
14
I5
16
|7
18
19

352 - Chapter 21 - Drive Line, Transfer Case & Diff

GA5072785
GA5072930

GA1700018
GA5072950
GA5072850
GA5072795
GA 1700020
GA5072830

GA5072895
GA5072955
GA5000277
GA5072940
GA5072885
GAO0500066
GA5072990
GA5072915
GA5072900
GA5074370
GA0500061

DESCRIPTION

Oil Seal Basl [40x170x12 Nbr Ref.: Simrit 2
Spacer, Seal, Planetary Hub, Axle, G8, Dromos 2
Bearing, Tapered 32022 X Ref.: Timken, Axle, Dromos 2
Stud M22x1,5x85 CI. 010.9, Axle, G8, Dromos 20
Wheel Hub, Axle, G8, Dromos 2
O-Ring 2-379 - 278,77x5,33 Nbr 70 Ref.: Parker 2
Bearing Tapered 32028 X Ref.: Timken, Axle, Dromos 2
Shoulder Ring Br 240 Ref.: Torrington, Planetary Hub, Axle, G8, 4
Dromos

Hub For Planetary Annulus Gear, Axle, G8, Dromos

Ring Nut, Planetary Hub, Axle, G8, Dromos

Bolt M12 x 160 GR8.8 ZP

Spacer, Sun Gear, Axle, G8, Dromos

Sun Gear, Axle, G8, Dromos

Parallel Pin 10x20 Ref.: Dromos

Hexagon Socket Head Cap Screw M12x56 12.9 Ref.: Dromos
Small Block, Sun Gear, Axle, G8, Dromos

Annular Gear, Axle, G8, Dromos

Planetary Hub, Dromos, 012.111.0270. 1

Hexagon Socket Screw Without Head Cap Méx12 Uni 5925 45 H

O NN NN DNDNDNDNDNNDNMDNDDN

Continued over page

G8 Super Cruiser Parts Manual MY |9 - REV 8



Rear Axle - Planetry Hubs

ITEM NO. | PART NUMBER | DESCRIPTION

2|
22

23
24
25
26
27

G8 Super Cruiser Parts Manual MY'19 - REV 8

GA5072905
GA5072935
GAI1700017

GA5072890
GAO0500060
GA0500065
GA0500064
GA5018892

Planetary Gear Pin, Axle, G8, Dromos

Spacer, Planetary Gear Pin, Axle, G8, Dromos 6
Bearing, Cylindrical Roller Double Row Cod. 2488 Ref.: Cp, Axle, |6
Dromos

Planet Gear, Axle, G8, Dromos 8
Hex Socket CS Flat Head Cap Screw M8x25 Uni 5933 10.9 4
Copper Gasket [6x22x1,5 4
Cylindrical Head Plug With Hexagon Slot M16x1,5 Din 908 5.8 4
Stud Nut M22x1,5 P Din 74361/H CI. 10 20

Chapter 21 - Drive Line, Transfer Case & Diff - 353



Suspension - Air Bags

DETAIL A
SCALE1:8

ITEM NO. | PART NUMBER | DESCRIPTION

GA4661020 Front Axle

I I
2 GA4661025 Rear Axle I
3 GA5048430 3/4" UNC Nyloc Nut 8
4 GA50051 15 Air Spring dual air stud 4
5 GA5001741 Washer 20mm Flat SS HD 8
6 GA5050580 Nut 1/2” UNC Nyloc ZP 4
7 GA5069335 Plug | /4" BSPT Brass 4
8 GA3500258 Hydraulic coupling, Elbow, 90 degree, 1/4” BSPT male x 1/4” BSPT 4
male
9 GA5017673 Washer |/2” Flat ZP HD 4

354 - Chapter 21 - Drive Line, Transfer Case & Diff G8 Super Cruiser Parts Manual MY |9 - REV 8



Suspension - Shock Absorbers

DETAIL C
SCALE1:10

ITEM NO. | PART NUMBER | DESCRIPTION

GA4660670 Shock Absorber Mount, Front Axle

|

2 GA5012469 Nut M24 Nyloc ZP 10

3 GA5050450 Grease nipple 6mm 2

4 GA5070380 Bolt, M24 x 140, ZP GR8.8 10
56 GA2500001 Shock Absorber, Damper, 267mm Stroke, F5007, Monroe 4

7 GA5001893 Washer 24mm X 2mm Thick Flat ZP 20

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 21 - Drive Line, Transfer Case & Diff - 355



Suspension - Links

ITEM NO. | PART NUMBER | DESCRIPTION
8

GA5068850 Suspension link, Torque rod, 650mm centre, Hollow, ATRO

I

2 GA5053150 SHCS 3/4” UNF x 3” GR12.9 ZP Blue 32
3 GA5053 145 SHCS 3/4” UNF x 2 1/2” GR12.9 ZP Blue 8
4 GA4660900 Panhard Bar, Rear, with Double Hose Clamp Mounts I

5 GA4660895 Panhard Bar, Front, with Single Hose Clamp Mounts |

356 - Chapter 21 - Drive Line, Transfer Case & Diff G8 Super Cruiser Parts Manual MY'19 - REV 8



Suspension - Rear Sway Bar

@l")
I

<

<

'

ITEM NO. | PART NUMBER | DESCRIPTION

GA5071910 Sway Bar

|

2 GA4583285 Nylon Bush for Sway Bar, 42mm, Part comes in two halves 2
3 GA4654790 Mounting swaybar to axle 2
4 GA4654800 Clamp, Lower, Sway bar, Crop Cruiser 2
5 GA4654805 Clamp, Upper, Sway bar, Crop Cruiser 2
6 GA5016195 Bush, Sway bar pivot, Pigthane 90A duro 8
7 GA5001043 Washer |6mm Flat SS HD 8
8 GA5011307 Bolt M16 x 80 GR8.8 ZP 4
9 GA5001029 M16 Nyloc nut 4
0] GA5065455 Bolt M10 x 30 GR8.8 ZP 8
Il GA5000141 Nut M 10 Nyloc ZP 8

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 21| - Drive Line, Transfer Case & Diff - 357



Ride Height Valve - Front

© O

]
Ay
_J:gi—_i
!

-
i

ITEM NO. | PART NUMBER

O 0 N o0 1 N wWw N

358 - Chapter 21 - Drive Line, Transfer Case & Diff

GA501 1499
GA5003643

GA501465|
GA5004865
GA3500218
GA5010868
GA4509340
GA5052590
GA50001 17
GA5011489

GA3500258

GA5006161

DESCRIPTION
Nut M8 ZP

Washer 8mm Flat SS HD

Tee, Rubber, Suit ride height levelling valve rods

Hose Clamp, 3/8”, SS (8-16/9W)

Hydraulic adaptor; Nipple, 1/4” BSPT male x |/4” BSPT male
Ride height valve, |/4” connecting rods

Plate, Bracket, Ride Height Valve, Front, Axle Mounted

Nut M8 Nyloc SS

Washer |0mm Flat SS HD

Bolt M8 x 60 GR8.8 ZP

Hydraulic coupling, Elbow, 90 degree, |/4” BSPT male x |/4” BSPT
male

Bolt M10 x 25 GR8.8 ZP

G8 Super Cruiser Parts Manual MY'19 - REV 8



Ride Height Valve - Rear

LEFT SIDE SHOWN

ITEM NO. | PART NUMBER

|
2
3
4

5

GA5010868
GAS5014651

GA501 1499
GA5003643

GA3500258

GA5004865
GA5052710
GA5052590

DESCRIPTION
Ride height valve, 1/4” connecting rods |

Tee, Rubber, Suit ride height levelling valve rods

Nut M8 ZP
Washer 8mm Flat SS HD

Hydraulic coupling, Elbow, 90 degree, |/4” BSPT male x | /4” BSPT

male
Hose Clamp, 3/8”,SS (8-16/9W)

Bolt M8 x 65 GR 8.8 ZP
Nut M8 Nyloc SS

G8 Super Cruiser Parts Manual MY'19 - REV 8

# Quantities shown are per side.

2
3
5

No

Chapter 21| - Drive Line, Transfer Case & Diff - 359



Drive Shafts & Transfer Case

FROM TRANSMISSION

TO FRONT AXLE

TO REAR AXLE

ITEM NO. | PART NUMBER | DESCRIPTION

0 N oo o1 AW N —

10

12
I3
14
I5
)
|7
I8
19

360 - Chapter 2|

GA2700084
GA2700013
GA2700040

GA5070020
GA4502820
GA2700041
5-70-28X

GA4504345
GA2700030
GA2700141
GA0500032
GAO0500026
GA501 1269
GA5001043
GA5001029
GA5000319
GA5000577
GA5012461
GA5000343
GA5050325
GA5012427

Universal Joint Cross, 1610 Series

Transfer Case. Differential with Lock, 1.42308:1 Ratio, Dromos

Drive Shaft, Transfer Case to Axle, G8

Vibration Isolator - 80mm

Washer, 70mm OD x 16.5mm ID x 5mm thick

7
I
2
4
4

Drive Shaft, Transfer Case to Centre Bearing Shaft, G8 |

Driveshaft retainer kit

Plate, Centre Bearing Mount, SWB G8

Drive Shaft, Transmission to Centre Bearing, G8 I

Centre Bearing Assembly, 45mm, G8, 210084-2X |

Bolt 3/8"x | 1/2” UNF, ZP, Gr8
Nut 3/8", Nyloc, ZP, UNF

Set Screw M6 x 100 GR8.8 ZP
Washer |6mm Flat SS HD

Nut M6 Nyloc ZP

Set Screw M2 x 40 GR8.8 ZP
Washer |2mm Flat SS HD

Nut M12 Nyloc ZP

Bolt M14 x 45 GR8.8 ZP
Washer |4mm Flat SS

Nut M4 Nyloc ZP

- Drive Line, Transfer Case & Diff

N A N AN O M BN 0O BN

G8 Super Cruiser Parts Manual MY |9 - REV 8



Transfer Case - Mounting Bracket, Fill & Drain Plugs

ITEM NO. | PART NUMBER

O O N o U1 AW

G8 Super Cruiser Parts Manual MY'19 - REV 8

GA4661040
GA5000935
GA5001043
GA5073430
GA5026140
GA5073435
GA5078486
GA5073445
GA5073090
GA5073075

DESCRIPTION

Bracket, Transfer Case, Super Cruiser, 2015 2
Shes M16 X 50 Grl2.9 Zp 12
Washer |6mm Flat Ss Hd 12

Washer, Copper Gasket, 18 X 24 X |.5 Mm, Dromos I
Plug, Breather, Dromos |
Washer, Copper Gasket, 22 X 28 X 1.5 Mm, Dromos 2
Fill Plug, M22 X 1.5, Dromos |
Plug, Drain, Magnetic, M22 X 1.5, Drop Leg, Rear, Dromos [
Gasket, Large Oil Drain Plug, Transfer Case, G8, Dromos |

Plug, Drain, Transfer Case, Dromos [

Chapter 21| - Drive Line, Transfer Case & Diff - 361



Transfer Case - Upper Drive Assembly

ITEM NO. | PART NUMBER | DESCRIPTION -

O 00O N o U1 AW

o

Il
12
I3
14
I5

362 - Chapter 2|

GA5078846

GA5073220
GA5078847
GA5073205
GA5000313
GA5073135
GA5073030
GA5073065
GA5026 14|
GA5073110
GA5026142
GA5073115
GA5026143
GA5026 144
GA5073000

- Drive Line, Transfer Case & Diff

Hexagon Socket Head Cap Screw M12x30 Uni 5931 12.9 Ref.: -
Dromos

Lock Washer, Input Shaft Flange,

Transmission Flange, Suit, Dromos, Transfer Case

Oil Seal Protection, Input Shaft, Transfer Case, Dromos

Shes M12 X 35 Grl2.9 Zp

Ring Support Cover, Input Shaft Bearing, Transfer Case, Dromos
Seal, Oil, Input Shaft, Transfer Case, Dromos

Plug, Grub Screw, Transfer Case, Dromos

Casing, Transfer Case, Dromos, Suit, Ga2700013

Oil Level Plate, Input Shaft Bearings, Transfer Case, Dromos
Shes M5x14 Uno 5931

Oil Level Plate, A, Small, Transfer Case, G8, Dromos
Protector, Oil Shake, Transfer Case, Dromos, Suit, Ga2700013
Shes M6x10 Uni 5931 Grl12.9

Bearing, Input Shaft, Transfer Case, G8, Dromos

I
2

Continued over page

G8 Super Cruiser Parts Manual MY |9 - REV 8



Transfer Case - Upper Drive Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

|7
18
19
20
2|

22

23

GA5073190
GA5073155
GA5073145
GA5026145
GA5073120
GA5026 146

GA5056265

GA5073130

Spacer, Input Shaft, Transfer Case, G8, Dromos
Drive Input Shaft, Transfer Case, G8, Dromos |

Gearwheel, Input Shaft, Transfer Case, G8, Dromos I

Parallel Pin A, 10x20 Uni En Iso 8734 3
QOil Level Plate, B, Small, Transfer Case, G8, Dromos 2
Cover, Transfer Case, Dromos, Suit, Ga2700013 |
Cap Screw, Socket Head, Hexagon, M10x30 Uni 5931 12.9, X

Dromos

Cover, Input Shaft Bearing, Transfer Case, G8, Dromos |

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 21 - Drive Line, Transfer Case & Diff - 363



Transfer Case - Lower Drive Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5073065 Plug, Grub Screw, Transfer Case, Dromos 4
2 GA5026147 Plate, Oil Level, Transfer Case, Dromos 4
3 GA5026148 Shes M5x14 Uni 5931 Grl2.9 22
4 GA5073110 Oil Level Plate, Input Shaft Bearings, Transfer Case, Dromos 2
5 GA5073005 Bearing, |dler Shaft, Transfer Case, G8, Dromos 2
6 GA5073150 Shaft With Gearwheel, Idler, Transfer Case, G8, Dromos [
7 GA5026149 Plate, Cover, Suit, Transfer Case, Dromos |
8 GA5026144 Shcs Méx10 Uni 5931 Grl2.9 4
9 GA502615] CC;:;;BOFS"T;ector, Oil Shake, Dromos, Transfer Case, Suit, |
10 GA5073015 Bearing, Differential, Front, Transfer Case, G8, Dromos I
I GA5078869 Hexagon Socket Head Cap Screw M|16x45 Grl2.9 4
12 GAO0500017 Shes M16 X 100 Grl2.9 Zp 12

|3 GA5078848 Gearwheel, Suit, Dromos, Transfer Case |

Continued over page

364 - Chapter 21 - Drive Line, Transfer Case & Diff G8 Super Cruiser Parts Manual MY |9 - REV 8



Transfer Case - Lower Drive Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

Support Ring, Crown Wheel, Dromos

I5
16
17
18
19
20
2|
22
23
24
25
26
27

28

29

30

31

32

GA5079100
GA5079086
GA5079091
GA5079101
GA5079102
GA5026152
GA5073230
GA5073010
GA5078489
GA5026150
GA5073195
GA5073050
GA5072995
GA5073035

GA5026153

GA5026154

GA5056265

GA5073140

GA5073210

Bevel, Planetary Gear, Dromos

Support Ring, Planetary, Differential, Dromos

Planetary Gear, Suit, Dromos, Differential

Cross, Spider Gear, Suit, Dromos, Differential

Differential, Transfer Case, DROMOS, Suit, GA2700013 |

DIFFERENTIAL UNIT, Transfer Case, G8, Dromos

BEARING, Differential, Rear, Transfer Case, G8, Dromos |
Ring nut, Dromos diff, G4 Adjustable axle

Retaining Ring, E 50, UNI 7435

SPACER, Output Shaft, Transfer Case, G8, Dromos |

Circlip, Retaining Ring, Output Shaft, Transfer Case, G8, Dromos |
BEARING, Rear Output Shaft, Transfer Case, G8, Dromos |
SEAL, QOil, Output Shaft, Transfer Case, G8, Dromos I

Cover, Bearing Assembly, Transfer Case, DROMOS, Suit,

GA2700013

SHCS, HEADLESS, M8x 10 UNI 5923 45 H

Cap Screw, Socket Head, Hexagon, M10x30 UNI 5931 12.9,

Dromos

TRANSMISSION FLANGE, Rear Output Shaft, Transfer Case, G8,

Dromos

STUD BOLT, Output Shaft Flanges, 3/8” UNF, Transfer Case, G8,

Dromos

G8 Super Cruiser Parts Manual MY'19 - REV 8

Chapter 2|

- Drive Line, Transfer Case & Diff - 365



Transfer Case - Engagement Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

Stud Bolt, Output Shaft Flanges, 3/8” Unf, Transfer Case, G8,

GA5073210 Dromos 8
2 GA5078849 Transmission Flange, Suit, Dromos, Transfer Case I
3 GAS056265 Cap Screw, Socket Head, Hexagon, M 10x30nuni 5931 12.9, 9

Dromos

4 GA5026155 Disengagement Casing, Transfer Case, Dromos, Suit, Ga2700013 I
5 GA5026156 Plug, Conical, M18x1.5, Din 906 5.8 |
6 GA5073035 Seal, Oil, Output Shaft, Transfer Case, G8, Dromos |
7 GA5072995 Bearing, Rear Output Shaft, Transfer Case, G8, Dromos |
8 GA5073050 Circlip, Retaining Ring, Output Shaft, Transfer Case, G8, Dromos I
9 GA5073195 Spacer, Output Shaft, Transfer Case, G8, Dromos |
10 GA5026150 Retaining Ring, E 50, Uni 7435 I
I GA5026157 Clutch Sleeve, Dromos, Suit, Transfer Case, Ga2700013 |
1 GA5026158 Ring, Shoulder, Torrington, Dromos, Suit, Transfer Case, |

Ga2700013

Continued over page

366 - Chapter 21 - Drive Line, Transfer Case & Diff G8 Super Cruiser Parts Manual MY |9 - REV 8



Transfer Case - Engagement Assembly

ITEM NO. | PART NUMBER | DESCRIPTION -

Clutch Ring, Dromos, Suit, Transfer Case, Ga2700013
Shes M8 X 30 Grl2.9 Zp

14
I5

16

|7
18
19
20
21
22
23

24

25
26
27
28
29
30
31
32
33

GA5026159
GA5070765
GA5026160

GA5026161

GA5073040
GA5000141
GA5073125
GA5073180
GA5073185
GA5073165
GA5073225

GA5056405

GA5073025
GA5073200
GA5073060
GA5073160
GA5073100
GA5073175
GA5073170
GA5073105
GA5056425

Plug, Dromos, Suit, Transfer Case

Cover, Disengagement Casing, Dromos, Suit, Transfer Case,

Ga2700013

O-Ring, Large, Differential Lock, Transfer Case, G8, Dromos 2
Nut M 10 Nyloc Zp

Shim, Differentional Lock Piston, B, Transfer Case, G8, Dromos

Shim, Differentional Lock Piston, B, Transfer Case, G8, Dromos

2
2
Shim, Differentional Lock Piston, C, Transfer Case, G8, Dromos 4
2

Shim, Differentional Lock Piston, A, Transfer Case, G8, Dromos

Spring, Differentional Lock Piston, Transfer Case, G8, Dromos |

O-Ring 2-015 -

Dromos

|4,00x1,78, Nbr 70, Parker, Suit, Rear Axle,

Bushing, Differential Lock, Transfer Case, G8, Dromos 2

Fork, Differentional Lock, Transfer Case, G8, Dromos |

Spring Fork, Differential Lock, Transfer Case, G8, Dromos |

Fork Rod, Differentional Lock, Transfer Case, G8, Dromos |

Switch, Differentional Lock Sensor, Transfer Case, G8, Dromos |

Shim, Differentional Lock Sensor, B, Transfer Case, G8, Dromos

Shim, Differentional Lock Sensor, A, Transfer Case, G8, Dromos

Pin, Differentional Lock Sensor, Transfer Case, G8, Dromos |

Ball Diam. 3/8”, 9,525, G40 - Aisi52100, Tridella, Dromos |

G8 Super Cruiser Parts Manual MY'19 - REV 8

Chapter 2|

- Drive Line, Transfer Case & Diff - 367



Steering Angle Sensor - John Deere System

ITEM NO. | PART NUMBER | DESCRIPTION

| 630181017 Sensor, Linear; 250 mm Non-Contact, Raven John Deere [
2 GA4501120 Plate, Linear Sensor Mount, Steering Rod, John Deere Steering, G8 [
3 GA5006701 Exhaust Clamp, C6 | 3/4” |
4 GA4501 115 Plate, Linear Sensor Mount, Base, John Deere Steering, G8 |
5 GA50001 17 Washer 10mm Flat SS HD 3
6 GA5051445 Nut M10 Nyloc SS 2
7 GA5006055 Bolt M10 x 40 GR8.8 ZP |

368 - Chapter 21 - Drive Line, Transfer Case & Diff G8 Super Cruiser Parts Manual MY'19 - REV 8



Chapter 22

CABIN

Cabin - Claas

=R

EEg=EEs)

_A

L

Continued over page

G8 Super Cruiser Parts Manual MY'19 - REV 8 Chapter 22 - Cabin - 369



Cabin - Claas

-
\
. . % “ D
(@) Q=
B -
91 ° | )
4 1-=2 -
1l
| oy
- » S -
1 e ,
43 ) 44 ) 44 ) 42 @
49
47 48
Glass, Rear Windscreen/[e
1 0N
°
16
Glass, RH Door( 28
3 /
<)0

370 - Chapter 22 - Cabin

45

20 | 23
15
46 14
13
35
41 | 44 | 44 | 43
4
42 44 44 43
37 ) 38 | 39 | 40
Located in roof
' Glass, LH Door
!
10
I 9
1 8
i
7
6

27 ) Glass, Front Windscreen

Continued over page

G8 Super Cruiser Parts Manual MY |9 - REV 8



Cabin - Claas

A b

ITEM
PART NUMBER | DESCRIPTION

I GA5054100
2 GA5048125
3 GA5054110
4 GA5054105
5 GA5054155
6 GA5054150
7 GA5054 145
8 GA5054195
9 GA5054665
10 GA5054180
I GA5054285
12 GA5054280
I3 GA5054125
14 GA5054130
I5 GA5054120
6 GA5054135
17 GA5054635
18 GA5054206
19 GA5054250
20 GA5054270
21 GA5054210
22 GA5054215
23 GA5054095
24 GA4659380

Cup holder

Nut M20 Nyloc Coarse ZP
Bushing

Damper, shock absorber
Wiper Blade

Wiper Arm

Wiper Motor

Indicator Stalk

Door Lock

Handle Exterior

A/C - Heater Control Unit
Sender Temperature

Side mirror glass

Cover Cap Mirror

Side mirror, Complete assembly
Handle Internal RHS

Locking Cylinder

Master Key

Rotary Knob, for light

Switch Insert, for Lighting Knob
Switch Light, LHS

Switch Light, Middle

Switch Light, RHS

Panhard rod, 655mm centres

G8 Super Cruiser Parts Manual MY 19 - REV 8

I
2
I
2
I
I
I
I
I
I
[
3
I
I
|
I
|
|
3
3
|
I
|
I

Continued over page

Chapter 22 - Cabin - 371



Cabin - Claas

- PART NUMBER | DESCRIPTION -

26
27
28
29
30
3
32
33
34
35
36
37
38
39
40
41
4
43
44
45
46

47

48
49
50
51

GA5054535
GA5065481
GA5065489
GA5065483
GA5065484
GA5054470
GA5065463
GA5065462
GA506546|
GA5070404
GA5070330
GA5054530
GA5054275
GA5054185
GA50541 15
GA5054190
GA501 1263
GA5000259
GA501246|
GA5000577
GA5055540
GA5075270
GA5066805
GA5071950
GA5054255
GA5054265
GA5001531
GA5001741

372 - Chapter 22 - Cabin

Bearing bush, for Panhard rod
Glass, Claas cab, Rear

Glass, Front Windscreen, laminated
Glass, suit Claas cab, door right
Glass, suit Claas cab, door left
Sunshade Rear

Side blind, LH
Side blind, RH

Seal, suit Claas cab door
Cover Panel Fuse Box

Cabin Roof

Fan Blower Assembly,

Evaporator coil

Heater Exchange / core

Expansion Valve

Bolt M12 x 90 ZP GR8.8

Bolt M12 x 100 ZP GR8.8

Nut M12 Nyloc ZP

Washer |2mm Flat SS HD

Gas Strut, Steering Column Lower

Mirror Bracket, Adjustable

Roof Panel, Rear Roof, Plastic

Roof Support Panel, Rear Roof, Steel

Antenna Aerial Radio AM FM GME with Base and Lead
Aerial, UHF, AE409L GME (includes Base & Lead)
Bolt M20 x 150 GR8.8 ZP

Washer 20mm Flat SS HD

2
|
|
|
|
|
|
|
2
I
Mirror, Convex, Lower, manual adjust - Not used |
|
I
I
I
I
2
4
6

24

I
[
I
I
I
I
2
4

G8 Super Cruiser Parts Manual MY |9 - REV 8



Cabin - Assembled

Continued over page

Chapter 22 - Cabin - 373

G8 Super Cruiser Parts Manual MY 19 - REV 8



Cabin - Assembled

ITEM NO. | PART NUMBER | DESCRIPTION -

o U1 AW N

9
10
I

GA4536285

*

*

GA4658850
GA5007099
GA5017909
GA4504390
GA4505035
GA5070785
GA5012199
GA4503820
GA4503815
GA5054170
GA5069905
GA4504105
GA501 1465
GA5003643

Cover Plate Back of SP Cabin Small

ISOBUS Raven Plug

ISOBUS John Deere Plug

Carbon Filter Air Intake

Extinguisher, Fire B&E Flameguard |Kg ABE

Xmas Tree Clip, Black, |6mm Head, 27mm Length
Cover plate, Access port, Right side door jam
Mounting Bracket Washer Bottle

Windscreen Washer Bottle 5.8L

Grommet, 29mm OD, Neoprene

Plate Receiver Mount Rear Claas Cabin

Plate Receiver Mount Front Claas Cabin

Cover Cap for screws

Fitting Brass 5/8” - 5/8” straight hose barb (Heater hose joiner)
Plate, Round, Aluminium, Steering Wheel Centre
Bolt M8 x 16 ZP GR8.8

Washer 8mm Flat SS HD

* Sub-assembly on following pages

Cabin - Overhead Components

ITEM NO. | PART NUMBER | DESCRIPTION QTY. |

GA5017409

GA5017131
GA5069290
GA5069277

374 - Chapter 22 - Cabin

Audio head unit, CD/MP3/WMA AM/FM Radio, Bluetooth, |[Pod
Control & Remote

UHF 477 MHz CB radio, DIN size
SWEF switch ON/OFF [2v

SWEF switch insert, Beacon

G8 Super Cruiser Parts Manual MY |9 - REV 8



Cabin - Right Corner Panel

|

Bis

]

—l /]

=

(D@ f

TR

PART NUMBER | DESCRIPTION

Auxiliary Power Socket, Dual USB

GA3000084
2 GA5053425
GA5069290
’ GA5069276
GA5069295
4 GA5069285
GA5069275
5 GA5054170
Fuel Gauge

Emergency Exit Hammer
SWEF switch ON/OFF |2v
SWE switch insert, Fan

SWEF Dual warning lamp |2v

SWE switch insert, Pneumatic suspension

SWEF switch insert, Park brake

Cover Cap for screws

ITEM NO. | PART NUMBER

I
2
3

GA5069037
GA5072515
GA5054395

DESCRIPTION

Fuel gauge, COBO
Fuel Gauge Mount, suit Claas Cabin RH Pillar
Screw Mushroom Head 4.2 x |6mm Black Self Tapper

G8 Super Cruiser Parts Manual MY 19 - REV 8

Chapter 22 - Cabin - 375



Mirror RHS Extension Bracket - 48m

ITEM
PART NUMBER | DESCRIPTION

GA4602 185 Bracket, Mirror Extension Spacer, RH, Claas Cabin

I I
2 GA5011201 Bolt M12 x 120 SS GR8.8 I
3 GA5000577 Washer |2mm Flat SS HD 2
4 GA5012461 Nut M12 Nyloc ZP I
5 GA5004713 Bolt M8 x 25 SS A2-70 |
6 GA5003643 Washer 8mm Flat SS HD 2
7 GA5004917 Nut M8 Nyloc ZP I

376 - Chapter 22 - Cabin G8 Super Cruiser Parts Manual MY |9 - REV 8



GPS Accessories Bar

@;AE\

ITEM NO. | PART NUMBER | DESCRIPTION

GA4660680 Accessory Rail Bar, Straight, Cabin, Crop Cruiser, 2015 |
GA4509450 Plate, Bent, Console Rail Mount Front, Claas Cabin [

GA5004437 Washer 6mm Flat SS 2
GA5004053 BHCS M6 x 20 SS 2
GA5071085 SHCS M10 x 25 ZP GR12.9 2
GA5000319 Set Screw M12 x 40 ZP GR8.8 I
GA5000577 Washer 12mm Flat SS HD I

N o o AW N —

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 22 - Cabin - 377



Fuse Box Cover Mount

ITEM NO. | PART NUMBER | DESCRIPTION

I
2
3
4
5

GA4402220
GA5066600
GA5004065
GA5004437
GA50481 15

378 - Chapter 22 - Cabin

Plate, fuse box lid mount suit claas cabin

Rawl action latch suit Advance pod door

Bolt Mé x 20 GR8.8 ZP
Washer 6mm Flat SS
Nut Mé Nyloc ZP

N A NN

G8 Super Cruiser Parts Manual MY |9 - REV 8



Seat & Console

ITEM NO. | PART NUMBER | DESCRIPTION

Seat Cover, Driver and Training Seat, Suit Claas Seat, G5 G6 MY |5

Claas Cabin Seat Assembly with Air Suspension

GA5071930

GA5070385

*

2

Claas Console

* Sub-assembly on following pages

Chapter 22 - Cabin - 379

G8 Super Cruiser Parts Manual MY 19 - REV 8



Seat - Upper Section

ITEM NO. | PART NUMBER | DESCRIPTION

- Seat assembly, no suspension -

|

2 GA5078556 Seat belt buckle |
3 - Seat back |
4 - Seat back adjustment handle I
5 - Seat back adapter plate I
6 - Arm rest I
7 - Arm rest cover I
8 - Seat base I
9 - Lever I
10 - Seat rail sliders I
Il - Seat base adapter I
12 GA5078557 Handle, front adjustment |
13 GA5078558 Seat switch I

380 - Chapter 22 - Cabin G8 Super Cruiser Parts Manual MY |9 - REV 8



Seat - Lower Section

s
(&

!

ITEM NO. | PART NUMBER

N o U AW N —

GA5078559
GA5078560
GA507856 |
GA5078562
GA5078563
GA5078564
GA5078565

DESCRIPTION

Suspension kit - Includes item 2

Level control mechanism
Air spring

Air compressor

Shock absorber

Swivel handle kit

Air outlet panel

G8 Super Cruiser Parts Manual MY 19 - REV 8

Chapter 22 - Cabin - 381



Claas Console

——\

==

\
e
Y e ‘3“‘\_*"‘:‘\‘[‘“
A

ITEM NO. | PART NUMBER | DESCRIPTION

I * G Motion Joystick Assembly

2 * Ram Mount Assembly

3 * Gear Selector Assembly
4 * CANTRAK Assembly

5 * Switch Panel Assembly

* Sub-assembly on following pages

382 - Chapter 22 - Cabin G8 Super Cruiser Parts Manual MY |9 - REV 8



CANTRAK Assembly

== "'-\.‘-“ ’ T g_"i‘: " 0% \\ ) \

= NS M \ﬁ
N RN TN
T

—]

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5066210 Engine monitor, CANtrak, Kantrak, 2700, IP 67, 3.8”
2 GA5072065 Monitor Mount, CANTRAK, Claas Console

3 GA5054395 Screw Mushroom Head 4.2 x | 6mm Black Self Tapper
4

5

I
I
3
GA5011360 Bolt M4 x 10 Pan Head SS 4
GA5020510 Washer 4mm Flat SS 4

Ram Mount Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5020825 RAM Mount, Universal, Adjustable kit 101U |
2 GA5004437 Washer 6mm Flat SS 3
3 GA5004050 BHCS Mé x 16 SS GR8.8 3

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 22 - Cabin - 383



G Motion Joystick Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GA300007 | Joystick, multi function, ergonomic, Claas

GA4660660 Mount Bracket, Angle Adjuster, Claas Joystick, Crop Cruiser, 2015
GA4660655 Mount Bracket, Base, Claas Joystick, Crop Cruiser, 2015
GA5004437 Washer 6mm Flat SS

GA5004447 Washer, 6mm, Spring, SS

GA5004050 BHCS Mé x 16 SS GR8.8

GA5004065 Bolt M6 x 20 ZP GR8.8

N o U AW N —
w A NN - — —

384 - Chapter 22 - Cabin G8 Super Cruiser Parts Manual MY |9 - REV 8



Gear Selector Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

| GA3000106 Gear selector, Electronic Push button, suit 3000 series, Allison |
2 GA4504630 Plate, Gear Selector Switch Mount, G5 Gé6 G8 |
3 GAO0500019 Screw, 8G x | /2", Self Tapping, Countersunk Phillips, Black 4

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 22 - Cabin - 385



Switch Panel Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GA4504630 Plate, Gear Selector Switch Mount, G5 G6 G8, MY |5

| |
2 GA0500019 Screw, 8G x /2", Self Tapping, Countersunk Phillips, Black 4
3 GA5072140 Switch Panel, Side Console, G5 G6 G8, Claas Console I
4 GA5006397 Switch Housing End 2
5 GA5006387 Switch Housing Centre 2
6 GA0500023 Screw, 4G x | /2", Self Tapping, Phillips Head, SS 2
7 GA3000363 Switch Body, on/off/on, 2P2T, Blue LED, no actuator; Carling I
8 GA3000344 Switch Body, On/On, 2P2T, Blue LED, no actuator, Carling 5
9 GA3000364 Switch Body, Mom/off/Mom, 2P2T, Blue LED, no actuator, Carling 4
0 GA5071508 Switch, Rocker; On / On DPDT, Locking, Orange LED [2v I
I'l GA3000074 Light, LED Pilot Lamp, Red, Narva I
[2 GA3000401 Switch Actuator, Black, White Square lens, Suit Carling switch body |0

386 - Chapter 22 - Cabin G8 Super Cruiser Parts Manual MY |9 - REV 8



Left Foot Rest

ITEM
PART NUMBER | DESCRIPTION
I

I
2
3
4

GA4658680
GA4583150
GA501 1449
GA5004437

Cabin Left Foot Rest

Crush Tube, 15 OD x [0 ID x 25mm long
Bolt Mé x 45 ZP GR8.8

Washer 6mm Flat SS

G8 Super Cruiser Parts Manual MY'19 - REV 8

3
3

Chapter 22 - Cabin - 387



Pedal Assembly

Connectors are suppled with
accellerator pedal

ITEM
PART NUMBER | DESCRIPTION
I I

GA4600270 Accelerator and Brake Pedal Mount

2 GA5065460 Throttle Pedal - Electronic |
3 GA3500088 Hydraulic Valve, Dual, Brake, foot pedal I
4 GA5003643 Washer 8mm Flat SS HD 6
5 GA501 1475 Bolt M8 x 30 GR8.8 ZP 3
6 GA5052590 Nut M8 Nyloc SS 3
7 GA5004063 Bolt M6 x 20 SS A-70 2
8 GA5048115 Nut M6 Nyloc ZP 2
9 GA3500129 Hydraulic adaptor, Seal, Metal Bonded, M6 5
10 GA3500128 HycIrauIic adaptor, Nipple, M16 x |.5 DKS male x | /4” BSPP male 5
O-ring
Il GA5004437 Washer 6mm Flat SS 6
12 GA500406 | SHCS M6 x 25 SS A2-70 2
13 GA3000066 Pressure switch, hydraulic, NO, 1/8", 1-10 bar 2

388 - Chapter 22 - Cabin G8 Super Cruiser Parts Manual MY |9 - REV 8



Carbon Filter

OCEO PEEE

|
| |
thy |

/ Wi [« See Carbon Filter
) - Part
T b Spare Parts

4) (3

=
e

b
I

|

ITEM NO. | PART NUMBER | DESCRIPTION

GA5066740 Carbon filter, Replacement insert suit Donaldson -
GA5066741 External mount 2V Ultrguard carbon filter

I |
2 GA4658845 Carbon Filter Mounting Bracket |
3 GA5002179 Air Ram 3" inlet |
4 GA5004241 Hose Clamp 60-80mm (3 |/2”) SS 3
5 GA5012199 Neop Grommet 29mm OD |
6 GA5016849 Duct 3” TPRDS - (Cut to 300 mm) I
7 GA5004085 Bolt M8 x 20 ZP GR8.8 2
8 GA5003643 Washer 8mm Flat SS HD 14
9 GA5004917 Nut M8 Nyloc ZP 4

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 22 - Cabin - 389



ISOBUS Raven Plug

/ &

- PART NUMBER | DESCRIPTION .

GA4509350 Plate, Iso Connector Mount, Cabin Rear, Crop Cruiser
- ISOBUS Raven Plug Mount I

GA5004053 BHCS M6 x 20 SS
GA5004437 Washer émm Flat SS
GA501 1465 Bolt M8 x 16 GR8.8 ZP
GA5003651 Washer 8mm Flat SS
GA5004429 Nut M6 Nyloc SS

N o o AW N —
A O O OO B»

390 - Chapter 22 - Cabin G8 Super Cruiser Parts Manual MY |9 - REV 8



John Deere Roof Mount

- \ == )
PART NUMBER | DESCRIPTION
GA4660140 Receiver Mount Universal John Deere I
GA5004437 Washer 6mm Flat SS 4
GA5004081 Bolt M6 x 40 ZP GR8.8 4
24MK3CSOI M Crush tube 4

N W N =

G8 Super Cruiser Parts Manual MY 19 - REV 8 Chapter 22 - Cabin - 391



e

GOLDACRES

www.goldacres.com.au



